
SERVICE 
( PARTS 

t _____ PARTS CATALOG. 

-

REVISION NO. 3 

(Complete revision) 

Retain the old index di vid er s, if 
contained in current parts catalog 
and insert them in the neW issue as 
required. 

TC-154 

3·600 
(Series A) 

Backhoe-loader 

Tro·cior 
Issued 2-'74 

INTERNATIONAL HARVESTER COMPANY • 401 NORTH MICHIGAN AVE •• CHICAGO, ILLINOIS 60611, U.S.A. 



The Impo:rtance of 

ADEQUATE PARTS and SERVICE 
• • 

The wise purchaser of a new machine gives consideration to the following factors: 

1. Original quality 

2. Availability of service parts 

3. Availability of adequate service facilities 

In many cases the machine becomes Ihe only means of performing cerlain tasks Ihal must 

be done in a limited period of time. Wear and even breakage of parts are to be expected 

due to operating condilions. However, the user can still be assured of getting his work done 

on time if service paris and adequale service facilities are available. 

Foresighled Inlernational Harvester dealers make every efforl 10 provide good service and 

mainlain a complelely adequate stock of service parts. 

INSTRUCTIONS FOR ORDERING PARTS 

(a) All parts orders should be sent to the parts depot. Give complete address, 
state the county and railroad station (when shipping point is different 
than post office), also whether shipment is to go by parcel post, express, 
truck. or freight. 

(b) When ordering parts, give the I H part number. including suffix or prefix 
letters. To facilitate identification of these parts, "Serial Numbers" 
assigned to machines, if any, should be furnished. 

(c) Parts should be ordered on the standard parts order blank. The parts 
should be arranged in sequence by part numbers to facilitate service on 
orders at the parts depot. 

(d) Claims for shortage 'or error in the handling of an order for parts must 
be made within 30 Jays following receipt of shipment. 

All illustrations and drscriplivc mailer in lhis /)ubiicafion apply 10 I nlcrnational Harvester 
products sold under the inkrnuli(Jflai. McC(Jrrnict or lV1cCormick~/nlCt'n(Jli()nallradc name. 

Ii is the po/icJj oj I nlrrnalitmal lIarvcsicr Company io improve its products whenever it is 
possible and practical if} al} :if), 

We reserVe Ihe right /I) rna/I.t: c/Hmge,,,; or mM imprm)('mt'n!s in tlte design ur com,irucliot1 of paris 
al any lime without incurring lIu' ob/igaliflf1 10 ilu/all .'iucb dwngrs on products previow;/u deliVered . 

. II 

( 



-
( 

( 
\ 

INTRODUCTION 

INDEX TO UNITS TC-154 

DESCRIPTION I Gp Pg Grid DESCRIPTION Gp Pg Grid 

AIR CLEANER ...... . . . . . .. 12 
ALTERNA TOR GENERATOR 

Serial No. 939 and Below. 8 
Serial No. 940 and Above. 8 

ANGLE, Battery Hold-down. 8 
AXLE 

Front. . . . . . . . . . . . . . . . . .. 14 
Rear 7 

BELTS 
Fan.................... 6 
Water Pump & Alternator. 6 

BLADES, Fan.............. 6 
BOOM AND LINK/I.GE 

Backhoe Swing .. , ........ 17 
Loader. , , , ....... " . " .... 17 

BRAKE, Emergency -Serial 
No. 1017 and Above- . . . .... 4 

BRAKES -Group 4-
BRAKES 

Serial No. 1016 and Below. 4 
Serial No. 1017 and Above. 4 

BUCKETS 

2 

4 
5 
8 

2 
15 

4 
4 
4 

8 
2 

6 

2 
4 

Backhoe ........... _ .... 17 15 
Loader. . . . . . . . . . . . . . . .. 17 14 

CAPS 
Fuel Filler. . . . . . . . . . . . .. 12 6 

12 8 
Radiator. . . . . . . . . . . . . . . . 6 4 

CAPSULE, Pilot Relief. . . .. 10 50 
CJ;.,IPS, Electrical.......... S 18 
CONKECTIONS 

GS 

C14 
CIS 
C18 

HI 
CI 

B4 
B4 
B4 

Hl7 
Hll 

All 
AI6 

Al7 
AI9 

H24 
HZ3 

G9 
Gll 
B4 
F19 
D4 

Air Cleaner ........... " 12 2 GS 
Alternator Generator 

Serial No. 939 & Below. 8 2 
Serial Ko. 940 & Above. 8 3 

Backhoe Main Frame" . . .. 17 4 
Brake 

Serial No. 1016 & Below 4 2 
Serial No. 1017 & Above 4 4 

Emergency Brake 
Serial No, 1017 & Above 4 6 

Front Axle ............. _ 14 2 
Fuel Tank 

Dies el Engine Tractor 6. 12 8 
Gasoline Engine Tractor 12 6 

Hydraulic 13-1/2 GPM 
Pump. . . . . . . . . . . . . . . . .. 10 8 

Oil Cooler . . . . . . . . . . . . . . 6 2 
Pilot Relief Valve. . . . . . .. 7 18 
Radiator. . . . . . . . . . . . . . . . 6 4 
Rear Frame ......... , . .. 7 16 
Two-Foot Extendable 
Dipperstick " ........... 17 10 

C12 
C13 
H13 

Al7 
Al9 

All 
HI 

Gll 
G9 

D22 
B2 
C4 
B4 
C2 

Hl9 

CONSOLE AND COKTROLS, 
Ba ckho e .. , , , , , , . , , . , . _ . .. 17 6 

CCNTROLS 
Choke (Gasoline Engine 
Traetors) , ....... , _ . . .. 12 3 

Creeper .. " . , .... , . . . . . 7 20 
Governor, ....... , . . . . .. 12 5 
Hi-Lo Shift, .. , . , . , , . . . . 7 17 

COOLING -Group 6_ 
CRANKING MOTOR 

Diesel Engine Tractors. .. 8 7 
Gasoline Engine Tractors. 8 6 

CYLINDERS 
Backhoe 

Bucket and Dipperstick. 10 32 
Stabilizer and Lift ... ,. 10 34 
Swing .. _ .......... , .. 10 36 
Two-Foot Extendable 
Dippcrstick , ....... _. 10 37 

Loader 
BuckeL .............. 10 19 
Lift .. , , , . , .. , , . , •.... 10 20 

Power Steering. .. . ...... 10 16 

DECELERATOR, Foot 
Operated 

Diesel Engine Tractors. .. 12 9 
DIFFERENTIAL, ... , , .. , .. , 7 13 
DIPPERSTICK, Backhoe 

Regular ... , .. , ...... , , .. 17 S 
Two-Foot Extendable, ., .. 17 10 

17 12 
DRIVE TRAIN -Group 7-

ELECTRICAL SYSTEM 
-Group 8-

EMBLEM, Slow Moving 
V chicle .. , , , , ... , . , . . . . . . • 2 2 

ENGINE CONTROLS AND 
SWITCHES. , ., . .. ... .....• 8 21 

EXHAUST SYSTEM .... , . . .. 12 4 

FENDERS, .. , , ........ , . .. J3 3 
FILTER, Hydraulic Oil . .•.. 10 7 
FRAME -Group 9 
FRAMES 

Backhoe 
Main ............... , 174 
Sub.", ....... ".,'" 17 5 

Tractor 
Front Main .. , ... , , . . . 9 2 
Rear, , ..... , . . . . . . . .. 7 16 

GAUGES 
Instrument Panel" ..... " 11 2 

-1II-

HIS 

G6 
C6 
G8 
C3 
BI 

el7 
C16 

FI 
F3 
FS 

F6 

Ell 
E12 
E8 

GI2 
BZI 

En 
H19 
HZI 
B9 

CII 

AI3 

D7 
G7 

GIS 
D21 
DI2 

H13 
H14 

Dl2 
C2 

G2 



INTRODUCTION - Continued 

INDEX TO UNITS - Continued TC-154 

DESCRIPTION Gp Pg Grid DESCRIPTION Gp Pg Grid 

GAUGES - Continued 
Oil Level 

Engine. . . • . • • . . . . . . .. 12 3 
In Rear Frame ... ~ . . . 7 16 

GRILLE, Radiator. . . . . • . . . . 6 4 

HEATER. Transmission Oil . 7 6 
HOOD ..................... 13 2 
HOSES 

Air Cleaner ...•.•.. , . . .. 12 2 
Radiator. . . . • • . . . . . . . . . . 6 4 

HUBS 
Front Wheel. . . • . . . . . . . .. 14 4 
Rear Wheel. . . • . . . . . . . . . 7 1.5 

HYDRAULICS -Group 10-
HYDRAULIC CONNECTIONS 

For Backhoe............ 10 29 
For Backhoe Boom, 
Dipperstick and Stabilizer. 10 27 

For Pilot Valve Pedal. . . . 7 19 
HYDROSTA TIC DRIVE 
TRANSMISSION 

Center Section Body. . . . . 7 
Charge Pump. . . . . . • . . . . 7 
Cylinder Block Kit 

Motor. . . . . . . . . . • . • . . • 7 
Pump................ 7 

Drive and Related Parts. . 7 
Multiple Valve Body...... 7 
Plate. Drive" .. ~ ~. ...... 7 
Service Package. • . . . . . . . 7 
Servo Cy lind e r 

Motor. . . . • . . • . • . . . . . . 7 
Pump................ 7 

Unit. . . . . . . . • . . . . . . . . . . . 7 

INSTRUMENTS -Group 11-

LIGHTING, Deluxe (For 
Backhoe) . . . . . . . . . . . . . . . . . 8 

LOCK, Brake 
Serial No. 1016 and Below. 4 

MISCELLANEOUS -Group 2-
MOUNTED EQUIPMENT 

-Group 17-
MUFFLER, Exhaust........ 12 

NUMERICAL INDEX 

OIL COOLER 6 

PADS, Backhoe Street. • . . .. 17 
PANEL, Instrument ......... 11 
PAR TS ACCESSORIES AND 
ATTACHMENTS -Group 1-

8 
7 

9 
9 
3 
7 
3 
2 

10 
10 

2 

22 

l 

4 

2 

14 
2 

! 

G6 
C2 
B4 

B14 
G17 

G5 
B4 

H3 
Cl 
DIS 

Ell 

E19 
C5 

B16 
BIS 

BI7 
Bl7 
Bll 
B15 
Bll 
BIO 

BIB 
Bl8 
BI0 

Gl 

DB 

Al7 

All 

HIO 
G7 

Jl 

Bl 

H23 
G2 

AS 

PEDALS 
Brake. . . . . . . . . ......... 4 2 

4 4 
Forward and Reverse .. , . 7 18 

PLATE. End ............... 10 43 
PLA TFORMS . . . . . . . . . . . . .. 13 2 
POWER -Group 12-
POWER STEERING. . . . . . . .. 10 5 
POWER SUPPLY, Hydraulic. 10 2 
PRODUCT GRAPHICS, ...... 2 2 
PUMP, Hydrostatic Power 
Steering Hand. .. . . . ....... 10 13 

PUMPS, Hydraulic 
Cessna 

9 GPM ............... 10 8 
13-1/2 GPM ........... 10 10 
17 GPM ............... 10 11 

Thompson 
9 GPM ............... 10 9 

13-1/2 GPM ........... 10 10 
17 GPM . . . . . . . . . . . . . .. 10 12 

RADIA TOR ............ , . . .. 6 
RETURN TO DIG A TTACH-
MENT ......•... , .. , ...... 10 

ROLL-OVER PROTECTIVE 
STRUCTURE .. , . , ... ,. , . .. 17 

SEAT ..................... 13 
STABILIZER AND PADS, 
Backhoe ......•.•.......... 17 

STAR TING AND LIGHTING 
Dies el Engine Tractors 

Serial No. 939 & Below. 8 
Serial No. 940 & Above. 8 

Gasoline Engine Tractors 
Serial No. 939 & Below .. 8 
Serial No. 940 & Above. 8 

SUPERSTRUCTURE 
-Group 13-

SUPPORTS 
Engine .................. 12 
Fender ............... , .. 13 
Pump Mounting . . . . . . . . .. 10 
Seat ............ , .. , , . .. 13 

SUSPENSION -Group 14-

TANK, Fuel 
Diesel Engine Tractors ... ]2 
Gasoline Engine Tractors. :12 

TRANSMISSION, Range ...... i 7 
TUBES AND HOSES, Loader. 110 
TUBING AND COl'-"NECTIONS, 
Hydraulic ............ , , ... 10 

-IV -

4 

49 

16 

4 

13 

15 
19 

9 
12 

3 
3 
7 
4 

8 
6 

11 
18 

3 

Al7 
A19 
C4 
F12 
G17 
G4 
D 19 
D16 
Al3 

E5 

D22 
E2 
E3 

EI 
E2 
E4 

B4 

FI8 

Il 

G19 

H22 

Dl 
D5 

C19 
C22 

G16 

G6 
GIS 
D21 
G19 
G22 

GIl 
G9 
B19 
EIO 

D 17 

( 

( 

I 
\ 



INTRODUCTION - Continued 

INDEX TO UNITS - Continued TC-154 

DESCRIPTION IGP Pg Grid DESCRIPTION Gp Pg I Grid 

VALVE BANKS 
Backhoe ................ 10 38 F7 
Loader, , ........ , ...... 10 21 EI3 
Two-Foot Extendable 
Dipperstick ........ , . , , 10 40 F9 

VALVES 
Backhoe Auxiliary (without 
Two-Foot Extendable 
Dipperstick) ............ 10 46 FI5 

Check (Attachment) ...... 10 47 F16 
Crossover Relief ........ 10 24 E16 
Decelerator ............. 7 22 C8 
Hydraulic Control 

Return to Dig Attach-
ment, ........... , ... 10 25 El7 

Spring Center ed 
Four Position ...... 10 23 EI5 
Three Position .. , .. 10 22 EI4 

Lock Out (Upper & Lower) . 10 48 F17 
Pilot Relief .............. 7 18 C4 

7 22 C8 
Power Steering 

Flow Divider ., .... , .. 10 15 E7 
Pilot ......•........•. 10 14 E6 

Section 
Boom and Swing ....... 10 42 Fll 
Bucket, Dipperstick & 
Stabilizer ....• , .. , .. , 10 44 F13 

Digmor .... , .•........ 10 45 F14 
Sequence ........•....•.. 10 31 E23 
Stabilizer Check ......... 10 31 E23 

VALVES AND CONTROLS. 
Loader .................... 10 17 E9 

WEIGHTS. Front ..... , , . , ... 9 2 D 12 
WHEELS AND TRACTION 

-Group 15 H6 
WHEELS 

Front, . , .. , , , .......... , . 15 2 H7 
Rear .. "., ....... , .•.... 15 2 H7 

\c", 

,.ItINTCO IN UNiTeD .... "Te. Of' "M"'fCA 

-V-



MEMORANDA 

( 

( 

PRimm IN UH1Tli:O STATES OF AMlmIC,," 

- VI-



( 

MAJOR GROUP INDEX 

The black tabs shown on the right-hand side of this 
page line up with the corresponding tabs in the 
catalog. Tabs are quickly located by bending the 
catalog. Please note that tabs Ior Groups 3, 5, 
16, have been intentionally omitted. These Groups 
are not used Ior this machine. 

~RIHnD IN UHLHD IT~TU Of AMUICA - VII-

PARTS ACCESSORIES 
AND ATTACHMENTS 

MISCELLANEOUS 

BRAKES 

COOLING 

DRIVE TRAIN 

ELECTRICAL 

FRAME 

HYDRAULICS 

INSTRUMENTS 

POWER 

SUPERSTRUCTURE 

SUSPENSION 

WHEELS AND 
TRACTION 

MOUNTED EQUIPMENT 

NUMERICAL INDEX 



INTRODUCTION 

This catalog contains a list of service parts for the 3600 Series A Tractor less 
Engine. This Tractor is equipped with the following Engines: 

C-263, 6-cylinder, 3-9/16 x 4. 390 
(Gasoline Fuel) 

D-282, 6-cylinder, 3-11/16 x 4. 390 
(Diesel Fuel) 

Refer to the ENG-2 Parts Catalog for service parts inform.ation covering the 
Gasoline Engines or ENG-5 Parts Catalog £01" service parts information covering 
the Diesel Engines .. 

The table below shows liquid capacities of various units of the tractor. 

CAPACITIES 
(U. S. Measure - Approximate) 

UNIT Gasoline Diesel 

Cooling System ••.•.•..••••••.•••........ 21 qt. 21 qt. 

Fuel Tank...... . ••• ••••••. ••••.•••• .••.• Approx. 20 gal. Approx. 20 gal. 

Crankcase Pan (with filter change) • . . . . • • . . 9 qt. 9 qt. 

Transmission and differential case ..... ~.... 25 gal. 25 gal. 

-------------------------~----- .. - .. -.~. 

The catalog is divided into major Groups which. in turn, are sub-divided into 
units. A listing of the lTlajor Groups are shown on the flyleaf prefacing this 
pUblication. An Index to Units is provided at the beginning of each major Group 
and contains 1 in addition to the units, a listing of items with cross references 
to other major Groups. The tabs on the right-hand side of the first page of each 
of these indexes correspond to the tabs shown on the flyleaf.. A numerical index 
at the back of the catalog contains a listing of part numbers showing the Group 
and page number where each part is listed and described~ 

Illustrations are provided to aid in locating and identifying parts. Reference 
numbers in the illustration tie-in each sim.ple part, assem.bly or group of parts 
with a list of parts following each illustration. Parts ar e listed in reference 
number order as shown in the illustration. followed by the noun name of the part 
with the modifying descriptive information which serves to specifically identify 
the item. Parts not shown in the illustrations appeal' at the end of the unit list 
affected. Parts listed are for all applications unless otherwise indicated (by 
serial number or other means). 

PRlH'll(D IN UNITI!Il STAl'Itil OP AMERICA 

- Vlll-



( 

INTRODUCTION - Continued 

The quantity of each item is shown following the description of the item. Where 
no quantity is shown, this indicates that only lI_l_11 is required. 

Individual parts of an assembly not available for service are shown with the 
symbol $. In these cases 1 the complete assembly must be ordered for service. 

In some instances, the complete part nutnber covering assemblies. attachments, 
parts accessories, packages, etc, , appears at the beginning of the unit list, followed 
by the listing of the component pa rts, 

Attaching parts - such as bolts, nuts, screws, rivets, etc., are indented imITle­
diately under parts which they attach. They must be ordered separately as they 
are not component parts of the pieces they attach. 

WHEN ORDERING PAR TS, ALWAYS USE INTER:c;fATlONAL HAR VESTER PAR T 
NUMBERS Ar-.1D DESCRIPTIONS SHOW:c;f IN THE PAR TS LIST. 

Pneumatic tires and tubes listed in this catalog are not supplied as service parts. 
These items must be procured locally. 

DESIGNATION OF PARTS 

The termS !lRightn and '"Left II and "Front" and !!Rear" used in this catalog are 
determined by the driver l s position on the tractor. The term HFrontf! refers to 
the fan or radiator end and the term "Rear'· refers to rear axle and differential 
or drawbar end of the tractor. The terms lIRight" or I!LeftH are understood to 
mean from the rear position of the tractor and facing toward the fan or radiator 
end. 

HOW TO USE THIS CA TALOG 

There are several ways to find any part quickly, using the Index to Units, 
major groups listing, and illustrations. The following instructions and examples 
are given as a guide~ 

a. If only the description of name of the part is known -

1. Turn to the Index to Units on page III of the introduction and locate 
the group and page on which part appears. 

Z. On finding the page. review illustration and parts list and locate 
part desired. 

b, If only the location or function of the pa rt in the tractor is known -

1. Follow steps outlined in a. above. 

c, If the part nuITlber of the part is known -

1. Refer to the proper part number in the nUITlerical index at the 
back of the catalog. 

Z. Turn to the Group and page shown opposite part number. 

rRINT!!!;) IN t.rNIT£D STA,TItS OF AMEFU~ 

IX-



INTRODUCTION - Continued 

SERL"L NUMBERS AND LETTERS 

Customers are urged to supply the tractor (or chassis), and engine serial numbers, 
including model prefix when ordering parts. 

The serial numbers used in this catalog are: 

Gasoline I?ngJne 

Engine No. 

Stamped on the left side of the engine 
on the crankcase pad. 

Tractor or Chassis No. 

Stamped on the name plate located on the 
right side of the tractor above the front 
side weight. 

MA.:l417 A 

International 3600A Loader Backhoe Tractor (Right Front View) 

PAINTED IN UNITED STA'l'f:5 OF AMERICA 

-x-



w'l 
Ufo 

( 
, .. 

-1-
PAR.TS ACceSSORtES ANO ATTACt-IMENTS 

,,",U 
HIJMlU I;!UCllWOII· 

Pa rl. accessories and attochments 

for Ihi. machine are Ii.led 

Ihroughout the cola log. 

Refe, to Ihe Index to Unit., 

page 111 far location., 

GROUP 

TC-154 

PARTS ACCESSORIES 
AND ATT 

f!1I.l/#lC til UN~Ul" !1AIU Of ...... UIC .. 



'0. 

-,- GRDUP 
PARTS ACCESSOIUES AND ATTA:;;HHEIHS 

TC-154 
"'M«"'~~~~~~~~~~~_'_'_"_'_'_"o_'~~~~~~~~~~~_ 

-2- GROUP 
PARTS ACCESSORIES A~O ATTACHMENTS 

le-154 



-1-
MISCE:LLIINEOUS 

Uf. , .... u 
010. NUMUl 

DIlc..uP1!QN' 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GROUP Z 

TC-154 

MISCELLANEOUS 



l"l 
-2- GROUP 2 -2- GROUP 2 

H15CELLANEDUS MISCELLANEOuS 
----------------------------------------------- .................... _--

Uf. 'w ou.:mr;¢i< Ie-l54 QHC~lntOM le-154 
.~ ;'UMatl 

PRODUCT GRAPHICS EMBLEM 

53. ..8 0 .. PACKAGE. PRooucT GRAPHICS 
-CONSISTS Of' 

5~3 233 01 • SACKHOE BOOK CONTROL 
538 23. 01 • BACKHOE BUCKET CONTROL 
538 2:35 01 • BACKHOE OIPPERSTICK CONTROL 
53il 231 01 • BACKHOE SWING C3NTROl 2 538 161 "' • BUCKET INOICATOR 
539 403 01 • CAUTlO"~ INSTRUCTION 

I 538 248 01 $ CREEPER: CONTROL INSTil.UCTIONS 
2 750 156 "' • DIeSEl FUEL 

538 246 01 • DRY AIR CLEANER INSTRUCTIONS 
2 754 315 " • FJLTER LOCATION 

538 249 "' , FILTER: NOTE 1 
2 753 469 " • FLASHI'~G WAR.NING lIGi-jT 

538 245 01 $ FORWARD AND REVERSE 
2 150 7S1 Rl • GASOLINE FUEL 

538 247 <l • GovERNOR I"OSTRUCTIONS 
2 153 957 Rl , Hj-LO RANGE SHIfT 
2 750 839 ., • LIGHTt)'!G SWITCH 

". 169 R! • LOADER INSTRUC Tl ONS ! 
53' SOD Rl • LUBE CHART " 

"" 233 " $ LH STABILIZER CONTROL 
538 234 RI • ~H STABILIZER CONTROL ". I •• RI • SERIES A -2-

2 154 2<2 RI • TOWING INSTRUCTIONS 
2D2 Dll Cl EMBLEM, SLOW HOvING veHtCLE 

541 498 R91 PACKAGE, HODEL DESIGNATION PRODUCT 12D '61 NuT ~ 10-24 HEl(. -2-
GRAPHICS 12D 221 SCREW, 10.-24 )( 1/2 RO-HD Sl THACH 

-2-
2 152 018 RI PROOUCT GRAPHIC. IH .D1 39' 01 WASHE~ , 13/64 X 1/2 X I. GA -2-

-ON BACKHOE C OVER-
2 534 194 Rl BRACKEr ASSY, REFLECTOR. HOU'HING 

2 150 120 RI PROOUCT GRAPHIC. Itt -3- 18 .28 Rl BOLT. 1/4-20 X 1-1/4 ZNO SO-Nil. eRG 
-ON BACKHOE- DIPPERSTICK- 12. 111 NUT, 1/4-20- IHNG 

2 152 021 RI P.'WOUCT G.:t.APHJCt I H -2-
-ON LOAOER BOOH-

2 152 302 01 PRODUCT G~APHIC, INTERNATIONAL -2-
-DN BACKHOE BOOM-

2 151 8'14 Rl PROCUCT GRAPHIC, lit EMBLEM 
-212 ... SCREW. 10-24 X 5/8 C-Z-HEX-HO HACti 

-2-
120 211 WASHER, '0. 10 C-l KED LOCK -2-

2 151 84. " PROGUeT GaAPHIC, t H EKBlE.'! 
38' 12. Rl scaEW, 10-16 x 112 TrlOo CUTTI'llG -2-
44& 152 WASKER. 13/1& X 15/32 X .049 c-r -z-

2 154 111 Rl PRDDU:r GRAPHIC, lOCK OUT VALVE 
-FOR BACKHOE BOOK AND OoIPPERSTICK 
W1TH CHECK VALVE ATTACHHENT-

2 154 434 RI PROOUCT GRAPHlC, SERVICE CKART PLATE 
401 ... o I SCREW. 10-24 X 1/2 COOP "EX. WASHE~ 

HO TAPT 1 TE -4-



" n 

J 

-l-
BRAKES 

on,,,,noll 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GROUP 4 

TC-154 
''4 

BRAK ES 
-l- GRCtlP Ir 

«\f. U,U 

~O" ; HUM,n TC-154 

BRAKES 

J 



ICt .RAKES 
GROUP • 

"~,, MU 
1<0.' /tOMur 

TI:-154 ... _'_"_"'_m:~ ________ _ 
BRAKES, BRAKE LOCK AND CO~~ECTIO~S 
-SeRIAL NO. 1016 & BElOW-

23 

18 I 21 

1~d 19 

11 

3aa 268 &91 BRAKE AS5V, couaLE 015C -,-
2 391 445 &91 DISC ASSY, BRAKE -2-

3 391 446 R91 DISC ASSY. ACTUATUG 

4 357 114 R91 LiNK, Ae TUAl J NG YO~E 

• 357 113 Rl UNK, ACTUATING PLAIN 

• 354 642 Rl STUD, Ur;K -2-
114 493 NuT 9 5/16-24 UGHT HEX. JA~ -2-

7 16 028 .1 BA.LLI 7/3 STL -5-

, 619 73-1 01 SPR;[tfG, E)(TENSrON -3-

• 339 283 Rl HOUSlijG, BRAKE -2-
393 773 .1 PLUG. 3RAKE HOUSTNG -,-

10 383 159 R91 SEAL, BUll PINION SHAFT OIL -2-

-,- GROUP 

n BRAKES 
--u;:-: .... 

Mar 
nn<";l!!nr.>Il Te-154 

fiQ..1 I<UMUI 

11 

12 

13 

14 

15 

I" 

17 

i BRAKES, 
I-SERIAL 

BRAKE LOCK A~O CONNECTIONS 
NO. 1016 G BELOW-

~CONTlNUEO 

26-~V/ 26-CJIJ 0-34 

3 046 999 Rl 

404 759 Rl 
119 831 

29 

12 

I 

~-30 

-33 

~-35 

--:20 

CA-1387A 

O-!UNG, 4-112 X 4-1/4 X llO -2-
-BRAKE HOUSING SEALING RING-

COVER. BRAKE HOUSI~G -2-
SCREW, 3/8-16 X 3/4 HEX-HO tAP' 

179 861 seRElh 7/16-14 x 1-3/B HEX-HO CAP -,-
3 •• 299 Rl SOOT. EIiCLOSURE -2-

404 760 Rt SHUh SRAKE HOUSI~G -20-
17. '13 SCREW, 7/1b-14 X 3-3/4 HEX-HO CAP -,-
3 •• 270 R1 Pl~, BR4!(f REACTION -2:-

3.3 076 R1 l(iNG. RETAINING SNA.P -2-

531 081 R;1 ROD 4SSV, BRAKE DPEa4TIN5 -2-
103 02. NUT, 3/6-24 HEX. -Z-

4 



tIt ... 
-,- GROUP , 

tIt 
-,- GR(JUP • "RAKES BRAKES 

"', PART TI:-154 ~tf. ,= 
CU~rnOH TC-154 

Ii\}, i tiUM!!! 
UHClldT10N 

"" ttv ... tU 

BRAKES, BRAKE LOCK AHD CI:H,fN'ECnO~S -CONT (NUEO 
-SERIAL NO. 1016 to BElOW-

la' ,.6 2.8 RI BAll, 8RAKE OPERATING ROO -2-.. '" 062 RI SHAFT. 8RAKE PEDAL 

20 531 083 Rl {(lNG, PEDAL S}!AFT SNAP" 

21 46 .6' 0 WASHER. THRUST 8RAKE PEDAL SHAFT -2-

• 162 WASHER, 1-5/32 x 1-3/4 X 16 GA 
22 266 RI WASHER, 1-5/32 x 1-3/4 X 22 SA C-l 

22 lZ4 .>2 KEY, 3/16 X 1 WOO()IWFF 13 -2-

23 38. 335 R2 LEVER, LH 6RAKE OPERAr ING ,., 3D. SCKEW, 1116-14 It 2-1/B HEX-HD CAP 
103 322 WASHER, 1/16 HEn LOCK 
271 .00 NUT, 1116-14 HEX. .. 531 D.' Rl LEVER, BRAKE OPER.ATING lH 

( Z> '31 06. Rl PEDAL loSSY, ltl BRAKE 
lal <21 SCIU'E.W, t/2-20 X 1 HEX-HG CAP -2-
la' 323 WASHER, III Hea LOCK ~2-

2' 16. 8" " PAD, PEDAL -2-

21 '" 16' R! SPRJNG~ aRAKE PEDAL RETURN -2-

2. 531 0 •• Rl I.EVER 7 BRAKE OPERATING Rtf 
443 ,66 FITTING, 3/16 STR DRIVE TY~E LU' 

2. 531 oa9 Rl PEDAL ASSY, RH 3RAKE 
lal 421 SC~Elh 1/2-20 x I HEX-HO CAP -2-
10' '2' WASHER, 1/2 KEO LOCK -2-

'0 $31 0" Rl sECTOR. 3.~ AKE LOCK RATC!iE T 
'.0 01. SC;tEW, 5116-18 x 1 lNO HEX-HO CAP -,-
120 214 WASHERt 5/16 V40 HED LOCK -2-
61. 0" RI I'lASHER t 11/32 X 3/4 X 16 GA C-l -2-

i 31 65 ,a. CI MOUNTING "SSY. PEO"L STOP AND BRAKE 
\. SWITCH 

3Z ,at 525 Rl SPACER t HANOlE 

33 531 D., Rl ROOt BRAKE LOCK lEVER 
Q 595 PIN~ 3/8 x 3-1/4 STP-HO 

la' 3., PIth 118 X 3/4 COT. 

'4 376 .59 ., [( .... 108. 8RAKE LOCK LEVER ROO 
469 '6' Rl WA SHER. 13/32 X 314 x 16 GA c.-Z 
10' 313 PIN. 3132 X 3/4 COT. 

35 531 091 Rl BRACKET. BRAKE LOCK 
180 02Z SCREW, 1/4-20 x 1 INO HEX-HO CAP -2-
120 330 WASHER, 1/4 lNO MEO LOCK -2-

" 531 093 0, SUPf'O~T ASSY. 8i\AKE LOCK 



D BRAKES 

Uf. ,Po.' 
tit), flUMIO 

BRAKES AHO CONNECTIONS 
-SERIAL HO. 1Q17 AHO ABove~ 

23 

18 I 
l~ 

21 

11 
\0 

1 , .. ••• R9l BRAKe ASSY, OOU3lE DISC 

2 391 445 R91 DISC ASSV, BRAKE ~2-

, 391 ... '" DISC ASSV t ACTUATING 

• 351 114 .. , llNK9 ACTUATIHG YOKE 

5 351 11' " LINK, ACTUATING PLUN 

• 354 .42 Rl STUD, UNK -2-

GitOUP 

fC-154 

1.9 

13 

-2-

U. '9, NUT, 5/16-24 lIGHT HEX. JM4 -Z-

1 lb 02. Rl BAll~ 118 STL -5-

• 61. 131 Cl SPRING, EXTENSION -3-

• 36' .S; .. HOUSlNG~ BRAKE -2-
,9> 11' Rl PLUG, 3RAKE HOUSING -z-

10 3.' 15' .91 SEAl~ BUll PINION SHAFT OIL -2-

?'lI!u[O.!n UNt&> STAt5 Ol' _el< 

4 0 

D 
~n_ 

.¢. 

-;-
BRAKES 

.m 
l'IU .... Ui DHCf!~fOIi 

BRAKES AND CONNECTIONS -CONTINUED 
-SERiAL NO. 1017 AND A80ve-

26~-1:::f!J 26-f:!fJ 

25- 1 

27 

GROUP 

__________ ·······················w._ 
Te-154 

i' '~ .~\J, 
24 I @~-20 

28 
12 

I 

CA-3917 

11 , ,.. 999 Rl O-RING .. 4~ 1/2. X 4-3/4 K liB -2-
-BRAKE HOUSING SEALING RI~G-

12 .0. 159 Rl COVER. 8~AKE HOUSING -2-
119 931 SCAEW~ 3/B-16 )( 3/4 HEX-HO CAP 
119 .. , SCREw9 1116-14 )( [-3/B HEX-HO CAP 

-2-

13 .. a 29' Rl Boor, ENCLOSURE -2-

14 .04 160lU SHHh 8aAH HOUSING -20-
ll' 813 SCREw~ 1/16-14 x 3-3/4 HEx-HO CAP 

-a-
15 '8' 21Q Rl PINt 3RAKE REACTION -2-

1. 393 016 Rl R[NG. ~ETAINtNG SNAP -2-

11 5>1 0&1 Rl ROO ASSY, BRAKE OPERATING. -2-
10' 020 NUT. 3/8-24 HEX. -2-

fiiiiiiw··j'n,iNnf;) ~rKH Of AMUI:;.o. 

4 

( 



-5- GROUP 4 

TC-154 



~i ... 

-6-
IlRAKES 

, .. ' 
1<0.: "UMIt( 

OflClt1'flO1I 

:EMeRGE~CY BRAKE AND CONNECTIONS 
:-SEA14l 140. 1011 AND ABDVE-

~ 
I 

4 
13 11 

GROUf' • 
fe-15ft 

5 

I 
CO 

III 
-I,-

BRAKES 

·Jii·:r 'AA' OHClIHlOIi 
~, !tlllrttU 

: EMERGENCY BRAKE AND CONNECTIONS -COfHINUEO 
!-Sf~tAl NO. 1017 AND AOOVE-

2 

I 3 

tfJJ-' /~ ~-6 
3 

&_4 
--7 
, , , 
~" ~ , 

GROUP 

TC-1.54 

I I :,,: 
«' " 
~-8 

I 
18 

61 634 C.I LEVER W/CABLES ASSY, EMERGENCY BRAKE 4 396 aZb ru CLAMP'. CABLE -2-
-COMPOSEO OF REF NOS 1 THROUGH 8 120 316 NUT .. 5l1b-iB INO HEX. 
AND ATTACHINi,; HAaOWARE- 180 .8. SCREW. 5/16-18 X 1-5/a IND HEJ(-HD 

180 018 SCREW. 5/16-1B X 113 INO HEX-HO CA. CAP 
-2-

120 21. WASHER, ~/16 IND ReG LOCK -2- 61 662 Cl SPACER. CABLE CLAMP 

61 665 C.I LEVER AS$Y t EMERGENCY BUKE • 112 ... HI PIN, 51lb X 1~12l3Z HEADED 
-COMPOSED OF REF NOS Z THROUGH 6 103 313 PIN, :;/32 x 3/4 COT. 
AND ~TTACHIN~ HAROWARE- 120 36. WASHER, 5/16 FLAT 

2 '1 663 01 LINK, EQUUllER -2- 1 '1 660 Cl CA8lE ASSV, UGIH SIDE 

, 61 664 Cl PIN, EQUALIZeR UNK -2- B 67 661 Cl CA8lE ASSYt LEFT SIDE 
10' 313 PHh 3/32 )( 3{t, COT. -2.-
,20 "6 WASHER, SIlo PtA T -z~ • 61 630 C 1 6EllCRANf. ASSY t RH 

10 61 629 1.:1 BEllCRANK ASSi', LH 

AA;!#t():;; UNIIU> H,u'$ Of ....... tHC", fii,-iw-iiHiillliii";uI\W Of AMU;iC4 

• 



0 

U 
n,,' 
HO, i 

11 

12 

13 

14 

" 
16 

11 

,. 

-1- GROUP 4 
BRAkES 

,~, TC-154 
I<UMlU 

OBClIH(()H 
.. 
EMSRGENCV ·BRAKE AND c.O~NEcnONS -CDtH1NUED 
-seRIAL NO. 1011 AND ABOV~ 

61 632 Cl 

109 461 

454 417 RI 

67 626 Cl 

23 304 IU 
120 394 
137168 

1483U 

865: ,197 IU 
120 n~ 
137168 

22 444 Rt 
120 394 
137 Uti 

plVOr, BRAKE BELLCRANX -2-

FITT[NG, 1/8-21 SPECIAL SHORT STR LUB -,-
RING, RETAINING -2-

LINK, EMERGENCV eRAKE -2-

PIN. 3/8 X 1-9/16 ZNO ClEVIS -2-
WASHeR~ 13/32 x 13/16 X .051 ZNO -2-
PIN, 3/32 X 7/8 COT. -2-

CLEVIS, 3/8 SHORT ADJ RDO END ·2-

PIN, 3/8 X 1-7/32 PHC CLEVIS -2-
wASHER. 13/32 X 13/16 X .051 ZNO -2-
PIN, 3/)Z X 718 COT .. -2-

PIN, 3/8 X 1 lND CLEVIS -2-
WASHER, 13/32 X 13/16 X .051 litO -2-
PiN, 3/32 X 7/8 CQT. -2-

lei 
-1- GROUP • BRAKES 

Uf.' uo Te-IS4 ". HU .... llt PUCIoP1HlH 



-8-

it -.- GROUP • 0 
BRAKES D BRAKES 

Uf.: f,UT rC-154 ~H. MU 

~~(R 
liUtU'ltol1 '"< UUMJU 

fe-154-



~. 
/-- Uf, 

( lid. 

,-
CCOLtNG 

.M' 
IiI>~tU 

OUCf,mOIi 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GROUP b 

TC-154 

-,- GROUP • 0 C.OOL ENG n Uf.! tAU TC-154 I<IIMlt~ 
nUC:H1WN 100. 

COOLING 



o COOLING 

.,. GROUP 6 c -,. GROuP 6 

rut COOL ING 

lt~, H,I; 
IlQ, NVMln 

TC-154 ~U. 'AU 
~u;:;JIltm.m TC-154 "'. tllJ!".\1i 

Olt COOLER AliD CONNEC T1 ONS OIL COOLER 'NO CONNECTlONS -CotHl:iUeO 

4 

]-21 11 

~ 

" CA-'.392A 

BODY ASSY.,. MULTIPLE VALVE 10 396 19. R> SUPPORT ASSY y OIL COOLER TOP 
-FOil COMPO~ENTS SEE LIST OF PARTS [20 )15 NUT. 114-20 IND IiEX .. -3-
U~OER DETAILS OF MULTIPLE Vb,lVE 17 410 R! SCREW. 1/4-20 X 3/" HEX",/iO CAP -2-
BODV IN GROUP 1- ,0, 31. WASHER~ lflt HEO LOCK -1'" 

0 39' WASHER. 9/32 ~ 3/4 X LIS , ,64 aa, Rl O-Ill ~Gf 314 X 15/16 X 3132 -2-
II '31 098 112 8RACKET ASSV. PILOT COOLER -2-, • 410 976 ELBOWy 7/S-14 C-, 37 OES HYD FLARED 19 41. Rl BOLT. 5/16-18 X 3/4 COP SQ-NK CRG 

TU8E ADJ STR THO 90 nEG -2- -,-
iZO 37b NUT. 5/16-18 INO HEX .. -2-

4 532 9a2 Rl TUSE 4SSY, INSIDE HUL Tl Vb,LVE 623 063 Rl WASHER. 5/16 COP itEG LOCK -2-

5 532 961 01 TUBE 4SSY, OUTSIDE HULTI vALvE 12 539 '14 Rl HOSE, RUR COOLER 

6 "6 .. 6 .. COOLERI FItONT 13 ,39 195 Rl TUSE, iNLET RETURN 

7 532 9&3 Rl CLAMP ASSY t MULU-TUBES 14 .33 .. 0 .91 EL80W. 90 OEG RESERVOIR RETURN -2-

6 122 ". R'1 CLAMP. HOSE -6- 15 404 6.7 Rl 8ASE, HYDRAULIC F[LT£~ 

9 537 620ft Rl HOSE, LOOLER .. 10 203 C1 FILTER ASSY, KVD~AUl,.IC 

-REPLACES 530 624 RZ-



0 
-3- GROUP • 0 -3- GROUP • 

~] COOL I NG D COOllttG 

IU. 'All TC-154 REF. 'ART 
OIlCRlrTlOH TC-154 

"'. HlfMU~ 
OnCRlmON '0. HUMIEI 

OIL COOLER AND CONNEC T IONS -CONT INUED 

17 539 52. " BRACKET, FILTER 
179 '" SCREW, 5/16-18 X 3/4 HEX-HD CAP -2-
103 320 WASHER. 5/16 MEO LOCK -2-
179 037 SCREW. 3/8-16 X 3/4 HEX-HD CAP 
2l 070 ., NUT, 3/8-16 HEX. 

103 321 WASHER. 3/8 Meo LOCK 

" 539 515 ., TUBE, INLET 

19 39' 103 RL HOSE, COOLER 
-NOT USED WITH FILTER ASSY-

" "9 513 ., HOSE. COOLER 
-USED WITH FlL TER ASSY-

20 3.' 2.9 ., O-RING, 3/4 00 TUBE -2-

21 532 905 RL CLAMP, TuaE 
20 BD' Rl BOLT. 3/4-10 X 3/4 HeX-HD MACH 
17 408 Rl BOLT, 3/8-16 X 5/8 HEX-HD MACH 

103 321 WASHER, 3/8 MED LOCK 

( 
P~INI[D IN U"IIW SlATES OF AM[RICA ~IHTm IN UNITED STAlES Of ~ERIC" 

) 



~ 
HI, 

", 

, I 

2 

• 
3 

-4- GROUP b 
COOLING 

.. 
''''II fe-154 

NUMlI~ 
Ont~l'TlOti 

RAOIATOR ANO CONNECTIONS 

13 

I 

12 

I 

6-Q 

'~<JJ:-ll T 
U[nrr~ 

-:?' 

0 -4- GROUP b 

It COOl.. II'*G 
......... ---

~~: I 
rAU 

D!~~RlfIiON TC-154 
IlUMIH 

i RADIATOR AND GONNEC nONS CONTINUED 

o I 

• • 

380 055 .. , BLADE ASSY. FAN 4' 531 
119 195 SCR.fW. 114-2:0 x 3/~ HEl<-HO c.AP -4- '1' 
103 119 WASHER t lilt MEO lOCI( -lj;~ 'D> 

406 097 ., eEl.T, FAN • 531 

393 415 ., BELT, WATER PUHP & ALTERNATOR 5 531 
-GASOL[NE ENGINE TRACTORS-

316 250 R! self. itA rE~ purlp & ALTERNATOR 
-OIEsEl ENGI~E TRACTOR5- b 80 

7 10. 

100 " 1a. 
n. 

'01 ., 
102 Rl 

aa' R" 
b41 

13~ 

......... 
' .. 

SHROUD, FAN HDUSP-IG 

4 

SCREW, 1/4-20 X 3/8 HEX-tiD 
WASHEI:l, lilt MEO LOCK -It-

RAOIATOR ASSY 

CA-Q" 

CAP -4-

-GASOl.iNE ENGINE TRAcrORS-
RAOlATOR. ASS" 

-DIESEl. ENGINE TRACllllts-

CAPt RADIATOR. PRESSURE 

COCK. 1/4 SHUT-OFF ORAIN 

( 



-5- GROUP () 
COOLlNG 

~H. fAIiT Tt-154 llH<:flr!lO/i 
"~ f:-~"~"~M~"~'=- _____ ~~_.~.==~=== 

RADIATOR AND tONWEtT[ONS -tONT{NUEO , 
, 
9 

9 

10 

10 

II 

12 

13 

14 

15 

16 

3()9 922 RI 

371 301 Rl 

397 256 Rl 

995 2:22 Rl 

533 989 III 

379 231 R2: 

369 684 R2 

394 188 ill 

394 181 R 1 

3b2 12:1 Rl 

318 11-0 il.91 
302 239 Rl 

119 196 

531 104 !H 
134 238 Rl 

1.9 515 Rl 

534 221 Rl 

11: 531 110 Rl 
394 512 Rl 
120 622 
12:1 841 

HOSE. RAnIA TOR OUTLET 
-GASOLINE ENGINE TRACTORS­

HOSE. RADIATO~ OUTLET 
-OIESEL EWG1NE TRACTQRS-

CLAHP~ RADiATOR OUTLET -4-
-GASOLINE EN~[NE TRACTORS­

CLAKP, RAOIATO~ OUTLET -4-
-DIESEL ENGINE TRAtTORS-

HDSE, RADIATOR INLET 
-GASOLINE ENGINE TRACTORS­

HDSE, ~AOIATOR INLET 
-DIESEL ENGINE TRACTORS-

HOSE, RAD(ATOR 

GASKET~ RADIATOR BAFFLE UPPER 

GASKET. RAOIATOR 6AFFLE srOE -2-

CLIP, OYER FLOW -2-

8RA:KET, RADIATOR HQUNTI~G PLATE -4-
SCREW, 5/16-16 X 1/2 HEX~ HASHER HD 

CAP -8-
SC·,{EW, 114-20 Ii. 7/B HEX-HO CAP -4-

GRILLE ASSY 
WASHER, 11/32 X l X 16 GA C-Z -4-
SC~€Wf 5/16-18 X 1-1/8 ZNO HEX-HO 

CAP -4-
SPACER~" GRILLE -2-

SGREE~J R401ATDR ~RILlE 
U-BDLT, RAOIATOR SCREEN -4-
~UT. 8-32 ZNO HEX MA:H SCRfW -8-
HASHER, NO~ S lNO MEO LOCK -8-

-5- GROUP (. 
CODLING 

TC-154 



.. , 

." 

COOLtNG; 

~Itm(l IN !IN'He~l''U Of n.ttfllO;::. 

01 CaliS", 

GROUP 6 
COOLING 

TC-lS't 

--'~". 

GROUP 6 

:>UCllfliOIl TC-1S4 

( 

01 80612ae. 



( 

-1-
ORtVE TRAIN 

lIF. ."n 
NO. HIJMUt 

ouctlmo~ 

FOR INDEX TO UNITS REFER TO 

INTRODUCTION PAGE III 

GROUP 7 -1- GROUP '7 
DRIvE HUIN 

TC-154 

DRIVE TRAIN 

I 



0 -2- GROUP 7 0 -2- GROUP 7 

D DRIVE TRAIN oct DRIVE TRAIN 

_U. r"u TC-154 UF. MRT 
D!SCRlmOH TC-154 ", HUMn! D!~C'IPIIOII "0, IIIJMI!R 

HYDROSTATIC DRIVE TRANSM1SSION SERVICE 
UNIT AND SERVICE PACKAGES 

533 lH Rot UNIT, HYDROSTATIC TRANSMISSION WITH 
540 RPM PTO 

40' 94' R92 PACKAGE. HYDROSTATIC TRANSMISSION 
GASKET SERVICE 
-CONSISTS OF 

1 GASKET 396 027 Rl 
1 GASKET 396 02' Rl 
1 GASKET 396 030 R2 
1 GASKET 396 034 Rl 
1 GASKET 396 036 Rl 
1 GASKET 396 040 Rl 
1 GASKET 396 042 Rl 
1 GASKET 396 796 Rl 
1 GASKET 396 l42 Rl 
1 GASKE T 396 .70 Rl-

405 946 R9Z PACKAGE, HYSTROSTATIC TRANSMISSION 
SEAL RING SERVICE 
-CONSISTS OF 

l O-RlNG 252 ." Rl 
2 O-RING 297 .59 Rl 
2 O-RING 327 085 Rl 
2 a-lUNG 328 l3' Rl 
l O-RING 343 900 Rl 
3 O-RING 364 885 Rl 
3 O-RING 369 75l Rl 
l O-RING 379 l8l Rl 
l O-RING 379 794 Rl 
2 a-RING 379 9b[ Rl 
l O-RING 382 782 Rl 
l O-RING 383 024 Rl 
2 O-RING 38. 937 Rl 
4 O-RING 384 943 Rl 
l O-RING 610 413 el 
l RlNG 368 548 Rl 
l RING 388 59l Rl 
4 RING 392 38' Rl 
3 RING 396 l22 Rl 
l RING 396 l23 Rl 
l RING 396 632 Rl 
2 SEAL 405 lt2 Rl-

( 

PIlIN!W IN UNITED SIAIES OF /IM~RICA 1'RI1I1W IN UNITED STATES OF AMERICA 



~'J 
" ." 

( '0, 

I 

1 

( 

-,- GROUP 7 
DRlve TRAIN 

'All 
OUCh'tIOH fe-154 

NUMtU 

HYDROSTATIC DRIVE AND RELATED PA~TS 

533 309 1\91 HOUSING ASSY, HYDROSTATIC DRIVE 

375 362 fU 
66 799 Cl 

20 9T5 loU 

172 SItO 
12 576 IU 

271 558 
Lilt 60a 
la' '2.5 

-COMPOSED OF 
1 .BEARINI; 

.$1 HOUSING 
3 PLUG 
9 PLUG 

607 148 R9l 
533 175 iU 
104 940 
104 942 
172 1t50-1 PLUG 

PIN, ENGINE 
PIN, ENGINE 

-2-

SUPPO~T DOWEL -2-
SUPPORT OOwEL -DVERSflE-

PLUG, 1-1/4-11 Aur06 SQ-SOC-HO PIPE 
-SIDE INSPECTION- -2-

PLUG, 7/8 EXPAQSlON 
SCl\Ew, 1/2-13 X 6-3/4 HEX-riD CAP 
SC~EW9 5/8-11 X I-lIZ HEX-HO CAP -1-
WASHER, lIZ EXT-ToaTH LOCK 
WASH~, 5/9 KED tOCK -6-

2 

, 

5 

• 

7 

-,- GROUP 
DRIVE TRAIN 

OW:;"'IIOH fe-154 

aRtve AND RELATEO PARTS -CQNrlNUeO 

607 148 R91 SeAfUNG, INDEPENDENT PTO SHtl.FT Nt;eo(e 

396 026 Rl COVER. FilDNT INDEPENDENT PTO -BRG "~~ 
179 821 SCREW, 511-6-18 X 1-3/8 HEX-HO CA'~t' 

-2-
tn! 320 WA$HeR f 5/16 KED LOCK -2-

396021 IH GASKlH. trtoEPENDENT Pfo BRG,COIfER 

396 028 Rl GASKEft HYDROSTATIC DRIVE HOUSING 

531 191 R91 PLUG ASSV. PUMP O~IF1CE 
-INCLUOES RING, 396 109 R1 ANO 
WASHER, 403 989 R1-

403 9159 1\1 WA$HEit t SPRING 

396 117 R31 PLUG WIRING, 396 109 R1f MOTOR OftlFICE 

---- .............. __ .. 



GROUP 7 
ORIVE TRA[N 

HYDROSTATIC DRtVE AND RELATED PARTS -CONTINUED 

• 
• 

10 

11 

12 

13 

14 

15 

17 

,. 
,. 

» 

396 033 1\1 
179 &41 

396 034 Rl 

396 035 R2 
20 953 iU 

445 6&6 
119 838 
119 846 

396 036 R2 

400 661 R91 
119 B3l 
119 639 

396 040 Rl 

396 Oftl R3 
119 839 
116 103 

396 042 Rl 

192 105 

1~6 043 R 1 
138 247 

13 363 0 

22 391 V 

396 045 R2 

400 668 R91 

22 396 151 Itl 
22 396 U52 Rl 
22 3'96 153 IU 
22 396 154 Rl 
22 396 155 Rl 
22 193 156 IH 
22 196 151 Rl 
22 396 158 Rl 
22 396 159 R1 
22 396 160 R 1 
22, 396 161 Rl 

23! 

24 391 501 R3 

2S 396 051 Rl 

26 396 053 Rl 
119 B39 

2:8 ST 2 005 A 

29 Sf '954 

30 396 051 R91 

31 396 058 lH 

389 259 Rl 

COVER. OR!VE HOUSING FRO~T 
SCREW, 3/B-16 X 1-1/4 HEX-HO CAP -5-

GASKET, O~lVE HOUSING FRONT COVER 

COVER, oRIVE HOUSING 80TTOg 
PlUG~ ORfVE HOUSH~G BOTTOM COVER 
PLUG, 3/S-18 AUTO. SQ-SOC-HO PIPE 
SCREW, 3/8-16 K 7/& HEX-HO CAP -16-
SCREW. 3/8-16 X 1-7/S HEK-HD CAP -2-

GASKET, SOTTOM COVER 

COVER ASSY~ TOP 
SCREW. 3/8-16 X 3/B HEK-~O CAp 
SCREWt 3/8-16 X 1 HEX-HO CAP -10-

GASKET, TOP caVER 

BLOCK, SIDE COVER 
SCREW, 3/B-16 X 1 HEX-HO CAP -6-
WASHER. 3/8 COPPER. -6-

GASKET, SIDE caVER 

PLUG, 1 IN. c-t SUTTON 
-TO PLUG ACCESS HOLE l~ HOUSING-

HOUSiNG. OUTPuT SHAFT REAR BRG 
SC'lEw. 318-16 K 2-1/4 HEX-SOC-HO CAP -.-

8EA'lI~G, OUTPUT SHAFT REAR LARGE CUP 

BEARING ASSY, OUTPuT SHAFT REAR LARGE 
CONE 

SHAFT, OUTPUT 

PACKAGE, OUTPUT SHAFT 
SHIM SERVICE 
-CONS1STS OF 

$3 SHI~ ,,005 
$3 SHIM .007 
$1 SHIH- .. 007 

BEARING HOUSING 

396 047 R1 
396 048 Itt 
396 049 IU~ 

RIN~f OUTPUT SHAFT SRG qETAINING 
-AVAILABLE IN THE FOLLOWIN~ SIZES­

RlI4G •• 156 
IU~G~ .. 15'9 
AING •• 162 
Rl'!ilh .. U5 
RING~ .166 
~lNG, .. 111 
RI~G, .174 
R.lNG, .. 177 
R1NG ... lS0 
RING •• 16) 
RING •• lS6 

KITt MOTOR CVLINOER BLOCK 
-FOR COMPONENT OETAILS REFER TO 
HOTOR CVLINOeq BLOCK LISTINS-

PLATE, THRUST 

HOUSING. MOTO.~ SWASH PLATE 

PIVOT, MOTOR SWASAPLATE HOUSING -Z­
SCREW, 3/8-16 x 1 HEX-HO CAP -8-

O-RtNG~ 2-1/16 X 2-1/4 X 3/32 -2-
-MOTOR SWASHPLATE HOUSlNG pIVOT-

aEARI~G ASSY, HOUSING PtVOT CONE -2-

SEARING, HOUSING PIVOT :UP -2-

BEAR1~G ASSY, OUTPUT SHAFT FRONT 
-00 NOT SUaSTl TUTE-

WASHER, OUTPUT SHAFT saG LOCK 

SCREW, 6RG LOCKWASHEIt 

L.~.IVE TRAIN . __ .. 
GROUP 7 

tl'. I fAA1 
"c. IIIJMlIl 

Te-154 OISCII'fIi'HI 

HYOROSTATIC DRIVE AND RELATED PARTS -CONTI HUED 

34 

35 

36 

31 

3B 

40 

41 

44 

46 

399 251 IU 

394825 Rl 

530 114 IU 

530 769 R1 

396 013 Rl 

396 014 R1 

343 900 Rl 

37'9 194 At 

396 075 Rl 

)96 076 At 

3'92 385 Rl 

3-'96 423 R1 

3B4 943 R1 

396 42:4 Rl 

41 404 283 Rl 

48 36'9 151 III 

49 9 403 l52 

50 396 079 R1 

51 

52 

53 

54 .. 

57 .. 
59 

60 

61 

6' 
63 

396 oat Rl1 

606 616 Cl 

401 551 R91 

396 109 Rl 

400 731 R91 

396 086 IU 

394 186 R3 

396 oa8 Rl 
179 839 

328 136 U 

560 953 1t91 

560 954 Rl 

396 089 R91 

BOilY ASSY I CENTER SECt~· i(lVALVES 
-FOR COMPONENTS SEE LIST, OF PARTS 
UNOER OETAILS OF CEMTE~ SECTION 
80DY AND RELATED PARTS-

SOLT, 112-13 X 3-3/4 HEX-KG -2~ 

PIN, CENTER SECTION DOWEL -2-

PLATE, VALVE 

PLATe, VALVE RH 

PLUG, CHARGE LINE 

O-RING, 1-1/16 X 1-3/16 X 1/16 
-CHARGE LINE PLUG SEALIMG-

O-RING. 1-1/4 X 1-1116 X 3/32 

BUSHING. CE~TER SECTIO~ PRESSURE 
BV-PASS 

BUSH1~G* CENTER SECT10N EXHAUST 

RlNG, CElIITER SECTION BUSHI~G SEAL -4-

TUBE ASS¥. CENTER SECTION C~ARGE 

O-RING. 3/4 X 7/8 X 1/16 -2-
-CHARGE TUSE ASSY-

TUBE ASSYt FORwARD pRESSORE 

UNION, 7/16-2037 OEG FLARED TUBE TO 
RELIEF VALVE -2-

O-RING, 1/4 00 TUBE -2-
-FLAREO TUDE TO RELIEF VALVE-

UNIO~. 1116-Z0 31 OEG BULKHEAD -2-
-FLARED TU8E TO ORIVE,HOUSING-

TUSE ASSV, REVERSE P~ESSUAE 

SHAFT ASSV, TNPUT 

SLEEVE, SEAL WEAq 

BEARING ASSV, INPUT SHAFT 
-00 NOT SUBSTITUTE-

RING, KOVABLE ORIfiCE -2-

PACKAGE, INPUT SHAFT 
-CO~SISTS OF 

$5 SHIM ... 005 
$5 SH111 .001 
15 SHIH .020 

SRG SHIM SERVICE 

196 c082 al 
396 083 R1 
)96- -084 IU-

K1T, PUMP CYLINOER SLOCK 
-FOR COMPONENTS SEE UST OF PARTS 
UNDER DETAILS Of PUMP, C YUNOER 
8l0CK-

HOUSING, PUKp SWASHPlATE 

PLATE, THRUST 

PIVOT~ PUMP SWASHplATE HOUSlNG -2-
SCREW, 3/8-16 K 1 HEX-HD CAP -3-

O-RING, 1-5/8 X 1-13/16 X 3/32 -2-
-PIVOT SEALING lH-

BEARlNG ASSV. PIVOT CONE -2-

8EARiNG, PIvOT CUP -2-

BEARING ASSV. PuMP REAR 
-00 NOT SU8STITuTE-



( 

( 

Ilf. 

"'. 

64 

65 

65 

66 

67 

68 

69 

70 

-5- GROUP 7 
OR IVE TRA IN 

OnCllPTlOH TC-154 

HYDROSTATIC DRIVE AND RELATED PARTS -CONTINUED 

400 730 R91 PACKAGE, PUMP PIVOT SHIM SERVICE 
-CONS IS TS OF 

$3 SHIM .005 396 090 R1 
$3 SHIH .007 396 091 R1 
$1 SHIH a020 396 092 Rl-

396 094 R91 PUMP ASSY, TRAMSMISSION CHARGE 
-OPTIONAL W/66 453 C91-
-fOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS Of TRANSMISSION 
CHARGE PUHP-

66 453 C91 PUMP ASSY. TRAMSM[SSION CHARGE 
-OPTIONAL W/396 094 R91-
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF TRANSMISSION 
CHARGE PUMP-

179 B38 SCREW, 3/S-16 X 7Is HEX-HO CAP -5-

610 413 Cl 

297 459 Rl 

379 181 Rl 

388 591 Rl 

403 798 Rl 

O-RING, 7-3/4 X 8 X lIS 
-TRANSMISSION CHARGE PUMP-

O-RING, 7/8 00 TUBE 

O-RING, 5/8 X 3/4 X 1/16 

RING, VALVE HOUSING SEALING 

HOUSV.,G, REGULATOR 

71 9 410 978 ELBOW, 7/8-14 C-Z 37 OEG HYO fLARED 
TUSE AOJ STR THO 90 OEG -3-

12' 9 410 063 NUT, 1-3/16-12 AOJ ELBOW LOCK 

VALVE ASSY, PRESSURE RE~ULATOR 
-ONLY SERVICEASLE ITEM IS 
S7RAINER. 529 487 Rl-

73 529 4B6 R91 

74 

75 

76 

77 

78 

79 

80 

8. 

82 

83 

396 100 Rl 

39"6 llB Rl 

396 119 R1 

396 120 Rl 

396 121 Rl 

400 669 R91 

SCREEN, REGULATOR VALVE STRAINER 

CYLINDER ASSY, PUMP SERVO 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF PUMP SERVO 
CYLINOER-

BOLT, HEX-HO SHOULDER 

CYLINDER ASSY. MOJOR SERVO 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF MOTOR SERVO 
CYLINOER-

BOLT, HEX-HO SHOULDER 

SHAFT, CONTROL CyL ANCHOR 

WASHER, WAVY SPRING 

PACKAGE. MOTOR PIVOT 
-CONSISTS OF 

$3 SHIM aDOS 
$3 SHIM .007 
51 SHIM .007 

SHIM SERVICE 

396 054 Rl 
396 055 Rl 
396 056 Rl-

400 732 R91 PACKAGE, ANCHOR SHAFT SEAL SERVICE 

396 162 Rl BUSHING. ANCHOR SHAFT MOTOR SUPPORT 

22 773 Rl PIN, 1/4 X 2-3116 ROO END 
-CONTROL CYL ANCHOR SHAFT 
RETAiNING-

396 124 R 1 FITTING, SERVO CHARGE TU8E 

84 396 046 R91 BEARING ASSY. OUTPUT SHAFT REAR - SMAll 

85 

86 

87 

8' 

396 125 Rl 

397 504 Rl 
181 330 
103 320 

396 126 Rl 

29 899 0 

~INJH' IN UN~EO STATES OF MlERIC;'" 

CLIP. SERVO PRESSURE TUBE RETAINING 

BAR, CHARGE TUBE RETAINING CLIP 
SCREW, 5/16-24 X 7/16 HEX-HO CAp 
WASHER, 5/16 MEO LOCK 

PIPE, SERVO CHARGE 

NUT, 112-20 HI-DUTY TUBE FITTING -2-

UF. 

"'. 

DRIVE TRAIN 

PART 
HUMn~ 

-5- GROUP 7 

O!~C!IPTlOH TC-154 

HYDROSTATIC DRIVE AND RELATED PARTS -CONTINUED 

'9 36 391 0 

90 3B4 559 Rl 

9' 396 790 R2 

92 20 138 Rl 

93 369 751 Rl 

94 396 794 Rl 

95 21B 217 

96 154 665 Rl 

ELBOW, 112-20 HI-DUTY TUBE 
FITTING MALE PIPE 

CLIP, RETAINING 

CAM ASSY, CONTROL 

PIN, 3/B X 1-1/4 DOWEL 

O-RING, 1/4 00 TUBE 

SHAFT, CAM ACTUATING 

KEY. 5/B X 3/16 WOODRUFF 61 

RING, RETAINING 

97 324 105 R91 SEARING, NEEDLE THRUST 

9' 

99 

'00 

'0 • 

396 795 Rl 

20 262 Rl 

396 796 Rl 

39b 797 Rl 
179 B 18 
382 331 Rl 

RACE. NEEDLE BRG THRUST -2-

PIN. 3/B X 2-3/4 DOWEL 
-CO~TROL CAM STOP-

GASKET, CAM ACTUATING SHAFT HOUSING 

HOUSING, CAM ACTUATING SHAFT 
SCREW. 5/16-lB X 1 HEX-HO CAP -2-
WASHER, SEALING -2-

.02 529 684 R91 SEAL, ACTUATING SHAFT HOUSING LTP 

103 533 \16 Rl 
9 403 330 

104 9 410 974 

.05 

.06 

.07 

.08 

.09 

110 

533 177 Rl 
384 937 Rl 
896 045 Rl 

444 576 
179 849 
179 850 
179 851 

396 142 R1 

399 235 Rl 

65 014 Cl 

364 BS5 Rl 

III 65011 Cl 

112 ST 205 A 

113 

114 

115 

116 

117 

118 

377 911 Rl 

395 358 Rl 

553 050 Rl 

3B9 537 Rl 

19 256 R1 

65 013 Cl 

TUBE ASSY, CHARGE. PUMP PRESSURE 
PLUG, 7/16-20 C-Z 37 OEG HYO FLARED 

TUBE 

ELBOW. 7/16-20 C-Z 37 OEG HYO FLARED 
TUSE AOJ STR THO 90 OEG 

PIPE, PRESSURE CHECX 
O-RING. 1/4 X 3/B X 1/16 -2-
RING, RETAINING 

BODY ASSY, MULTIPLE VALVE 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF MULTIPLE VALVE 
BOOY-

PLUG, 114-18 SQ-HO PIPE 
SCREW, 3/B-16 X 2-1/2 HEX-HO CAP -2-
SCREW, 3/B-16 X 2-3/4 HEX-HO CAP -4-
SCREW. 3/8-16 X 3 HEX-HD CAP 

GASKET. MULTIPLE VALVE 

TUSE ASSY, CHARGE 

RING. INDEPENDENT PTO GEAR WEDGE 
-USED ONLY WIGEAR, 389 537 Rl-

O-RING, 3/4 X 15/16 X 3132 -3-

SHAFT. I~OEPENOE~T PTO DRIVEN 
-~EPLACES 396 143 R2 8Y ALSO 
ORDERING GEAR. 389 537 Rl. RING, 
65 014 Cl AND SPACER. 65 013 Cl-

BEARI"lG. INOEPE~DENT Pro DRIVEN SHAfT 
BALL 

RING. SRG RETAINER 

COUPLING, DRIVE SHAfT FRONT 

PIN. 1/4 X 1-3/4 SLT SPRING 

GEAR, INDEPENDENT PTO DRIVEN - 81 T 
-REPLACES 396 144 Rl BY ALSO 
ORDERING SHAFT, 65 011 Cl, RING. 
65014 Cl AND SPACER, 65 013 Cl-

NUT, 1-14 ESNA STOP 

SPACER, INDEPENDENT PTO DRIVEN GEAR 
-REPLACES 534 59B R1 BY ALSO 
ORDERING GEAR, 3B9 537 Rl, SHAFT, 
65 011 Cl AND RING, 65 014 C1-

PRINIEO IN UNITED SIAlES Of Al>\I'RIC;A 



J;i 
W. 

". 

119 

.20 

-b- GROUP 
DRIVE TRAIN 

P.Mt 
ersCijlfnall Te ". IlUMlfl 

HYDROSTATIC DRIVE AND RELATED PAinS -CONTINUED 

396 145 R1 

398 914 R1 

aEARI~Gp iNNER ~ACE 

SeAl.~ OIUVE HDUSHIG OIL 

121 10 432 C91 PACKAGE. HYj) FILTER CARTIUOSe SERVICE 

122 

123 

124 

125 

126 

402 2il fU 

396 147 Rl 
119 83q 

343 943 R1 

396 146 Rl 
396 149 R1 
421 0'02 

382 782 Rl 

-REPLACES 528 501 R92-
-FOR SERVICE REPLACEMENT, ALSO 
ORDER O-RING. 343 943 Rl-

VALVE AS5Y, BY-PASS OIL FILTER 

COVER. on FiLTER 
SCREw, 3/9-16 x 1 HEX-HD CAP -2-

O-RING, 6-1/4 It 6-1/2 It lIs 
-all FILTER CQVER-

MANIFOLD, SUCTION 
SCREW. SUCTION MANIFOLO SUPPORT 
SC~EW W/ExT TOOTH lOCKWA5HER, 

S/16-16 x 5/6 SLT-~O-HO HACH 

O-RING, 2-5/16 It 2-1/2 x 3/32 
-all FILTER SfALING-

127: 684 64; IU RING, RETAINING 

396 150 Rt P[PE, SUCTION CHARGE PU~P 

327 08; Rt Q-RING, 1-9/16 X 1-3/4 X 3/32 -2-

7 

-CHARGE PU~P SUCTIO~ TU~E SEALING-

130 

131 

132 

133 

134 

135 

136 

137 

398 913 Rt COHr.ECmlt, HYDRAULIC. 

384 943 RIO-RING. 3/4 X 7/8 X 1/16 -2-
-HVORAUL1C CONNECTDR~ 

399 2;6 Rl ELSOW, AOJUSTtNG -LESS NUr-

297 459 R,l O-RlijG. 7/8 00 TUBE 

396 792 IU PLATE. CAM C.ENTERING -2-

396 793 Itl SfJRlr.G, CAM CENTEUNG 

b98 ;$3 Rl RING, RETAHUNG 

532 249 R91 PAC"i\A,;:;E. ORt VE PLATE ASSV SERVICE 
-CONSISTS OF 

H PLATE 532 248 IU 
6 SCiU::W 324 711 RI 
6 WASHER, 615 890 Cl-

324 711 R 1 SCitEW 'ri'!NYLON PELLET, 5/16-111 X 3/4 
HEX-HD CAP -b-

b15 890 Cl WA.SHER, 11/32. X H/16 X 16 GA -6-

it 
-6- GROUP 7 

DRIVE TRA!'4 

Uf, tAn 

"'. IIUMl~~ 
DUCllf11:JN 

TRANSMISS.ION Oil HEATER. 

536 850 R91 HEATER ASSVj TRA~SHISSIOij OIL 

fml<l(~II<""NII<D ST"ll~ ()f M«t1U; ••• ~~~~~~~~~~~~-------



n -7- CAOuP 
DRIVE TRAtN 

tH. .U. 
bHCUf1011 rC-154 

( '0, I<I.'Mut 

MULTIPLE VALve eDDy 

6 
3 5b~ 4 

\& b ,/0 

(D)~l: 12 5 
7 2 .... ..,.. 

1 539 441 R91 PACKAGe. MULTI-VALVE aODY SERVICE 
-CONStSTS of 
'1 OOOy 3.' 127 R2 

1 PLUG 4<4 51&-, ,9' "" 01 SPUNI" POPPET VALVE HEAVY 

• .. & 12. 01 SPR1NG • POPPET VALVE LIGHT 

4 ••• 13. ., PIN. POPPET VALVE PISTON -2-

5 ,9' 131 ., VALVE, POPPET -2-

• lO' 132 Rl aUSHl~tt POPPET VALVE -,-
7 , .. 13' ., PLUG. VALVE RETAINING -,-
" 5" '1" 01 VAlve. COOLER. SY-PASS 

• ". 31. RI SPRING 9 COOLER BY-PASS 

10 , .. 13. 01 PLUG, COOLER BY-PASS VALVE 

Il ... 26. RI O-RING, 3/4 DO TUOE 

12 2'7 ". RI a-RING, 7/8 00 TUBE -2-

( 

7 0 

tJ 
Ufo 

"0, 

1 

, 
, 
4 

, 
• 

7 

-7- ~ROUP 
DRIVE TRAIN 

t:'H 
QHCl:lrllOIi TC-154 

1<tI"ltH 

TRANSMISSION CliARGE PUl'tl'" 

5 

6 

.....~ 

,., 094 1\91 PUMP ASSY. TRAKSH[SSION CHARGE 

•• 451 CSll PUMP ASSV f TRAMSHTSSI0N CHARGE 

40, Hl Rl RING, ~ECTANGULAR SEAL -2-

PLATE, CARRIER -NOT SERVICEO 
SEPARATELY, ORDER 9UMP ASSY-

HOUSING ASSV, CAH -NOT SERVICED 
SePARATELY, ORQER PUMP ASSY-

PI~ -NOT SERVICED SEPAR4TELV. ORDER 
PUMP ASSV-

397 H3 Rl SPRING. SUPPER -o-

PLATE. PORT -NOT SE~VtCED SEPARATELY, 
OROER PUMP ASSY-

,.7 439 RI WASHER -6-
'97 440 RI SCREW, 1Z POTNT WASHE~ HEAD -f>-

"8 294 R9I SEAL, OIL 

537 765 RI 1<.11, SLIPPER PIN -CONSISTS OF etGHT 
SiA~OARO PlNS G EIGHT UHOERSIZE 
PINS-

1 

I 
J 



ill 
.,- GROUP 1 0 -8- GROUP 1 

ORIVE TRAIN U ORIVE TRAIN 
~~~ ... 

.', PAil 
Ol>Ct(flIO" 

W, M" OUC~ltll:l" fe-lS4 
'C. NlIMUil 110. '1ijM"~ 

CENTER SECtION BODY '.0 RELATED PARTS CENTER SECTION BODY ,NO RElATED PARTS -CONTINUED 

>b. 20' RI O-RI~Gt 3/4 00 Tuse -2- 13 39. OOb Rl RIN:G, SHUTTLE VALVE SttA.P 
-SHUTTlE VALVE :tETAINING PlUGS-

14 ... 0., Rl PLUG, SHUTTLE VALVE RETAtNER 
2 39. 00' • I VAlVE, CHECK -2-

IS 39. 0.0 .9' eDDY ASSY, CENTER seCTION 
3 20 9., Rl D-RING, 13110 , I X 3/32 -4- -CO~PDSEO OF REF NOS I, 7 AND 

9 THROUGH 14-
4 3.3 '31 Rl RING, BACK-UP -0-

393 69S R.91 PACKAGE, RELIEF VALvE SEAL , • 410 ,., PlUG, l-3tH-I? SIR. THO a-RING BOSS -CONSIST OF 
1 O-IUNG 20 947 Rl 

0 291 45' " O-lUNG, 718 00 TUSE -3- 1 D-RING 291 459 ., 
2 RING 393 081 '>-

7i 405 '12 ., PLUG, SHUTTLE VALVE 
CODE - VALVE TO MATCH UlHA CODE 

" 531 710 Rl 'fAl,VE ASSY, RELIEF -2- STAMPED O~ CENTER SECTION 800Y. 

• 406 319 Rl VAlVE. CE~TER SECTION SHUTTLE -CODE .-• 406 330 Rl VALVE, CEIiTEIt SECTION SHUTTLE -CODE B-
9 406 381 Rl VALVE, CESTER. SECT] ON SHUTTLE -CODE C-9 406 3{12 .1 VALvE, CENTER SEcn ON SHUTTlE -tOOf 0-
9 406 383 " VALVE, CENTER SECTION SHUTTLE -CODE E-
• 406 l84 " VALVE, CENTER SECTiON SHUTTLE -CODE F-

lO ... Ob' '2 wASHE~. SHUTTLE vAlvE I NNE/\. 

11 39. 064 '2 WASHER? SHUTTLE VALVE OUTER 

12 5>1 07' " SPRlHG, SHUTTLE VALVE CENTERiNG 



n -9- GROUP 7 0 -9- GROUP 7 
DRIVE TRAIN III DRIVE TRAIN 

~~f. PAll TC-154 RH. PA~T 
OUieRIPrlOIi TC-154 

"'. HUMIE~ 
Ci~C~IITIOIl 

~'O. IIUMIU 

MOTOR en INOER BLOCK KIT puMP CYLINDER BLOCK KIT 

399 057 •• BLOCK ASSV. CYUNOER 394 190 R91 BLOCK ASSY. eYL INOE~ 
-ORDER BLOCK. 70 492 Cl AND SIX -ORDER BLOCK, 67 7aB Cl AND SIX 
SPRINGS, 70 493 Cl- SPRINGS. 67 789 CI-

70 '02 C. BLOCK ASSV. CYLINDER 
67 7.B C. BLOCK ASSV, CYLiNDER 

2 399 05B •• PLATE, BEARING 
2 399 .06 •• PLATE. BEARING 

3 399 059 •• P aOT, BEARING PLATE 
3 394 • 97 •• P fLOT, BEARING PLATE 

4 539 254 •• PISTON ASSY -9-

• 539 252 •• PISTON ASSV -9-
5 399 06' •• GUIDE, SLIPPER RETAINER 

5 39. 'BB R. GUIDE. SLIPPER RETAINER 
6 399 062 •• RETAINER, SUPPER 

6 394 ,B9 •• RETAINER. SL lPPER 
7 399 063 " SPRING, SliPPER RETAINER -9-

-uSED ONL y W/BLOCK, 399 057 Rl- 7 39' '9' •• SP.iUNG, SLIPPER RETAINER -9-
7 70 '93 C. SPItiNG, SLIPPER RETAINER -6- -USEO ONLY W/BLOCK, 39' 190 R91-

-USED ONLY WI BLOCK, 70 492 Cl- 7 67 7B9 C. SPRING, SLIPPER RETAINER -,-
-uSED DNL Y W/BLDCK, 67 188 CI-

B 39' 064 •• SEAT. SPRING 
B 39' .02 R' SEAT, SPR ING 

9 53' 30. •• SPRING, CYLINDER BLOCK 
9 532 290 .2 SPRING, CYLINDER BLOCK 

• 0 39 • 066 •• RETAINER, SPRING 
.0 394 '95 •• RETAINER, SPRING 

11 39. 067 •• GUIDE, SPRING 
11 394 '93 •• GUIDE, SPRING 

.2 527 636 •• PIN, PISTON CYLINDER. 
• 2 527 636 •• PIN, PISTON CYLINDER 

13 2. ... •• RING, INTERNAL RETAINING 
13 2. 0.6 •• RING, INTERNAL RETAINING 

65 020 C9' PACKAGE, HYD MOTOR PISTON &. PLATE 
KIT SERVICE 65 O'B C9, PACKAGE, HYD PUHP PISTON E. PLATE 
-CONSISTS OF Kl T SERVICE 

9 PISTON 539 254 •• -CONSISTS OF 

• PLATE 399 05B •• 9 PISTON 539 252 •• • PLATE 530 774 ..- • PLATE 399 406 R' • PLATE 530 769 .. -

( 
~RINIEO IN UNIIED SIAIES Of MlE~ICA 



tJ 
-10- GROUP 7 

(t 
-l{)- GROUP 7 

DRIVE TRAIN DRIVE TRAIN 
-------_ ... 

." t.~f T(;.-154 n,. MU 
!)U<;I'ntO>l it-IS4 "'. H\lMItM 

DHC;r,nto~ ,~ IlUMIiI 

PUMP SERVn CYLINDER MOTOR SERVO CYLtNDER 

.. b 101 ., eooy. PUH!> SERVO CYLINDER 

2 '.2 781 " O-RING? 1-3/4 X 1-15/16 X 3/]2 
-PISTON SEALING R1NG- 396 111 IUt BODy ASSY, HDTOR tO~TROL CYLINDER 

3 3 •• ID2 ., P lSTOlh PUMP CVLlNOER. 2 PLUG, PRESS F IT -NOT SERV,!CED 
SEPARATELY, ORDER eDDy ASSV, 

" 52' ,at Rli PLUG ASSY, FIXED O.~lFtCE 396 111 RH-

, 'b. ,., RI a-RiNG, 3/4 x 15/16 X 3/32 3 "b 112 Rl PISTON. MOTOR CONTROL 
-F (XEO OR IF ICE-

4 531 2 •• R'I PLUG ASSV, FIXED ORIFICE 
b .29 31b 01 STRAiNER, ORIFICE 

• 3b • 665 RI O-RING, 3/4 X 15/16 X 3/32 
7 "b 103 RI RING, PISTON SEALING -FIXED ORIFICE-

8 , .. 4'6 RI O-P,ltiih 1-15/16 x 2-1/8 X 3132 b 52' >7. Rl STRAINER, OR1FICE 
-PISTON PUMP GUIOE-

7 37. .5. Ol RING, PISTON SEAUHG • "b 104 01 GUIDE. P1STON PUKP 
8 3 •• ,., " O-Rl~G, 2-1/a x 2-5/16 X 3/32 

10 40b 460 ., SEAL, GUIOE INnER -~J5TON SEAL[NG-

11 ,.. lOb Rl RING. RETAINING • 39. 114 R1 GUIDE. ~DTDR PISTON 

12 39b 616 R" BLOCK lUPIN, 20 020 R1, 'o.RlA8LE 10 3.2 782 01 D-itING, 2-5116 X 2-11l it 3/32 
Q~tFICE AOJUSTA6lE -MorOR PJSton GU1DE-

" 3 •• 107 01 SOPPQ~t, BLOCK AOJ SRACKEf 11 '0. 'bl 01 SEAL, GUIDE INNER 

14 "b loa R2 SOLT. SLaCK AOJ 12 3'. 11. RI RlNG1 REt AlnlNG 
11. 811 SCREw. 5/16 K 116 HEX-HO CAP -2-

13 3 0" 524 RJ O-RING, 1-1/B X 2-1/16 X 3/32 
15 392 385 ., O-RING, 516 X 3/4 X 1/16 -~otOR PIStON GUIDE INNER-

-VARIABLE ORiFICE AOJ BlOCK-
.01 292 R92 PACKAGE, HOTOR SERVO SE4k RInG 

1b NOT OSEO fHIS APPLl&ArtON -CONSIST OF REF NOS. 5,- 1, I:h 10 
11. 13 AND RiNG, 396 109 R1-

17 "8 "8 01 O-RiNG w l~S/S X 1-13/16 X 3/32 
-PUKP PISTON GulOE lNNER-

400 8" Rn PACXA&E. PUMP SERVO C VlI NOEA O--RING 
-CONSISTS OF 

I O-RING 328 138 .1 
1 O-RING 36ft a6S Rl 
1 Q-R(HG 382 191 01 
1 O-RING 392 385 RI 
1 O-RING '364 49B Rl 
1 RING 396 103 RI 
1 RING 396 109 Rl 
I SEAL 406 460 ., 



ill 
-11- GROUP 7 c -11- GROUP 7 

DRIVE TRA.l~ [~ DR!VE TRAIN 
......... ~~~ .. 

AU. P""' ()UemTIOH TC-154 W'I MU NU;II"ION rC-154 

( 
. "'. NUMIE' ~IO. HI,)Mn.~ 

RANGE TRANSMISS ION :RANGf TRANSMISSION -CONTlNUeO 

350 141 R, lUNG" HAl . ..., SHAH PILOT ROLLER. BIlG SNAP 0 "6 '" R1 SHAFT t TR:.\N:SM[SSIDN HAIN {;. DUilE 
BEVEL P!NIOU - 13 T 

2 350 173 R01 BE4RtnG., MAIN SHAFT PILOT ROLLER. 
10 396 06' " CAGE. HAtN SHAFT REAR DEARING , , .. 9 •• ., GEAR, HIGH-LOW SLIDING - 46 T '71 106 R1 SPACER, lIS X 21132 PIPE -2-

170 a6. SCREW, 7/16-14 X 1-3/4 HEX-HO CAP 
4 '0. .. 6 R1 RING, MAIN SHAFT ReAR. SRG SNAP 170 a •• SCRew, 1/16-14 x 2-3/~ HEX-HO CA. 

-2-
> ,9. 6'0 R91 BEARiNG ASS Y t BEVEL PINION HArN SHAFT 

FRONT 11 '06 .59 Rll HOUSING W/8USHING, 398 960 Rt, 
speeOOMETER. DRIVEN GEAR 

• , .. 153 "' CAGE, COUNTERS HAFT FRONT 8EARING -SERIAL N04 aoa t BELOW-
11. ... SCREW, 3/8-16 X 1/8 HEX-MO CAP -4- 17. 667 SCREIf, 1/1b~14 X 2-1/4 ftEX-HD CAP 

179 66. SCREW. 7/16-14 X 2-112 HEX-HO CAP 
7 , .. 154 " SHIH. COUNTERSHAFT FRONT SHRUG - ... 030 -2-

-loR AS REQU1REO-
7 3 •• 155 ., SH1H, COUNTERSHAFT FRONT BEARING - .,012 12 360 569 ., SHU4, MAIN SHAFT REAR BRG CAGE 

i -2 OR AS REQU!REO- -~007- -AS REQUIREO-
71 , .. 156 ., SHt.'i, COUNTHSHAFT FitONT BEARING - .. 007 12 360 510 " SHIMt MAIN SHAFT REAR BRG GAGE 

-2 OR AS REQUIREO- -.ol$- -AS REQUIREO-
7 3 •• 151 ., SHiM. counTERSHAFT FROUT BEARING - ,..005 12 360 511 ., SttHh KAIN SHAFT REAR SRG Ca.GE 

-lOR AS REQUIREO- -~03o- -AS REQUIREO-
12 36' 751 Rl SHIMf HAtN SHAFT REAR SRG CAGE 

sst 2 138 BEARUtG ASSY, BeVEL PI NION MAIN StiAFT -.003- -AS REQUIREo-
r'-" REAR 

C 
13 37. 167 . , BEARING • COU~TERSHAFT REAR CUP -,-

fRIMto 1N IJNrtro !'A'ts OF AM£~ICA 



0 -12- GROUP 7 
(j 

"'1Z~ GROUP 7 

U OR!1/E flU H+ DIU'l!: TRAIN 

~H_ u.n 
511CUlitIN fe-Hi4 m, M~T 

C~\ti!l:IO" TC-1S4 
"~ 1'0, "'\lMH~ 

RANGe: 

14 619 'M .91 aEAIHffG AS 5'1' , COUNTERSH4Ff RE:AR CONE 
-2-

15 659 676 R' RING~ COUNTERSHAFT REAR aRG SNAP 

" 39. S12 Rl COUNTERSHAFT 

11 375 374 R1 RHiS, COU~rERSHAFT .,.., 
•• 396 "0 Rl GEAR, lOw SPEEa DRIVING ~ 34 T 

19 39' ... R1 SPACER, CONSTA~r ~ESM s. L(}-SPEEO 
DRIViNG GEAR 

20 39. Sl1 ., GEAR, CONSTANT MESH - >3 r 



( 

3 

• 
5 

6 

T 

DIUYE TRAIN 

3BB 089 R9t 

6.5 983 Cl 

189 634 R91 

38B 0'92 Rl 

388 093 IH 

360961 Rt 

39b 710 Ri 

568 770 Ri 
381 915 iH 

-13- GROUP 

OUC~!'''OIl 

GEAR. DIFFEREIHIAl 

It OIFFERENTIAl 15 T _._ SP IOE t l BEVEl _ 
01 FFEREIfTl A PiNION, 

DlHVE - 49 T GEAR, BEVEL E B-

RE'IIJlAl CAS ~ aOL T -S­BOLT. D[~~~FERE~TIAl CAS 

tWh TIAL RH CONE 8,ST .2 114 

B I 529 452 

I 

.2 120 

AS SY, 01 FFE:E~ 8ELOW-8EA'I~~E"!Al NO·F:~RENTIAl R~ CONE 
BEA!\ING AS!~f Ng! 960 t. ABOVE 

"91 -SE",. l lH CONE 
IFFEaENTlA 

6EARI~~e:~!~f N~"Fn:E~T~i~D~H CONE 

11 'Sf 

12 

BEARiNG ASSY f H~~ 960 t. A60VE-
.S T20 C91 -'ERlAl ME -2-

N AND a~ 
BULL Pl'1110 SHAFT CONe SHAFT t PINH.lN 

388 285 Rt 

.2 lib 

13 363 D 

iNG ASSV, BULL BEAR :"'2-

sEARinG, SHAFT CUP -Z­BUll PINION 

7 
DRIVE TRAIN 

---fA~l 

~~: HUMI!' 

DIFFERENTIAL 

8 17 10 

13 39b 221 RI 

13 6.5 725 C1 

$60 110 Rl 

.. sr "6 ,. b5 721 Cl 

15 3 046 994 R1 

,. 396 222 R1 

-13- GROUP 1 

ClBCRlrJlOII TC-154 

16 
19 

AFT SeARING LH PINtON SH BELDW­
CAGE, -~~~iAL NO. 9~:4~T SURING LH 

PINION t ABOVE- At> CAGEy -~~~~Al NO. 9bQ 1-114 HEX-HD C 
7116-1it X SCREw .. 

-b- lH CUP 
01FFEREt,lUl £. eElOw­eEAR1~~ERIAl NO. ~:~ lH CUP 

ING~ DIFFEREN9bO £. A30VE-.EA. -SERIAL NO. 2-

S-7/a x 118 -5-5/8 X RH 
O-RING... AFT 3EHING 

PINION SoH 8ELOW-
:;AGE. ~U~iAL NO. 959A~T BEARII'IG RH 

- E P'NION SH ABDVE- CAP CAGE~_·SUE"'?'U NO. 9bXO'~l/it HEX-HO 65 123 C1 6. lit 
SCREW. 7/1 -

16 

560 170 R1 

USf 856 

529 453 Rl 17 

" 
18 

,. 
392 772. Rl 

392 773 Rl 

392 774 Rl 

-b- RH CUP 
OIFFE'RENTAL & BEL()W­

BEARING EiUAl 1'10. 9~~ RB CUP 

(~~, D1FFEREN~60 G ABOV~-
.EA" -SERlAl NO. • •• CAGE ,DOS 

~iotj SHAFT 
SHIM. BUll :~ REQUIREO- eRG CAGE .. G07 

-4 OR NION SHAFT 

SHHh BUll :~ HQUrRE~ eRG CAGE .01ft9 -4 OR N ION SHAF 

,. SHI~f BUll :~ REQUIREO- aRG CAGE .0299 
-4 OR PINION SHAFT 

SHHh BUll AS REOut~EO-392 775 R1 -4 OR 



I. 

1. 

" 
20 

DRIVE TRAIn 

3BB 100 iU 

388 101 Rl 

388 102 Rl 

3Sa 10"3 Rl 

38S 104 R2 

327 059 III 

SHIM, BULL 
-4 OR 

SHIth 8uLL 
-4 OR 

SHUh BUtt 
-2 Oit 

SHIM, BULt 
-2 OR 

GEAR, 8Ull 

-14-

? I N SHAFT 8RG 
AS REQUIREO­
PIN SHAFT 8RG 
AS REQUIREO­
PI N SHAff BR:; 
AS REQUIREO­
PIN SHAFT 8RG 
AS 'tEQUIREO-

66 T -2-

GROUP 7 

RET - .,00$ 

REl' - .007 

RET .. 012 

RING, EXTERNAL Rfl'A1NIN~ -4-

o [III __ OR IVE TRAIN 
-14- GROUP 1 

U". 

". r-_"_"_M_"_'_~ __ 
IAIIl TC-154 



n 

tJI DRIVE TRAIN 

"T.: .m 
u".: ~I)M1U 

REAR AXLE 

321 059 III 

2 70 576 Cl 
l 70 577 Cl 

570 879 Rl 

3 "B loa RI 

• ". 10. RI 
32. 235 RI 

5 >95 682 RI 

6 ST 79' 4 

7 13 273 0 

• ST 761 A 

• Sf .5. 

10 37' 2'8 R9I 

II 530 953 RI 

11 530 95' RI 

11 530 .55 RI 

11 530 ... RI 

12 530 951 "' 179 839 

13 "0 412 Cl 

l4 39' ... RI 
11. Bl6 

lS 

( 
'~ 

PRmlU> ,,-I UN~'~ SI~Tf~ OF M\f~ICA 

-15- GROUP 7 

lEt 
OU:H1Ii'JI< fe-lS4 w 

"" 

RING. EXTERNAL RETAINING -2-

CARRIER, REAR AXle lH -REPLACES 530 951 RI-
CARRIER, REAR AXLE "H _REPLACES 530 952. R 1-

SCREW, 5/8-11 X 2-1/4 HEX-HD CAP 
-14-

RING. REAR 4XlE CARRiER SEALING -2-

RETAINER. REAR AXLE INNER BEARING -4-
SCREW, 3/8-16 12 PDINT-HQ -12-

-AXLE INNER ~EARIN~ RETAINER-

AXLE, REAR -2-

BEAfU"(G ASSV. REM AXLE INNER CONE -2-

BEAilING, REAR AXLE UftfER CUP -2-

BEARING ASS'l, REAR AXlE DurER CDNE -2-

BeARIN:G, REAf~ AXLE OUTER CUP -2-

SEAL, REAR AXLE OIL -2-

SHIM, CARRIER CAP ",005 
-4 OR AS REQU1REO-

SHIM, CAIHUER. CAP .. 001 
-4 OR AS REQUIREO-

SHIM, CAIlRIER CAP .. 012 
-4 Oil AS REQUIREO-

SHUt, CURlER CAP .. 029 
-2 OR AS REQUIREO- 2 

RETAINERt REAR AXLE OUTER 6RG ~Z- 2 
SCltEw, 3/6-16 X I HEX-HD CAp -8-

a~Rlij~, 4-5/B x 4-7/a x LIB -2- 3 

RETAI~ER, REAR AXLE INNER BR~ -6- • SCREWl S/16-la X 3/. HEX-HD CAP -l2-

8ULL GEAR 5 
-REFER TO DIFFERENTIAL LISTING. 6 
THIS GROUP-

-15- GROUP 
OiUYE TRAlN 

'M' OUCH1IC"I TC-154 
II1)MUi 

REA.R AXlE -CONT INueo 

REAR WHEEL HuB 

531 120 
537 551 

532 993 

•• 500 

H. 2 •• 

25 024 

•• 79' 
37' 2'S 

1 

.21 

"' 
Rl 

0 

RI 

., 
0 
RI 

HUB ASSY, REAR WHEEL -2-
STUO~ MOUNTING -I~-

NUT, 3/4-16 C-Z HEX. WHEEL -16-
-OPTIONAL WiTH 69 500 0-

NUT, 3/4-16 C-Z HEX. WWEEL'-l6-
-OPTIONAL WITH 532 993 Ri-

RING~ WEAR. -2-

R[NG1 Z-3/B X 2-3/4 X 3/16 SQ CUT SEAL 
-2- -REAR AXLE SEAlING-

WASHER, HUe RETAINER -Z-
BOLt, Hue REtArNER -2-

7 



UFo 

". 

DRIVE TRAIN 
-16- GROUP 7 

OEl~m1l0H TC-154 

REAR FRAME AND CONNECTIONS 

20-~ 
19-1:1 

10-~ , 

531 111 R1 
179 B3B 
179 BBO 

PRIN1EO IN UNITED SIAlES Of .<MERICA 

• 

CA-1369A 

COVER. REAR FRAME SPACER 
SCREW. 3/B-16 X 71B HEX-HO CAP -9-
SCREW. 1/2-13 X 71B HEX-HO CAP -4-

o 

D 
RIF. 

". 

2 

3 

4 

5 

• 

1 

, 
9 

10 

11 

12 

13 

14 

15 

1. 

11 

18 

19 

20 

DRIVE TRAIN 

PAIT 
HUMIII 

-16-

OES~!IP!lOH 

GROUP 7 

TC-15ft 

REAR FRAME AND CONNECTIONS -CONTINUED 

375 577 Rl 

397 050 Rftl 

396 626 R1 
66 445 D 

396 627 Rl 

380 959 R91 

388 13ft Rl 

397 051 R3 

445 671 
355 967 R1 
179 862 

179 B85 
179 B9D 

20 138 R1 

386 450 R1 

41 162 0 

120 549 

3B8 136 R1 

53ft 497 R1 

402 667 RZ 

610 414 C1 

531 119 R1 

GASKET, REAR FRAME COVER 

FRAME ASSV, REAR 
-COMPOSED OF 

Col FRAME 397 050 R4 
2 PIN 2ft, 550 0 
2 PLUG 388, 134 R1 
1 PLUG 4ft5 686 
1 PLUG 9 409, 91,7 
2 SEAL 380. 959 R91 
2 STUD 66 445 0 
5 STUD 396 626 R1 
2 STUD 396 6z1) Rl-

STUD, REAR FRAME - SHORT -5-
STUD, REAR FRAME - MEDIUM -2-
STUD, REAR FRAME - LONG -Z-

SEAL, BRAKE PEDAL SHAFT OIL -2-

PLUG, TORSION BAR CUP -2-

SPACER ASSV, REAR FRAME 
-COMPOSED OF 

1 GUIDE 3B6 450 Rl 
2 PIN 20 118 R1 
1 PLUG itL,162 0 
1 PLUG 445 671 

Col SPACER 3B8 117 R1-
PLUG, 1/8-27 AUTO. SQ-HD PIPE 
O-RING, 3/B X 1/2 X 1/16 
SCREW, 7/16-14 X 1-1/2 HEX-HD CAP 

-10-
SCREW, 112-13 X l-1/Z HEX-HO CAP -tt­
SCREW, 1/2-13 X 2-1/4 HEX-HD CAP -2-

PIN, REAR FRAME SPACER DOWEL -Z­

GUiDE, OIL LEVEL GAUGE 

PLUG, CUP 

NIPPLE, lIB X 2-1/2 PIPE 

GASKET, FRAME SPACER 

GAUGE ASSV, OIL LEVEL 

SUPPORT. Oil SUCTION TUBE 

O-RING, OIL SUCTION TUBE 

PIPE ASSV, Oil SUCTION 

358 B41 R11 COVER ASH, PTO DPE'HNG 
179 8B1 SCREW, 1/2-13 X 1 HEX-HD CAP -4-

384 398 Rl 

24 550 D 

192 DB6 

152 127 HI 

RING. SEAL 

PIN. REAR FRAME COVER DOWEL -2-

COUPLING. lIB PIPE 

8REATHER, 1/8-27 PTF SPECIAL SHORT 

PRIN1EO IN UNIIW SIAIES OF .<MERICA 

( 



-11- GROUP 1 
DRIve TRAIN 

M'. ,u. TC-lS4 
"0. \lUMIU 

em::UJlfil< 

HI-LO SHIft CONTROL 

.12 

-17-

.~t DRIVE TRAIN 

m,: 'AU 
fiW;;~)HK)1i 

'10, i H\ll,\IU 

HI-lO SHIFT CONTROL -CONTHmeo 

13 396 au 1\1 RAIL. HIGH-LOW SHIFTER 

14 la6 11.2 R1 
119 639 
114 406 

FORK, HIG~LOW SHIFTER 
SCREW, 3/8-16 X l HEX .. HO GAP 
WASHER, 3/8 EXT-TOOTH LQCK 

GROUP 

TC-IS4 

15 386 171 Rl RING, SHIFTER RA(l STOP ,SNAP -2-

16 111 710 R91 SEAL, SH[fTER RAIL OlL 

17 13 122 0 SALL, 112 IN. OlAHETU C~-STl 
-SHIftER RA1L POPPET-

2 

,~~3 
1 1$ 41 058 D4 

531 395 III 

398 766 R1 
124 920 

SPRING, SHIFTER RAIL POPPET 

lINK, DVE!\. SPEEO 

14 ~'8 t-20 

~ 
~~--:-J-

- I ft:2).....-21 
15 I I 

I I 
I I 

~
11 18", : r~~ 

i:l 17 't<, I 6.;; t_--, 
6 0 o«o? 
1~ ~9 

~- ~ ~7 8'6
10 

5 

531 122 IU ROO, HI-LO SHIFT 

2 531 381 &1 8EARING -2-

3 24 779 R I JOIHT f 3/8-.24 C-l 8AlL -2-

LEVER ASSY, SHIFT HANDLE 531 318 Rl 
19 790 RI 

l03 384 
120 394 

PlN .. 5/16 X 1-1/4 HV COllEO SPRING 
PIN, 1/8 X 3/4 COT. 
WASHER, 13/32 X 13/16 X .0Sl LNO 

5 531 121 Rl ROO, SHIFT 
114 494 NUT f 3/8-24 HEK. JAM. -.2-

6 333 204 Rl 
179 614 
119 838 

1 392 001 1$.1 

8 386 178 lU 
119 838 

9 528 365 H 
496 032 Rl 
103 401 

BRACKET, TRANSMISSION SHIFT SUPPORT 
SCREW, 1/16-14 x 4 HEx-fiD CAp -2-
SCREW, 3/8-16 x 118 HEX-KO CAP -2-

GASKET, TRANSMISSION SHIfT SUPPORT 

SHIM, SHIFTER FDRK REAR SUPPORT 
SCREW, 3/6-16 x 118 HEK-HO CAP -2-

lEVER, ntANSHISSION SHIFT 
PIN, 5/8 X 3-5/8 STD-HO 
PIN, 3116 x 1 COT. 

10 388 201 R11 LINK ASSYt TRANSMISSION SHIFT 
661 406 In X-WASHER. TRA_-'SHISS101i SHIFT LEVER 

-2-

11 363 111 IU ANGLE, SH1FTER FORK REAR SUPPO!\.T 

12 laa 180 R2 KNOS, SHIFT HANDLE 

..... >lJlt!lNilN{mJsr .. mOl'-~"""",---- ---------------

19 

20 

>l 539 641 1\91 

21 949 Rl 
103 3M 
120 193 

BARe ADJUSTMENT 
NUT, 5/16-24 !ijD HEX. JAM 

VALVE ASSY~ DECELERATOR ~5500 PSI­
-FOR GOMPONENTS SEE LIST Of PARTS 
UNDER OETAllS OF DECELERATOR 
VALVE-

PIN, 5/16 X 1-1/4 HEADED 
PIN, lIS X 3/4 COT. 
WASHE~t 11132 X 11/16 X .051 lND 

7 



-Ul- SROUP r 
DRIve TRAiN 

TC-lS4 

~-4 

4 
I 

rf!I!) 

, 
3 

4 

5 

6 

1 

• 

• 

531 123 Rl 

S31 124 Rl 

531 006 Fl.l 
161 427 
103 323 
443 566 

166 a80 Rl 

396 619 fn 
553 050 Rl 

404202.Rl 
60 530 H 

101 162 

404 203 R 1 

404 204 11.1 
120 394 
101 162 
UB 026 

104 038 

1.38 08to 
103 373 

10: 531 Me Rl 
181 42.1 
103 323 

LEVER, FORWARD HYDROSTATIC 

LEVER, REvERSE HYDROSTATIC 

PEDAL ASSY. REvERSE HYDROSTATIC 
SCREw~ 1/2-20 x 1 HEX-HD CAP -2-
WASHER, 112 MEO LOCK -2-
FITTING, 3/16 DRIVE TYPE STR LU8 

pAD, pEDAL -2-

LEvER, CAM SHAFT 
PIN~ 1/4 X i-3/to HV SLT SPRING 

LJNK. CONTROL -4-
PI~f 3/8 X 1 ROO ENe -4-
Pl~~ 3/32 X 518 COT. -4-

SPRIN~, OVERRIDE CONTROl -2-

ROO, OVERRIDE CONTROL -2-
WASHER, 13/32 X 13/16 X .051 ZND -4-
PIN, 3/32 X 5/B COT. -2-
NUT, 3/8-24 HEX. -2-

CLEVIS, "'8-24 X 2-1/2 ADJ ROO END -2-
-OVERRIOg CONTROL ROO-

PIN, J/8 X 1-3/32 ROO ENO -2-
PIN, 3/32 X 3/4 COT .. -2-

PEDAL ASSY, FORWARD HYDROSTATIC 
SCREW, 1/2-2e X 1 HEX-HO CAP -2-
WASHER, 1/2 HEO LOCK -2-

2 

3 

4 

5 

1 

-16- GROUP 1 
DRive TRAIN 

TC-154 

PILOT RELIEF VALVE AND CONNECTIONS 

5 

I 

531 381 RI 
443 566 

388 201 Rll 
66l 406 ~l 

39B 1b6 Rl 
124 920 

PEDAL, RELIEF VALVE 
FITTING, 3/16 DRIVE TVPE ST~ tVS 

LINK ASSY. TRANSMISSION SHIfT 
X-WASHER~ TRA~SHlSSION S~lFT LEVE~ -,-

BAR, ADJUSTMENT 
NUT, 5/16.-24 ZNO HEX .. JAM 

539649 R91 VALVE ASH. PILOT RELIEF ~6bOO PSI­
-FOR COMPONENTS SEE LlST OF PARTS 
UNDER DETAILS OF P ll:DT REU:EF 
VALVe-

531 382 Rl 
160 134 

120 394 
120 382 
120 317 

49 335 K 
180 165 

120 395 

21 109 Rl 

SUPPORT ASSV, REllEf VALVE 
SC~EW, 3/8-16 X 2-1~2 2ND HEX-HO CA.P -,-
wASHER, 13/32 X 13/16 X .051 C-l -~. 
WASHER r 3/8 lNO MEO LOCK -2-
NUT .. 3/S-16 ZNO HEX .. - 2-

SPACER, 112 X 13/32 EX-STRO~G PIPe -2-
SCREW, 1116-14 X 4 ZNO HEX-HO CAP -,-
WA.SHER, 15/32 X 59/64 X .051 2ND -2-

it lNG, RETUNING 

( 



, 
\ 

t'l 
-19- GROUP 

DRIVE TRAIN 

~H, u.u It-154-
". IlUMIU 

OE~~1l1"'OIl 

HVDRAUllC CONNeCTIONS FOR PilOT VALVE 
PEDAL 

404 254 R.2 VALVE, CHEC1( -2-

2 539 296 R.2 TUBE ASSY1 HIGH PRESSURE fRONT 
-REPLACES 401 432 Rl-

TEE, 1/16-20 31 OEG HVD FLARED TUBE 
90 DEG SWlvEL 

". 29 B99 D NUr. In-20 lit-DUTY TUSE fiTTING -2-

5~' ~ose. PRESSURE OVERSPaE~.~ 
~~.-/ ~_ r .. ' 

6 531 3961IT-Tue'e-,--O,\fERSPEEO RETURN 

1 531 391 "' • 53 • •• 7 0" 

• 539 649 R.91 

to 531 J9Q III 

• 4Q3 3.' 
II ." "2 RI 

12 531 :193 R1 

HOSE~ OVERSPEEO RETURN 

vALVE ASSYt DECELERATOR -5500 PS1-
-FOR COMPONENTS sEE LIST OF PARTS 
UNDER DETAllS OF DECELERATOR 
VALVE~ 

VALVE ASSY. PILOT ReLIEF -6600 PS1-
-FOR COMPONENTS SEE LIST OF PARTS 
UNOER DETAlLS OF P1LOT RELIEF 
vAlVE-

TUBE p RELIEF VALVE PRESSURE 
CAP, 1/16-20 37 DEG HVO FLARED TUBE 

TUBE, REL1Ef VALVE RETURN 

BRACKET ASSY. H\,GRAuLiC TuaES 

7 W -19- G!\OUP 

[t DRIVE TRAtN 

W. 'A~t 
OUCllmo~ fe-154 "0. IlUMlIE~ 

HYDRAULIC CONNECTIONS FOR PILOT VALVE -CONTINUED 
PEDAL 

16 

). 

4 
9 V / 

_,#'1;/' -!j,iif'" 
~ '~'l?' 

/' 
" 

13 • 403 097 

I. 3 •• 7 •• 
I. 570 

15 53' 582 

I. 36' ,," 
17. 7.7 
10. 084 

R! 
01 

01 

01 

CA.1460A 

TEE. 112-20 37 OEG H'tD flAIi.EO rUBE 
TWO-WAY 

CLAMPt HYDRAULIC TUBE 
SCREW. 1/4-Z() X 5/B 2ND HEX-HO CAP 

CLAMP, PRESSURE TUBE 

CLAMP, P~ESSURE TUBE 
SCREW. 1/4-20 X 1 HEX-HD CAP 
NUT. 1/4-20 HEX. 

7 



-20- GROUP 1 
DRIVE TRAJN 

534 6S.s Rt 
103 no 
102 634 
119 866 

6S 190 Cl 

n:-154 

~"'13 
I 

12"", 

I 

I 0 

~'10 
6 

~ 

16 ,0 

MaUNU NG ASH .. CO~TROL PI VOT 
WASHER. 5/16 REG LOCK -2-
NUT, "5/16-18 HEX. -2-

7--0 

SCR.EW, 1116-14 x Z HEX-HD tAP -2-

ARH ASSY, PIVOT COtHROL 
-REPLACES 534 094 R.1 BY ALSO 
ORDERlNG TWO BEARINGS. 65 792 C91, 
TWO .'-IOTS .. 114 ~Ol, TWO SCREWS, 
451 195, TWO WASHERS. 103 319 AND 
FOUR WASI1ERS. 551 109 11;1-

-,0- GROUP 1 OIHVE TRAIN 

l(f.: MIT 

Ii" : »"",Ul ___ c-_.,-~~~_"_"_"'_"_O' ________ 7_C_-15. 
CREEPER CONTROL -CONTINuED 

8 

I ""'9 
~, 
• @ lj?o-
. @ (JJ 

7 
liS 

I 
0 

I 
5 

3 24 779 R1 JOINT, 3/8-24 TYPE S DETA~IU,BlE 
CONSTRUCTION aAll -,a ~ 

103 32. NUT, 3/8-24 HEx_ -2-
103 321 WASHER. 3/8 REG.LOCK,"''''-:z:,,;,: 
5" In " WASHER. 21/32 X 1-114, l( 16 GA -2-

267 805 ., RING, RETAINING -4-

5 ,,. '.7 Rl .'to!), CONTROL PIVOT 

~"~=,~h,"~,"=.",~,,.= .• ,,~,,~, ~.="=,,,~~~~- ................. - __ ~~_ 



1 

• 

• 
10 

II .. 
13 .. 
15 

I. 

11 

" 

DRIVE TRAIN 

364 647 IH 

318 154 Rl 
103 341 

530\. 698 Rl 
17 1t-50 R.l 
22 771 Rl 

$32 999 Ri 
660\. 946 Rl 
179 890 

5)~ 702 R1 

44) 671 

23 073 R.1 
120 396 
131 180 
H4 496 

396 835 Rl 
24 514 Rl 

534 70) R11 

397 93.1 R.2 

534 705 III 
la 194 Rl 
21 no R 1 

453 265 
22 770 Rl 

514 706 IU 

514 689 Itl 

65 792 C91 
114 501 
451 195 

103. 319 
557 109 Rl 

-21- GROUP 7 

Tt-I54 

-tmHINUEO 

SPIUNG, CONTROL 

RING, RETAINlNG -2-
WASHER, 13/32 X 13/16 X ~D51 -2-

6RACKET ASSYt P1VOT 
BOLT, 5/8-11 X 1-1/4 HEX-HO MACH -2-
WASHER, 21/3Z X 1-1/4 X 22 GA -Z­
SPA·CER • • 41Z 10 X 1 JN~ 00 X .. 40 -3-
SPACER, 1/2 X 13/32 PIPE 
SCREW. 112-13 X 2 HEK-HO CAP 

ROD, aAtKHOE CONTROL 

CLEVIS, l/Z-20 X 2-9/16 SHOAT AOJ ROD 
END 

PIN. 1/2 X 1-1/2 C-1 ROO END 
WASHER, 17132 X 1-1/16 X .014 C-1 
PIN, 116 X 718 C-1 COT .. 
NUT, 1/2-20 HEX~ JAM -2-

JOINT, 1/2-20 BALL 
NUT, 1I2-ZQ COP HEX .. 

HANDLE W/KNDB, 397 931 R2 ASSy 

KNOn 

BUSHINCh HA.lmlE CONTROL 
SOL. T, 112-U X 1-1/8 ZND HEX-HD 
WASHER, 17/32 X 1-1/2 X 16 SA C-1 

-2-
nUT t 112-13 CoP Hex .. 
WASHER, H/3Z X 1-112 X 1 GA 

PIVOT ASSY, BACKHOE CONTROL 

ADAPTER ASSY, COMPLErE CONTROL 

SEARING, PIVOT CO.'HROL ARK -2-
NUT, 1/4-20 HEX. JAM -2-
SCREW, 1/4-20 X 1 LNO SLf-PAN-HD 

MACH -2-
WASHER. 114 HED LOCK -2-
WASHER, 17164 X 1/2 X .. 054 -4-

534 709 R 1 BUSHING, HAND LEVER 

o o 
U~. 
,~ 

-21- GROUP 7 
DRIVE TRAIN 

fC-1s4 



IDI DRIVE TRAIN 
-22- GROUP 

llf. PAlT 
HO. HUMUR 

TC-I54 DUCilPTIDH 

DECELERATOR AND PILOT RELIEF VALVES 

, 
'--

489815 
----_ I --J 

53' 641 R., VALVE ASSY, DECELERATOR -5500 PSI-

539 64. R" VALVE ASSY, PILOT RELIEF -6600 PSI-

3" 10. R, SEAT, POPPET VALVE 

Z 36. 151 R, O-RING. 1/4 00 TUBE -VALVE SEAT-
3 3.0 110 •• VALVE, POPPET 

4 eDDY, HIGH PRESSURE PILOT RELIEF 
-NOT SERVICED SEPARATELY. ORDER 
VALVE ASSY-

5 53. 151 •• SPRING, VALVE 

6 '30 515 R', PACKAGE, RELIEF VALVE SHIH SERVICE 
-CONSISTS OF 
,4 SHIH, .005 530 51. R, .. SHIH • .001 530 512 R. 
SZ SHIH •• 020 530 513 R, .. SHIH, .042 530 514 R'-

1 36' 26' R' O-RING. 3/4 00 TUBE 
-SPRING STOP GUIDE-

• 3" 117 R • GUIDE. VALVE SPRING STOP 

• 3 •• 110 R' STOP, PILOT RELIEF VALVE 

.0 3.' 10. R" SEAL, OIL 

P1IIN1ED IN UNnED SlATES Of MlERICA 

1 0 g DRIVE TRAIN 

IEF. MRT 

liD. HUMIEI. 

DECELERATOR AND 

11 398 698 RI 

539 648 RI 

-22- GROUP 

D!\COlrtlDM TC-154 

PILOT RELIEF VALVES "':CQNt:iNUED 

SPRING, RETURN 

SLEEVE. VALVE STOP -USED ONLY WUH 
VALVE, 539 641 R9l--

f~INTED IN UN~ED STAlES OF AMERICA 

1 

l 



~9, 
ttf. 
"0, 

-1-
ELECTR (CAL 

Ml! 
\lH<:~'m;:)!i 

lOl>MIU 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GROUP • 
TC-154 

-1- GRCUP • 0 ELEe: TR 1 CAL III 
til. I ..... , 

TC-154 "U .... lU :lUClinlON no. 

ELECTRICAL 



rt -.- GROUP 
eLECTRICAl 

nt. : fMf 
t;t!'~"t!t,. 1'C-1'54 

no, : nUMnl 

:ALTE~NATOR GENERATOR AND CONNECfIOnS 
: -SERIAL 140 .. 93'} ANO BELOW-

3 

6 

7 

• 

12.1 143 
121 144 
12.0 614 
433 114 

186 2.62 

Q 413 951 

280 US Rl 

384 'J95 Rl 

3q6 360 1t2 
Uo 315 
120 380 

221 42.5 Itl 

961 291 

llq 513 

384993 Rl 

2--@ 

ALTERNATOR GENERATOR ASSY 
-REFER TO ALTERNATOR GENERATOR 
LiSTiNG, THIS GROUP-

NUT~ 12-24 C-Z HEX. MACH SCREW 
WASHER, NO~ 12 l.ND REG LOCK 
NUT, 10-32 C-l HEX. MACIi SCR.Ew 
SCitEIi. 3/B-16 X 1,-1;4. HEX-riD CAP 

-GASOLfNE ENGINE TRAcrORS­
SCREW, 3/6-16 X 3-1/4 HEX-riD CAP 

-DIESEL ENGINE TRACTORS-
NUT, 3/8-16 PHe HeX. LOCK 

SPACER, ALTERNATOR BRACE 

SlACKET, ALTERNATOR GENERATOR MOUNTING 

SHIELD ASSY, FAN G PULLEY 
NUT f 1/4-20 C-l. HEX,. -2-
WASHER. 1./4 1:-1 KED LOCK -2-

FAN. ALTERNATOR GENERATOR 

PULLEY, At TERNATOR -DElCO REHY­

REGULATOJ~: ASS'!', VOLTAGE 

SPACf~, ALTERNATOR GENEKATOR MOUNTING 
LONG 

• 

~!NtEf> IN \I"ITm~IA'(!\ Of ...... ~lK.i:----------------------

a 

D 
ttf. 

"" 

• 

10 

-2- GROUP S 
ELECTRiCAL 

fM! 
nUMUl OtiCl,~nOti 

ALTERNATOR GENERATOR ANO CONNECTIONS -CONTiNUEo 
-SERIAl NO. Q3'J AliO BELOW-

--7 

3 •• '.7 "' DRACE. AL TERHATOR GENERATOR 
179 .19 SCR.EW, S/16-l6 X 1-1/8 HEX-HO CAP 
179 ••• SCR.EW, 1116-14 x La~X"'t",O C,AP 
103 320 WASHER. SI16 MEO- LDe'" 
103 >22 WASHER, 1/16 MED LQC~ 

384 996 ., SPACER, AlTERNATDR -GENERA TO, BRACKET 
17q 82.4 SCREW. S/lbo-1S :( 1-3/4 l1EX-HD CAP 
119 84S SCR.Ew, 3/8-16 X 1~3/4 Htx-HO CAP 
103 no wASHER, 5/16 MED LOCK 
1D3 32.1 WASHER, 3/8 NED LOCK 



0 

n 
II'. 

( "'. 

2 

4 

> 

• 
7 

• 
9 

.... ~.~-... -.. ---~ 

-,. GROUP 
ELECTRICAL 

,m 
JUCW1l0N 

~"MH~ 
TC-154 

.... ~~~ ... 
AlTEltl4ATOR GENERATOR AND COtfNECTlOtllS 
-SERIAL NO. 9~O AtIIO A80VE-

III 743 
121 744 
l20 614 
4n 114 

186 282 

413 953 

280 165 III 

36lt 995 Rl 

396 360 Rl 
120 375 
120 3BO 

221 425 R1 

961 19l 

384 9'16 Rl 
11'1 6Z4 
179 1.\45 
103 320 
103 321 

364 '193 ttl 

384 991 Rl 
179 619 
11'1 856 
103 320 
103 322 

2--@ 

CARBUFE!'ED ENGINE 

ALTER~ATOR GENERATOR ASSY 
-REFER TO ALTERNATOR GENERATOR 
LISTING. THIS GRJUP-

~UT, 12~24 C-l HEX. MACH SCREW 
WASHER. NO. 12 INC REG LOCK 
NUT, 10-32 C-z HEX. MACH SCREw 
SC~EW~ 3/8-16 X 4-1/~ HEX-HO CAP 

-GASOLINE ENGINE TRACTJRS­
SCREW, 3/8-16 X 3-1/4 HEX-HO CAP 

~OIESEL ENGINE TRACrORS-
NUT, 3/8-16 PHC HEX. LOCK 

SPACER. ALTERNATOR BRACE 

BRACKET. ALTERNATQR GE~ERATOR HOUNTING 

SHiELD ASSY~ FAN & PULLEY 
NUT, 1/4-20 C-l HEX. ~2-
WASHER. lIlt C-l HEO lOCK -2-

FAN~ ALTER~ATOR GENERATOR 

PULLEY, ALTERNATOR -OEL:O REHY­

SPACER, ALTERNATOR GENERATOR BRACKET 
SCREW, 5/l6-18 X 1-3/4 HEX-HO CAP 
SCREw, 3/8-16 X 1-3/lt HEX-HO CAP 
WASHER, 5/16 MEO LOCK 
WASHER, 3/8 HEn LOCK 

SPACER, ALTERNATOR GENERATOR ~OUST[NG 
LONG. 

BRACE. ALTERNATOR GENERAToR 
SCREW, 5/16-18 x 1-1/6 HEX-HO CAP 
SCREW, 7/16-14 x 1 HEX-Hn CAP 
WASHER, 5/16 HEO LOCK 
WASHER, 1116 MEa LOCK 

• III 
-3- GROUP 

ELECTRICAL 

AU. 
' ... _1 

D£J<:,.,HIt>Io fe-IS+ "'. ..\J .... I!~ 
ALTEI\NATOR GENERATOR AND CONNECTIONS -CONTI NueD 
-SfR tAL NO. 94a Ar;v ABOvE-

2--(@> 

~c 
3) 9 

6 

CA-3969 

• 



tic. : 

E\.ECTiUCU 

)fSCi'''llOJi 

ALTERNATOR GENERATOR -DELCO REHY­
-SERIAL NO .. 939 A"iD BELOW-

GROUP 6 

TC-154 

1 100 19, ALTER~ATaR GENE~ATOR ASSY -397 091 R91-

, 1 959 '" TERMINAL W/NUTS ~ WASHERS, GRDU~O 

2 423 64. C91 aEAR t"lG. SLtP RIN:i END 

3 1 ,61 '" RETAINER W/FELT, SLIP RING ENO 

4 1 959 45> CAPACITOR 
1 959 523 WASHE~. CAPACITOR SCREW INSULATOR 

5 1 960 150 SPRtNG t CONDENSER RETAHII NG 

6 1 959 .2. HEAT SINK ASSY 

1 1 964 602 HOLDE~ ASSY, 8RUS~ ANO SPRING 

• NOT SERVICED SEPARATELY 
-OROER HOLOER ASSV, 96. M2-

• NOT SERVICED SEPMATELV 
-ORDER HOLDER 4SSV, 1 964 662-

10 1 959 3.9 INSOLATOR, BRUSH HOLDER SCREW -2-

11 1 951 501 SCREW, SROSH HOLDER ATTACHING -2-

1~ 1 915 11' NUT. DRIVE ENO SHAFT 

" 1 959 531 STATOR. ASSY 

14 941 91, WASHER, DRiVE ENO SHAFT 

15 1 95. 565 ROTOR ASSY 

16 1 959 991 COLLAR. OR,lvE e~o OUTSIOE SPACER 

11 1 '59 911 FRAME, OR!VE ENO 

'" NOT USED IN THiS APPLl CA nON 

1. 1 964 353 OlDVEt POSITIVE -3-

m;:m:D m W¥IU !fAfS 0, ,<MtlUl:A 

20 

21 

zz 
23 

24 

" 
26 

Z1 

28 

29 

ELEC TRI cti.L 

I ALTERNATOR GENERATOR -DELCO 
I-SERIAL NO .. 939 A/'ID BELOW-, 

1614 12 

/ I I 
(@)@@ 

-4- GROUP 

TC L54 

REMY- -CO.'H INUEO 

1 ')$9 B34 TERMINAL PACKAGEf alOOE JU~CTIO~ .,-
NOT USED IN THIS APPLtC'ATION 

959 B32 TERMINAL PACKAGEf BATrt::R'I 

'39 103 R91 BEARING. DR I vE END aALL 

912 006 GASKET, BEARING ~EfI\INER PLo\ TE 

.6. 354 DIODE. NEGATIVE -,-
>69 329 FRAME. SLIP RING END 

956 9T5 BOL T. THl\U -4-

'55 49' RETAWER ASSV, DRf'lE eND SEARING 

963 l3' COLLAR t ORIVE ENG SPACER 

6 

( 



( 
\ 

/' .. 
( 

( 

D 

1t1l 
UFo 

". 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

-5- GROUP 
ELEC TR I CAL 

PA~T rC-154 
IIUMI(I 

DUCilPliON 

ALTERNATOR-GENERATOR -DELCO REHY-
-SERIAL NO_ 940 AND ABDVE-

1 100 585 

1 102 361 

852 101 

971 526 

423 649 C91 

601 624 

869 573 

851 612 

846 657 

971 639 

970 145 

970 525 

539 103 R91 

971 993 

965 104 

963 139 

959 991 

846 900 

876 873 

16 

I 

ALTERNATOR-GENERATOR ASSY -61 AMPERE­
-66 505 C91- -DIESEL ENGINE 
TRA:rORS-

ALTE~NATOR-GENERATOR ASSV -61 AHPERE­
-ORDER 1 lOO 585-
-GASOLINE ENGINE TRAcrORS-

FRAHE, SLIP RING END 

DIODE TRIO, NEGATIVE 

BEARING, SLIP RJN5 ENO 

CAPACITOR 

BRACKET, CAPACITOR ATTACHING 

SCREW~ CAPACITOR LEAD ATTACHING -2-

ROTOR ASSV 

STATOR ASSV 

SCREW, RECTIFIER BRIDGE ATTACHING 

FRAME~ DRIVE END 

BEARING, DRIVE END BALL 

PLATE~ DRIVE END BALL BEARING RETAINER 

SCREW, RETAINER PLATE ATTACHING -3-

COLLAR, INSIDE DRiVE END 

COLLAR, OUTSIDE DRIVE END 

PACKAGE, GROUND TERMiNAL 

BRUSH HOLDER f.. BRUSH ASSV 

PRINTED IN UNnE[) STAl£S Of AA'.E~IC" 

8 D -5- GROUP 

let ELECTRICAL 

~H. PM! 
OnCRIPTION TC-154 "0. HUMIER 

ALTER~ATOR-GENERATOR -DELCO REHY- -CONTJNUEO 
-SERIAL NO. 940 

18 851 714 

19 965 975 

20 116 387 

21 875 627 

22 941 978 

23 847 933 

24 046 864 

25 071 519 

26 915 172 

27 SOD 832 

PRINIED IN UNnl'C SIAIES Of AMERICA 

AND ABOVE-

PACKAGE. RELAY TERMINAL 

BOL T, THRU -4-

REGULATOR, VDLTA~E -SOLID STATE-

BRIDGE, POSITIVE RECU~l-eA: 

HASHER, DRIVE END ,SHA'PT- NUT"',LOCK 

WASHER, UCTIFIER BRt-DGE ',NUlrSPRING 
SCREW SPRING -3-

SCREW, INSULATED BRUSH HOLDER -2-

SCREW, G:tOUND BRUSH HOLDER 

NUT, DRIVE END SHAFT 

HASHER. DRIVE ENO GREASE SLINGER 

0 



.~. ELECTRICAL 
GROUP 

TC-154 In.: tAU 
M!I.: I<UI .... U 

:CRAN~[MG MOToR DE~CO REM¥­
'-GASOLINE ENGfNE TRACTORS-

HOTOR ASSY, CRANKING -535 493 R91-
WASHER, 3/8 MEO LOC~ -3-

• 

1 IDS 700 
103 321 
ISO 125 SCREW, 3/8-16 X 1-3/0 INO HEX-HO cb 

124 8.29 
110 130 
120 622 
121 841 

1 1 95D 411 

2 1 959 951 

3 1 9509 946 

4 1 940 335 

5 1 964 954 

6 1 919 851 

1 211t 815 

8 1 9l1t Bite: 

9 946 414 

10 I 926 622 

11 9ltO 411 

U 1 926 618 

13 1 959 !i14 

14 1 92a 01.5 

15 1 960 864 

16 a20 149 

17 1 936 596 
1 914 580 
1 962 216 

16 a21 453 

19 I aS1 421 
1 916 439 

20 I 862 383 

9501 567 
455 106 

-,-
NUT, 3/8-16 IND HEX. JAM 
WASHE~. 3/8 LIGHT LOCK 
NUT, 8-32 INO -lEX .. MACH SCREW -2-
WASHER, NO. 8 lNO MED lOCK -2-

ARMATURE 

COIL ASSY, flEW 

GROMMET, FIELD FRAME 

FRAHE, COMMUTATOR END 

CONNECTOR. fIELD TO SWITCH 

WfCK. COMMUTATOR ENO 

SCREW~ BRUSH ATTACHjNG GROUND -2-

WASHER, COMMUTATOR END SPACE 

8RUSH -4-

SPRING, 8RUSH -4-

HOLOER, aRUSH GROUND -2-

HOlDER f 8RUSH INSULATED -2-

SCREW, INSULATED BRUSH ATTACHING -2-

PACRAGE, BRUSH HOLDER SUPPOgT -2-

LEAO, BRUSH GRDUND -2-

PLATE. CENTER BRG 

BUSHING, CENTER DRG 
SCREW, CENTER BRG -2-
WASHER. CENTER SaG SCREW LDCK -2-

WASHER" 8ilAXE 
BETWEEN CENTER BRG & HOTDR DRIVE 

DRI .... E, HOUSING 
WICK, DRI .... E END 

BUSHING, ORIVE ENO 

LEVER, SHIFT 
PIN. PLUNGER ATTACH TO SHIFT LEVER 

0 -I>- GROUP 

I,t ElECTR ICAl 

Uf. .m 
CU':lItN"" TC-15ft ",. HUMilU 

CRANKfNG MOTOR -DelCO ItEH¥-
-GASOLINE 

22 1 S14 529 

23- 1 959 679 

24 1 941 113 

25 1 970 988 
9 428 056 

2.6 95Z 4Z7 

27 1 9za 021 

2.8 1 928 022 

29 928 023 

30 968 131 

31 1 114 356 
9 1t27 815 

32 1 966 923 

33 960 908 

34 1 968 396 

ENGINE TRACTORS-

SCREW, SHIFT LEVER 

SPRING, PLUNGER RETURN 

PLUNGER, SOLENOJo SWITCH 

WASHER, SHIFT LEVER SCREW SEALING LOCK 
NUT, SHIFT LEVER SCREW 

GASKET, 8ETWEEN DRIVE HD~SlNG & SWITCH 

COLLAR, PINlON STOP 

RJ.'IG, PINfON STOP RETAINER 

WASHER, DRIVE ENO SPAtE 

MOTOR, DillVE 

SWITCH, SOLENOID 
SCREw, FIELD LEAD ATTACHiNG TO 

SWITCH 

PIN. 8RUSH SUPPORT -2-

nOlT, THRU-2-

SCREW, POLE SHDE -8-

• 

( 



( 

-7-t1 __ .... ~LECnUCAL 
~

[f, fAAT 

NO. till;::"':"':;' ~;;::::::;C--;o;:~::-c;-;c:;;:;- 1;I(~tmnC" 
,(>tANK.ING HOTOR -DELCO REMY ------~ 
:-0IE5EL e~G1NE TRACTORS-

12{ G ~ ..... 13,, __ 0 U....,. 1 
:i':: :~:'V 
1m ~ 

mwr aJ 

GROUP 8 

fe-lS" 

D 
D 

113 644-
180 126 

MorOR ASSY t CRANKING -680 559 R91-
SCREw, 3/8-16 X 1-1/2 INO HEX-HQ CAP 

103 321 
11D no 
124 629 
120 614 
120 217 

945 Ol'T 
810 819 
916 439 

2. 961 045 

3 I 946 386 
1 914 813 

4 1 945 626 

5 1 942 241 
453 465-

1 9,,*1 350 
1 861 150 
1 916 439 
1 9461HZ 

6 1 941 157 

1 961 392 

a 906 987 

9' 940 411 
938 058 

to 950 546 

11 945 620 

... 
WASHER, 3/8 ME~ LOCK -3-
WASHER. 3/8 LIGHT LOCK 
NUT. 3/3-16 LNO HEX. JAM 
nUT, 10-32 C-l ~EX_ MACH SCREW 
WASHE~, NO. 10 lHO REG LOCK 

FRAME. CQMMUTATJR ENO 
PLUG, END 
WICK. COMMUTATOR END 

ARMATURE 

COIL ASSY. FlELO - 4 COfLS 
INSULATOR. FIELD COIL -2~ 

STUD, TERM1NAL 

HOUS I ~G. LEVER 
PLUG, LEVER HOUSING PIPE 
W1CK. LEVER HOUSING 
SEAL. LEVER HOUS(~G OfL 
WICK LEvER HOUSING 
GASKET. BETWEEN HSG LEVER G DRIVE 

HOUSt IiG 

DRIVE, 'LUTCH MOTOR 

HOU51)fG. .,RIVE 

BRUSH -4-

HOLDE~, SqUSH - GROUNO -2-
P fl.h BRUSH HOLDER SUPPORT -2-

HOLOER, BRUSH - {NSULATEO -2-

SPRING, BRUSH -2-

ELECTRICAL 

8 a:O 
me 
~ 

a:O 

12 1 945 923 

13 930 694 

lit 942 245 

IS 948 521 

16 942 255 

11 1. 942 250 

115 510 

19 946 394 

20 928 022 

21 928 021 

22 9' 421 425 

23 805 258 

24 

25: B21 453 

26 950 029 

27 805 799 

2B 961 120 

29 1 942 259 

30 914 842 

31 962 546 

PACKAGE, 8~USH SUPPORT 

LEAD, GROUN~ -2-

LEVER ASSV. SHIFT 

SPR [NG, LEVER 

LEVER, SHAFT 

PLuNGER ASSV 

SWITCH, SOLENOID 

CJnNECTOR. SWITCH 

RING, PINION STOP RETAINER 

COLLAR, PINION STOP 

WASHER. TERMINAL STUD LOCK 

GROUP 

JW'4Sf6f 

NUT. TERM[NAL STUD - 5132 TrUCK-

NOT USED IN THIS APPLICAflON 

WASHER, BRAKE BETWEEN LEVER HOUSING & 

WASHER t [~SULATEO TERMlNAl STUn 

WASHER, TERKINAL STU~ PLA-IN 

8 

~ASHER, SPACER LEVER HOUSING t ARKATUaE 

WASHER, ~ETAINER SP~ING 

WASHER, SPACE - COHHUTATOR ENO-

BOLT, OR1VE HOUSING ATTACHING -4-



tl .... ELECTRICAL 
GROUP -8-

t1l. fe-I54 
"" HUMI« 

CRANKiNG MOTOR DELCO REHY- -CONTINUED 
-DIESEL ENGINE lRACToRS-

94-2 257 

872 616 

34 955 994 

35 L 933 9')9 

'6 1 93& 316 

37 1 931: 183 

38 9' Us 235 

39 1 942 256 

40 

4t 942 253 

42 L 942 ZSZ 

43 1 948 694 

44 9 411 375 

45 445 b39 

46 1 as! 965 

BOOT 

BUSHING. COMMUTATOR END 

BUSHING? DRIVE END 

BUSHING. LEVER HOUSING 

RING. LEvER ATTACHING PIN SNAP 

BUSHING. INSULATED TERMINAL STUD 

RING, LEVER SHAFT SNAP 

RETAlNER. SpRING - 1-13/64 ~OLE 

NOT useD IN fHtS APPLlCATlO,'II 

PIN. LEVER ATTACHING 

RETAINER, SPR1~G - 13/32 HOLE 

PLUG. LEVER HOUSING EXPA~SION -2-

PLUG, LEvER HOUSING EXPANSION -2-

SCREW, BRUSH ATTACHING -4-

BOLT. THRU -2-

• II 
"'. 
"" 

-a- GROUP 8 
ELECTRICAl. 

.----... 
fAn 

"'11::"'1011 r<OMf!:t 
TC-15~ 

BATTERV HOLD DOWN ANGLE 

529 231 Rl 

16 636 RI 

103 340 

103 128 

ANGLE. BA.TTERY HOLD OOWN 
-1 FOR GASOLINE e,'IG1NE TRACTOR.S, 
2 FDR DIESEL ENGINE TRACTORS­

BOLT, 5/16-16 ~ 10-1/2 PHC SQ-NK eRG 
-2 PER AN:GLE-

HASHER, 11/32 X HIl6 X .. 06S 
-2 PER ANGLe-

NUT, 5/16-18 WING -2 PeR ANGLE-

BA.TTERY 
-REFER TO STARTING AND LIGHTING 
LISTING, TH1S G.=touP-



( 

( 

o 

1ft ELECTRICAL 

UI. PM' 
flO. IIvMa£~ 

STARrING AND LIGlinNG 
-GASDU.'iE ENGINE TRACTORS-
-SERIAL ~O. 939 AND SELOH-

GROUP 

TC-154 

,., 236 '91 BATTERY, PRESTOLITE 1321X-12 VOLT , 532 "' Rl HARNESS ASSV. INSTRUMENT PANEL 

3 '33 253 .. HARNESs ASSY, KAlli CABLE FRONT 
399 470 " BOOT. INSULATOR -Z-

4 '32 117 .. HAR~ESS ASSV. REAR 

, '32 "" Rl HARNESS ASSY. LIGHT -2-

• 53" 616 Rl SHIELD ASSY, FENDER HAR~ESS LH 

e n -9- GROUP • 
[t ElECIIHCAl 

uf·1 ............. ~~-
M~I TC-i54 

_~~:-_' >10Mlt~ DfICJIPliOf/ 

7 

• 
• 

: STARTING ANO LIGHTING -CONTINUED 
: -GASOLINE ENGINE TRACTQRS-
: -SERIAL NO. 939 AND BELDN-

53. 619 .. SHIELO ASSY. FENDER HARNESS i\H 

532 120 .. CASLE ASSV r AOAPTER FlAS;fIt$ 
WARNING LIGHT 

532 122 " CADLE ASSY, 5AllERY TO SOlE"OID SNITCH 
-InCLUDES COVER, 364 910 8J. 
covER, 383 618 ill A~O TERMINAL 
BOLT, 35b 062 R9l-



IBI ELECTRICAL 
-10- GROUP 8 

m. ,uT TC-154 
..:"~0'-l. ="''':"·::"'7''=-:-::::--:-::~::: "C---:c=;:CUC

l
),,"'::-" ____ ------

,. 
11 

12 

13 

14 

IS 

,. 

STARTlNG AHD LIGHTING -CONTHiUeO 
-GASOLINE EHGINE TRACTORS-
-SEUAL NO .. 939 ANO BElOW-

!i32 123 IU CABLE ASSV. BATTER V TO GROUND 
356 062 R91 BOLT ASSY, TERMINAL 

405 Z11 R1 CABLE ASSY, VACUUM SWITCH GROUND 

404 393 1t1 CABLE ASSY. HEAO UGHT TO GROUND -2-

531 637 R91 HARNESS ASSY, BACKHOE LIGHTS 
109 390 GROMMET, NO .. 4 RU8BER -2-

-aACKHOE COMBINAT10N LIGHT CABLES-

117 142 FUSE, CARTR10CE TYPE AGC-IO 

CRANK! NG MOTOR 
-fOR COMPDNENTS SEE LIST OF PARTS 
UNOER. OETAllS OF [;RANKING HOTOR 
L1ST1NG. THIS ~ROUP-

ALTERNATOR GEnERATOR 
-FOR COMPDNENTS SEE LIST OF PARTS 
UNDER DETAILS OF ALTERNATOR 
GENERATOR LISTING. TH1S GROUP 

VOLTAGE REGULATOR 
-REfER TO ALTERNATOR GENERATOR 
LISTING, THIS GROUP-

ill 387 130 R 91 LIGHT ASSV. RH HEAD 

UO 315 
132 Z59 

U1631 
446 1.1'9 

19 381· 927 1\91 

120 315 
13Z 259 

121 631 
446 179 

20 390 741 R91 

132 259 

446 119 
llO 375 
121 631 

21 531 40& R91 

531 010 R1 
9 417 866 

531 Oll R1 
531 011 R1 
161 040 

9 403 292 

22: 53Z 126 R1 

181 365 
102 635 
103 32:1 

53~ 129 R1 

1&1 365 
lO2: 635 
103 321 

-ONLY.SERV1CEABLE HEMS ARE 
SEALEO BEAM UNIT, 313 662 R9l AND 
Ru8aER RETAINER, 616 078 Rl-

NUT. 1/4""ZO IND HEX .. -3-
SCREW. 1/4-20 X 5/8 SLT-FIL-HO HAtH -.-WASHER. 1/4 INO LIGHT LOCK -3-
WASHER. 1/4 X lIZ X ~036 C-Z -3-

LIGHT ASSV. LH HEAD 
-ONtV SERVICEABLE ITEMS ARE 
SEALED BEAM UNIT, 313 662 R91 ANO 
RUBBER RETAINER, 616 07B R1-

NUT t 1/4--2:0 ZND HEX .. -3-
SCREW. 114-20 x 51$. SL T-FIL-HO HACH -.-WASHER, 1/4 ZNO LIGHT LOCK -3-
WASHER, 1/4 X 1/2 X .036 C-l -3-

LIGHT ASSY, FLOOO -2-
-ONLY SERVICEABLE ITEMS ARE 
SEALED SEAM UNIT, 390 156 R91 AND 
RUBBER RETAINER; 616 018 R1-

SCREW. 1/4-Z0 X S/8 SLT-FIL-HO MACH 
-&-

WASHER, 1/4 x 1/2 X .036 c-z -6-
NUT. 1/4-20 INO HEX .. -6-
WASHER. 1/4 INO L1GHT LOCK -6-

L)GHT ASSV, FLASH1NG WARNING -2:­
-OROER L[GHT ASSY, 67 539 (91-
-SERvICEA8tE ITEHS ARE 
GASKET',LEij$ -2-
LAHP. NO .. 1156 
I..ENS 7 AMBER 
LENS, REO 
SCREW, 8-32 x 112 CR.-rtEC PAN-HO 
TAP. -s-

NUT, 112-20 IlULI<.HE.I\D" UNION LOCK -2-

MOUNTING ASSV, FLASHING w.l\RN1NG LIGHT 
R" 

SCREW~ 3/8-16 X 1-l/8 HEX-HD CAP -2-
NUT 7 3/8-16 HEX. -2-
WASHER, 3/B MEO LOCK -2-

MOUNTING ASSY, FI..ASH1NG WARNING LlGHT 

'" SCREW, 3/8-16 X 1-118 HEX-HO CAP -2-
NUT. 3/a~16 HEX. -2-
wASHER, 3/8 MEl LDCK -Z-

2+ 394 13Z R91 FLASHER, SAFETY WARNING LtGHT 

2' 394 133 IU 8RACKET, FLASHER "'OUlHING 

2.6 394 134 R1 ABSOR8ER, FLASHER MOuNTlNG 

-1D- GROUP B 
t~, ELECTRICAL 
~··t"C"",----·------ TC-154 OHO.lfTl(>1l NO. 1\11:,:":=",,' :-::--:-:--::-_: ... _____ .. ______ ... __ _ 

STARf{NG AND LIGHTING -CONTINUED 
-GASOLINE ENGINE TRACTORS-
-SERIAL NO. 939 AND BELDW-

27 387 729 R91 LIGHT ASSV. SHOCK PROOF COMBINATION 
REAR AND TAiL -2-
~ONLY SERVICEABLE ITEMS -ARE LAMP, 
455 490. SEALED BEAM UHIT, 
371 461 R91 AND RUBBER RETAINER, 
676 01B Rl-

120 378 NUT, 112-13 lUD HEX .. -Z-
120 38.... WASHER, 1/2 ZNO HEO LOCK -2-

26 365 503 Rl SPACER, CLAHP -2-

29 350 920 Rl CLAMP -2-

30 372 546 R91 SOCKET ASSV~ INSTRUHENT L1G~T -2-
9 411 863 LAMP, NO. 1895 12 VOLT -2-

3l HOUSING. FuSE 
-REFER TO ENGINE CONTROLS AND 
SwITCHES LISTING, THIS GROUP-

32 390 941 R9I SEIfDtNG UNiT, ELECTIHC FUEl GAGE 
-OPTIONAL W/406 SSl Rl-

32 406 S91 Rl SENDInG UNIT. ElECTRIC FUEL GAGE 
-OPTIONAL W/390 9~1 a91-

312 621 R91 SCREW. SENDING UNIT HOUHTtNG -5-

33 369 154 RI 

34 389 6B2 R91 

35 3a9 908 R91 

•• 
37 

3. 

4. 

41 ;32 682; Rl 

42 318 336 R91 
120 614 
120 217 

11 410 R1 
109 084 
103 319 

.t,3 394 111 1\92 

« 'it 000 239 
179 816 
103 340 
103 320 
102 634 

4. 

GASKET, seNOING UNIT 

SWITCH ASSY, ELECTR{C AIR CLEANEn 
VACUUK 

ADAPTER ASSY. VACUUM SWITCH 

LIGHTER ASSV, CIGARETTE 
-REFER TO ENGINE CONTROLS AND 
SWITCHES L1STING y THIS GROUP-

SWiTCH ASSV. HORN 
. -REFER TO ENGINE CONTROLS AND 

SWITCHES LISTING, THIS GROUP-

CAP, HORN SWITCH 
-REFER TO ENGINE CONTROLS ANO 
SWITCHES LISTING t THIS GROUP-

SWITCH ASSY, LIGHTING 
-REFER TO ENG [,<iE CONTROLS AND 
SWITCHES lISTING, THIS GROUP-

SWITCH ASSY, KEV 
-REFER TO ENGINE CONTROLS ANO 
Sw1TCHES LISTINGl TH1S GROUP-

SWITCH ASSY t NEUTRAL SURfiNG 

aLOCK ASSY, JUNCTtON 
NUT, 10-32 C-l HEX. MACH SCREW -2-
WASHEa, NO. 10 C-l MEO LOCK -Z­
BOLT 7 1/4-20 X 314 HEX-H3 -2-
NUT. 1/4-20 HEX. -2-
WASHER, 1/4 MEO LOCK -2-

SI(ITCH ASSY .. BACKHOE LTGHTING 

HORN ASSY -166 166 R91-
SCREW, 5/16-18 X 3/4 HEX-HO CAP 
wASHER t 11/32 X 11/16 X .OSI 
WASHER, 5/16 HEO LOCK 
NUT. 5/16-19 HEX. 

CotL~ IG'II1T10~ 
-REFER TO ENG-2 PARTS CATALOG-

FENDERy itH 
-~EFER TO FENDERS AND SUPPORT 
LISTING, GROUP 13-

FENDER, LH 
-REFER TO FENDERS AND SUPPORT 
LISTING. GROUP 13-



( 

4. 

( 

-11-
ELECTRICAL 

:SlARTfNG AND LIGHTinG -CONTINUED 
i-GASOLINE ENGINE: lRACTORS­
:-SERIAI. NO. 939 ANI) a&LOW-

PANEl., INSTRUMENT 

GROUP 

fe-15ft 

-REFER TO iNSTRUMENT PANEL 
AND GAUGES LISTiNG. GROUP 11-

B 

404 392 IU CABLE ASSV, TACHOMETER BATTERV TERMINAL 
TO FuEL GAUGE I~NITION TERMINAL 

0 -11- GR""" • D ELECTIUCAL 

If/. 'An 
OUetlHlOff TC-154 '0. ~UMUI 

""""""~~~ ..... ----



-12- GROUP • 11 ELECTRICAL 

·~i'J\u 
... ---... ----=~-

TC-154 
1<0..: i'lV"l"~ 

, 

L: 
2 

3 

• , 
• I 
1 

, 

STARTING AND LIGHTING 
-GASOLINE ENGINE TRACTORS-
-SERIAL N06 940 AND ASOYE-

392 23. R., SATTERY, ~RESTOL[TE 3321>:-12 vOLT 

•• '93 02 HARNESS ~SSY, INSTRUMENT PANEL 
,43 510 fUSE. CARTRrOGE TYPE ACC-I 

•• "0 C91 HARNESS A$SV p MAIN CA8lE FRONT 
3" ". RI 800T, INSULATOR -,-
•• "3 02 HARHESS ASSY, REAR 

53' U8 RI HARfiESS ASSV, LtGMT -,-
"4 .18 RI SHIELD A.SSY, FENOER HARNESS LH 

'34 61' RI SHIELD ASSY, FENDER HARNESS "" 
PlIWm. I~ Ur<fl8) 51~lES OF -"",WCA 

11 

o 

1::1 w::-_. 
Ml.: 

-IZ- GROUP 8 
ElECTP.ICAl 

TC-154 

; STARTING AND LIGHtING -CONTINUED 

8 

• 

10 

II 

[

-GASOLINE ENG(NE TRACTORS­
-SERIAL NO~ 940 ANO ASOVE-

, 

>32 120 RI 

332 122 iiI 

532 IZ3 Fl.1 
35. 062 R91 .. , 211 li:I 

CABLE ASSV, ADA~TER 

/ 

/ 

I 
47 

CA·3974 

FLASHING 
WARNING LiGHT 

C.ASlE ASS"t SATTERY TO SULE~lO SWrTCH 
-INCLUDES COVER. 36-1t, 91\': fl.!. 
COVER, 383 618 R1 AND TEP.MlNAl 
SOlT, 35b 062 Rn-

CASLE ASSY, 8ATTERY TO GROUNO 
80lT ASSY, TERMINAL 

CASU: AS5Y, VACUUM SwITCH ~ROUNO 

( 



( 
" 

-13- GROUP B 
ELECTRICAL 

TC-154 
tiP, : I<VM .. ',""~~-c--c= 

STARTING AND LIGHTING -CONTINUED 
-GASOLlNE ENGINE TRACTORS-
-SERIAL NO. 940 AND ABOVE-

12 404 393 Rl €:A8LE ASSY, HEAD UGHT TO GROUND -2-

1) 531 631 R9I HARNESS ASSY, BACKHOE LIGHTS 

14 

15 

,. 

,. 

19 

20 

21 

22 

109 390 GROMtotET. NO. 4 RUBBER -2-

ll1 142 

-BAtKHOE COMBINATION LIGHT CABLES-

FUSE, tARTRIOGE TYPE AGC-I0 

CRANKING MOTOR 
-FOR COMPONENTS SEE LiST OF PARTS 
UNOER OETAILS OF CRANKING MOTOR 
LISTING .. THIS GROUP-

ALTER~ATOR GENERATOR 
-fOR tOMpONENTS SEE LIST OF PARTS 
UNDER DETAILS OF ALTERNATOR 
GENERATOR LISTING. THIS GROUP 

402 603 RI CABLE ASSY, HORN SNITCH 

387 730 R91 LIGHT ASSY, RH HEAD 
-ONLY SERVICEABLE ITE~S ARE 
SEALED BEAM UNIT~ 313 662 R91 ANO 
RU&&ER RETAINER, 676 07B Ri-

120 375 NUh 1/4-20 2ND HEK& -3-
132 259 SCREW. 114-20 X 5/B SLT-FIL-HO MACH 

-3-
121 637 WASHER~ 1/4 ZND LIGHT LOCK -3-
446 179 wASHER t 1/-.. X 1/2 X .036 C-Z -3-

387 921 R91 

lZO 315 
132 259 

121 637 
446 179 

390 741 R91 

120 375 
132 259 

20 043 U 

121 637 

120 3BO 

4-46 179 

120 392 

b7 539 C9l 

9 4D3 292 

532 126 R1 

181 365 
102 63,5 
103 321 

LIGHT ASSV. LH HeAD 
-ONLY SERVICEABLE lTEMS ARE 
SEALED BEAM UNIT, 373662 R91 ANO 
RUBSER RETAI,'4ER, 616 07B Rl-

NUT f 1/4-20 ViD HEX .. -.3-
SCReW, 1/4-20 X 51B SLT-FtL-iiD MACH 

-3-
wASHER. 114 ZN!l LIGHT LOCK -3-
WASHER, 114 X 112 X .036 c-z -3-

LIGHT ASSY. FLOOD -4-
-ONLY SERVICEABLE tTEKS A~E 
SEALED BEAM UNIT. 390 156 R91 ANO 
RUBBER RETAINER, 676 078 Rl-

NUT, 114-20 INO HEX. -12-
SCREW, 1/4-20 X 5/B SLT-FtL-~O MACH 

-6 FOR FRONT FLOOD LIGHTS-
SCREW. 1/4-20 X 5/0 SLT-PAN-HO MACH 

-6 FOR REAR FLOOO LIGHTS-
WASHER. 1/4 INO LIGHT lOCK 

-6 FOR FRONT FLOOD lIGHTS­
WASHER, 1/4 ZNO REG LOCK 

-6 FOR REAR FLOOD LIGHTS­
WASHER. 1/4 X 1/2 X .036 c-z 

-6 FOR FRONT FLOOO LIGHTS­
WASHER. 9/32 x 51B X ~051 

-6 FOR REAR FLOOD LIGHTS-

LIGHT ASSY, FLASHING W~~NING -2-
-ONLY SERVICEABLE ITEMS ARE AMBER 
LENS HOUSING, 69 616 Cl AND LAMPt 
9 417 066-

NUTt 1/2-20 BULKHEAO UNION LOCK -2-

MOUNTING AS$Y, FLASHING WARNING LIGHT 
RH 

SCREW. 3/6-16 X I-lIS HEx-HO CAP -2-
NUT, 3/B-lb HEX. -2-
WASHER. 3/0 MEO LOCK -2-

23 532 129 Rl 

18 I 365 
102 635 
103 321 

MOUNTING ASSY, FLASHING WAR~JHG LIGHT 
LH 

SCRE.W, 3/8-16 X 1-1/3 HEX-HO CAP -2" 
NUT, 3/a-16 HEX. -z-
WASHER, 3/0 MEO LOCK -2-

24 394 132: R91 FLASHER, SAFETY WARNI.~G LIGHT 

25 394 133 Rl 

26 394 134 IU 

8RA:KET, FLASHER MOUNTING 

A6S0R8ER, FLASHER HOUNTING 

-13- GROUP 0 
ELECTRICAL 

nn(;milP~ TC-154 
..... _---

STARTING AND LIGHTI~G -CONTiNUED 
-GASOLINE ENGINE TRACTORS~ 
-SERIAL NO. 940 AND A30VE-

27 537 265 R91 LIGHT ASS'f, BRAKE AND TAIL 
-ONLY SERVICEABLE ITeMS ARE LAMP, 
9411 B67 AND LE~Sf 533 981 RI-

2B 54S 239 R2 DIODE ASS'f 

29 66 030 CI CABLE ASSY~ ALTERNATOR TACHOMETER 
AOAPTER 

30 312 546 R91 SOCKET A$SY, INSTRUMENT LtGKT -2-
9 4-17 Sb3 LAMP. NO. 1895 12 VOLT -2-

31 HOUSInG, FUSE 
-REFER TO E~GINE CONTROLS AHO 
SWITtHf'$ LISllNG. THIS GROUp-

32 390 941 R91 SENDING UNIT f ELEtTRIC FUEL GAGE 
·DPftON4L W/406 SSI RI-

3l 406 BBI Rl SENOI~G UNIT, ELECTAtC fUEL GAGE 
-OpTIONAL W/390 9ft 1 _R,91-

372 627 R91 SCReW. SENDING UNIT MOUNTING -5-

33 369 154 RI GASKET, SENOING UNIT 

34 389 6B2 R91 SWlTCH ASSY, ELECTRIC AiR CLEANER 
VACUUM 

35 369 90B R91 ADAPTER ASSY. VACUUM SWtTCK 

,6 

31 

3B 

39 

40 

4' 

42 

43 ... 

47 

.6 

532 682 RI 

370 336 R91 
120 614 
120 211 

17 410 IU 
109 084 
103 319 

LIGHTER ASSY. CIGARETTE 
-REFER TO E,~GINE CONTROLS AND 
SWITCHES LISTiNG, THIS GROUP-

SWITCH ASSY, HORN 
-REFER. TO ENGINE CONrr(ots ANO 
SWITCHES LISTING. THIS GROUP-

CAP. HORN SWITCH 
-REFER TO ENGINE CONTROLS ANO 
SWITCHES LISTING. THIS GROUP-

SWITCH ASSY, LIGHTING 
-REFER TO ENGINE CONTROLS AND 
SWITCHES LISTING, THIS GROUP-

SNI TCH ASSY. KEY 
-.REFER TO ENGINE CONTROLS AND 
SWITCHES LISTING, THIS GROUP~ 

SWIT~H ASSY, NEUTRAL STARTING 

8LOtK ASSVr JUNtTION 
NUT, 10-32 C-1 HEX. MACH StREW -2-
WASHER, NO. 10 C~l,HEO LOtK -2-
eOLT. 1/4-20 x 3/4 HEX-Kb -2-
NUT, 1/4--20 HEX.--2-
WASHER. 1/4 HED· LOCK -2-

394771 R92 SWIrCH ASSY. BACKHOE ,LlGHt:}.IU;;' 

000 239 
179 816 
103 340 
103 320 
102 634 

HORN ASSY -166 166 R91-, 
SCREWi 5/1b-1B_X 3/4 HEX-HD tAP 
WASHER, 11HZ x- 1l/:16 -x .051 
WASHER, 5/16 MED LOCK 
NUT t 5/16-18 HEX. 

COrt, IGIHTlON 
-REFER TO ENG-2 PARTS CATALOG-

FENDER. RH 
~REFER TO FENDERS AND SUPPORT 
LIST1NG t GROUP 13-

FENDER, LH 
-REFER TO FENDERS AND SUPPORT 
LlSTlNih GROUP· .13-

PANEL. INSTRUMENT 
-REFER TO INStRUMENT. ~ANEL 
ANO GAUGES USTING •. GROUp H-



~l~: ! 

•• 
50 

i 

I 

t?U;:CTR.ICAl 

HUMtU 

STARTING AND LIGHTING -tONT{NUEO 
-GASOLINE ENGINE TaACTOR$-
-SERIAL NO. 940 ANO AaOVE-

GROUP & 

TC-U4 

404 392 1\1 CABLE ASSY ~ TACHDHETER S:ATTE:RY U.RMI NAL 
TO FUEL GAUGE IGNITION TERMINAL 

65 00) Cl SHIELD, PROTECH'IE PLASTIc -6-

-L· ... ruru""' ... -----------tlClH'ItO IN uriiTw nAtu OF .w!~!C ... 

lEt EtEer"eAl 
-14- GROUP S 

--W:-;-'AM 
110. II\lM,U 

TC-154 



~'1 
-15- GROUP • tt 

-15- GROUP, • ELECTRICAL ELECTRICAL 

w. .~, TC-154 REf. ,,p,U 
OUC~lfI10" fe-l'4 

! "" "OM!tl 
OUC~II'1H:1N "', HUl.llrR 

I 
~---

\ STARTING AND L!GHTING STARTING AND LIGHTING -CONTINUED 
DIeSEL ENG!NE TRACTOR5- DIESEL ENGINE JRAtTDRS-
-SERIAL NO. 939 AND 8ELoW- -SeRIAL NO .. 939 AND 6ELOI4-

50 . 

. V 

392 '44 R91 BArrE~Y. PRESTOLITE 1303){-6 VOLT -,- • '32 1'0 RI CABU ASSY. ADAPTER FLASHtN~ WARNING 
LIGHT 

2 532 II. RI HAi:l-"lESS ASSY., INSTRUMENT PANEL 
9 532 121 Rl CA8LE ASSV., SATTERY TO BAH-ElY 

3 '32 n6 RI HAR~ESS ASSY, MAiN CAOlE FRONT -INCLUDES TWO COV,ERS,,_ .lEU 619 RI 
399 410 Rl flOOT, HfSUlATO!l. -2- AND TWO 80L 1St 354 0,6.1' R9"1-

4 53' 111 RI HARNESS ASSY, AfAR 10 532 iZZ Rt CABLE ASSY. BATTERY TO SOLENOJD SWITCH 
-INCLUOES COVER. 364 910 Rl. 

• 51' 118 Rl HAP.IIIESS ASSY, UGIiT -,- COVERt 3&3 613 RI- AND TERMINAL 
aOLT. 356 062 A.91-

• .34 61e 01 SHIELD ASSY, FENDER HARNESS LH 

, 7 ,34 619 " SHiELD ASSY. FE'iOER HAR.\lESS RH 
( 
',<~ 

~-~~ , 

""'lIW IN Or,l,I!;tl $1M •• at "",~CA PIN'lEll I'" u .. llm $JM'~ OF Mllll.-C-,;,···· 



-16-
ELECTRICAL 

'" .I-:-::,,""~M~'::"=-:c-::: 
S fARTJHG ANO LIGHTING -cm.JTrNUEO 
DIESEL ENGINE TRACTORS-

11 

12 

-SERIAL NO. 939 ANa BELOW-

532 12l Rl CABLE ASSY. BATTERY TO GROUNO 
356 062 R91 BOLT ASSY, TERMINAL 

532 124 Rl CA8LE ASSY. GLOW PLUG Sjoa TCH TO 
GLOW PLUrI METER 

GROUP • 

13 404 392 Rl CABLE ~~SY. fACHOMETER BATTERY TERMINAL 
TO f{.!\:l GAUGE IGNITION TERMINAL 

405 211 R1 CABLE ASSY, VACUUM SWITCH rlR.OUNO 

IS 404 394 RI CABLE ASSY, GLOW PLUG METER PLUS TO 
CHARGE INDICATOR PLUS 

,. 
l1 

404 393 RI CABLE ASSY, HEAO LIGHT TO GROUND -2-

531 631 a91 HARNESS ASSY, BACKHOE LIGHTS 
109 390 GR.OMMET, NO ... 4 RuBBER -2-

to 

,. 

,0 

21 

22 

117 142 

397 130 R91 

132 259 

446 119 
121 631 
120 315 

391 921 R91 

132 259 

446 119 
IiI 637 
120 .315 

390 141 R91 

132 259 

446 119 
121 631 
120 315 

25 .531 4iiB R91 

531 010 Rt 
9411866 

531 012 R1 
531 011 Rl 
167 048 

9 403 292 

26 532 126 11.1 

181 365 
102 635 
103 321 

-BACKHOE COHB1NATlON LIGHT CABLES-

FUSE, CARTRIDGE TYPE AGC-I0 

CR.ANKING MOTOR 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF CRANKING MOTOR 
lIS11NG, THIS GROUP-

AL TERNATOR GE!'jE~ATOR 
~FOR COKPONE!HS SEE LIST OF PARTS 
UNOER DETAILS OF ALTERNATOR. 
GENER.ATOR LISTING, THIS GkOUP 

vOLTAGE REGULATOR 
-REFER TO ALTERNATOR GENERATOR 
lISTING, THIS GROUP-

LIGHT ASSV, RH HEAO 
-ONLY sERVICEABLE ITEMS ARE 
SEALED BEAM UNtT, 313 662 R91 AND 
RUBSER RETAINER, 616 078 Rl-

SCREW, 1/4-20 X 518 SLT-FIL-HO MACH 
->-

WASHER, 1/4 X 1/2 X .036 c-z -3-
WASHER, 1/4 INO ~IGHT LOCK -3-
NUT. 1/4-20 INO HEX. -3-

LIGHT ASSY, lH HEAO 
~ONLY SER\HCEABLE ITEMS ARE 
SEALED 8EAM UNIT, 373 662 R91 ANO 
RUBBER .ttETAI,",IER. 616 0111 Rl-

SCREw, t/4-20 X 5/8 S~T-FIl-Ho MACH 
-3-

WAsHER, 1/4 X 1/2 X .036 C-z -3-
WASHER. 1/4 INO LIGHT lOCK -3-
NUT, 1/4-20 ZNO HEX, -3-

LIGHT ASSYt FLOOD ~2-
-ONlY SERVICEAB~E ITEMS ARE 
SEALEO 8EAM UNIT, 390 156 R.91 ANO 
RUBilER RETAH"ER, 616 01B Rl-

SCREW, 1/4-20 X 5/8 SL T-FIl-HD MACH -.-wASHER. 1/4 X 1/2 X .036 C-I -6-
WASHER, 1/4 ZN) LIGHT ~OCK -6-
NUT, 1/4-20 ZNO HEX .. -6-

lIGHT ASSY. FLASHING WARNING -2-
-ORilER LIGHT ASSY, 67 539 C91-

-SERvtCEABLE ITEMS ARE 
GASKET, lENS -2-
lAMP. NO. 1156 
U:NS, AMBER 
~EMSt REO 
SCREW. 6-32 x t/2 CA-REC PAN-HD 
TAP .. -6-

MUT, 1/2-20 BUlKHEAO UNION LOCK -2-

MOUHTING ASSY. FLASHING WARNING liGHT 
RH 

SCREW. 3/8-16 X 1-1/8 HEX-HD CAP -2-
NUT, 3/8-16 HEx. -2-
j,jASHER, 3/8 MED LOCK -2-

III HoerR leAL 
-16- GROUP a 

m:T MU .~-----
TC-lS4 "0, : \lUMUl OH1::UlH;)h 

---rsTA'RTING AND t1GHTING ~CONTlN~U~O~O----""'------­
I DIESEL ENGftyE TRACTORS-

2. 

2. 

32 

: -SERIAL NO. 939 ANO BELOW-

532 129 Rl 

181 365 
102 635 
103 32:1 

39ft 132 R91 

394 133 Rl 

394 1.34 Rl 

HOUNTING ASSY, FLASHt,",IG WARNING LIGHT 
lH 

SCREW, 3/8"""16 X 1~1/8 HEit-HO CAP -2-
NUT, 3/B-16 HEX. -2-
WASHER, 3/8 MEO LOCK -2-

FLASHER~ SAFETY WARNING LIGHT 

BRACKET. FLASHER MOUNTING 

ABSORBER, FLASHER ~OUNTING 

381 129 R91 LIGHT ASSY, SHoCK PROOF COM81NAT[ON 
REAR ANO TAIL -2-
-ONLY SERVICEABLE ITEMS ARE LAMP~ 
455 490, SEAL EO BEAM uNIT, 
311 461 A91 AND RUBBER RETAINER, 
616 018 IH-

120 379 NUT, 112.-13 INO HEx .. -i-
120 384 WASHER f 1/2 INO MEO LOCK -2-

365 503 11.1 SPACER. CLAMP -2-

33 350 920 Rl CLAMP -2-

34 372 546 R91 SOCKET ASSY, INSTRUMENT LIGHT -2-
9 ftl1 863 LAMP, NO. 1895 12 VOLT -2-

35 390941 R91 SENDING uNIT, ElECTRIC FUEL GAGE 
-OPTIONAL '011406 881 Rt-

35 406 80t 11.1 SENDING UNlTt ELECTRIC FUEL GAGE 
-OPTIONAL W/390 9ftl R91-

372 621 R91 SCREWt SENDING UNIT HaUNTING -5-

36 369 154 Rl GASKET, SENDING UNIT 

" 
39 

40 

41 

45 

•• 

•• 

531 609 RI SWITCH ASSV. ElECT~IC AIR CLEANER 
VACUUM 

389 909 R91 AOAPTER ASSV f VACUUH SwHCH 

LIGHTER ASSV, CIGARETTE 

532 682 III 

378 336 R91 
120 614 
12Q 217 

11 410 Rl 
109 0114 
103 319 

394 111 R92 

-REFER TO ENGINE CONT~OLS AND 
SWtTCHES LlSnNG, THIS GROUP-

SWITCH ASSY, HORN 
-REFER TO ENGINE CONTROLS ANO 
S·I'IITCHES USTlNG. THIS GROUP-

CAP. HORN SWiTCH 
-REFER TO ENGINE CONTROLS AND 
SWITCHES LISTING. THIS GROUP-

SWITCH ASSY. LIGHTING 
~~EFER TO ENGINE CONTROLS AND 
SWITCHES ltSTING, THTS GROUP-

HOUSING, FUSE 
-REFER TO ENGINE CONTROLS AND 
SWlTCHES lISTI~G, THIS G.ttouP-

SWITCH ASSV, KEY 
-~EFER TO ENGl~E CONTROLS AND 
SWITCHES LISTING, THIS GROUP-

SWITCH ASSV, NEUTRAL STARTiNG 

BLOCK ASSY, JUNCTIO~ 
NUT, 10-32 C-Z HEx. MACH SCREW -2-
WASHER, NO. 10 C-1 MED LOCK -2-
BOLT. 1/4-20 X 3/4 HEX-HO MACH -2-
NUT, 1/4-20 HEX. -2-
WASHER. lilt MEG LOCK -2-

SWITCH ASSV, BACKHOE LIGHTING 

SWITCH 4SSY. GLOW PLUG 
~REHR TO ENGINE CONTROLS MiD 
SWiTCHES LISTING, THIS GROUP-

/ 



( 

fBI ElECTRTCAl 
-17- GROUP 

~H. , ... _r 
1<0. IltiMIO 

TC-154 ~U<1!rlJOII 

STARTING AND LIGHTING -CONTINOED 
ot€SeL ENGINE TRACrORS-.. 

50 

51 

52 

-SERIAL NO. 939 AND BeLOW-

• 000 239 
17. .,. 
103 340 
103 320 
102 6" 

KORN A$SY -166 166 R91-
SCREW, 5/16-18 X 3/4 HEX-HG CAP 
WASHER, 11/32 X 11/16 X .051 
WASHER, 5/16 HED LOCK 
NUT. S/16-18 HEX~ 

FENOE~, RM 
-REFER TO rE~OERS AND SUPPORT 
LISTING, GROUP 13-

PANEL, INSTRUMENT 
-REFER TO lNSTRUMENT PANEL 
AND GAUGES LISTING. GROUP 11-

FENDER, LH 
-REFER TO FEfIDERS ANO SUPPORT 
LISTING, GROUP 13-

• a -17- GROUP • J] ELECTRICAL 

~1·. MU 
OUCil1I;Q1I TC-154 "0. fiUMIt~ 



III 
-111- GROUP • -10- GROUP 6 

ELECTRICAL 

.,. .m 
cn"lmOH le-154 PH'~!HlQ" TC-154 '¢. UUMlti 

CLJPS -CONTrNUEO 

t-A-1 rB-j r-A-j 
rB-1 1 0 'TT 0 0 

LC c 

J I 2 

~BY 
rAj 

'-@T 
3 4 r-c~ 

0 T /91· Ii c !1 ~A-lV 1 7 

6 -I< Insulafed 

-P- Plain 

5 

A B £ Q A B ~ 0 

37. 535 .. -1- 51 • 13/16 1-1/64 9/32 
,99 651 01 -1- ,14 118 2-1/2 H/32 
31. , .. "I -.- 3{' LS/16 1-3/4 151.32 
370 6" O. -1- 31. 1-1/8 1-3/16 15132 

2 "OT USED IN THIS APPlICAT[ON 

, 363 660 Rl -1- 3/4 ,,. 2-718 13HZ 

4 "OT USEo IN THIS APPLICATION 

• 311 ... R. -1- 3/' 2-l/2 11132 
'0. on SCREW. 5/16~13 X 3/4 ZNO HEX-HO CAP 
12. ,., WASHER. 11/32 X 11/16 X ~05l C-1 
Il. 2" WASHER. 5/L6 z~o REG LOCK 
.2. ". NUT. 5/16-18 INO HEX~ 

• ••• 460 Rt -.- 31. L-1I4 13/32 
• '0' 555 Rt -.- '14 2 11/32 • "2 120 1\1 -1- 314 1-9116 13132 

• "0 0","3 Cl -,- 31. l;-5/8 13/32 
6 36. 559 RI -1- '/4 2-9/16 13/32 

• >62 661 al -,- '14 1-61/Ult 15/32 

• "2 126 R 1 -.- .14 3-5/8 13132 
6 '01 215 R1 -,- t i-Ut16 11/32 

• "9 986 Rl -I- I 1.-l5/16 nl!z • 3'2 lill it 1 -,- 31. 1.-314 9!3~ 2. 7Il6 Rl SOL T t t/4-20 x 3/4 lHO HEX-HD -2-
12. 37. "'UTI 1/4-20 HEX .. -l-
.20 ". WASHER. 1/4 HEO LOCK -2-

1 NOT USfO lN THIS APPLlCATION 



( 

2 

3 

4 

5 

6 

1 

ELECTRICAL 

STARTING AND LIGHTING 
DIESEL ENGINE TRACTORS­
-SERIAL NO. 940 AND ABDVE-

10 

49 

:I 

50 

V 

-19- GROUP 

392 244 09. BATTERY, PREsTOLITE 1303X-6 VOLT -2-

66 593 02 HARNESS ASSY, INSTRUMENT PANEL 
'4' 510 FUSE. CUTRIDGE TyPE AGC-l 

" 591 09. HARNESS ASSV. MAIN CABLE FRONT 
399 410 O. BOOT. INSULATOR -2-

65 248 C2 HARNESS ASSV. REAR 

532 • 10 O • HARNESS ASSV. LIGHT -2-

534 OlB O' SHIELD ASSY. FENDER HARNE SS LH 

534 619 O' SHIELD ASSY. FENDER HARNESS OH 

, 
0 

101 
~H. 

110. 

• 
9 

.0 

11 

-,9--
ELECTRICAL 

PMT 
HUMIiI D!1C~IPflON 

STARTING AND LIGHTING CONTINUED 
DIESEL ENGINE TRACTQRS-
-SERIAL NO. 940 AND ABOVE-

GROUP 

TC-154 

----::,. 
-;/'" i 

,// 
'1 

52 

• 

CA-3972 

532 • 20 O • CABLE ASSY, ADAPTER FLASHIN~ WARNING 
LIGHT 

532 12. O' CABLE ASSY, BATTERY TO DATTERY 
-INCLUQES TWO COVERS, 383 619 Rl 
AND TWO BOLTS, 35& 06~ R'I-

532 122 Rl CABLE ASSY, BATTERY, TO 'SOlE~GI 0 SWl TCH 
-INCLUDES COVER, 364 910 Rl, 
COVER. 383 618 1\1 "'NO TfRM:I<,HAL-
BOLT, 356 062 R91-

532 123 O' CABLE ASSY, BATTERY· TO- GROUND 
356 062 09' BOLT ASSY. TERMINAL 

P~IN1H> IN UNI1,D SUll'S OF AMERICA 



-20- GROUP 8 
ELECTftlCAt. 

tif. tAll 
c"~~~~""~'~'~"~~~-c~~~ __ ~~o:":"::'nOH __________________ _ 

SfARTlNG AND L[GHTING -CONTI~UED 
DIESEL ENGI~E TRACTORS-
-SERIAL HO. 940 ANO ABOYE-

12 532 124 Rl 

13 401t 392 RI 

405 211 IU 

IS 404 394 Rl 

CABLE ASSY# GLOW PLUG SWITCH TO 
GLOW PLUG METER 

tABLE ASSY. TACHOMETER SATTERY TERMINAL 
TO FUEL GAUGE IGNITION TERMINAL 

CABLE ASSY, VACUUM SWiTCH GROUNQ 

CABLE ASSY, GLOW PLUG METER PLUS TO 
CHARGE INDICATOR PLUS 

16 1t04 393 Rl CABLE; ASSY, HEAD LIGHT TO GROUNO ~2-

17 531 631 R91 HAR~ESS ASSY, BACKHOe LIGHTS 
109 390 GROMMET, NO.4 RUBBeR -2-

16 111 142 

,0 

-BACKHOE COHBINATJDN llGHT CABLES-

FUSE, CARTRIDGE TYPE AGe-l0 

CUNKING HOH1R. 
-FOR COMPONENTS SEE LeST OF PARTS 
UNDER DETAILS OF CRANKING MOTOR 
LIST1NG. THIS GROUP-

ALT~RNATDR GENERATOR 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAtLS OF ALTERNATOR 
GENERATOR LISTING, THIS GROUP 

II 54& 239 R2 0100£ ASSY 

337 13D R91 

132 259 

446 119 
121 631 
120 315 

381 921 R91 

13l 259 

446 179 
121 637 
120 n5 

390 141 R91 

120 315 
132 259 

20 043 III 

121 631 

120 380 

446 119 

lZO 392 

25 bT 539 C91 

9 4D3 292 

26 5n 126 R1 

181 365 
102 635 
103 321 

liGHT ASSY. RH HEAO 
-ONLY SERVlCEABlE ITeMS ARE 
SEALED BEAM UNIT, 313 662 R91 AND 
RUBBER RETAINER, 616 07B Rl-

SCREW. 1/4~20 x 5/S SLT-FIL-HO MACH 
-3-

WASHER~ 1/4 X 1/2 X .036 c-z -3-
WASHER, 1/4 lND LIGHT LOCK -3-
NuT, 1/4-20 lNO HEX. -3-

LIGHT ASSYt LH HEAD 
-ONlY SERVICEASLE lTEHS ARE 
SULED SEAK UHIT, 313 662 R91 AND 
RUBBER RETAINER, 61b 078 Rl-

SCREW. 1/4-20 x S/8 SLT-FIL-HD MACH 
-3-

WASHER, 1/4 X 1/2 x .036 C-l -3-
WAS~ER. 1/4 lND LIGHT LDCK -3-
NUT, 1/4-20 ZND HEx. ... -3-

LIGHT ASSY, FLOOD -1-
-ON(.Y SERVlCEABLE JlEMS ARE 
SEAL EO BEAM UNI T ~ 390 156 R91 AliO 
RUBBER RETAINER. 676 01B Rl-

NUT t 1/4-20 lND HEx~ -12-
SCREW~ 1/4-20 X S/B SLT-FIL-HO MACH 

-6 FOR FRONT FLDOD L1GHTS-
SCREW, 1/4-20 X SIS SLT-PAN-HO MACH 

-6 FOR REAR FLOOD llGHTS-
WASHER, 1/4 IHU LIGHT lOCK 

-6 FOR FRONT FLOOO L1GHTS­
WASHER, 1/4 IND REG LOCK 

-6 FOR REAR FLooD LIGHTS­
WASHER.- 114 x 112 X ;0036 c-z 

-6 FOR FRONT FLOOD LIGHTS­
WASHER, 9/32 X 5/8 X .0Sl 

-6 FOR REAR FLOOD UGHTS-

LIGHT ASSY, FLASHING WARNING -2-
-ONLY SERVtCEA8LE HE.IotS ARE AH8ER 
LENS HOUSING. 69 616 CI AND LAMP, 
9 417 366-

NUT t 1/2-20 OULKHEAO uNION LOCK -2-

MOUNTING ASSY, FLASH1NG WARNING LIGHT 
RH 

SCREW, 3/0-16 X 1-1/9 HEX-HD CAP -2-
NUT, 3/8-16 HEx. -2-
WASHER, 3/8 KED LOCK -2-

-20-

~~t. PAU 

"0. ::."'::M::"::'~ __ ~ __ = 
STARTING AND LIGHTING -CONTfNUEO 
OIESEL ENGINE TRACTO~S-
-SERUL NO .. 940 AltO ABOVE-

GROUP 

Tt-154 

27 HOUNTING ASSY, FLASH[NG WARNiNG liGHT 
LH 

• 

532 129 Rl 

181 365 
102 635 
10) 321 

SCREw. 3/4-16 X l-l'/B HEJ(-HO CAP -2-
NUT# 3/S-16 HEX. -2-

26 

29 

394 132 R'11 

394 133 i!.l 

WASHER, 3/S MEO LDC~·~2-

FLASHER, SAFETY WARNING LIGHT 

BRACKET, FLASHER HOUNTWG 

30 394 134 Al A6S0RBER~ FLASHER MOUNTING 

31 531 2b5 R91 LIGHT ASSV, 8RAKE ANa TAIL 
-ONLY SERVICE;ABLE ITEMS ARE LAMP, 
9 411 S6l AND LENS. 533 9S1 RI-

32 402 603 Rl CABLE ASSY~ HORN SWITCH 

33 66 030 Cl CASLE ASSv, ALTERNATOR TACHOMETER 
ADAPTER 

34 372 546 R~l SOCKET ASSV, INSTAUMENT LIGHT -2-
9 411 S63 LAMP, NO. 1B95 12 VOLT -2-

35 3~0 941 R91 SENDING UNIT, ELECTRIC FUEL GAGE 
-OPTIDNAL W/406 331 Rl-

35 406 SSI Rl SENOING UN1T. ELECTRIC FUEL GAGE 
-DPTIONAL H/390 941 R91-

31, 6Z1 R91 SCRew, SENDING UNIT MOUNTING -S-

36 369 154 Rl GASKET. SHWING UHH 

3. 

39 

40 

41 

45 

4. 

41 

46 

531 609 Rl 

3S9 909 R91 

S32 Ml2 Rl 

He 336 R91 
120 614 
120 211 

17 410 R1 
lD'1 084 
103 319 

194 771 R92 

393 2D9 R91 

aOD 23~ 
179 alb 
103 340 
103 320 
11)2 634 

SWITCH ASSY. ELECTRIC AJR CLEANER 
VACUUM 

ADAPTER ASSV. VACUW" SIH TCM 

lIGHTER ASSY, CIGARETTE 
-REFER TO ENGINE CONTROLS AND 
SWITC~ES LISTING, TH1S GROUP-

SWITCH ASSY, HORN 
-i\EFER TO ENGiNE CONTROLS ANO 
SWITCHES LISTING, THIS GROUP-

CAP. HORN SWITCH 
-REFER TO ENGTNE CONTROLS AND 
SWlTCHES LlSTING, THIS GRJUP-

SWITCH ASSY, L1GHTING 
-REFER TO ENG1NE CONTROLS ANO 
SwiTCHES LISTING, THIS GROUP-

HOUS I NG. FUSE 
-REFER TD ENG1~E CONTROLS AND 
SWITCHES LJSTf~G, THIS GROUP-

SWITCH ASSV, KEV 
-REFER TO ENGINE CONTROLS AND 
SW[TCHES L1STV~G. THIS GROUP-

SWITCH ASSV, NEUTRAL STARTING 

SLOCK ASSV f JUNCTION 
NUT. 10-32 C-l HEX. MACH SCREW -2-
WASHER , NO~ 10 C-l MED LOCK -2-
80LT, 1/4-20 X 3/4 HEX-HD -2-
NUT t 114-20 HEX .. -2-
WASHER t 1/4 HEO lOC'; -2-

SWITCH ASSV, SACKHOE LIGHTING 

SwITCH ASSV, GLOW PLUG 
-REFER TO ENGINE CONTROLS ANO 
SW1TCHES LlSTiNG~ THIS GROUP­
SWITCHES LISTING, THIS GROUP-

HORN ASSY -166 166 R91-
SCREW. 5/16-18 X 3/4 HEX-HD CAP 
WASHER, 11/32 X llilb X .D51 
WASHE~t 5/16 KEO LOCK 
NUT, 5/16-18 HEX. 

( 



0 -21- GR.OUP 8 

U ELECTRICAL 
0 -21- GROUP • tl ELECTRICAL 

/ 
'lI[f. ·Akt 

;>(S(\!,uOH TC-154 

( ". IlUMn~ 

STMT!NG AND lIGHTI'lG -CQtHINUEO 

~'f. ~AU 
OHCllfTl:)1l TC-154 ". ~\.IMHi. 

ENGINE CONTROLS ANO S .. (TCHES 
OlESH ENGINE TRACTDJ~.S-

-SERIAL NO. 940 AND ABOVE-

50 FENDER, RH 
-REFER TO FENOERS AND SUPPORT 
LISTING, GROUP 13-

51 PANE!., INSTR.UKENT 
-REFER. TO INSTRUMENT PANEL 
AND GAUGES LISTING. GROUP li-

52 FENDER. I,.H 
-REFER TO FE .... oERS AND SUPPORT 
LISTING, GROUP 13-

" 529 461 R91 SWITCH ASSY, BRAKE LIGHT _2_ 
54 65 003 01 SHIELD, PROTse TillE PLASTI C -6-

393 209 R91 SWITCH ASSV y GLOW PLUG 

2 313 612 Rl CAP, GLOW PLUG S~lTCH OUST 

3 318 ". ... LIGHTER ASSY, CIGARETTE 

• >93 20. R.l SWITCH ASSV. HORN 

5 311 '87 Rl CAP~ HORN SWITCH OUST 

6 "6 851 . ., SWITCH ASSV, I.l6HHNG - 12, \tOLT 

1 " . • 52 •• 1 HOUSING ASSV, FUSE 

8 532 132 Rl SWITCH ASSY, KEV JGNlTIO'" 

• 61. 74. el KEV., lGNt nON 

10 ,,9 7&1 '.1 UNlT. PDP OUT 

11 PANEL ASSV, INSnWl1ENT 
-REFEfl TO !NSTRUMENT PANEL ANO 
GAUGES LISTIN~t G~OUp·ll-



0 

IGI 
ttl,,: 
1'10. ' 

-22-
ELEe fA 1 CAL 

",,11 
II<)Mto Q!H~llmOIl 

DELUXE LIGHTING FOR BACKHOE 

515 38S R91 PARTS ACCESSOR V, DELUXE BACKHOE 
LiGHTING 

GROUP • 
TC-lS.ft 

387 729 1t91 LIGHT ASSY, SHOCK PROoF COMBINATION -2~ 
-ONLY SERVICEABLE ITEMS ARE LAMP, 
455 ~90f SEALED &EAH UNIT. 
371 461 R91 AND RU8BER RETAINER. 
016 018 RI-

llO 384 WASHER. 1/2 C-l MEO LOCK -2-
120378 NUl, 1/2-13 C-Z HEX. -2-

2" 365 SOl R 1 SPACER. LIGHT -2-

~ 5)5 386 R91 GUARD ASSY, BACKHOE LiGHT 

~ 535 390 It?'l GUARD AS5Y, BACKHOE LiGHT 

5 

• 

535 391 Rl BRACKET. LIGHT 
180 017 SCREW, 5/16-13 X 3/4 lNO HEX-HO CAP -.-
120 214 lriASHER, 5/16 lNO MED LOCI( -4-

535 392 IU 
180 071 

120 214 

STRAP, LIGHT CLAMP -2-
SCREW, 5/16-18 x 3/4 2ND HEX-HD CAP 

-4-
WA'SHER. 5/16 ZNO KED' LOCK -+-

7 5)$ 393 ~1 HARNESS ASSY~ DEluxe LIGHT 

8 362 120 Rl CLIP. L(GHT CABLE HARNESS -5-
140 077 SCREW, 5/a-18 x 3/4 lHD HEx-HO CAP 

-2-
120 214 WASHER. 5/16 zno HEO ~OCK -2-
120 316 nUT, 5/16-18 lNO HEX. -2-

'9 535 3'14 IU STRAP, CABLE HE -7-

10 350 920 Rl ClAHP -2-

0 -22- GROUP • 
[t elECTRICAL 

i'f. MU 
CHClltnO!I fe-lSI! 

,", tIV",!!1 ,,---
DELUXE LIGHTING FOR BACKHOE -CONTINueD 



( 

\ 

c 

u n 
llf. 

"'. 

-,-
FRA"'E 

P",II 

IiUMIU 
onellrllOI< 

FOR INDEX TO UNITS REFER TO 

INTRODUCTION PAGE III 

• "INIEll IN UN' W SU !S Of ..... fl" .. 

GROUP 

TC-154 

, -,- GRCUP , 
0 

FRA"'e n 
m·l rAIT 

onCllPTION TC-154 "'. HUMIlI 

FRAME 

F'IIIN\!O IN UNIT!D SlAlU Of ...... £IIC .. 



, 

• 
5 

• 
1 

FRAME 

Mlf 

532 559 R4 
3B9 309 Rl 
31B 993 Rl 

369 835 1\91 
110 146 R91 
180 17~ 

120 379 
120 384 

532 608 III 
316 r8r Rl 
ISO 01.0 

120 375 
120 380 

532 611 R.1 

532 612 Rl 

532 6t3 III 

532 614 III 

390 009 Rl 
22 555 Rl 

23 641 R1 

131 016 

19 3U R~ 
18 782 Rl 

120 311 
120 382 

-2-

CHi'.:l'fl'IC>H 

FRAHE ASSV 
aUSHI~G -4-
PP4. SUPPORT MOUNTING 

GROUP 

fe-lSI, 

SHAFT ASSY, L[FT CYLINOER PIVOT -2-
FITTlNG. 114-28 SlR LUS -4-

• 

SCREW. 1/2-13 X 1-1/4 c-z ~EX-HD CAP 
-2-

~UT. 112-13 c-z HEX. -2-
WASHER, 1/2 c-~ MEl LOCK -2-

COVER ASSY 
ReTAINER, SLTO HO CAP SCREw -2-
SCREW~ l/4-20 X 3/4 ZND HEX-HD CAP -,-
NUT. 1/4-20 ZNC HEX. -3-
WASHE~f lltt lNO MED LOCK -3~ 

BAFFLE. BULKHEAD -2-

iNSULATION. T~ANSMJSS{O~ 

INSULATION, BULKHEAD AN~lE 

CROSS-MEMBER ASSY 
-SERIAL NO. 100e " BElO\of­

BOLT, 5/8-1B TAPERED -2-
SCREW~ 5/8-11 X 1-1/2 COP HEX-HO CAP 

-2-
SC~EW, 5/8-11 X 1-3/4 COP HEX-HO CAP 

-2-
WASHER, 21132 X 1-5/U X ~014 C-l 

-4-
NUT 9 5/11-H COP HEX. -2-
SOLT, 3/S-H X 2-114 INO HEX"'HO MACH 

-2-
NUT, 3/S-1b lNO HEX. -2-
WASHER. 3/8 lHD MEO LOCK -2-

ill .-. 
'0. 

1 

, 

8 

9 

-2- GROUP • FRAME 

M.t 
C.V;;,lnlC>I TC-154 

"UMlH 

FRONT MAIN FRAME -CotHINUEO 

65 940 C 1 

67 633 Cl 

La 782 1\1 

120 3az 
120 371 
lZ 555 Rl 

Z3 641 Rl 

19 827 R1 
131 016 

400 839 R1 
19 361 11.1 

219 436 

2~ 395 RI 

1Z0 396 

CROSS-MEMBER ASSV 
-SERIAL NO. ~009 to 1016-

CROSS-MEH6ER ASSV 
-SERIAL NO .. l017,"SO,MlOUe-

BOLT, 3/8-16 X 2;-11,., l.ND HEX-HO HACtl -,-
WASHER, 3/6 lND MEO LOCIt "-zll..'.; 
NUT. 3/8-16 INa HEX~ -2-
SCREW, 5/8-11 X l~lJZ COP HEX-HO CAP 

-2-
SCREW, 5/8-11 X 1-3J4 COR HEX-HO CAP -,-
SCREW, 516-11 X e IHO HEX-Ha"CAP -2-
WASHER., 21132 X 1-5J16 X .074 C-z -.-WASHER.. 21132 X 1-5/16 X 3/16"-2-
NUT, 518-11 COP HEX~ -2-
NUT, 5/8-11 IND THICK HEX~ -z~ 

WEIGHT, fRONT SIDE 
-NOT SERVICEO SEPARATELV-

SCREW. 112-13 x 5-114 INO HEX-HO CAP -.-WASHER, 17132 X 1-1/16 X .074 c-z -.-
WEIGHT? FRONT lOWER 

-NOT SERVICEO sEpARATElY-
22 511 iU SCREW, 3/4-10 X 3-1/2 COP HEX-HD CAP -,-

WASHERt 13/16 X 1-1/2 X .105 C-I -2-

10 

I 131 011 

: wEIGHT, ~RONT UPPER 
I -NOT SERvlCEO SEPARATEl'f-
I 22 571 Itt SCREw, 3/4-10 X 3-1.~,2 .COp- HEX-HD CAP J :::::: '3"","S_C_R_:_:_:_~_:_:_:_M._U_~_~_6_X_I ___ '_12_'_'_1_O_8_< __ ' ___ 2 __ _ 

ftll'liD'" 'JNII;;;:l $'IP£) Of MlflOCA 

( 



t'. 
UI, 

( "" 

( 

-1-
H'rOIUUlIC.S 

,~, 

~!UMU~ 
o.nCltP!lO~ 

FOR INDEX TO UNITS REFER TO 

INTRODUCTION PAGE III 

GROUP 10 

TC-154 

-1- GRCUP 10 

f't HYDRAULICS 

W,I , .. u TC-154 Ill). , MUMUl I'JUCIJrTKlIol. 

HYDRAULICS 



tl 
-2- GROUP 10 -2- GROUP 10 

HYDRAULICS HYORAUL Ies 

n~. rAn 
PUCII"lIOI! TC-154 ()UC~i'~IO" TC-154 

" N"M!~I ~J/J\Ii' 

HYDRAUliC POWfR SUPPLY HYOR:AUL I C POWER SUPPLY -CONTINUEO 

( 

373 966 R,94 PUMP ASS't', HY[) GEAR - 1'1 GPH • '96 866 R21 FLAtWE ASSY. PuMP HOUNTING 
-ORDER PUMP ASSY. 527 155 ~91- 'M 270 SCREW. 319-16 X 2-5/3 HEX-HO CAP 
-FOR COMPONENTS SEE LIST OF pARTS - W-
UNDER DETAILS OF HVORAUlIC GEAR "' .40 SCREW, 3/9-16 X 1-1/& HEX-HO CAP 
PUMP- '03 32' HASHelh 3/S M:ED LOCK -11-

1 sn 155 R91 PUMP ASSY, liya GEAR - 11 liPIi 
( -REPLACES 313 966 R,94- to 3 •• 116 ttl. PIN, PUMP MOUNTING flANGE -2-

-fOR: COMPONENTS SEE LIST OF PARTS 
UNOEA DErAILS OF HYORAULIC GEAR II 9 HO ". PLUG, 9/16-18 STR TIiO-O-RINS BOSS 
PUMP- -PUMP HaUNTING FLANGE-

119 .. , SCREW. 1116-14 )( i-t/2 HEX-HO CAP 
-4- '2 364 .39 0' O-~ING. 3/8 00 TUSE 

" 99. 0 GASKET, PUMP ~OuNTING SCREW -4- -PUMP ,"toU,'HING FLANGE PLUG-, 371 5>. R2 GASXET, HVO GEAR PUMP 13 3 •• •• 7 01 GASKET, PUMP MOUNTING FLANGE L lGHT 
-OPTIONAL w/396 868 Rl-

3 391 351 .93 PUMP ASSY. HYO GEAR - I) GPM 13 396 660 "1 GASKET, PUMP MOUNTlNG FLANGE HEAVY 
-ORDER PUMP ASSY, 395 229 R9~- -OPTIONAL W/3?b 861 RI-
-FOR COMPoNENTS SEE LIST OF PARTS 
UNDER DETAILS OF H¥DRAULIC GEAR 
PUMP-

• 395- 229 n92 PUMP ASS¥, HYO GEAR - 9 GPM 
-REPLACEs 391 351 R93-
-FOR COMPoNE~TS SEE lIST OF PA~TS 
UNOER DETAtLS OF HvORAUllC GEAR 
PUMP-

• 532 7 •• Rl GEAR, PUMP DRIVE 11 T 
l' ,U "' NUT, 5/8-18 ESNA STOP 

-PUMP DRIVE SHAFT~ 

5: 400 510 "11 ADAPTER HIlWa PINS. 20 256 Rt, PUMP 
I'IOUNTING FLANGE 

20 .,. 0' PIN, lIZ X 3/4 DOWEL -2-
17' ••• SC.REW~ 3/8-16 X I-lIB HEX-HO CAp -3-,0, 321 WASHER, 3/8 MEO LoCK -3-

• 396 670 ., GASKET, PUMP HOUNTING FLANGE ADAPTER 

7 39. 6" R2 BUSHING WI SEAL t PUMP SUCTION 

• '71 54. R1 O-RING, 9/16 x 11/1b X 1/16 



( 
(~ 

-,-
HYDRAULICS 

----~~ .... 
arf. Mit 

". I1UMUi OUCRl1UC~ 

HYDRAULIC TUBING AND to'-lNECT[ONS 

7 

532 792 Rl TuaE ASS't, SUCTION AT PUMP 

Z 395 725 Rl HOSE, FILTER. SUCTION -3-
-REPLACES $31 119 Rt-

GROUP 

fe-IS4 

,3 279 027 R9l CLANP, HYDRAUl.IC SUCTION HOSE -8-

~ 290 045 Rl FLANGE, 1-1/4 SPLIT -2-

'0 

880 982 Cl SCREW, 7116-14 X 1 .. 2.5 Fl.ANGED 12-PT 
CAP -4-

23 4DB Rl WASHeR, 15/32 x 314 X 16 GA "'4-
103 322 wASHERt 7/16 MEO LOCK -4-

S 532 194 Rl TUBE ASSY, SUCTION AT FilTER 

6- 532 19b Rl tuBe ASSY. SUCHON I;; R!;TURN 
Z71 551 SCREw, s/s-ll X 1-3/8 HEX-HO CAP -4~ 

1 5321HZ Rl rUSE ASSY, VAlve TO BULKHEAD 
ROO END BOOK 

<) 40,3 296 NuT, 1-1/1&-12 BULKHEAO UNION LOCK 

a S32 IH4 R1 TU8E ASSY, 800M ROO e:NO 

9 532 317 R1 TUBE ASSY .. BUCKET CROSS -2-
403 295 HUT, 7/8-14 BULKHEAD UN10N lOCK -4-

0 -,- GROUP '0 
[t HYORAIlUCS 

. ............... ~-
m. ,m 

CH<~:mCll TC-154 ". "UMU~ 

HYDR.AUl.iC TUBING A.O CONNECTIONS -CONTINUED 

5 

~36 

10 532 8la Rl TUBE ASSY. VALVE TO BULKHEAD HEAO 
END BOOM norTOM PORT 

9 403 296 NUT. 1-1I16-12 aULKHEAo-UHf'ON' LOCK 

11 532 819 R1 TUSE ASSY, BOOK HEAD ENO 

12 532 820 al TUBE AS5Y. SUCKEr C~05S -2-
9 403 295 NUT, 1/3-14 BULKHEAD UI'nON LOCK -4-

13 532 821 Rl TUSE A$$Y. VALVE TO BULKHEAD ROO END 
BUCKET 

9 403 296 NUT, 1-1/16-12 BUlKtlEAO UltrON LOCK. 

14 532 822 Rl TUBE ASSYt BUCKET ROO END 

15 53B 545 Rl BRACKET, HYDRAULIC TUBE 
-~EPLACES 532 826 ~1-

16 532 B23 Rl TUBE ASSYt vAlvE TO BULKHEAD HEAD 
E~O BOOK TOP PD~T 

9 403 29& NuT, 1-1116-12 BUlKHHO"UNION' lOCK 

17 532 824 ru TUBE ASsy, BUCKET HEAD END 



UQ. 

18 

19 

20 

21 

22 

24 

2a 

29 

30 

31 

32 

" .. 
.5 

•• 

31 

3D 

3'1 : 

itO : 

41: 

42 

-4- GROUP LO 
HVORAUL ICS 

TC-154 

HYDRAULIC TOEUNG AND CONNECTIONS -CONTINUED 

532 aZ1 u 
119 824 

103 320 

369 9DB "' 
707 253 R' 

532 972 Rl 

532 913 R' • 403 296 

• 403 297 

532 916 01 

1.79 823 

1.03 J2D 

352 2Z1 01 

53Z 911 Rl 

Z95 &98 .. 
601 924 Cl 

103 ." 
108 560 Rl 

532 919 R, 

• 403 296 

»2 980 01 

532 986 .2 

532 990 Rl 

• 40. 297 

", 991 01 
9 40. 2'. 

532 .92 01 
'80 079 

532 190 R92 

532 79' Rl 
17 420 " 10. 32' 

102 63' 
17 421 "' 103 '22 

53. 936 R2 
179 BU 
103 3 .. 
102 6 .. 

.31 laS Rl 

2' 05'9 Rl 

532 BOO R' 

532 .2. 01 
11 431 01 

TUBE ASSV. TEE AT PWtP 
SCREW. 51l6-la X 1-3/4 HEX-HO CAP 

->-
WASHER, SIl6 MED LOCJ:. -.-

O-IU~G. 13/16 X 1 X 3/32 

O-RING, 1-1/2 X 1-3/4 X 1/6 

HOSE ASSY. 11 GrM PUMP TO BULKHEAD 

TuaE ASSY. BACKHOE PRESSURE 
ijUT. 1-1/16-12 BULKHEAD UNION LOCK 
NUT, 1-3/16-12 BULKHEAD UNION lOCK 

HOSE As.s'f~ 9 GPM PUMP TO STEERING 
VALVE 

SCREW-,. 5/16-18 X 1-5/& HEX-HO CAP 
-2-

WASHER, 5/16 HED LDCJ:. -2-

O-RING, 9116 X 3/4 X 3132 

HOSE ASS'f. l3 GAL PRESSURE 

FLAkGE. 1 IN .. SPLH -2-
SCREW. 3/3-14 X 1 FLANGED l2-PT CAr 

-4-
WASHER. J/8 HED LOCK -4-

O-RInG. 1-5/16 x 1-9/16 X 1/3 

rUBE ASSY. PRESSURE TO 3~CKHOE 
NUT. 1-1/16-12 BULKHEAD UNION LOCK 

-2-

BRACKET -2-

TueE ASSY. VALVE SANK ~ETURN 

HOSE; RETURN RE~R 
-USE 3-112: IN .. OF l-1/4 10 HOSE 
FROH A SO PT ROLL MARKE0 9 

493 570 R1-

TUBE ASSY. BACKHOE PRESSURE EXT 
NUT, 1-3/16 SUlKHEAO UNION LOCK 

TUBE ASSV. BACKHOE SWING EXT 
NUT, 1-1/l6 SULXHEAO UNION LOCK 

BRACKET, BULKHEAD 
SCREw, 5/16-1B x 1 ZND HEX-HD CAP -,-

PUMP ASSV. HVORAULIC -l3-1/2 GPM-
-FOR COHPDNENTS SEE LIST Of rARrs 
UNOER DETAILS OF HYORAULIC PUHP~ 

FILTER ASSY, 01L 
-FOR COHPONE~TS SEE llST OF PARTS 
UNDER DETAILS OF HYO OIL FJLTER-

BRACKETt FlLTER 
80LT, 3/B-16 X 118 HEX-HD HACH -2-
WASHER, 3/n MEa LOCK -2-
NUT, 3/8-16 HEX~ -Z-
BOLT, 1/16-14 X 118 HEx-HO HACH -2-
WASHER, 7/16 HEO LOCK· -2-

BRACKET, TuBE RETAINER 
SCREw. 3/8-1& x 1-1/4 HEx-HO CAP 
WASHER, 3/8 REG LOCK 
Nur. 3/B-l~ HEX~ 

BRACKET, SUCTION TUBE 

CAPf 9/16-18 COP 31 nEG HVO FLARED TUBE 

GASKET, SUCTION A~O RETUR~ TUBE 

CLAM?, TUBES 
BOLT, 3/8-16 X 1-1/2 HEX-HO HACH -3-

GROUP 10 
HYDRAULICS 

TC-154 

( 

( 

J 



( 

D 

III 
-5- GROUP 10 

HYDRAULICS 

,"'IT TC-154 OEICOIPIION 

POWER STEERING 

Q/3;5 
I ~ ---------

36 

24 _____ 

534 502 R91 VALVE ASSY T POWER STEERING PILOT 
-FOR COHPnNENTS SEE LIST OF 
PARTS UNDER DETAILS OF POWER 
STEE~lNG PILOT VALVE-

2 362 796 Itl O-RING. 5116 X 1-1/8 X 3/32 
-PILOT VALVE LARGE-

P~INIED IN UNITED SlAlES OF ...... ERICA 

~". 
110. 

HYDRAUL 1 CS 

PMT 

POWER STEERiNG -CONTINUED 

-5- GROUP 10 

Ol!CIIPlION TC-154 

~31 

C4-UI7 B 

3 369 908 Rl a-RING. 13/16 x 1 X 3/32 
-PILOT VALVE SHALL-

4 9 410 203 UNION, 3/4-16. C-I 37 DEG HYQ FLARED 
TUBE SHORT SWIVEL -2-

5 570 828 Rl D-RiNG. 1/2 00 TUBE -l-

PRINT!]) IN UN~W ~JAIES OF AMERICA 



o n 
"" tiO. 

-6- GROUP 10 
HVDRAuLlCS 

Te 150lt 

,POWER S1EERING -CONTINUED 

6 9 410 ZOZ UNION, 9/16-18 C-l 31 nEG HYO FLARED 
luBe SHORT SWIVEL -2-

7 364 839 III O-RING. 3/8 00 TUSE -Z-

• 527 464 R91 VALVE ASSY. FLOW OIVIDER 

11 513 206 Rl 

10 9 410 282 

11 9 410 202 

12 581 639 RI 

13 366 269 Rl 

570 aza Rt 

-FOR COHPONENTS SEE LIST OF 
PARTS UNDER DETAILS OF FLOW 
o IVlOER. VAL VE-

REDUCER. 118-14 37 OEG KYO FLARED TUSE 
SWiVel -2-

ELBOW, 7/8-14 37 OEG NYO FLARED TUBE 
90 OEG SltlVEL 

UNION, 9/16-16 t-l 37 OEG HVO FLAREO 
TuDE SHORT SWIVEL 

UNION. 9/16-18 c-z 37 QEG HVD FLARED 
TUSE TO 3/4-16 SHORT SWIVEL 
REDuCER 

a-RING, 3/4 00 rU6E -2-

O-R1NGt .644 X .81S X .087 -2-.. 
15 :sal lZC Rl! TuBE ASSY, JuNCTION BLOCK 

lb 9' 4lO 332 

17 532 189 RI 
11 601 Rl 

103 321 
102 635 
119 858 
103 322 

TEEt 9/16-1& 37 DEG HyO FLARED 
TUSE SWIVEL 

PLATE, DIVIDER ROUNT1NG 
SOLT, 3/0-16 X 2-3/4 HEx-HO -3-
WASHER, 31$ KED LOCK -3-
NuT~ 3/8-16 HEx. -3-
aOLT, 1/16-14 x 1 HEX-HO -z­
WASHER, 1/16 HEO LOCK -l-

18 318 580 R91 CVUt40ER ASSV, POWER STEERING 
-FOR COl1pmif;NTS SEE llST OF 
PARTS UNUER OETAIlS OF POHER 
STEERING CVllt40ER-

518 50S Rl PJN, 314 X 3 STO-HO 
13 095 fU PIN. 114 X 1-114 COT .. 

19 9 410 916 

20 364 an Rl 

21 532 1.\01 In 

2Z 532 S02 In 

23 532 a03 Rl 

24 S34 212 Rl 

21t 532 804 R 1 

2S 5034 113 R2 

25 532 80S Rt 

26 53Z 806 R1 

27 532 801 III 

Z8 532 80S Rl 

29 382 226 IU 
190 122 

30 S32 809 1\1 
17 425 1\1 

551 264 1\1 

EL80W. 9/16-16 C-I 31 OEG HYO FLAREO 
TUBE AOJ STR THO 90 OEG 

O-RING, 3/B 00 TU~E 

TUBE ASSV, RH PORT ON STEERING 
HANO PUMP 

TUSE ASSV, lH PORT ON STEEiUNG 
HAND PUMP 

HOSE, STEERING TO HANO PUMP -l~ 

TuaE ASSV, REAR PORT OF sTEE~ING VALVE 
-GASOLINE ENGINE TRACTORS-

fUaE ASSV, REAR PORT OF STEERING VALVE 
-OIESEL ENG1NE TRACTORS~ 

TUBE ASSY, fRONT PORT OF STEERING VALVE 
-GASOL!NE ENGINE TRACTORS-

TUBE ASS", FRONT PORT OF STEER lUG VALVE 
-DIESEL ENGINE rRACTDRS-

HOSE ASSY, STEERING - sHORT 

HOSE ASSY. STEERlNG - lONG 

TUBE ASSV, STEERING CYLINDER 

CLAMP, STEERING TUBES ON FRAME 
SCREW. 3/8-16 X 1 ZND HEX-HD CAP 

aRACKET, STEERING TUBE 
BOl T, 5/16-16 X 1 HEX-HO HACH 
WASHER. H/32 X 3/4 )( II GA 

31 364 855 Rl1 CLA~P ASSY 
IT 403 Rl BOLT. 1/4-20 X III HEx-Ho HACH 

-b- GROUP 10 
HYDRAULICS 

TC-154 
110. 

POWER STEERING -CONTINUED 

3Z 532 810 Rl TunE ASSY, FLOW OtV!DER TEE TO SUCTION 
TUBE 

33 532 ell Rl TUBE ASS'f. STEERING VALVE TO 
TEE IN 11 GpH PUMP 

34 385 156 Rt WHEEL, 16 IN. DIAMETER STEERING 

35 68 837 Cl CAP ASSV, STEERUtG WHEel 

36 2:95 204 H 

31 368 576 Rl 

-REPLACES 318 395 RI-

O-RING, 2-13/16 X 3 X 3/32 
"STEERING WHEel CAP R!:T,.~.~NER-

NUT, STEERING HHEEL 

38 318 576 R96 PU~P ASSY. HYDROSTATIC STee~lNG HAND 
-FOR COMPOHENTS SEE LlST OF pARTS 
UNDER OETAlLS OF H ... DROSTATIC 
STEERING HANn PUMP-

160 017 SCREH, 5/16-13 X 3/4 lNO HEX-HD CAP 
-4-

12:0 2:14 WASHER, 5/16 tND REO LOCK -4-

39 9 410 2:03 UNION, 3/4-16 C-l 31 OEG HVD FLARED 
TU6E SHORT SWIVEL -z-

4-0 510 82:8 Rl D-RlNG, 1/2 00 TUBE :i-:" 
316 811 R9I 
120 369 
181 646 
120 382 
212 336 
103 381 

E:fO ASS)', POWER STEE~NG CYlINOER 
NUT, 3/8-24 INO HEi~ 
SCREW .. 3/8-24 X 1-3/4 ~NO HEX-Hfl CAP 
WASHER, 3/8 INO MEO LOCK 
NUT, 718-14 STL THICK HEX. 
PIN, 1/6 X 1-1/2 COT. 

279 03B R91 CLAMP, HOSE 

( 



-1- GROUP 10 

0 
-1-

HYORAUlleS HyDRAULICS 
GROUP 10 

( 
TC-1S4 ,H. rMt 

on(;~:mCH '0. HUMau 

PUMP MOUNTING SUPPORT 

TC-ts4 .(f, 'A~l 

uo. I'VMtU 
cu;::mll('W 

HYDRAULIC OIL FILTER 

532 190 .. , FILTER ASSY1 OIL 

'33 22S R2 SUPPORT W/rWO PINS 20 49l Rtf PUMP 
402 211 .. VALVE AND SCREEN ASSY HOUtH 

-REPLAC€S 386 121 R92-
2 403 776 Rt COVER ASSY. PRESSURE CHECK 

2 3.' ... ., GAS~ET, fiLTER DRAIN PLUG '92 869 Rl BOLT, 3/8-16 X 3/4 HEX-HD 
20 91S Rl PLUG, I-l/ft-ll AUTOHon VE SQ-SOt-Hll , 

'~1 412 R91 pACKASE, OIL FILTER ELEMENT SERVICE -2-
119 .'1 SCRE~, 3/8-16 X 3/4 H~X-HO CAP -)-

4 5<1 455 R91 CLAMP W/aot T ANO "~UT, F IL feR 11. '0' WASHER, 3/8 COPPER 
!5 053 "' aOL I, 5/16 X lw3/4 SQ-NK eRG 

12. 31. NUT. 5/16-18 c-z HEX. 3 ... 030 R2 GASKET, PRESSURE REGULATOR VALve ACCESS 

5 9 410 351 PLUG, 1/2-20 C-Z FILTER DRAIN 4 9 410 914 ELBOW, 1116-20 C-Z 37 OEG HYO FLAREO 
TueE AOJ SIR THO 90 DEG 

• eOOY~ FILTER 
-NOT SEKVICED SEPARATELY, QRDER 5 • 40' ,6 • CAP, 7116-20 c-z n DES HYO FLAREO TumE 
FILTER ASSY, 532 190 R92-

6 36' 1Si "' o-RfnG. 1/4 00 rUBf 
1 541 4% Rl O-RING. CLAMP 



It 
-,- GROuP 10 

HYDRAULICS 

l<f. : ,Mr 
()UC~Irn::m 

TC-154 

'" NOJMHr 

I HYDRAULIC PUff? A.O CONNEtTlONS 
,-13-1/2 GPH-

4 

I I 
1 

II 

~-'D~ i r \Q) I 6 

o(f/)) -! 10 

"""'4 

532 185 R91 PUHP ASSY. HYO GEAR -13-1/2 GPH~ 
-CESSNA- -ORDER PUMP, 531 639 R94 
OR 67 180 C91 AND NUT. 21 121 fH-

t 532 1ab 1'1.91 PUMP ASSVr "YO GEAR -13-1/2 G-PH-

2 
Q 

3 

• 

-TtlOMP$ON- -ORDER PUMP, 
537 639 ~94 OR 67 lao C91 AND NUT, 
21 121 al-
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF HYDRAULIC GEAR 
PUMP-

S31 639 R94 PUMP ASSV. HVO GEAR -13-1/2 GPH­
-THOMP$ON- -OPTIONAL W/61 IBo C91-

61 180 en 

17. •• 0 
103 323 
IOZ 637 

532 787 "' S 02. 
IlO 396 

". ... 01 

53' 220 R2 

20 491 Rl 

-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF HyDRAULIC GEAR 
PUHP-

PUMP ASSY. HVO GEAR -13-112 G?K­
-CESSHA- -OPTIONAL W/531 639 R94-
-FOR COMPO~Eijrs seE LIST OF PARTS 
UijOER OETAILS OF HYDRAULIC GEAR 
PUMP-

SCREW, 112-13 X 2-1/4 IiEX-tm CAP -2-
WASHER, 1/2 MED LOCK -2-
HUT, 1/2-13 HEX. -2-

GEAR, puHP DRIVE 22 T 
KEV. 3/16 X 1 SQ PARALLEL 
WASHER, 17/32 X 1-1/16 X .014 ,NO 

GASKET. HYORAULiC PUHP 

SUPPORT W/HfO PINS 20 491 Rl, PUMP 
l'lOUijT 

pm, 1/4 x 51B DOWeL -2-

0 

tJl 
lit, 

"'. 

5 

6 

7 

7 

8 

9 

10 

11 

11 

-a- GROUP 10 
HYDRAULICS 

... _---_ ... 
fAU 

~t!CI!HIO"U TC-154 
U»M'U 

HYDRAULIC PU14P •• 0 CONNECTiONS -CONTtNUEO 
-13-1/2: GPM-

537 60 I "' GEAR, lOUR - 401 
-14 ILL WOR!!. FO~ 533 227 Ri-

6b ... CZ P(N ASS'!', IDLER 

"6 6,7 R9' BEARJNG W/SNAP RING AHD GROOVE r IOLER 
-ON ORDERS FOR S36 be7 R91, 
FURNISH GEAR. 537 601 11.1, RING~ 
531 602: Itt AND BEARING. 
533 229 11.91-

533 229 R91 BEARING Ii/SNAP RING. IDLER 

533 230 R' GASKET, TOP COVER 
-AS REQUIREO-

'79 '39 SCREW, 3/8-16 Jt 1 HEX-HD CAP -2-
l79 a .. SCREW, 3/6-16 X 1-1/4 HEX-HO CAP -4-
ll5 5<9 WASHER~ 3/B tNT-TOOTH LOCK -6-
116 103 WASHER. 13/32 X 13/16 x .051 -6-

>37 60Z Rl lUNG. IDLf;'R BEARING SNAP 
-USED W/BEARING, 533 >29 R91-

ST 418 R1NG, tOLER BEARiNG SNAP 
~USEO W/6eA~JNG, 536 687 R91-

,I III Rl NUT. 112~20 RH THO NYLON INSERT HEX .. 
-USED W/PUKP 531 639 R94 AND 
67 lao C91-

zs 576 Rl NUT ~ 1/2-20 lH THO NVlON iNSERT HEX~ 
-USEO W/PUMP 532 785 1\91 ANO 
532 766 1\91-

HVORAUll c. PUMP 
CESSNA - 9 GPH-

"'''1'---1 

A-91240 

391 3S1 R93 PUMP ASSY, HVORAULlC GEAR -9 GPH­
-ORDER PUMP ASSY, 395 229 1\92-

381 154 R91 PACKAGE, KYO PUMP O-R1NG AND GASKET 
SERVICE 
-COMPOSED OF 

$I DiAPHRAGI'I 311 55t Rt 
1 GA.SKET 311 543 R2 

101 GASKET 371. 553 R1 
U GASKET 3Sr 1'55 Rt 

1 O-RING 310 no Rt 
$2 O-RING 392 382 Rl 

1 O-RtijG 514 069 IU 
$I SEAL 371 552 Rl 

1 WASHER 310 891 Rl-

( 

( 



tl -.- GROUP 10 
IJ;, 

-g.. GRGUP 1Q 
HYDRAULICS HYDRAULICS 

Ut, i ,,on TC-1S4 ~H.: UI1 1C-154 
( 110. i NUl"H~ 

;)!~Ct"fl()/{ HO. i !i\:MIU Dm:;lmiQH 

! HYDRAULIC PUMP HYDRAULIC PUMP -CONTINUED 
'-THDHPSON- -9 GPM- -THOHPSQtf- -9 GP,,",-

395 229 R92 PUMP ASSV, HyDRAULIC GEAR -9 GPH-
-REPLACES 391 351 R93-

COVER &. BEAIHNG ASSV 
i -NDT SE.RVlCEQ SEPARATELY 

~~" ORDER PUMP ASSy, 395 229 R92-

2 GEAR ASSV, PUMP DRIVE & DRIVEN 
~NOT SERV1CEO SEPARATELY 
ORDER PUMP ASSY~ 395 229 R92:-

3 383 559 R92 X(T, PUMP SE.Al, PACK SERVJ CE 

• SOOy & BEARING ASSV 
-NOT SERVICEO SEPARATelY 
ORDER PUMP ASSV, 395 229 R91-

395 773 R93 PACKAGE. HyD PUMP O-RING & GASKET 
SERViCe -CONSISTS OP GASKET, 
311 543 Re, SEAL x.U t 383 559 R92 
£. O-RING, 371 544 Ri-



-10- GROUP 10 
HYDRAUliCS 

-",:.;.--,"~'~M~'~' __________ ~Pl.le,(~"'~'" _______ T_C_-_l_5_4 __ 

HYORAUL1C PUMP -13-1/Z CPM-
-THOHPSON-

1 5)2 1S6 RoIJI PUMP ASSV, HYDRAULIC GEAR 
-COMPOSED Of REF NOS Z AND 3-
-ORDER PUMP, 537 639 R94 AUD NUT, 
21 121 Rl-

537 .3' ••• PUMP ASSY~ HYDRAULIC GEAR 
-COMPOSED OF REF NOS 2, 3 " 4-

2 391 251 R91 SEAL, PUMP SHAFT OIL 

3 5.3-5 519 Rl KEY, PUMP SHAH 

If 6S 812 Cl PLUG., BOLT SEAL. -2-

~03 616 R93 PACKAGE. HYDRAULIC PUMP O-RING A~D 
GASKET SERVICE 
CONS,STS OF -

$1 O-RING, pftESSURE PLATE 
$1 PLATE, PRESSURE 
$1 WEB, BACKING 
$1 WEB, BACKING -PAPER­
SI WEB, SEALING 

HYORAUltCS 

it/. 

"~~_~'"~'M~'~",---_ 

-10-

HYDRAULIC PUMp -13-1/2 GPM­
-CESSHA-

CA-3093 

67 ISO C91 PUMP ASSV, HYORAULIC GEAR 
-COMPOS EO OF REP NOS 2 

2 397 .a '9l SEAL, PUMP SHAFT 
-OPTIONAL WITH 'Sl 232 

2 '81 232 R91 SEAlf PU~P SHAFT 
-OPTIONAL WITH ,.7 az. 

• 67 lS2 C1 KEY, PUMP SHAFT 

4 1. 013 Rl BALL., 13/32 CR-STL CHECK -2-

5 3&1 230 Rl SPI\ ING., BALL CHECK -2-

GROUP 10 

THROUGH 5-

R91-

R1J1-

07 DSS 01 PACKAGE., HYORAUliC PUMP Q-R.ING AND 
GASKET SERVICE 

\ , 



/ 
l 

( 

1 

2 

( 
3 1 

4 
~,--

S 

6 

1 

a 

9 

10 

11 

··11- GROUP 10 
HYDRAULICS 

,.>(11",011 TC-iS4 

HYORb,ULIC PUMP 
CESSNb, -11 GPM-

8 

5 6 
7 

3 4 

\1. 

>13 966 R" 

313 244 .,1 

16 001 Rl 

3.3 663 ., 

310 942: Rl 

252 483 Rl 

PUKP A5SY. HYDRAULIC -17 GPH­
-ORDER PUMP ASSY. 527 755 R91-

SEAL. PUHP SHAFT OIL 

COVER ASSY. PUMP -NDT SERVICED 
SEPARATELY, ORDER PUHP b,SSY-

9ALL~ 7/32 CR.-STL 

SPRING, BALL CHEC( 

SEAL, DIAPHRAGM -NOT SERVICED 
SEPARATELY ORDER a-RING AND GASKET 
PACKAGS-

GASKET, PROTECTOR -~OT SERYICEO 
SEPARATELY OROER O-RING AND GASKET 
PACKAGE-

GASKET~ &ACK-UP -NOT SERVICED 
SEPARATELY ORDER O-RING AND GASKET 
PACKAGE-

OIAPHRAGM. PRESSURE -NOT SERVICED 
SEPARATEL Y QRO&R O~R t,'IIG AND GASKET 
PACKAGE-

KEY, 5/32 X 13/32. SQ-PARAlLEL 

PACKAGE, DRIVE ANO DRIVEN GEAR -NOTE­
-NOT SERVICED SEPARATELY, ORDER 
PUKP ASSY-

o-RING~ 1-1/4 X 1-l/2 X 11ft 
-SUCTION PORT-

0 

let HYDRAULICS 

IH. un 
". I<UMlH 

HYDRAULIC PUHP 
CESSNA -17 GPH-

6 

12 

-H- GROUP 10 

DlStAlrt!<.'HI TC-154 

-CD~TnwED 

12 13 

~ © 
15 

BODY W/BuSHINGS. PUMP -NOT SERVICED 
SEPARATELY. ORDER PUMP ASSY~ 

G~SKET, IHPlEHENT PU~P Re~R (OVER -NOT 
SERVICED SEPARATELY ORDER a-.I'UNG 
AND GASKET PACKAGE-

14 311 524 Rl COVER, IKPlEMENT PUMP REAR 

15 PLATE, TURUST -NOT SERV1CED SEPARATELY, 

313 969 R94 

ORDER a-RING ANO GASKET PACKACE-

PACKAGE. HYDRAULIC P.'.uMP 
GASKET seal YCE 
-CONSISTS OF 
• 1 D I APHRAGH 
so 1 GASKET 
;; 1 GASKET 
$ 1 GASKET 

1 OIL SEAL 
1 O-RING 
1 a-RING 
1 O-RiNG 
1 0-R1NG 

;; I PLATE 
$, 1 SEAl. 

311 55S R2 
371 5$8 R1 
:nL ~59 Rl 
371 SbOIU 
all 2'" ft91 
252· 4"83 Rl 
252739./U 
254 691 Rt 
352 221 Rl 
nT.824 III 
371 556 R1-



U 
-12- GROUP 

HYDRAULICS 

ttL , ... ,' fC-154 ,. tiUMIU oucu·"' .. 

HYDRAULIC PUMP 
THOMPSON -17 GPM-

527 755 .91 PUMP ASSY, HYDRAULIC -11 GPM-
-REPLACES 313 966 11.94-

371 lSi •• 1 SEAL, PUMP SHAFT OIL 

2 COVER ASSY 7 PUMP -NOT SERVICED 
SePARATELY, ORDER PUMP ASSY-

52. ID' 01 SCREw, 3/B-16 X 5/8 12 SIT CAP 

'0. . .. ., SCREW .. 3/8~lb X 118 12 PI CAP -1-

• WASHER~ SACK-UP -2- NOT SERVICED 
SEPA;tATEl Y ORDER PACKA,SE. 

371 549 R94-

4 O-RING, PRESSURE BEARING -2- -NOT 
SERViCED SEPARATELY ORDER 

PACXAGE, 311 549 11.94-

• .,. 543 RI RETAINER~ PRESSURE SEARtNG O-RING -2-

• 371 530 R! SPRING, PRESSURE PLATE 

1 PACKAGE, PRESSURE BEAR[NG 
-NOT SERVICED SEPARATELY, ORDER 
PUMP ASSY-

, 310 9~2 Rt KEY, 5/32 X 13/3.2 SQ PARALLEL 

9 PACKAGE, DRIVE AND DRIVEN GSAR 
-NOT SERVICED SHARATELY, ORDER 
PUHP ASSY-

10 NOT USEO IN THIS APPLICATIOij 

11 a-RING, PUMP COVER -~or SER.VICED 
SEPA~ArELY ORDER PACKAGE, 

311 54q R'i4-

12 Z5Z ~B3 IU a-RING, 1-1/4 )( 1-1/2 X 1/n 

13 BODY ASSY, puMP 
-NOT SERVICED SEPARATEL'i. ORDER 
pUMP ASSY-

,0 a 

act 
~tr, 

"'< 

L4 

15 

lb 

~12- GROUP 10 
HYDRAULICS 

Mll 
CHcmno~ Te-lSt. 

"\.IMI\~ 

HYDRAULIC PUMP -CONT tNOeo 
THOMPSON -11 GPH-

371 532 Rl 

.2. ". " 
371 ." '9' 

GASKET, 1I1PLEMENT PUMP REAR COVER 
-NOT SERVICED SEPARATELY ORDER 
PACKAGE. 371 549 R94-

COVER. [HPLEME'lT PU,""P REAR 

PLATE, BODY WEAR 

PACKAGE, HYORAULiC PUMP 
GASKET SERVICE 
-CONSISTS OF 
S 1 GASKET 
lOlL SEAL 
1 O-Rl"iG 
1 O-RING 

" 1 O-RU\lG 
1 O-.R INC 

S 2 D-RING 
1 O-RING 

$ Z WASHER 
S 2 ~IASHER 

a-RING AND 

311 547 III 
313 157 R9'1 
252 463 III 
252 739' RI 
254 091 III 
254 691 Rl 
~a6 B61 IU 
352 221 IU 
311 54B III 
314 541 IU-

( 



//' 

( 
'''--

GROUP 10 
K¥ORAULICS 

iH, TC-154 
"~~'~'"~'~"c-__________________ '~"~' •... '.' .. " .•.. '. _________________ _ 

if •. : 

110. i 

HYDRAlJL tc:S 
-13- GROUP 10 

TC:-l$4 

HYOROSTATIC POWER STEERI~G ~ANO PUMP , HYOROSTAnC POWER STEERING HANO PuMP -CONTINUEO 

1S 37. 781 Rl SEAL, RDTOR 

,. 37' 696 Rl RETAINER, SEAL 

11 37. ••• ., COVER, PuKP END 

18 379 ••• R! SCREW, PUMP EN!) COVER -7-

• OS 7 •• .. , PAC~AGE~ SPRING AND vANE 
-CO' ... S'5T5 Oft 

• 6 SpRUG .OS , .. Rl 

•• VANE .OS 787 Rl-

376 57. "96 PUMP ASSYt POWER STEERING HAND 

'.6 57. R! NUT, COUpL1NG SHAFT WHEEL 

2 ... 032 R! SEAL, OUST -NOT PART OF PUMP ASSY-, 3.' 676 "' RING t RETAINING 

• 10 02. • BEARING! IiEEOLE 

5 •• 201 <1 PAC~AGEt HYDROSTATIC STEERING HAND 
PUMP SERV1CE 

• 379 .o. '91 PUMP eODY t BEARING ASSEMBLY 

, 37. 785 "I RACEt NEEDLE THRUST 

, 37. 783 '91 eSAlHNG t NEEDLE THRUST 

9 379 784 Rl SHAFT, COUPLING 

[0 37' 700 Rl P 11'11_ PUMP SPOOL 

11 37. .93 " PJN~ PUMP L1NK -2-

lZ 37. 701 Rl LINK, PyAI' 

13 39. 5<. Rl SPACER, PUMp 

14 37. .97 Rl ROTOR SET 

Hllstt(> 1M UMrm StAru Of AMBle .. 

"~"'"~",_""'0,,,,",,.~_"",,,,_,, 
, M' _ 



I'll . HYO'OUlIC. 
-14- GROUP 10 

IIf'l '.ur 
111)., l'ii.IMUI 

TC-154 

POWE~ ST~E~ING PILOT VALVE 

~7 
0, 8 

534 502 R91 VALVE ASSV, POwER STEER1NG PILOT 

319 894 Rl 
179 841 
103 321 

CAP, ENO -2-
SCR.EW, 3/6-16 X 2 HEX-HO CAp -4-
WASHE~, l/8 MED LOCK -4-

l 31n oea Rl SEAL., END CAP -2-

1 319 896 RL SCREW., SPRING CENTERING 

4' 319 691 R1 WASHER., CENTERI!4G SCREW -2-

5 319 905 l\L S.P~INGt VALVE CENTERING 

6 16 ooe ~1 BAllt 114 OIAMETER STEel 

1 9 410 351 PLUG, lIZ-20 C.-I STR THO O-RING eoss 

8 169 354 Al O-RING, llt3Z X 9/16 X 5/64 

9 SZ7 494 Ai VAL VE f CHECK 

10 5.27 495 Rl SEAT. CHECK VAlvE 

~. 

11 

12 

13 

-14- GROUP 10 
HYORAULICS 

POWeR. STEER.ING P1LOT VALVE -CONTINUED 

31' 901 R91 PLUG ASSEMBLY 

379 795R1 O ... IUNG. PLUG 

3.2 125 R1 SPit [MG. P~ESSUAE CHECK 

521 4ql R91 PACKAGE, PILOT VALVE SERVICE 
-conSISTS OF 

I O-RUoiG ••• 3B,. $1,1 
1 o-RlNG n. 195JU 
2 SEAL 3&1 DSa Rl-

; 
\ 

( 

( 



c -15- GROUP 10 

ILt 
-1'5- GROUp I. 

III HYDRAULICS HVORAUL res 
Itt. u.u 

CH(;tIYI1CN TC-1S4 ,,,. 'M' DE~O!)hOIol '0. tlUMut '0. N:IIM'U 

powER STEERlNG FLOW OtvlOElt VALVE 

) 

521 464 .191 VALVE ASSV'. FLOW DIViDER 

3al 33. Rl STOP. SAFETY VALVE 

2 364 aa. Rl O~RING, 3/4 X 15/16 X 3/32 -2~ 

, 38. 443 R., VAL liE ASSY, SAFETY 

4 102 18a Rl O-RING. 3/6 X 9116 X 3/32 

5 BOOV, FLOW O[YJOER 
-NOT seavlCEO SEPARATELY. ORDER 
FLOW DIV!DER VALVE ,HSY-

• ,1' 211 .. SPRING. FLOW DlVIOER 

1 ... 1.' 091 PLUNGER ASSYt FLOW DIVIOER LOCKOUT 

• 11 oaa RI PIN, 1/8 X 9/16 ESNA ROLL 

• >S. "8 RI O-RinG, 5/16 x 7/16 X 1/16 

I. 39' 1 •• RI NUT. FLOW DivIDER LOCKOUT 



0 -16- GROUP 1() -16- GRQUP 10 

ICI HYDRAULICS HYDRAUL[CS 

~If, .Jon-
t)!lC~!Hl0H ''''1 OUCilWI::ltt TC-lS4 

,~ HIIMIEI "ul"'n~ 

POWER STEERING CYLINDER POWER ST£ERING CyLtNDER -tONT lNUSO 

no S80 691 CYLluGER ASSV. POWER STEERING 

n. 507 691 SEAl-ASSVt SCRAP£R OIL 

2 31' 511 Rl wASHER. BACK-UP -z-

• 30. 1" Rl O-RtNG. 1 It 1-1/4 X 1/3 -2-
-CYLINDER RETAlnER-

• "8 590 R11 lUSE ASSV, POWER STEERING CYLINDER 

5 ,70 58. Rl RING, PISTON 

• 29 • • 07 " O-IUNG, 1-3/4 • 2 X 1/8 
-PISTON-

7 376 _02 Rll ROO ASSY, PISTON 

• 21 924 Rl O-RiNG. 1-7/3 X 2-1/6 • lfS 

• '7. 5 •• Rl WASHER, TELFOU 8ACK-UP 

,. ". .8. " RETAINER. CYLINDER '.0 

11 37. >&. R21 HEAD ASSY, FRONT ... 693 R91 KiT. CVtINDER SERVICE 
-CONSISTS OF 

1 O-RING Zl '2' " 1 O-RING 2 •• '61 Rl 
2 O-RING 3.0 794 " 1 SEAL 378 5 •• RI 

• HASHER 378 ••• Rl 
2 WASHER 37. .71 Rl 
1 WIPER. 378 .67 R91-

( 



it 
-11- GROUP 10 

HYORIlUL les 
---_. 

,H, fAU 
f)U!;t'IhOll fe-154 

110. "'!JMU~ 

LOADER VALVES AND CO~TROlS 

VALVE BANK ASSV 
-R.EFER TO LOADER VALVE BANK 
lISTING~ THIS GROUP-

2: 533 101 11.3 UNION~ VALVE OUTLET REouceA -4-
-SERIAL tfo. 705 fi. DElOW-

2 539 2B4 I\t UNION* VALVE: OIJTLET REOUCER -4-

3 364 885 Rl 

4 472 755 at 

5 291 459 Rl 

6 532: 994 Rl 
532 9gg Rl 

17 602 IH 

103 322 
11 442 1\1 

120 384 

S.H 000 itt 
17 437 III 

103 321 
20 550 iU 

-SERIAL N04 186 & A8QVE-

D-RiNG, 3/4 X 15/16 X 3132 -4-

UNiON. 1-5/16-12 37 nEG HVD FLARED TUBE 
TO 1-3/16~12 TUBE SHO~T SWIVEL 
ftEOUCER -2-

O-RING. 7/6 00 TUBE -2-

PLATE ASSY~ YO~E suPPORT 
SPACER -l-
eOlT" 7/1b-i4 x 2-3/4 HEX-HD K4Cli 

-2-
WASHER. 1116 HEO LOCK -2-
aOlT. 1/2-i3 x 1-1/6 lNO ~EX-HO HAC~ 

-2-
WASHER, 1/2 ZNO MEO LOCK -2-

HOUNTING ASSV, CONTROL 
aOLT p 3/B-16 x 1-1/6 HEX-HO HACH -2-
W4SHEit. 3/8 MEO LOCK -2-
SCREW W/NvLON PELLET INSERT. 3/8-tb 

XL-liB HEX-HO CAP 

... _-_ .. _-

-IT- GROUP. 10 
HVOR4UL ItS 

LOADER VALves AND CONTROLS -CONTiNUED 

e 533 005 Rl LEven ASSY, BOOM VALVE 

g 533 009 I'll SPACER. BOON LEVER 

10 533 010 Itt 
HI 183 Itl 
11 <144 I'll 

11 533 011 1\1 

BeARING -6-
BOLT, ;)/8-16 X 2-1/2 .tNO HEX-HD flACH 
NUT, 3/8-16 COP HEX~ ~YLD~ I~SERT 

1l 533 <Ill RZ LE-VER ASSV, BUCKET 
379 443 Itl SCItEW W/NYLON PE-LLET INSE)'{T. 3/B-16 

X 2 HEx-HD CAP 

13 533 t04 Rl ROD ASSY, LOADER CONTROL 

14 leB lao R2 I;\NOB., SHIFT HANDLE-

15 

,. 
t7 

393 354 ),{Q1 

9tJ4 940 C1 
623 0113 Rl 

23 546 Rl 

543 201 I'll 

20 103 Rl 

JOINT ASSv. BALL 
NUT, 5/16-24 tOP HEX. 
WASHE)'{. 5/16 COP MED LOCK 
Pl~1 1/2 X 1-1/4 HEO COI~ED SPRING 

-2-

SEAL, VALVE SPOOL DUST -2-

klASHE-R. 29/3Z X 1-3/4 X ',6 GA -Z­
-OUST SEAL-



I1lI 
-Ul- GROUP 10 

t~t 
-,II- GROUP 10 

HYORAUlICS ",(ORAUl! CS 

ltr. ,u, AlF-:r fur 
CH<::mT.OH TC-151i-

,a, Hy ...... U pUCllrnOIl '<0. : IIUMtU 

LOADER TUSES AND HOSES LOAOER TUBES AND HOSES -CONTINUED 

51. 106 Rl TUBE ASSY, BUCKET CYLINOER -4- 9 531 921 RI SADDLE. HYDRAULIC TUBING -6-
-BOOMS W/SADOLE CONNECTING SLOCK-

2 ." '0' ., CLAMP, TUBE -4- 1600S3 SCREW. :'/16-18 X 1"112 lNO HEX-HD 
-BOOMS WITHOUT SADDLE CONNECTING CAJ) -6-
BLOCK- 120 214 wASHER., 5/16 1NO HE'D- LOCt( -6-... 019 SCREW. 5116-1e X 1 lND HEX-HI) CAP 
-4-

1202H WASHElh 5/16 '"0 Meo LOCK -It-

~ 533 110 ., HOSE ASSY -12-

• S31 lU ., TUBE ASSY, LIFT CYLINOER -2-

5 CYLINDER ASSV, BUCKET 
-FOlt COMPONENTS SEe LtST OF PARTS 
UNDER DETAilS OF BUCKET CYlINOER-

• CYlINOER ASSY, LIFT 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF liFT CYlINOER-

1. 1t1G 204 U~[ON. 7/8-14 c-z 37 nEG HYD FLARED 
TUBe SHORT SWIVEt -s-

• 361, ess "1 a-RING. 3/4 x IS/16 X 3132 -8-



ItrI 
-19- GROUP 10 

t'll 
-,9- GROUP 10 

HYDRAULICS HYDRAULICS 
_(I. PMI TC-154 Rlf, MtT 

CUo;;llrTION TC-lSIt 
>0. HUMm 

O~ICllmOtt "'. II\1MUW 

HYDRAULIC LOADER. BUCKET CYLiNDER HYDRAULIC LOAOER BUCKET en H~oeR -CONTINUED 

r 
2 

Ar4f.fOO'l 

531 323 R.2 CYLINDER ASSY. HYDRAULIC BUCKEr 17 25 126 Rl NUT, 1 .... 1/0-12 PHC PISTON ROO HEX. LOCK 

531 324 R'2 80DY W/T\40 BUSHINGS. 53' 326 R.l, ,. ."' ••• R' CAP, CYLI NOER 
H'YDRAUl Ie CYlINOeR ,. 'D. 46' FlTTlNG. 1/8 NVTF SIR LUB -2-

2 531 326 Rl BUSHING -z- -NOT PART OF HYO~AULIC CVlIHOER-, 531 '27 Al, ROO H/lWO BUSHINGS1 531 329 Rl, PI Sf ON 471 266 R.6 PACKAGE, HVORAUCI-C CYLINDER SERVICE 
-CONSISfS OF 

4 531 .2. R' 8USHING, P [VOT -2- 2 BEARING 3.' 006 "' 1 O-IUNG 252 463 RI 
5 389 771 Rl HEAD. HYO tYl FRONT , O-RINI;; 2'13 139 R' , O-RiNG 34"1 901 "' , 352 216 .i\ 1 O-RING~ 3-1/B X 3-112: X 3116 1 a-RING 3tH 109 Rt 

I QUAD ruNG 396 9'13 14.1 
7 30' 088 "' WASHER, fRONT HEAD BACK-UP , RING 533 us. IU 

I SEAL 381 1101\1 

• 387 39' R2 WASHER, PISTON ROD SAtK-UP 1 SEAL S33 31'4 R2 
2 WASHER 38t oN 1\2 

• 400 475 RI QUAD-RING. PlSTON ROO I WASHER 3ei lOT Ai , WIPER 6}l; 012. en-
ID 403 B44 R, WIPER, PISTON ROO 

II 381 08. •• PUTON, CYLlNOER 

,< NOT USED IN THIS APPLICATION 

13 3.' 0 •• R' S~AL, PISTON RING .. 380 9'0 Rl O-~JNGf 3 X 3-3/16 X 3/32 

15 •• 3 005 0' RING, PISTON BEAIUNG - REAR 

,. 383 005 " RING, PISTON 8EARING - FRONT 

( 



-20- GROUP 10 
HYORAUllCS 

16 

3 

5:il 330 R'H CYLINDER ASSY, HYDRAULIC LIFT 
10. 461 flTTlNG. 1/3-21 PTF STR LUB -2-
l26 152 FITTING, 1/8-27 PTF 45 DEG ANGLE 

Lue -2-

'31 331 M' BODY W/TWO BUSHINGS t 31)1 364 Rl t 
HYDRAUL1, CYLINDER 

, 3.7 334 Rl BUSHiNG -2-

3 • 31 ... HI ROD W/TKO BUSHiNGS • 309 732 11.1, PISTON 

• 3.' n, Rl BuSHING -2-

• 3.' lS' RZ PISTON 

• , .. 109 Rl 0-11. HfG, 3-112 X 3-1I/1~ X 3/32 

7 38. ltD 11.1 RING, SEAL 

, 383 DO. o. R Hili, PISTON 8EAI{(NG -2-

• '0 7" RI N!JT. 1-1/2-12 CO-PL TO "LT HEX .. LOCK 

ID ... lOb O. HEAO. CYLINOeR FRDNT 

II ... 012 C.I wiPER, pISTON ROO 

I' ." 063 0, WASHER, BACK-UP -,-
PlII>lIe:> IIi IJl<ltfD SIAl'S <:;~ #4ORICI. 

GR.OUP 10 o 

~: tl.:'fOR~UllCS .~. __ .. 

"c. I UlJMfU 
Te-15ft 

~.------.---.-=-,...,.----c~~ ;;;c---
jHYDRAUL1C LOADER LIFT CYLtNOER -CONTINUED 

! 

5 

13 3ge 918 Rl RING, PISTON ROD QUAD 

1ft 381 107 11.1 wASHER, SACK-UP 

I 
1 

co 
I 
2 

15 347 801 Rl O-RING. 3-5/8 X 4 X 3/16 

16 381 111 RI CAP, FRO!H HEAD RETAIN!lfG 

521 361 1\92 KIT, HYO CYL SE'RVlce 
-CONS I S rs OF 

1 O-RING 
1 O-RING 
1 O-RING 
1 RiNG 
1 SEAL 
1 WASHER 
2 WASHER 
1 WIPER 

2S2 483 Rl 
3,52- 21b Rl 
380 910 Rl 
400 745 11.1 
).81 006 TU 
381 caa. RI 
301 399 R2 
403 844 1\1-

I 
I , 



-21- GROUP to 0 -21- CMUP 10' 
HyGRAUL ICS II HYORAULrCS 

~(~CtWH'" TC-15" IEf. fMf Clu::,mmll TC-1S4 
"VM~O ",. IlI.lM". 

LOADER HYDRAULIC VALVE BANK LOADER HVD~AULrC VALVE BANK -CONT1NUEO' 

395 OS; ., COVER~ LEFT SIDE END 14! 59 662 C92 VAL VE ASSV t HYDRAULIC CONTROL 
-REPLACES 394 70'S ~9S· , 383 219 ., O-RING, 15116 X 1~1/S X 3132 -S- -FOR. COHPONEH·fS. Se. L.U,T Of PUTS 
UNDE~ O'ETAILS OF cHYORAULIC 

3 "8 .85 ., WASHER, PILOT oPERATED RELIEF VALVE CONTROL VALVE-
BACK-UP -5- " 59 660 Cn VALVE ASSYt HyO OPEN CENTER CONTROL 

-TRACTORS W/RETURH TO O'IG ATT~ 
• 36' 819 ., O-RUffh 7JaX l-1/16 X 3/3.2 -5- -FOR COMPONENTS SEE LIST OF PARTS 

UNDER DETAILS OF HYORAUllt CONTROL 
5 532 254 .91 VALVE ASSY, PILOT OPERA TEO RELiEF VALVE-

-1750 PSf-
-FOR COKPONENTS SEE LIST OF PARTS 15 532 255 ., COVER, RIGHT SIDE END 
UNOeR DETAILS OF PILOT O'PERATEO 
RelIEF VALVE- '6 9 403 375 CAP, 1-3/16-1.2 31 OEG HYO FLAREO TUBE 

6 3.2 47 • .. , VALVE ASSY, CUSHION RELIEF -2500 PSI- 17 ,6' 20' 
., CDNNECTOR, 1-3/16 O-RING TO 1 .. 1/16 

37 nEG HYO FLARED TUeE SHORT 
1 59 .61 C92 VALVE ASSY, HYDRAULIC CONTROL SWIVEL 

-REPLACES 363 269 R95-
-FOR COMPONENTS SEE LIST OF PARTS 18 9 403 3" CAP, 1-1116-12 ZNO 37 OEG HYO FLA~EO 
UNDeR OETAIlS OF HYORAULIC TUBE 
CONTROL VALVE-

I. 31. 699 iU PLUGt RElIEF VALve CHAMGER -Z-, 2.7 '59 '1 O-RING. 1-3/64 x 1-9/32 X 1/64 -.2-
20 3M ••• ., 0-R1NG. 3/4 15/16 X 3132 

9: 3.7 22' .. , VALVE ASSY y ANTI-CAV IT AnON 
21 20 210 ., SCREW, 3/6-10 X 3-718 HEX-HD CAP -3-,. 3., .s. ., Q-iUNG, 1 X 1-3/16 X 3/3Z -6-

-VALVE COVER OUTLET- 22 10' 6" NUT, 3/8-10 HEX .. -3-

11 3., •• 5 " O-R1NG, 1-3/6 X 1-9116 X 3132 -3- 23 527 416 Rl WASHER -6-
-VALVE COVER OUTLET-

" • 410 360 PLUG, 7/8-14 C-l STR-THO O-RING 80SS 

13 410 20. UN1ON. 1-3/16-12 C-Z 31 nEG JiYO FLAUD 
TUBE SHORT SWIVEL 



0: HYDRAULICS 
-22- GROUP 10 

Uf.' 'lin 
110. IU/MIU ~~~-c,~~ ______ -=m:,_<,_,,,_,,_,~ __ ~ _____ T_C_-_l_" ___ 

HVDRAULIC CONTROL VALVE 
-THREE POSITION SPRING CENTEREO-

• 9. 70' 0 •• VALVE ASSY, HYDRAULIC CONT~OL 
-ORDER VALVE ASSV, 59 662 C92-

,. bb' e92 VALVE ASSY, HYDRAULIC CONTROL 

39' 702 R2 CAP, CENTERING SPRING 

2 406 illS O. RETAINER, CEtilERlffG SPR[NG 

3 31. 423 .. RETAINER, CEtiTE~ING SPRInG 

4 364 391 O. SPRING, CENTERING 
-USED WITH VALVE, 394 1{)5 R95-

• 59 bb' Cl SPRING, CENTERING 
-USEO W(TH VALVE. 5' 662 C92-

• 39' '50 Rl SCREW. CENTERING SPRING 

• ... 7 •• R3 RETAINER, VALVE SPOOL O-RING 

7 364 819 " o-RlHI'" 718 X 1-1/16 X 3/32 
-CONTROL VALVE SPOOL laWER-

8 195 219 •• SPRIHG. 8ACX FLOW CHECK POPPET VALVE 

• 39S .11 0' vALVE. 8ACK FLOW CHECK POPPET 

IO 360 83. " O-RING, 118 X 1-1/16 X 3/32 
-CHECK POPPET RETAINER INHER-

11 38' ,eo ., RET.INE~. VALVE 8ACK FLOW CHECK POPPET 

12 , .. 21. Rl O-R1NGt 15/16 X 1-l/8 X 3132 
-CHECK POPPET RETAINER OUTER-

U "b .33 Rl WASHER, CHECK POPPET RETAiNER OUTER 

14 >31 60. Rl RING, CHECK POPPET RETAINER SNAP 

1. 

Ib 253 010 RI 

383 548 R92 

548 781 R91 

, 

SOOY 

Ii 8 

~9 
0-10 

~1I 
0-12 

0--13 
0-14 

ASSY. CONTROL 
~NDT SERVICEO 
VALVE ASSY-

VALVE 
SEPARATELY. ORDER. 

o-R1nG. 7/8 X 1-1/8 X 1/8 
-CONTROL VALVE SPOOL UPpER-

PAtKAGE~ apEN CEtiTER CONTROL vALVE 
-CO~SISTS OF 

1 a-RING 253 070 .. 
1 O-RING >S. "6 01 
1 O-RING .M .19 R, 
1 a-RING 3.0 ... ., 
1 O-RtNG 333 21. 01 
1 RETAINER ,33 280 Rl 
1 RING 537 603 Rl 
1 SPRING .95 218 IU 

• VALVE 39' 217 IU 
1 WASHER ". 433 IU-

PACKAGE, TH~EE POSITION COKTROl VALVE 
LOWER SEAL 
~CONSISTS OF , CAP 39.5 182 "' , O-RING 364- 819 Rl , RETAINER 395 181 Ol-

""Y\. 

~-----,-,-,-,-,-,-,-,---~-
V~'I"Il:P I!i V"T1r~ suns 0' '*lord::" 



( 

-23- GROUP 
HYORAULICS 

TC-154 

HYDRAULIC CONTROL VAlVE 
-FOUR POSITION SPRiNG CENTERED-

383 269 R95 VALVE ASSV~ HyDRAULIC CONTROL 
-ORDER vALVE ASSY, 59 661 C92-

59 661 C92 VALVE ASSY, HYDRAUllC CO~TaDl 

432 539 PLUG. 1/16 STl aUTTON 

2 316 425 RICAI' ASS'f? CONTROL VALVE 

3 311 a03 al PLUG, SPRING RETAINING 

4 311 802 Rl SPRING. DETENT 

5 311 501 Itl wASHER, DETENT ACTUATING BALL 

6 11 010 Rl 

7 17008 Rl 

e 316 428 R2 

BALL. 5/16 01k CR-STl -DETENT 
ACTUATlNG-

8AlL, 1/4 DIA CR-STL -DETE~T- -3-

SLEEVE. POSITION CONTROL 

9' 382 661:U ACTUATOR, CENTERING SPRING 

10 

0 
~fr. 

"" 

-23- GROUP 
HYDRAUliCS 

--.... -----.~. 
~ .. u 

~\.IMl!U 
OUCl:I,r.OIl 

HYDRAULIC conTROL VALVE -CONTINUED 
-FOUR PDSJTIO~ SPRING CENTERED-

17 

TC-154 

!",--18 

10 316 423 Rl RETAiNER. CE~lERING SPRING 

11 384 3S1 Rl SPiHNiit CENTERlNG 
-USED W/VAlVE, 38) 269 R95-

11 59 663 Cl SPRENG, CENTERING 
-USEO WITH VAlVE~ 59 661 C92-

12 316 420 R2 WASHER, CENTERLNG SPRING - THIN 

13 395 153 R2 SLEEVE, CAP RETAINING 

14 395 181 R3 RETAlNER, VALVE SPOOL O-tUNS 

15 36ft 819 R1 O-R1N(h 71& x 1-.1/16 X 3/32 
-CONTROL VALVE SPOOL lOwER-

16 

17 

BO~Y ASSY, CONTROL VAL VE 
-NOT SEkVICEO SEPARATELY, ORDER 
VALVE AS$'f-

253 010 RIO-RING, TIe x 1-116. X lIB 
~COSTROL VALVE SPOOL UPPER-

10 



t~ . 
-24- GROllP 10 

tJ 
-24- ~ROUP 10 

HYORAUllCS fi'fOIUUlICS 

Mr, : 'AU TC-154 ~!f . fAU 
OUCIlull:ll'l' Te-15ft 

~;.~--.. 
DHCllIn:CH 

"0 "I!VtH 

( ---~---.. ----... . .. _----
HYORAUllC CONTROL vAlVe -CONltNUEO CROSSOVER RELIEF VALVE 
-FOUR POSITION SPRING CENTERED-.. 395 278 01 SPRING, BACK FLOW CHECK POPPET VALVE 

10 ... 277 01 VALYE, BACK FLOW CHECK POPPET 

2. 380 83' 0' O-RING. 7/8 X 1-1/16 X 3/32 
-CHECK POPPET RETAINeR INNER-

21 383 280 R' RETAINER. VALVE SACK FLOW CHECK POPPET 1 
l2 303 21' ., Q-RING. 15/16 X l-l/8 X 3/32 

-CHECK POPPET RETAINER OUTER-

23 31' 4>3 Rl WASHER, CHECK POPPET RETAINER OUTER 2 

2. .31 60, Rl RING. CHECK POPPET RETA(NER SNAP 

,., •• 0 0'2 PACKAGEt OPEN CENTER CONTROL vALVE @-4 5 
-CONSlSTS OF I 1 o-lHN~ 2>3 010 0' 3-1 O-RlN~ 364 019 Ri , D-IUN\i 300 0" 01 

1 O-RING 303 219 Rl 

-!1!f!!~O' 1 RETAINER 3.3 280 .. , RING 531 603 0' 
SPRiNG '.5 "0 Rl 
VAlVE 395 271 Rl 
WASHER 316 .33 Rl-

548 70a R91 PACKAGE. -4 POSITION CONTROL VALVE , lOWER SEAL 
-CONSISTS OF 

l O-QtNG , .. 879 Rt Q 

I RETAINER 395 181 R3 
1 SLeeVE 395 183 R2-

PILor RELIEF VALVE 

( 

t~\~ 1 
CA-m14 

~ 
S9f.'j 

~ 
53. 250 0 .. VAlve AS5V, RELIEF -2-

2 312 .21 . , IJ-RING • 1-1116 X 1-1/lt X 3132 

3 53. 605 R2 WASHER, 8ACKIJP -4-

.... 720S.tC 4 31' 7M- R1 O-RING, 1-1/8 X 1-5/ib X 3/32 -2- ( 
5 539 249 R1 sony, VALliE 

1 5>, 254 R" VALliE ASSY. PflOT REUEF -ITS!) 1'51-

2 40' [85 RI G-RJNS" 5/n x ". X 1116 -5- TREATED 

, ,.8 '0' R! O*IUNG, 11116 X 13116 X 1/16 
-ORIFICE PlATE'-

• ,a. 040 Rt $PIHNGI POPPH RETURN 

5 ,8' 0 .. " PLATE, OR[FICE 

• ,a, 013 .9l SCREEN ASSY, PILOT RE-llEF VALVE 



l't 
-25- GROUP 10 

HYDRAUL1CS 

ut, : tAU 
(lUCtltlIOI< rC-154 

( 
NO, : tlUM!U 

: HVOR,AULIC CONTROL VAlVE 
-TRACTORS It/RETURN TO DIG ATTACHHENT-

59 660 e92 VALVE ASSY, HYDRAULIC CONTROL 

BODY ANa SPOOL A$$V 
-~OT SE~vICEO SEPERATELY ORDER 
vALvE ASS'(-

2 253 070 Rl a-RING, 7/6 :Ie. 1-118 X lIB 
-VALVE SPOOL UPPER~ 

3 364 .7. "' a-RING, 7/S lC. 1-1116 X 3/32 
-VAlVE SPOOL LOWER-

• 39S 7" R3 RETAINER, VALVE SPOOL O-RING 

, 39S >77 01 VALVE, BACK FLOW CHECK POPPET 

• 39S 218 .. $PIl[l.,G. BACK FLOw CHECK POPPET VALve 

7 3.3 , .. . , RETAtNEIl, vALVE BACK FLOW CHECK POPPET 

8 S17 6031H RING. CHECK POPPET RETAiNER SNAP 

• 380 339 lU O-RING, 7/8 X 1-1/16 X 3/32: 
-CHECK POPPET RETAINER INNER-

10 

11 

1> 

13 

14 

15 

" 
17 

" 
" 
'0 

HYDRAULICS 

HVOitAUll C CONTROL VALVE 
-TRACTORS If/RETURN TO OfG 

1 

-25-

OE~C~l~nOIl 

-CONHNUEP 
o\TTACHJ.!:I;NT-

1ll--6 '-5 0-9 

~l-7 
0-10 
0···-11 
0-8 

CA-31! f 

3.3 219 Rl O-RING, 15/16 X I-lIB X 3132 

GROUP 

TC-154 

-CHECK POPPET ~ETAiNER OUTER-

31' 433 R1 WASHER, POPPET ~ETAJNER OUTER 

59 ." 01 SPRING, CENTERiNG 

31. 423 01 Ret A INERt CENTERING SPR!NG 

382 '61 03 ACTUATOR. CENTER SPR.lNG 

17 00. 01 BALL, 114 CR-STL ~OETENT- -3-

377 '01 01 WASHER. aETEtH ACTUATlNG BALL 

377 80' 01 SPRING. aETENT 

377 .03 ., PLuG, SP~lNG RETAINING 

546 90' Rl RETAINERt CENTERlNG SPR1NG 

3.' 7.3 R2 SLEEVE, CAP RETAlNING 

1O 



-26- GR.OUP 10 
HVORAlJL HiS 

DUCl,llfl(>N TC-l"4 
~O, UIIMitt 

HyOf{AUUC CONTROL VAL VE -CONTINUED 
-TRACTORS WIRE TURN TO OIG ATTACHMENT-

21 546 90b 01 SLEEVE. POSITION CONTROL 

22 S46 908 OZ PISTON" UNLATCH 

23 5.6 909 ., BOOV, UNLATCH PISTON 

24 546. no Rl PLUG 

\ 25 546 911 RI SPRING" UNLATCHIHG PISTON 

2' 544041 ., FiTTING, LEAKPROOF HVDRAULtC 

21 • 40,2 862 ELBOH, 1/1(,-20 37 OEG HYO FLAReD TUBE 
liB P1PE 

2e 372 B21 ., O-UN!;' 1-1116 • 1-1/4 X 3/32 ~2-.. 383 87B RI R.1NG, RETA1N1NG 

30 17 010 01 8ALL, 5/16 CR-SfL -DETENT ACTUATING-

333 54-8 .92 PACKAGE, OPEN CENTER CONTROL VALVE 
-CONSISTS OF 

1 Q..R(NG 253 010 .. 
1 O-RING 35. 15 • .. 
1 Q..RfNG 364 31. 01 
I I,}-RING ,"0 53. .. 
I I,}-IUNG ,e, 21. 01 
I RETAINER .. , 2eo 01 
1 RlNG. SNAP 531 60' RI 
1 SPRING ... "8 01 
1 VALVE ... 211 .. 
I WASHER ". .., 01-

548 laa R91 PACKAGE, CONTROL VALVE LOWER. SEAL 
-CONSISTS OF 

1 O-RING 364 319 RI 
I RETAINER. 39S 181 R3 
I SLEEVE 39S 783 RZ-

-26-
HYQRAULICS 

GROUP 10 

TC.-154 

( 

\ 



[t 
ut, 

"" 

2 

3 

• , 

• 
7 

a 

• 
10 

11 

12 

" 

-21- GROU? 10 
HYDRAuLICs 

............... ~--- ---------------...... _---------------
,Ml fe-154 

\(\!MU' 
;:IHC,"H1QIi 

... ~~-... 

HYDRAULIC CONNECTiONS FOR BACKHOE BOOM, 
OIP?ERSTICK AUD STABILllER 

532 755 01 rUSf ASSY. HEAD LIFT CYLINDER 

". 248 01 ElBOW, 1-1/16-12 37 DEG HY!) FLAReD 
TUBE AOJ Sll!. THO 90 DEG 
-REPLACES 9 410 919-

291 45. .. D-RING* 118 00 lOOE -1}-

532 757 Rl TUBE ASSY, R.OD ENB PORT LIfT CYliNDER 

410 20. UN JON, 1-3/16-12 C-l 31 nEG HVD fLARED 
TUBE SHORT SWIVEL -4-

532 75. Rl TuaE ASSYt CROWD CYLINOER HEAO EHD 

532 750 .. TueE ASSY, ROD END ?ORT CROWD CVLINOER 

• 410 '.0 ELBOW, 1-3/16-12 C-1 31 OEG HYO FLARED 
TUBE AOJ STR THO 90 OEG -3-

532 760 RI TU8E ASSY, HEAD ~NO eUCKET CYLINDER 

532 761 RI TUBE ASSV. ROO END PORT BUCKET CYLINOER 

• 410 '79 ElSOW. 1-1/16-12 c-l 31 OE~ HYO FLARED 
TUDE AOJ SIR. THO 90 DEG -Z-

53, 762 RI TuaE ASSY, STABlltlER RDJ E,\lO PORT -2-

3 •• a .. 01 O-RING. 3/4 X 15/16 X 3132 -4-

. .. ~~-... 
?l'4l'ti.> It< \Virt" .11iIt$, Of MAine" 

In. 
~. 

14 

15 

!6 

17 

I. 

1. 

20 

21 

22 

-27-
HyORAultCS 

'A~; 
ItuM.U C;~;"'II(:" 

HYDRAULIC CDMNECTJONS FOR BACKHDE ,BOOM, 
O[PPEaSTICK AUD STABIlIlER 

GROUP 10 

fe-15ft 

532 874 11.1 TUBE A$SY, STAIHUlER H£AO END POI\-T -2-

532 727 IU rUBE ASSV. aOOH TO CROWD Lk 
I} 403 297 NUT. 1-3/16-12 8ULKHEAD UKION LOCK 

Z< 102 01 NUT, 1~5/a-12 BULKHEAD UNION LOCK 

53. 1281\1 TUSE ASSYI BOOM TO CROWn ItH 

• 403 297 NUT, 1-3/16-12 BULKHEAD UNION LOCK 
24 102 RI HUT. 1-5/6-12 DULKHE~G UNION LDC~ 

'32 731 "I TUBE ASSY, 800M [0 DUCKET LH 

• 403 297 NUT, 1-3/16-12 OULKHEAG UNION LOCK 
-2-

532 732 RI TUBE ASSV. eOOM TO BUCKET RH 
11 403 297 NUT, 1~3/16-1l BUL~HEAD UNiON LOCK 

-2-

533 040 RI HOSE ASSV. lifT CVL[NO-ER 

534 •• 1 .. HOSE ASSY, LrFT CYLINDER 

533 D •• R! HOSE ASSY, CROWD & BUCKET -4-

533 050 R! HOSE ASSY, CROWD CVLrNOER -2-



0 

IllI 
"'. 
Nl}. 

2i 

24 

2S 

2. 

27 

20 

2. 

•• 

-28- GROUP 10 
HvORAU(lCS 

,..,,1 
oUC~lrnON 

NUMlt~ 
rC-154 

HVORAUllC CONNECTlONS FOR aACKHOE SOOH. -CONT1NUED 
DJPPERST[CX AND STA6IL[~ER 

S" OSI Rl 

• ,03 20 • 

'60 2:69 Rl 

533 053 Rl 

• ". 2.' 

HOSE ASSY, 6UC~Er -2-
NUT. 1-5/8-12 BULKHEAD UNION LOCK 

-2-

Q-RING. 31ft TUBE -2-

HOS~ ASSY, BUCKEr CYLINDea -2-

UNION, 7/6-14 /;-1 11 DEG HYO FLARED 
TUBE SHORT SWIVEt -2-
-2-

CYLINDER ASSY, BACKHoe SUCKET 
-REFER TO HYDRAULIC CYLINDER 
LISTING, THlS GROUP-

CYLINDER ASSY. BACKHOE DIPPERSTICK 
-REFER TO HYDRAULIC CYLINDER 
LlSTU4G. THIS GiWUIt-

CyLINDER ASSY, BACKHOE LIFT 
-REFER TO HYDRAULIC CYLINDER 
LISTING, TH1S GROU?-

CYLINDER ASSY, BACKHOE STABILIZER -2-
-REFER TO HYDRAULIC CYLINDER 
LISTING, THIS GROUP-

-28- GROUP 10 
HYDRAULICS 

TC-154 

( 

I PilI'IUi) 114 ...... nto SII.U$ or AMrllili"--------------------



-29- IiROUP 10 
HYDRAUliCS 

lUI '''tt 
1<.0.: t<VMJU 

TC-Hi4 

!HYORAULIC CONNECTIONS FOR BACKHOE 

533 016 R1 TUBE ASSY, ROO END CROwD CYLINDER 
9 403 2"96 NUT, 1-1/16-12 BULKHEAD UNlO~ LOCK 

2 410 205 UNION, I-l/t6-12 HYD 37 OEG FLAREO 
SHORT SWIVEL -3-

3 366 2"69 RIO-RING, 3/4 TUBE -11-

4 536 724 Rl TEE. SHlNG INLET 

( 

R -2<>- IiROUP 10 

U HVORAuLICS 

~\(. MRI 
o.HCilnlOl< TC~l:54 ", ,"UMn_ 

HY()RAUL IC CONNECTlONS FOR BACKHOE -CONT It~UEO 

41 

41-

CA.14UTA 

5 533 017 Rl TUSE ASSY, HEAO ENO CROWO CYLINOER 
9 403 2"96 NUT, 1-1/16-12 aULKHEAD UNION LOCK 

6 533 022 Rl TUBE ASSY, VALVE aAUK TO La STABILlZER 
CHECK VALVE 

7 513 206 rn UN lON, HYO 37 OEG FLMt.Eo TuaE SfiOl\.T 
SWlVEL REOUCER -2-



-30- GROUP 10 III HYO ..... L IC' ____________ ::7=:--
m. fAM TC-154 
NC. HUMIIt nutt"hOM 

HYDRAULiC CONNECTIONS FOR BACKHOE -CONTINUEO 

9 9" 411 132 

• 533 023 iU 

reE, 1/&-14 31 oes HYO flAilED TUBE ADJ 
S1R THO 

TUBE ASSY. VALVE BANK TO LH STABILIZER 
CHECK: VALVE 

10' 633 460 R91 ELBOW, 90 OEG REDUCER -2-

11 533 024 Rl 

12 531 025 Rl 

13 533 Ote Rl 
9 403 296 

14 533 019 R1 
9 40'3 296 

15 9 410 979 

16 533 116 R1 

TUSE ASSV, VALVE 6AN~ TO RH STABILIZER 
CHE.CK VALVE 

TUBE ASSY. VALVE BANK TO IlH STABILIZER 
CHeCK VALV£ 

TUBe ASSY, ROO END BUCKET CYLINDER 
NUT, 1-1/16-12 BULKHEAD UNION LOCK 

TUSE ASSV. HEAD END eUCKET CYlINOER 
NUT, 1-1/16-12 9ULKHEAO UNION lOCK 

ELBOW. 1-1'16-12 C-Z 37 OEG HYO FlAREO 
TUSE AOJ SlR THO 90 DEG -3-

E.LSOW. 1-5/8-12 90 DEG -2-

11 533 115 R1 TUBE ASSY. MAIN INLET PRESSURE 
9 40'3 290 NUT, 1-5116-12 SULKHEAD UNION LOCK 

lS 1) 411 U5 TEE. 1-5/16-12 C-I 37 oeG HYO FLAREO 
TUBE AO~ STR THO 90 oeG 

19 296 247 Rl 

20 9 403 37& 

O-RING, 1 IN. 00 TuaE 

CAP. t-5/16~12 37 nEG HYO FLARED TU&E 

21 533 120 Rl 

22 5.3.3 027 Rl 

23 9 410 204 

HOSE ASSY. BACKHOE RETURN 

TUllE ASSY, VALVE BANK TO RELEIF VALve 

UNION, 7'8-14 37 OEG HYO FLARED TuaE 
SHORT SWIvEL -4-

24 364 a05 Rl O-RING~ 3/4 x 15/16 X 3/32 -10-

25 9' 410 91S ELBOW, 1/8-14 C-l 37 OEG HYO FLARED 
TUBE AOJ STR THD 90 nEG -3-

26 9 403 2:95 NUT, 718-14 8ULKHEAO UNION LOCK -4-

2l 533 029 Rl TUBE ASSY, VALVE BANK TO RELIEF vALVE 

2& $33 t16 Rl rUSE ASSy. SWING PRESSU~E 

29 '9 403 373 CAP, 1/9-14 31 OES HYO flARED TUBE -2-

30 307 915 RIO-RING. 1-1/4 ruaE -2-

31 533 H7 IU HOSE ASSY, BACKHOE MlO sEcnON INLET 
PRESSURE 

533 029 Rl TUBE ASSY. CHECK vALVE TO STASILllH 
CY1.INOER LH 

$33 030 Rl TUBE ASSV. CHECK VALVE TO STA81LIZER 
CVLlNOER Ut 

533 031 Rl TUSE ASSV, CHECK VALvE TO STA&lL11ER 
CYLINDER RH 

533 D32 Rl TUOE ASSY~ CHECK VALVE TO STABIlI1ER 
CyLINDER itH 

3& 533 042 Rl 
21 220 IU 

9 403 29S 

HOSE ASSV, STAsrLlzER -4-
WASHER, 29/32: X 1-1/4 X 11 GA -4-
Nur. 7/8-14 8ULKHEAD UNION LOCK ~4-

31 533 033 Rl 
120 381 
UD 120 

aUCKET, REUEF VALyE SUPPORT 
WASHER~ 3/8 C-l LiGHT LOCK -2-
SCREW. 3/3-16 X 3/4 lNO HEX-HO CAP 

-2-

38 $33 020 R1 TUBE ASSY, RELIEF VALVE TO SWING CYL 

a -30- GROUP 10 
II] HYD.AULICS 

Hf. ,.." TC-154 
~IJ. >I\.I>,\ .. t D!SUI"IO~ 

~-______ :-c 
HYDRAULIC CONNECTIONS FOR 8ACXHOE -CONTINUEO 

533 02:1 Rl TUBE ASSY. RELIEF VALVE TO swtHG CYL 

~o 533 035 Rl ANGLE, BULXHEAO -2-

41 

180 120 SCREW, 3/8-16 X 3/4 lNO HEX-HD CAP 
-4-

120 391 WASHER. 3/S c-z· L·IGHT LOCK -4-

533 045 R2 HOSE ASSY, BULKHEAo TO SEQUENCe VALVE 
-4-

191 614 BOLT, 5/16-2:4 X 1-1/2 INO HEX-HO CAP 
-8-

120 319 WASHER. 5/16 1~0 LIGHT LOCK -8-

42 311 9$2 Rl O~RIHG, 9/16 X 3/4 X 3/32 -S-

43 533 046 R1 
UU 614 

120 319 

533 047 Rl 

181614 

120 379 

HOSE ASSY, SEQUENCE VALVE TO ROO -3-
OOlT, 5/16-24 X 1-1/2 INO HEX-HD CAP 

-6-
WASHER, 5/16 lNG UG1tT LOCIl -6-

HOSE ASSYt SeQUENCE VALve TO HO END 
SWING CYLINOER 

BOLT~ 5/14-24 X 1-1/2 lNO HEX-HO CAp 
-2-

WASHER, 5/16 INO LIGHT LOCK -2-

45 532 81S R1 UNION ASSY, ORIFIce-SWING CYL -2-

4. 

.7 

533 403 R91 CVLINOER ASSV, QACKHOE SWING -2-
-FOR CoHpOtiENTS SEE LISTS OF PARTS 
UNOER DETAILS Of 8ACKHOE SW1NG 
CYLINDER LISTING, THIS GROUP-

533 296 R93 VALVE ASSY. STAiHLlIER CHE:/( -2-
-FOR COMPONENTS SEe LISTS OF PARTS 
UNoE~ DETAILS of STABILIZER 
VALVE LISTING, THIS GROUP-

1.ao 134 stREW. 3/8-16 X 2-1/2 INO HEX-HD CAP 
-4-

120 331 WASHER, 3/8. lNO LIGHT LOCK -4-

48. 533 119 Rl HOSE ASSY1 BACKHOE POWER eEYONO 

49 532 910 R1 TUBE AS5Y. ROO END LIFT CYL INOER 
9 403 296 NUT. 1-1116-12 BULKHEAD UNlON lOCK 

50 532 911 Rl TUSE ASSYI HEAO ENO LIFT CYLINDER 
9 403 298 UUT. 1-S/16-12 BULKHEAO UNION LOCK 

51 VALVE ASSY, CROSS OVER RELIEF 
-FOR COMPONENTS SEE lIST OF PARTS 
UNDER OETAILS OF CROSS OVER RELIEF 
VALVE LISTING, THIS GROUP-

160 735 SCREW, 5/16-13 x 3-1/4 lND HEX-HD 
CAP -2-

1.20 214 WASHER, 5/16 lND .HEO lOCK -2-

52: 533 92:B R92 VALVE ASSY, SEQUENCE -2-
-FOR COMPONENTS SEE LtST OF PARTS 
UNOER OETAILS OF SEQUENCE VALVE 
LISTING. THIS GROUP-

21 622: Rl NUT, 3/8-16 .HEX. NYLON INSERT -2-
laO 134 SCREW~ 3/8-1.6 x 2-112 lHo HEX-HO CAP 

-2-
U5 915 Rl SCREW W/NYI.ON PEllET INSERT, 7/16-14 

X 1-1/2 HEX-HD CAP -2-

VAL VE 6ANK ASSy 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDeR DETAILS of BACKHOE HYDRAULIC 
VALVE 6ANK LISTING, THIS GROUP-



( 

HvDflAUllCS 

~H.I tAli 
~.'<O"'~tR 

: SEQUENCE VALve 

-31-

533 918 A.9l VALVE A$$V. SEQUENCE 

GA-OUP 10 

TC-154 

1 533 932 R91 END CAP W/8EARING AND lUNG. VALVE 

2 

4 

• 

533 934 Rl 

303322 it1 
103 319 
181 3t4 

386 861 fll 

533 935 R 1 

SEARING, SEQUENCE VALVE 

fUNG, q,ETAIN1NG 
WASHER, 1/4 HEO LOCK -4-
SCREW, 1/4-28 X 7/8 HEX-HO CAP -4-

O-UN!h l-lIS x 1-5/16 )( 3/32 
-REPLACES 312 764 Rl-

GUIDE, SPOOL 

6 383 219 RIO-RING. 15/16 K 1-1/8 X 3/32 

7 470 58S Rl O-RING. lIz x !l1l6 X 3/32: 

• 
• 

10 

11 

12 

13 

14 ,. 
•• 
'1 ,. 

533 936 Rl RING, SPOOL GUIDE RETA1~rNG 
533 931 Rl NUT, 7/16-28 HEX. JAM 

333 938 Rl eEAIUN~, ROO ENO SPHER1CAL 

533 939 Rl BOOT, OUST 

313 317 Rl CLAMP, HDSE 

533 940 R2: SEAT. RELIEF VALVE 

067 1133 Rl 

533 941 Rl 

17 010 Rl 

533 942 R 1 

533 943 Al 

533 944 Rl 

D-RING, 7/16 X 5/8 X 3/32 

RETAI~ER. VALVE SEAT 

aALL~ 5/16 DIll, STEEL 

ftETAlNER1 8ALL 

SPftINGt RELIEF VALVE 

PLUG~ RELIEF VAlVE 

L9 570 828 RIO-RING. 1/2 DO rU8E 

20 ;33 945 RI POPPET, CHECK vAlVE 

21 533 946 RI SPRING, CHECK VALVE 

22 533 947 RI RETA.IN£R~ CHECK VA.LVE 

23 350 667 R1 O-RlNG, 11/16 X 118 X 3/32 

-31-
HYORAUl.ICS 

UF,: fUI 

~~~L N\.I ..... ",I 
D£scmmlN 

: SEQUENCE VALVE -CONTINUED 

24: 533 946 RL VAl,.VE. ASSYI CHECK 

BODY ASSY, SEQUENCE VALvE 
-NOT SERVICED SEPARATELV, 
VALVE ASSY 533 929 1t92-

STABILIZER CHECK VALVE 

W 9 

C,) 5 

I 3 
0--4 

-0 
o 

i--7 

o 

X-2 

~----1 

~---6 

~--8 

533 296 R93 VALVE ASSV" S-TABtlUER CHECK 

362 707 R3 PISTON. ACTUATOR CHECK VALve 

GROUP LO 

TC"IS4 

ORDER 

2 21 433 RIO-lUNG. ACTUATOR C'HECK. VALVE SEAL 
PISTON 

3 59 061 Cl SPRING, CHECK VAlVE 

11 016 IU SALL, In IN .. DIAftETEi( CR-STl 

5' 3b4 885 RI O~RINGt 3/4 X 15/16 X 3/32 

6 36B 269 RI O-RINfh 3/4 00 rU6E 

1 533 291 Rl 8LOCK ASSY, CHECK VALVE 

G 400 bb4!U PLUG, O-lUNG 60SS 

• 59 ObO C1 PlUGy CENTERtNG SPRING 
-ALSO ORDER SPRING, S9 Obi Cl-



-32- GROUP 10 -32- GROUP 10 
HyDRAULICS HYDRAULICS 

Of!t.~Fnou 
TC-154 

C'(LHtDERS 
:-UACKHOE BUCKET AND DIPPERSTlCK-

533 3bS R91 CYLI~DER ASSY. SACKHOE BUCKET b bl' 072 C.l WIPER, PISTON ROO -UNlT A-
-CONSISTS OF ALL UNMARKEO PARTS 6 bl. 443 C91 SEAL, PISTON ROO -UNIT S-
ANa THOSE HARKED UNIT A-

7 '81 III Rl RING. FRONT HEAD RETAINING -U"IIT A-
533 310 R91 CYliNDER ASSY, BA:KHOE OlPPERST1CK 7 533 3 •• RI RINGt FRONT HEAD RETAHHNG -UNIT D-

-CONSISTS OF ALL UNMARKED PARTS 
AND THOSE MARKED UNtT e- • NOT USED IN THIS APPLtCATION 

347 801 01 a-RING, 3-5/8 J( 4 X 3/16 -UtU r A- • 533 372 0" ROO w/TWO BUSHINGS, 4bB 3bb Rl, PiSTON 
-FRONT HEAO- -UNf T A-

1 347 914 Rl O-RINGt 4-1/8 X 4-1/2 X 3116 -UNIT .- • 533 380 R1I ROO W/BUSHING, S33 379 Ri l PISTON 
-FROtH HHO- -UNIT 5-

2 381 107 Rl WASHER. FRONT HEAD O-RING BACK-UP 10 4b. 3bb Rl BUSHING -4 FOR UNIT A-
-UNlf A- la 533 37' Rl BUSHING -Z FOR UNIT B-

2 39. 717 01 WASHER 1 FRONT HEAD O-RING BACK-UP 
-UNIT e~ .. 10' 4b 1 FITTiNG. 1/8-21 PTF STR ,US -2-

3 3.1 lOb Rt HEAO, CYLINDER FRONT -UNIT A- II 533 373 Rl ~lSTON, CYLINDER -UNIT A-
3 033 385 Rl HEAD, CYLINDER FRONT -UNIT B- 12 533 38' 01 PISTON, CYLiNDER -UNJT B-

4 381 08' Rl WASHER, QUAO ItING BACK-UP 13 303 0o, " R.ING, PISTON BEARING -UNIT A--, FOR U"t1T A- 13 ,.. 71' Rl RtNG~ PISTON eEA~ING -U~IT B-
4 533 3.7 Rl WASHER. OVA!) RING BACK-UP 

-2 FOR UNIT 8-

5 398 91. Rl RING. QUAD - PlSTO~ itOO -UNIT o-
S 033 38. Rl RING, QUAO - PlSTOf<.! ROO -UNIT B-



0 -33- GROUP 10 

t51 
-33- (;RDUP 10 

I[t HYDRAULICS HYDRAULICS 
..... --.~-... 

O;[f. 1AlI 
QUCIIH10N rC-154 til',: FA'l 

ont~J"'01l rC-154 ( "0. ,,\,IMIE' "0, : "U!"IU 
l HYDRAULIC CYLINOERS -COt.lTlNUEO 

-BACKHOE BUCKET AND DlpPER:SnCK-

" >3, 314 '2 SEAL, PISTON -U.~HT A-
14 S4. 415 Rl SEAL, PISTON -UNIT 8-

-REPLACeS 533 383 Rl-

lS 533 375 .. SEAL • PISTON INNER 
-UNIT A-

15 533 384 RI SEAL, PiSTON INNER 
~UNn B-

16 383 006 .. :<. lNG, PISTON BEARING 
-UNIT A-

I. '99 71' Rl RING, PISTON BEARING 
-UNl T B-

17 25 049 "1 NUT, 1-1/2-12 CD-PLIO HEX. LOCK 

18 Nor USED IN THIS APPlJCATIO.'II 

I. NOT USED IN THIS 4PPLICAT ION 

20 533 3.9 Rl! BODY W/TWD BUSHIN~S~ 468 3bb Rt, 
HyDRAULIC CYLINDER -UNIT A-

20 533 377 .11 BODY W/BU$H1NG, 533 379 Rlf HYDRAULIC 
CYLiNDER -UNIT 8-

533 .2. R92 Xl It HYoRAULIC CYLINDER SERVICE 
-UNlf A-
-CON SIS TS OF 

I O-RiNG 347 801 "1 
1 QUAD-RING ... 97' 01 
2 RING 38' 00. "1 
1 RlNG 533 375 Rl 
1 SEAt. 533 374 R2 
2 WASHER 381 08' R2 
1 WASHER. 3Bl 107 "1 
1 WIPER 6" 072 C91-

533 6.25 R92 KIT. HYDRAULIC CYLINDER SERVICE 
-uri! T e-
-CONSiSTS Of: 

1 Q-fUNG 347 91. Rl 
1 gUAD-IUNG 533 38. "1 , lUNG 399 11. "1 
1 SEAL 548 415 "1 
1 SEAt. 533 384 "1 
1 SEAL .,9 443 C91 
1 WASHER ... 717 Rl 
2 wASHER 533 381 ,1-



I 

2 
2 

-34- GROUP 
HYORAULICS 

AND LlFT~ 

533 390 R92 CYLINDER 4SSY, BACKHOE STABILIZER RH 
-CONSISTS OF ALL UNMARKED PARTS 
ANa THOSE MARKED UNIT A-

S33 391 R92 CYLINDER ASSY, BACKHOE STABtLIlER LH 
-CONSISTS OF All UNMARKED PARTS 
ANO THOSE HARKED UNIT B-

533 416 R91 CYLINDER ASSY, BACKHOE lIFT 
-CONSISTS OF AU. UNMARKED PARTS 
ANa THOSE HARKEO UNl T C-

533392 R92 BODY W/805HING. 399 111 Al, PIN, 
532 659 R2 ANO TWO SCREWS, 
179 B81. HYDRAULIC CYLI~OER RH 
-UNIT A-

533 393 n92 BoDY W/OUSHING, 399 711 Rl, PIN, 
532 659 R2 AND TWO SCREWS, 
179 9Bl. HYDRAULIC CYLINDER lH 
-UNIT B-

109 46U FITTING, 1/B-27 PTF STR LUB 

10 

~99 111 RI 
533 420 Rl 

BUSHING. CYLINDER aOOY -UNITS A AND B­
BUSHING, CYLINOER BODY -UN[T C-

0 -34- GROUP 

Jut HYORAUt..lCS 

·tt~ 'M1 
!lUC1,~nC>l TC-154 ". "UNUJ 

HYQRAUlrC CYLI~DERS -CONn~UEO 
-BACKHOE STABILIZER AND LlFT-

11 
15 I 

16 I 
leg 
0° 

3 533 399 Rll ROO w/BUSHING t 533 319 R!, PISTON 
-urn TS A ANO B-

3 533 421 RU ROD W/BUSHING. 533 423 Rt, PISTON 
-UNIT C-

109 460 F!TTI~G* !/B-l7 PTF STR LUB 

4 53) )19 RI BUSH1NG y PISTON ROO -UNITS A AND 8-
4 53) 423 Rl eUSHING? PISTON ROO -UNIT C-

5 533 40Q Rl PISTON, CYLINDER -UNITS A ANO 8-
S 533 424 Itl PISTON, CYLINDER -UNlT C-

6 3B3 006 III IlING y PISTON BEARiNG 
-2 FOR UNITS A AND B-

6 533 42:5 RI RING, PISTON 5EA!UNG -2 FOR u~n C-

7 533 314 R2 sEAL, pISTON -UNITS A AND s-
1 536 426 R2 SEAL, PISTON -UNIT C-

a 533 315 RI SEALt PISTON INNER ~VNITS A AND a­
B 533427 RI SEAL. ptSTON tNN~R -UNlT C-

10 



a -35- GROUP 10 n -35- GROUP 10 

[~ HYDRAULICS D HYORAlJl res 
uy, tAU TC-154 iE'. ""ll 

"'. "\JMn~ 
:>nClIfr:Q1I 1l0, IiUMI[' Ofl!;:mrOOk 

HYORAULIC CYLINDERS -CONTINUED HYDRAULIC CYLINDERS -CONTINUEO 
-BACKHOE STAallrZER. AND LIFT- -BACKHOE STABILIZER AIiD UFT-

9 .64 251 '1 D-RING. 1-3/4 X 2 X 1/8 -UNITS A AND B- 533 626 R92 K ITt HYDRAULIC CYLINDER SERVICE 
-PISTON ROD 5T4TIC- -UNI TS A AND 8-

-CONSISTS OF 
10 533 401 ., RETAWER.. PlSTO~ -2 FOR. UNITS A AND B- 1 O-RING 347 801 " 1 O-RING 384 ZSI " 11 ZZO 66. HI RUi:G. PISTON RETAInER RETAlNING 1 QUAD-RING 533 386 ., 

-UNITS A AND Il- , RETAINER. 533 401 .. 
1 RING 220 668 HI 

12 533 4D' "I HEAD, CYLINDER FRONT -UNITS A AND 6- 2 ItlNG 383 COb " 12 53. "6 ., HEAD t CYLINDER FRONT -UNIT C- 1 lUNG 533 315 01 
1 SEAL 533 374 .2 ,. 341 .01 ., O-RlNG~ 3-5/B X 4 X 3116 -FRONT HEAO- 1 SEAL 619 443 C91 

-UNITS A A.O B- J WASHER 361 107 " 13 347 .00 01 O-RING~ 4-112 X 5 X 1/4 -FRONT HEAD- 2 WASHER 533 367 Rl-
-UNIT c-

533 626 1\92 KlT, HYO CYlINDU SERVlCt:: -UNIT C-
14 361 107 .1 WASHER, FRONT HEAO O-fU'lG BACK-UP -CONSISTS OF 

-U~I TS A ANO a- 1 [)-IUNG 341 '00 Rl 
14 S33 429 " WASHER, FRONT HEAD O-RING BACK-UP 1 QUAO-RING 533 3B6 .1 

-UNIT C- 3 RING 15. 989 HI 
2 lUNG 'H 425 01 

IS 533 3D6 "I QUAD R I ~G~ PlSTON 000 1 SEAL S" .,. 02 
1 SEAL SH 421 01 

16 53. ,., ., WASHER, QUAD RING BACK-UP -2- 1 SEAt. 619 443 C91 
2 WASHER 533 3.' .1 

11 619 443 C91 SEAL, PISTON 'DD 1 WASHEA 533 429 01-

ta .81 111 01 RING, FRONT HEAD RETAINING 
-WilTS A AND 8-

I. 53' 417 '" eDDY W/6USHING, 533 420 Rlt HYORAUL1C 
CVLiNDER -UNIT C-

109 46D FITTING. 1/5-27 PTF SIR lua 

20 Z5 049 Rl NUT, 1-1/2-12 COP HEX. LOCK -UNIT e-
21 155 ••• HI RING, FRONT HEAD RETAINiNG 

-3 FOR UNIT C-

ZZ 533 430 ., CAP, FRONT HEAD -UNIT C-
179 ... SCREw, 3/8-16 x 1 HEX-HD CAP -b-
103 321 WASHER, 3/8 MEO LOCK -6-

23 532 .5. R2 PINt STABILIZER LOCK 
179 a., SCREW, 1/2-13 X 1 HEX-HD CAP -2-



[I 
-36- GR.O!J? 

HYDRAULICS 

u" MU TC-154 
"~ NVMI<I 

Ont~IH!o" 

HYDRAUliC CYLINDER 
-8ACKHOE 5WING-

533 403 R93 CYLINOER ASSV, HYDRAULIC 
454 096 ELBOW, IllhZ7 C-Z AUTO. 45 nEG 

STREET -2-
213 348 Fl TTlNG, 1/8-21 PTF STR LUB -2-
109 461 FITTING. 1/8-21 PTF SHORT STR LUB 

-2,-

533 404 RII BODY W/aUSHI~G~ 533 401 RI, HYO~AULtt 
CYLINOER 

2 533 401 R 1 BUSH INC 

:3 533 406 Itl ROO. PISTON 
26 ?~S Itl NUT, 1-1/4 PHC HEX. LOCK 

It 533 1t09 R91 8EARING, SelF AL fGNl NG BALL 

5 659 616 Itl RING, BUSHING RETAININ~ -2-

6 533 411 Itl PtSTO'-'. CYLINDER 

7 399 119 Itl R1NG, PISTON BEARING -2-

10 

a 549 4iS Rl RING, OUTER SEAL -REPLACES 533 363 RI-

9 533 384 Itl !lUlU. PISTON INNEfi. SEAL 

10 533 412 RI RtUG, tYLIN~ER CUSHION 

11 533 413 Rl WASHER, CYUNOER CUSHION RING 

12 533 414 R1 WASHER, PISTON ROJ 

13 533 ~15 iH HEAO, r.YLtN~EA FRONT 

14 347 ~14 Rl O-R1~Gf 4-1/3 X 4-112 X 3/16 
-FRONT HEAO~ 

15 399 117 Rl WASHER. FRONT HEAD O-RING BACK-UP 

16 403 995 R1 a[NG. ?[STON aDo QUAD 

11 3DT ~b2 RZ WASHEa. QuAO aING BACK-UP -2-

1S 403 S45 at Wl?ER. PISTON ROO 

III 
flit. 

'0. 

-36- GROUP 10 
HYORAUl ItS 

'An 
OHU1¥I!Otl Te-15ft 

IIUMIU ( HYORAULIC CYLINOER -CONTINUED 
-BACKHOE SWING-

5» la' R, R lNG. fRONT HEAO RETAIN1NG 

533 .21 R92 KIT, HYDRAULIC CYLINOER SERVICE 
-CONSISTS OF 

I O-R[NG 341 ... .. 
2 RING ... 11' Rl 
1 RING .03 .95 "I 
I RING '" 384 RI 
1 RING 533 ,12 RI 
I RING 54. 415 RI 
2 RING .5. ". Rl 
2 HASHER 3., 36' R' 
1 WASHER 3 •• 111 RI 
I HASHER 533 413 RI 
I WASHER 533 4" RI 
I WIPER 403 845 RI-



-31- :>ROUP 
HYDRAULICS 

fe-15ft 

HYDRAULIC CYLINDER 
-fOR TWO fT eXTENDAl!LE D!PPERSTICK 

". 401 R91 C.YUN:DER ASSY. HYDRAULIC 

539 40. .. , SLEEVE ASSY 

2 ". 424 RI TUBE. RETURN , 
5" 411 RI ROO 

4 ". 412 RI BUSHING 

5 35b DO' .. D-RING, 1-1/8 X 1-3/B X 118 

6 539 413 .. SPRING, RETuRN 

1 ". 41' .. PISTON. CYLINDER 

8 350 661 RI O-RING. a/li> X 118 X 3132 

• '39 42. .. RING -4-

10 3Bl 811 RI O-RINS. Z-5/8 X 3 X 3116 

II 18 , .. Rl NUT. 1/B-14 HEX. NYLON tNSEIn 

12 53' 453 ., eUSHING 

13 539 426 RI SEAL. '00 -2-

14 53. 415 " eUSHI~G, C YL I NOEf!. 

IS 539 4lb " WIPER. ROO 

lb 53. 421 Rl f!. lNG, BACK-UP 

11 36. 250 " O~RING, 2~3/4 X 3 X liS -Z-

I. 539 42' RI RING, LOCK 

" ". 425 RI SCREW, 1/4-20 X 1/4 NYLON 'ET 

20 53' 411 RI CtEV1S, CYLINOEil ROO 

21 19 Hb RI PlN. 3/10 X 1-3116 CDILEO SPRING 

22 ". .S> Rl NIPPLE -2-

HI':rW 'II '1t<XfO HAtS Of »1!i~,CA 

10 

1ft 
-31-

HYDRAULICS 

~U. ' PAM' 

"'" i 
Ii\iMI£~ 

OnCWU()i\I 

4~':=:~=:-c····················~··· 
'I HYDRAULIC CYLINDER ~CONTINUEO 
-fOR TWO fT EXTENDABLE DIPPERSTICK 

GROUP 

1C-154 

23 402 905 ELBOW, 112-14 37 DES HYD fLARED TUSE 
INTUNAl PIPE THO 90 DEG -Z-

10 



G -38- GROUP 10 

It HYDRAULICS 

nr. ' ,,,11 re-15ft 
110. ' Id.lMIU 

!lUCllfflOIi 

~K:HOE HyDRAULIC VALVE BANK 

1 

2 

3 

• 
, 
• 
7 

• 
• 

10 

" 
12 

13 

'4 

12-

7-- g 

26-<!l 

1-1 

'" 570 R91 

'" 511 R92 

535 512 R92 

'35 513 R9Z 

535 574 " .. 
535 575 •• 2 

364 819 ., 
, .. 90a " 
352 22' 0' 
S3S 51b '2 

312 8" ., 
535 51& Rl 
S35 641 Rl 
103 321 

Sl5 519 R92 

535 b43 R92 

4 

VALVE W/O-RING, ,'4 879 Rl~ RELIEF 
-2500 PSI-

VALVE WID-RING, 352 221 '1.1, O-RING, 
369 908 1\1 ANO 'HASHER .. 535 576 R2t 
REt IEF -2- -2675 PSl-

VALVE W/O-RING y 372 321 "' , RELIEf 
-lB15 PSI-

VALVE W/O-RING, 312 821 "', RElI EF 
-2315 PSI-

VALVE W/O-RING. 372 821 "' , RELIEF -2-
-l815 PSI-

VALVE W/O-RING, 372 821 "', RELIEF 
-400() PSI-

O-RING, 1/3 X 1-1/16 X 3/32 

o-rUNG .. 13/16 x 1 X 3/32 -2-

O-RiNG, 9/16 x 3/4 X 3/32 -2-

WASHER. SACK-UP -2-

O-IUNG. 1-1/16 X 1-l/4 X 3/3"2 -5-

PLATE, LH PORT 
BOL T f TIE -4-
WASHER, 31B ~EG LOCK -4-

VALVE SECTiON -SWJ~G-
-FOR COMPONENTS SEE LIST OF pARTS 
UNDER OHA ILS OF SEC nON VALVES 
LJSTfNGt THIS GROVP-

ADAPTER ASSYf LH 
-COMPOS EO Of REf NOS 21 THROUGH 31 

G 

It 
~!f. 

"" 

l5 

,. 

'7 

18 

,. 
20 

" 
22 

23 

24 

25 

26 

27 

2. 

29 

-38- GROUP 10 
HYDRAULICS 

~pll 
::If:ClIr'!OIi Tt-154 

IiI.:MH~ 

BACKHOE: HYDRAULIC VALVE BANK -CONTlNUEO ( 

5 

16 I t6 

19 ! 11 W 17 
120" I 19 ""'~) 11~-
@/ _ ,@! ,l20~.::>,; 19 "" 18 'wI ~o '20 I 19 
IJ 1ei;cl)@/g./23 1 

{iJ@ ()~' k%'j' @ @/~ guo iify' ( f'F(",p I 
I IJ §! a': () m!l;j( I 

19 I 0 @ @ i • 
19 • I @!©l. 

19 I" 

15 

11--,@ 19 

3-1 
535 601 R92 PLATE ASSY, i\H e»o 

-FOR COMPONENTS SEE LIST OF PARTs 
UNDER OETAIlS OF E~O PLATE ( 
LlSnNG~ THIS GROUP- \ 535 629 Rl BOLT, TIE -4-

103 322 WASHE~t 1/16 REG LOCK -4~ 

53, 613 it91 VALVE SECTION -STABll11ERS- -2-
-FOR COMPONENTS SEE Llsr OF PARTS 
UNDER OETArlS Of SECrt;)N VALVES 
LlSrtNG, TH1S GROUP-

535 615 R9Z VALVE SEcrlON -BUCKEr ANO DIPPERSTICK-
-2-
-FOR COMPO~ENTS SEE LI ST OF PARTS 
UNDER DErAILS OF SECTION VALVES 
LJ ST ING. rHIS GftOUP-

535 616 R92 VALVE SECTION -BOOM-
-FOR COHPD~ENrs SEE LIST OF PARTS 
UNDER OErAILS OF SECrtON VALVES 
USTING. nus GROuP-

22 272 R 1 a-RING. I-5/B x 1-3/4 X 1116 -12-

,<3 903 R 1 0-11. lNG, 1-3/4 x 1-118 x 1/16 -6-

310 943 Rl O~RHHh 1-1/6 X 1-1/4 X 1/16 -4-

536 6b3 R2 RPHh SPECIAL SEAL -2-

"6 664 R2: RING. SpECiAL SE4L -6-

24 412 U Q-Run'. 1-3/S x 1.-112 X 1/16 -2-

362 196 R1 o-RtNl.h 15/16 x 1-116 X 3/32 

535 60b RI WASHER. SACK-UP 

535 b05 R2 WASHER, SACK-UP -5-

535 600 !U CHECl< 

5356.01 Rl SEAT 

I , 
,~> 

,~ 



ali 
-39- GROUP 

HvDRAUllCS 

U', : M'l 
C[SC"HION TI;-1$4 ..,0.: ttu"'I!~ 

: BACKHOE HYORAUt lC VALVE BANK CONTiNUED 

30 535 bOl P.l 

31 

3Z 53' 5S3 ., 
33 535 600 R! 

34 535 5" R! 

35 Z5 '23 Rl 

3. 381 ,S. RI 

37 312 16. RI 

535 • 3. ... 

535 631 R93 

SPRIN:Gf CHECK 

800Y, ADAPTER 
-NOT SERVICEO SEPARATELY ORDER 
VALVE liSSY, 535 643 R92-

PLUNGER. LIFT CHECK 

SPRING, UFT CHECK 

PLUG" fJODY 

O-RiNG, 1-3/16 X 1-)/8 X 3/32 
-WIll WORK FOR 378 031 "-

O-RING, 1 X 1-3/16 X 3/3.2 

O-RING, 1-1/8 X 1-5/16 X 3/32 

KlT , 8ETWEEN SECTION 
-CONS InS OF 

12 a-lUNG 
3 O~RJNG 

• O-RING 
• O~RING 3 RING 
6 RING 

KIT J SEAL REPAIR 
-FOR ADAPTER, 
CONSISTS OF 

1 O-RING 
1 a-RING 
1 O-RING 
1 O-IUNG 
1 WASHER. 

R.EPA lit 

22 '12 ., 
2. .12 ., 

343 903 ., 
310 "3 ., 
53. 663 .2 
536 66' .2-

25 423 IH 
372 764 Rl 
312 621 R1 
381 684 Rl 
535 605 R2-

LO -39- GROUP ,. 
HYDRAULHS 

"" .. !J ... ~E~ :lUCmflQH le-154 



0 

D 
'lH. 
• 0. 

2 

3 

4 

5 

• 

-40- GROUP 10 
HYORAULICS 

............. ~~ 
FAil 

!111M! •• 
~HCJ!P'lOIl 

BACKHOE HYOR.AULIC VALve BANK -TRA.CTORS WI 
TWO-FOOT EXTENOABLE OIPPERSTlCI<. DR 
AUXILIARV VALVES-

fC-154 

533 510 R91 VALVE WID-RING, 364 819 R1. RELIEf 
-2500 PSf-

533 571 R92 VALVE w/O-RING, 352 221 Rl, O-RING. 
369 906 RI AND WASHER, 535 516 R2p 
RELIEF -2- ~2815 PSI-

535 512 R92 VALVE WID-RING, 312 821 R1, RELIEF 
-1815 PSI-

535 513 R92 VALVE W/O-RING. 312 821 Rlp RELIEF 
-2375 pst-

535 51~ R92 VALVE W/O-RIMGt 372 821 R1t RELIEF -2-
-2615 PSI-

535 575 R92 VALVE W/O-RING, 31Z 821 R1. RELlEF 
-4000 PSI-

1 364 81!J R1 O-IUNG. 118 X 1-1/16 X 3/32 

a 369 !Joa RIO-RING, 13/16 X 1 X 3132 -2-

9 352 221 R1 O-RING, 9/16 X 3/4 )( 3/32 -2-

10 

11 

12 

13 

14 

I, 

535 576 R2 

372 IIll R 1 

535 578 Rl 
535 641 Rl 
103 Hl 

~ASHER~ BACK-UP -2-

O-R1NG. 1-1/16 X 1-1/4 )( 3132 -5-

PLATE. LH PO~T 
BOLT, TIE -4-
WAsHER, 3/8 REG lOCK -4-

535 579 R92 VALVE SECTION -SWl~G-
-fOR COMPONENTS SEE LIST OF PARTS 
l.lnOH. OETAllS OF SECTION VALVES 
L1SHNG. THIS G~OUP'-

535 6A3 R92 AOAPTER ASSY, LH 
-COHPOSEO Of REF NOS 28 THROUGH 38 

535 607 1\92 PLATE ASSY, RH EI(D 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILs Of END PLATE 
lIST1NG. THIS GROUP-

535 629 1\1 aolT, HE -4-
103 322 WASHERt 7/16 R.EG LOCK -4-

0 

let 
_If, 

". 

-40- GROUP 10 
HYDRAULICS 

'M' ::ItE:r:lIl0Jj III)MUI 
TC-154 

BACXHOE HYDRAULIC VALVE BANK -TRACTORS WI -CONTINUEO 
TWO-FOOT EXTE.""OABLE DIPPERS TICK OR 
AUXILIARY VALVES-

1~ 

t6 535 613 R91 VALVE SECTION -sTAB!t.IlERS- -2-
-fOR COMPONENTS SEE LIST Of PARTS 
UNOER DETAilS of SECTION VA~VES 
LISTlNG, THIS GROUP-

11 535 625 R92 VALVE SECTION -SUCKET ANO 0IPPERSTIC~-
-2-
-FOR COMPONENTS SEE ~IST OF PARTS 
UNDER DETAILS OF SECTION VA~VES 
LISTING. THIS GRDUP-

18 535 626 R912 VALVE SECTION ~BOOH-
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER OETAILS Or SECTION VALVES 
LISTJNG. THIS GROUP-

22 272 RIO-RING. 1-5/8 X 1-3/4 X 1/16 -12:-

20 343 903 Rl O-RING, 1-3/4 X 1-1/B X lI16 -6-

21 310 943 R1 O-RiNG, 1-118 )( 1-1/4 X 1/16 -4-

22 530. 663 R2 R1NG, SPECIAL SEAL -3-

23 536 664 R2 RING, SPECIAL SEAL -6-

2.1,. Zit 412 R1 a-RING, 1-3/8 x 1-1/2 )( 1/16 -3-

25 362 196 R1 O-RiNG, 15/16 X 1-1/8 .x 3/32 

2. 

27 

535 606 R 1 WASHER, 6ACI<.-U? 

535 644 R92 VALVE, SECTION -OIGKOR-

2B 535 6()O Itl CHECK 

29 535 601 R1 SEAT 

-rO~ COMPONEMTS SEE ~IST Of PARTS 
UNDER DETAILS OF SECTlON VALVES 
LISTING~ THIS GROUP-

30 535 6£12 lH SPRING, CHECK 

31 800Y, AOAP'TER 
-IIiOT SERVICED SEPARATELY ORDER 
VALVE ASSY. 535 643 R92-

( , 



( 

32 

33 

35 

36 

37 

" 

-41-
!iVORAUl Its 

BACKHOE HYDRAULIC 
TWO-FOOT eXTENDABLE 
AUXILIARY VAlVES-

Otf>PERSTlCK OR 

535 5.3 Rl PLUNGER. lIFT tHEe\( 

535 .0. R! SPRING, LIFT CHECK 

535 596 Rl PlUGt BODy 

25 4" Rl O-RtNG~ 1-3/16 X 1-3/8 X 3/32 

GROUP 10 

T(-154 

-WILL WORK FOR 373 031 nI-

3Bl BB' Rl O-RJNGt 1 X 1-3/l6 X 3/32 

372 7M "I O-ilI NI.,. 1-1/8 X 1-5/16 x 3/32 

535 605 62 WASHER. t BACK-UP 

535 639 69' KIT, BETwEEN SECTION REPAIR 
-CONSISTS OF 

12 O-RING 22 272 Rl 
3 O-RiNG 2. 472 01 
6 Q-RlIiG 3'3 903 Rl 
6 O-RING 370 9.3 Rl 
3 RlNG 536 663 R2 
6 RING 536 664 0'-

535 631 R93 KIT. SEAL REPAIR 
-FOR ADAP'T Ef< I 535 643 R92-
CONSISTS OF 

1 O~A.ING 2S 423 Rl 
1 O-Rl~G 372 76. Rl 
1 Q-RI .... G 37l .21 Rl 
1 o-aI.~G 3., a8. Rl 
1 WASHE'R 5" .05 R>-

GROUP 10 
HYORAUl!CS 



D HVDRAUtICS 
-4-2- GROUP II) 

",,1 ,"'U 
1<0., NUMIU 

TC-154 

SECTION: VALVE 
-80011 A,ltO SWING-

535 626 R,92 VALVE. SECTION -BOOl1-
-CONSISTS OF ALL PARTS HARKED 
UNIT A-

535 579 R92 VALVE, SECTION -SWING-
-CONsrsTS Of ALI. PARTS HARKED 
UNIT e-

535 627 Rl PLUNGER -uki T 4-
535 "0 Rl PLUNGER -2 FOR UNIT B-

2 53' 6'0 Rl WASHER. BREATHER -UNt T .-2 53S 5.' ., wASHER, SR.EII THER -UNa B-

3 535 6iB Rl RETAINERt OUST SEAL -unIT A-
3 535 '32 R1 RETAINER. OUST SEAL -UNIT B-

• 535 6" Rl PLUNGER, LIFT CHECK -OIUT A-

• 53. 603 Rl PLlJNGER. LIFt CHECK -UNH B-

, 535 614 In wASHER -2 FDa UNlT A-
5 53. 584 Rl WASHER -2 FOR UNIT B-

b 535 617 R1 CAP ASSV -UNIT A-
6 535 58' Rl CAp ASSV -UNIT S-

1 53S b16 R1 RETAINER. a-RING 5155-.153 THICK 
-NO IDENTIFICATION-
-UNIT A-

1 61 058 Cl ~ETAtNER, O-RING .152-.150 TH1!;K 
-STAHPEO NO. 409-
-UNIT A-

1 61 059 Cl RETAlNER, O-RlNG .159-.151 nHn 
-STAMPED NO. 410-
-UNIT A-

71 53. 586 Rl RETAINER, O-RlNG .152-~15D THICK 
-NO IOENTIFICATJON-
-UNIT B-

1 67 056 Cl RETAINER. O-RING ~15S5- .. 1535 THICK 
-STAMPED NO. 429-
-UNIT s-

7 61 051 Cl RETAINER. O-RING .159-.151 THICK 
-STAMPED NO. 430-
-UNIT 8-

tJl HYDRAULICS 
-42:- GROUP 10 

R!J, IMt 
lIa, ' HUMIU 

1C-154 

;$ECTI0N VALVE -CONTl~uEO l-aooH ANO SWING-

B ... 619 "' SEAL, OUST -UNIT A-
B , .. .. 7 " SEAL~ OUST -UNIT B-

, 67 121 C1 O-RING, 116 X 1-1/16 X 3/32 
-WiLL WORK FOR. 364 879 Rl-
~UNIT A-

9; 67 12() C1 O-RING, 3/4 K 15/1f> X 3/32 
-wIll WORK FOR 252 707 "--UNIT 8-

10 535 590 Rl O-RING, 3/16 X 5/16 X 1/16 
-UNIT A-

10 535 588 Ai O"RING, 3/4 x 1 X liB 
-UNIT 5-

11 '" '" Rl SCREW, SPECIAL -2 'OR UNITS A ANa B-

12 535 593 Rl PLUG, VALVE BO(lY -2 FOR lJNlT A-
12 66 919 1;1 PLUG, VAl.VE eooY -2 FDa UNIT 8-

-w n.1. WORK FOR 535 59Z !U-

n 60b 271 Cl 0-;\ ING. S/S x 13/16 X 3132 -2 fOR lJNIT 
A- -REPLACES 350 429 Rl-

13 410 58S RI 0-11. ING. 1/2 j( 11/16 j( 3132 -2 FOR UNIT .- -REpLACES 252 739 Rt-

,. 3" 884 1U a-lUNG. 1 x 1-3/16 X 3/32 -UNrT A-
-wll.L WORK FOR 3B2 131 Rl-,. 380 039 R 1 O-RING, 1/8 X l-1/16 X 3/32 -UNIT B-
-WILl. WO~K FOR 364 819 Rl-

15: '35 595 Rl PLuth VAl.VE BODV -UNIT A-
IS 110 541 (1 PLUG, WID-RING, 3BO 839 U, VALVE BODY 

-UNIT B-
i 

16
1 

387 "1 " SPRING -1 FOR UNIT " 2 FOR UNIT s-

17: 535 623 Rl SPRING, LiFT CHECK -UNIT A-
11. 535 5.6 R1 SPRING, l.IFT CHECK -UNIT B-

18 i 535 624 R.l SPR lNG. SPOOl. CENTER -UNIT A-,. 535 599 R 1 SPRING, SPOOL CENTER -UNIT 8-

\ 

( 



tl 
-43- GROUP 10 

D 
-43- GROUP LD 

HYDRAUliCS HYORAUl res 

( 
ur.' 'AU 

Duell'IIOI{ rC-lSlt- Hf, 'Ml 
OUcm1l:lN TC ... 154 

UO. ~UMUR 11O. HUMltl 

SECTION VALVE -CONTtNUED END PLATE 
-BOOM AND SWING-

19 BODY. SECTION VALVE -UNIT A-
-NOT SERVICED SEPARATELY ORDER 

~-7 VALVE ASSV, 535 626 R92-
19 aOOy. SECT[ON VALVE -UNIT 5-

-NoT SERVIceD SEPARATELY ORDER 
VALVE ASSV, 535 579 R92:- 0-6 

20 535 521 Rl SCREW, SPOOL -UNiT A- 1-5 20 ' ,9b 321 R1 SCREW, SPOOL -UNIT B-
-WILL WORK FOR 201 762. ei-

2l SPOOl~ SECTIDN VALVE -UNIT A-
-NOT SERVICED SEPARATELY ORDER 2£a 0-3 VALVE ASSV, 535 626 R92-

21 SPOOL, SECTION VALVE ~UNIT B-
-NOT SERVICED SEPARATELY ORDER 

~-1 VALVE ASSV, 535 579 R92-

22 37Z 164 Rl O-RiNG, 1-1/6 X 1-5/16 X 3/32 

1-~ -2 FOR UNIT A-

23 535 b22 ., WASHER -UN IT A~ !?2 
24 53. bO, 02 wASHER, BACK-UP -2 FOR UNIT .4- 3-0 .. 
Z5 402 796 Rt SCREW. SPECIAL CAP -Z FOR UNIT s-

>35 b30 R93 KIT t SEAL REPA1~ -UN1T a- s-I -CONsrSTS OF 
2 a-lUNG 470 5 •• "' 1 O-RPHi 3.0 ". Rl 
I O-RU~G b1 120 Cl 6-0 1 a-RING >3. ••• . , 2 O-RING 3b' 90. "' 7-~ 2 a-lUNG 352 III Rl 
2 WASHER 53' >1. Rl-

_. 
~35 634 R93 KIT, SEAL REPAtR -UNIT A-

-CONSISTS of 
2 a-RING b06 271 Cl 
1 a-RING 53. 590 fl.l 
1 a-RING 61 121 C 1 
1 O-R I NG 361 884 fU 53' 601 092 PLATE ASSY. END 
l O-RING 312 821 ft 1 
2 O-RING 312 1641U .3. boe 01 SPOOL -2-
2 WASHER 53. 605 11.2:-

2 •• 0'4 C 1 PLUNGER ASSY -2-
-REPLACES 535 609 Rt-

3 25 1I0 01 PIN. 3/8 X 1-3/S DOWEL -l-

4 80DY. EnD PLATE 
-NOT SERVICED SEPARATELY ORDER 
ENO PLATE ASSY, 535 601 11.92-

<44 691 PLUG. 1/4-16 AUTO. SQ-SQC-HD PIPE 

• 53 • 612 Rl SPR1~Gt UNLOADING -2-

6 3.' 88411.1 D-RlnG, 1 x 1-3/16 X 3/32 -2-
-WILL WORK FOR )82 l31 11.1-

1 535 bll 01 PLUG, aODY -2:-

60 35. C91 KIT t SEAL REPAIR 
-CONS1STS OF 

2 O-RING 3.' 884 11.1 
l PLUNGER 6' 0'54 C1-



'GI\OUP 10 
HYDRAULICS 

~:"b~'"~·~·~U;;-;;:;-;:;----­
SECTION VALVE 

1 

Z 

3 

• 
4 

• 
5 

• 
7 

• 

-BUCKET, O{PPERSTICK & STA3ILlZERS-

535 

53' 
53. 

535 

535 

67 

67 

535 

53. 

53. 

'35 

i "-14 

~6 
0-16 
01-13 
6 

~-7 
.<eo ;g ordf; 

41! I I . (5)~ 18 
o I 20 19 

eOO 
3 

@-12 
c<:!)--4 
8-1 

0-8 
©>-11 

1-21 

e-l 
®-15 

0---10 

&:bc:J.!i- ~7 

6ll "n VAL VE, SECTION 

625 "92 VALVE, SECTION 

.14 "' WASHER, SPOOL -2-

SPOOL, METERING 
-NOT SERVtCEO SEPARATELY. DROER 
SEcTION VAlVE-

615 Rl PLUNGER, LIFT CHECl( .,. " RETA[NER, O-RING ~I55-~IS3 THICK 
-NO 10ENTIFlCATEON-

05. Cl RETAINER. Q-RING .152-.150 THfCK 
-STAMPED NO. 409-0,. Cl RETAINER. o-RfNG *159-.151 THICK 
-STAMPED NO. 41J-

611 ., CAP, VALVE BOOY .,. 
" RETAINE;;:', OUST SEAL 

619 ., SEAL. OUST 

62 • ., WASHER. 6REATHER 

-44- GROUP 10 
HYDRAULICS 

TC-I54 lOr-I fAn 
"0, .... "..,MUI .... ______ ... IlIlOltLO!< 

l SECHON VAl.VE -CO~nNIJEO 
-SUCKET, OIPPE~STlr.K , STABILIZERS-

9" BOOV y Set nON VALVE 
-NOT SERVICED 5EPM!..TElV. I SECTION VA!_VE~ 

10! 535 621 Rl SCREW. SPOOl. 

ORDER 

11: '" ,"0 ., O-k ING. 716 X 1-1/8 X 1/8 

12 67 121 01 a-RING. 1/8 x 1.-3/16 x 3/32 
-wILL WORK Faa 364 879 .,-

l> 312 764 ., O-RING. 1-1/8 X 1-5/16 X 3/32 
-USEO W/535 625 R92-

,. '" 5n ., SCREy -2-

15 535 622 ., HASHER 

16 535 60' R> WASHER, BACK-UP 
-USEO W/525 625 Rn-

n 402 ,.. "' SCREih 114-28 x 7/6 12 PT CAP -2-

1. '" 595 " PLUG, VALVE sony 

19 3Bl 06' fil a-RING, I x l-l/10 X 3/32 
-WILL WORK f\'OR 302 137 "-

20 535 ioZ3 ., SPR lNG, LifT CHEt:K 

21 535 6Z4 ., SPR lNG, SPOOL CENTER 

535 633 . ., KIT, SEAl. REPAIR 
-USEO W/535 613 rt91-
-CONSISTS OF 

1 a-RING " 121 Cl 
1 O-RING 535 .. 0 ., 
1 a-lUNG 3Bl 0 .. "-

535 632 R93 KIT. SHl ltEPAIR ( 
-USED W/535 625 R92-
-CONSISTS aF 

1 O-~I~G 67 121 Cl 
1 O-R1NG 535 590 " 1 a-RiNG 372 764 Rl 
1 WASHER 535 605 '2 
1 a-RING 331 ••• RI 
1 O-RING 312 '21 01-



t~t 

( m. 
"', 

2 

3 

• 
5 

6 

1 

1 

1 

6 

9 

10 

II 

12 

( 
13 

-45- GROUP 
HVORAUllCS 

r,o,~l TC-154 
HlJMI(R 

OU~IIPlIOII 

seCTION vALVE -OJGMOR-

535 

535 

535 

596 

535 

535 

535 

535 

., 
61 

535 

61 

5>5 

535 

402 

-, ~-8 
1 

~.....11 o 
~Oo 

o~ 
~I 1 

CV~I 14 13 
-I 1S 

4 

-17 

~ 

@-7 
9-s 

1-16 

~~···S 

0>-10 
0-9 

~-3 

I~~ 

.00 '9~ VALVE, seCTION -oIGMOR-

5., RI WASHER, 8REATtIER 

56' "' RETAINER, OUST SEAL 

3>7 R1 SCREW, SPOOL 
-WILL WORK FOR S)3 642 R1-

603 ., PLUNGER, LIFT CHECK 

58. RI WASHER, aeEP -2-

565 ., CAP 

58. RI RETAINER, O-RING .152-.150 THICK 
-NO IDENTIFICATION-

05. Cl RETAINER, O-RING .1555-.1535 THICK 
-STAMPED NO~ .29 

051 Cl RETAINER, D-RtNG .159-.151 THICK 
-STAMPEo NO. 430-

5" R, SeAL. DUST 

120 Cl O-RING, 3/4 X 15/16 X 3/32 
-WIll WORK FOR 252 707 RI-

56. Rl Q-a I'~G, 3/4 X 1 X lIB 

591 "' SCREw, SPECIAL -2-

T96 ., SCREW, SPECIAL CAP -2-

10 

110 541 C1 PLUG, W/O-iUNGj 360 839 Rit VALve BODY 

0 HYoRAUl res 

~(f. 'A~' 
"', IIUMI(~ 

SeCTION VALVE 

I. 360 839 Rl 

IS 53$ 596 " 
16 '35 '99 R! 

11 

'6 

535 6.38 R92 

-45-

tlUClltTlOH 

O-RiNG, 7/B X 1-1/16 X 3/32 
-Will WORK FOR 364 879 Rl-

SPRING, LIFT CHECK 
-Will WORK FOR S37 344 Rl-

SPRINGt SPOOL CHECK 
~WllL HORK FOR 537 345 R.i-

GR.OUP 10 

eDDY, VALVE -NOT SERVICED SEPARATElV. 
[]i!,OER SECTION VALVe--

SPOOL, VAlvE -UOT SERvlCEO SEPARATELV, 
oADER. SeCf(ON vALvf-

KiT, SEAL REPAIR 
-CONSISTS OF 

1 O-RING 
1 D-RING 
1 O-RInG 

3aO 839 IH 
535 Sa.9 Rl 

b7 12:0 Cl-



IDI HYDRAULICS 
-46- GROUP 10 

tH. r,ur fC-154 
_'~~::.j.._~""~M~,~ .. __________ ...:":''':lI~lllm 

2 

3 

• 
5 

6 

1 

• 
• 

10 

11 

12 

BACKHOE AUXILIARY vALVES MiD &ON~ECnONS 
-TRACTORS WID TWO FOOT EXTEND4BLE 
DIPPERSTlCK-

CA·3970 

VALVE BANK ASSY, DIPPERSTICx 
-fOR COMPONENTS SEE LIST Of PARTS 
UNDER DETAiLS OF BACKHOE 
OIPPERsTtCK VALVE SANK LISTINGt 
GROUP 10-... 352 Rt UNION, 118-14 TO 3/4-i6 HYO TUBE 
REDUCER -2-

364 885 •• O-RlillG, 3/4 X 15/16 X 3/32 

533 4-41 "' TUBE ASSY, VALVE TO BULKHEAD TOP 

• 403 2:94 NUT, 3/~16 BuLKHEAO UNrON LOCK 

ELBOW 
-REFER TO HYORAULIC CONNECTIONS 
FOR BACKHOE LIST[NG, GROUP 10-

5>3 448 ., TU8E ASSV, VALVE TO BULKHEAD • 403 294 NUT, 3/4-16 BULKHEAD UNION LOCK 

'33 449 01 SHAFT ASSV, COinROL 

'32 493 .. LlNK, SWING CONTROL TO VALVE -2:-
10. ..5 PIN, 5/16 X 31/32 ROD ENO -2-
1>1 IS' PfN, 3/32: X 5/8 CoT. -2-

53, .. , O. BRACKET ASSVt CONT~OL 

'80 120 SCREW, 3/B-lb X 3/4 C-l HEX-HO CAP 
-2-

120 '82 WASHER, 3/B C-I KED LOCK ~2-

53, 451 R1 SHAFT ASSV, CONTROL 

533 4&0 •• LINK ASSV, STABILIZER 

! " 
950 SCREw, 5/1b-1B X 3/6 C-I HEX-SOC-HO 

CUP POlNT SET 

'06 lSI KEV, 3/16 X 3/4 WOODRUfF NO.9 

" tJl 
~'f. : 
ItO" : 

13 .. 
15 

16 

11 

.8 

'" 

-46- SROUp 10 
HYDRAULICS 

'M' DnC~I!'l:!o1l TC-154 
"UJ.''''t 

BACKHOE AUXILIARY VALVES AND COHHECTIONS -CONTINUED 
-TRACTORS W/O TWO FOOT EXTENDABLE 
O{PPERSTtCI!.-

533 178 Rl ROO, vALVE LINK 

533 180 Rl 8EARING~ ROO END LH 
124 920 NUT, 5/16-24 HEX. 

533 179 ., BEARING, ROD END RH 4" 332 NUT, 5/16-24 HEX. JAM 
lBO OBI SCREW. 5/16-18 X 1-1/4 ZNO HEX-HD 

CAP -l-
120 379 WASHER, 5/1b C-l LIGHT LOCK -2-
120 376 NUT, S/16-1S ZND HEX. -2-

533 463 Rl ROD ASSVt PEOAL 
138 084 PIN, 3/B X 31/32 HEADED -2:-
IZI 222 PIN, 3/32 X 3/4 COT. -l-

533 465 ., BRACKET, PEOAL PIVOT 
lBO 122 SCREW, 3/S-16 X 1 ZND HEX-HD CAP -4-
.20 '82 WASHER, 3/8 INO REG LOCK -4-
.20 '11 NUT f 3/B-16 INO HEX. -4-

533 4bb '2 PEDAL ASSY. CONTROL 
662 454 Ol PIN, 3/4 X 5 HEADED 
103 ... PIN, 114 X 1-114 COT. 
131 011 WASHER, 13116 X 1-1/2 X .108 C-L 

533 483 ., HOSE ASSY f 13-1/2 GP" PRESSURE 

( 



( 

c 

( 
',,-~. 

( 

0 

KlI 
RH. 

'". 

2 

3 

• 
• 
6 

7 

8 

-47- GROUP 10 
HYDRAULlCS 

P"-RT TC-154 
NUMI!! 

OnCRIPTlON 

CHECK VALVE ATTACHHENT 
-FOR BACKHOE BOOM AND DIPPERSTICK-

16-6) c:::;o 
14-~1 
15-@3> 13 

~ n-
13 

-8 6 
10- I 

3 ~ 

, 6 ~/ 5 4 """-,I """ - I '<l> 
9 ~ :0: V-I 0,0 6~ 

_ ~AC~5/.! -
~ 7 ~-~~~ 5 '~ 

I 6~ O~-2 
~:~"5 

6-~ -18 

535 260 R91 VALVE ASSY. LOCK OUT UPPER 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF UPPER LOCK OUT 
VALVE ASSY-

535 261 R91 VALVE ASSY, LOCK OUT LOWER 
-FOR COMPONENTS SEE LIST OF PARTS 
UNDER DETAILS OF LOWER LOCK OUT 
VALVE ASSY-

53. 262 " WASHER. LOCK OUT VALVES -2-
18 818 ., BOL T, 1/2-13 X 7 ZNo HEX-Ho MACH -2-

120 239 WASHER. 1/2 IND LIGHT LOCK -2-

53 • 263 " TUBE ASSY, VALVE BANK TO LOWER LOCK OUT 
VALVE 

3'3 909 " O-RING. 1-1/2 X 1-3/4 X 1/8 -5-

290 0., ., FLANGE, HYDRAULIC -B-
179 862 SCREW, 7/16-14 X 1-1/2 HEX-HO CAP 

-16-
103 322 WASHER, 7/16 REG LOCK -16-

53. 26' " TUBE ASSY, VALVE BANK TO LOWER LOCK OUT 
VAL VE 

53. 266 " TUBE ASSY. VALVE BANK TO UPPER LOCK OUT 
VALVE 

PRINTED IN UN~ED SIATts OF MlERICA 

0 -41- GROUP 10 

KlI HYDRAUL lCS 

REf. PAU 
OISCllmON TC-154 

'". HUMIER 

CHECK VALVE ATTACHMENT -CONTINUED 
-FOR BACKHOE BOOM AND DIPPERSTICK-

9 535 267 Rl 

10 53. 268 " 
11 53. 212 ., 
12 53. 27. " 
13 389 .21 ., 
" 53. 277 ., 
15 53. 210 ., 

180 016 

120 380 
100 12' 

20 03' K 
120 382 
120 377 

16 53. 279 ., 
139 080 

130 999 

17 535 280 Rl 

10 

2 754 177 Rl 

P~INTED IN UNITED SIAIES OF NoIERICA 

TUBe ASSY, VALVE DANK TO UPPER LOCK OUT 
VALVE 

SHAFT ASSY, LOCK our VALVE 

TUBE ASSY, LOCK OUT VALVE HANDLE 

BUSHING. FLANGED -2-

GRIP, TAPERED HANDLE -2-

PLATE, BEARING SUPPORT 

BEARING, pillOW BLOCK 
SCREW, 1/4-20 X 1/2 IND HEX-HD CAP 

-2-
WASHER. 1/4 IND REG LOCK -2-
WASHER, 3/8-16 X 1-1/4 IND HEX-HO 

CAP -2-
WASHER, 13/32 X 1 X 22 GA -6-
WASHER, 3/8 lND REG LOCK -2-
NUT, 3/8-16 IND HE-X. -2-

CAP, LOCK OUT VALVE HANDLE 
SCREW, 3/8-24 X 3/4 HEX-SOC-HD 

CUP-PT SET 
SCREW, 1/4-20 X 7/16 HEX-SOC-Ho 

CUP-PT SET 

COVER, FLOOR - LOCK OUT VALVES 

NOT USED IN THIS APPLICATION 

PRODUCT GRAPHIC, LOCK OUT VALVE 



-4il- GROUP 10 0 -48- GROUP 10 
HYDRAULICS P HYDRAULICS 

<----

TC-154 Uf. 'U< 
N~Cllrlll).tI TC-154 

,~ , ... mitt cUtiltf!(lN "'. N\)MlI~ 

UPPER LOCK DOT VALVE LOWER LOCK OUT VALVE 

12 
I 11 10 

r6J;:, I I 9 8 
~iO~ /1 17 6 

fl)O() (;(;;;in I 
IJllltJ 'Z:::Q) 

5 
CA.,.., 

, .. 260 R91 VALVE ASSY~ UPPER LOCK OUT >3, 2., R91 VALVE ASSYt UPP.EA. LOCK OUT 

5>. 533 Rl ROO, LEVER 536 531 ., ROO~ lEvER 

Z >3. >3Z R1 CAM, LEVER OPERA TEO 2 ... 5>2 ., CAH~ lfVER OPERATED , ,.7 4>, Hl WASHER. BACK-UP -2- , ,., .,. HI WASHER, BACK-UP -Z-

• >50 604 Rl O-R[NG, 3/4 X 1 X liS -2- 4 >50 .a. Rl O-RtltG, 3/1t X 1 X liB -2-

5 BODY. VALVE S aooy, VALVE 
-NOT SERVICED SEPARATELY, ORDER -NOT SERVICeD SEPARATELY, OROER 
VALVE ASSY- VALVE ASSY-

• 536 5>5 .. CAH, FOllOWER • 5>6 535 01 CA ..... fOLLOWER 

1 53. 536 Rl POPPET 1 5>6 536 01 POPPET ( 
• '01 9" 01 O-IUNG, 1-1/4 00 TUBE , 301 9" 01 O-RlNG, 1-1/4 00 TUSE 

9 16 016 Rl BALL, liZ CR-$TL 9 I. 016 fl.l BALL, 112 CR-STl 

10 ••• 052 Rl SPRING 10 4.' 052 Rl $patNG 

11 310 959 Rl O-RHlG, l-3/16 X 1-7/16 X lIn 11 310 .,9 01 O-R!NG, 1-3/16 X 1-1116 x 1/8 

IZ 536 534 .. PLUG " 53. 534 R 1 PLUG 

( 



( 

u 

lit H'fORAtJL les 

1AU 

521 542 R91 
120 316 
lao 081 

120 21-4 
21 739 1\1 

-49- snoup 

t:HC~I"IIO'l TC-t54 

ATTACHHENT 

CYLIr>,\DER. aSSV. MASTER 
NUl, 5/16-16 lNO HEX .. -2-
SCREW, 5/16-1s X 1-1/4 lNO HEX-HO 

CAP -2-
WASHE!t, 51lb lNO HED LOCK -2-
WASHE~, 5/16 FLAT -2-

2 538 1)14 ft.1 REOucE:F\.. rUSE -2-

3 9 410 330 TEE, 1/16-2D 37 aEC HYC FLA~E lUBE 90 
oeG SWIVEL -2-

10 -49- GROUP to 
HYORAIJLIcS 

"l"",lt. "ueNll"" Tt-154 

R.ETUA.,.. TO OIG ATTACHMENT -CotHINUEO 

j~3 
{"'.- ~--38 , 
• 

4 

5 

535 724 P,l 
21 Bta IU 

103 3SS 

538 615 'Itt 

-34 

\ 
\ 

30 

22 

21 

'--'" CA-3912 

P [th ROD END 
WASHER, 19/32 X 15/16 X 22 GA FLAT 
P I Nt liS X 1 COT .. 

TUBe ASSY, RETURN VALVE 

b 546 913 1t91 CAPSULE ASSY. RELIEF VALVE 
-FO~ COKPONENTSl SEe LIST OF pARTS 
uNDER OETAILS OF aELIEF VALVE 
CAPSULE-



-50- GROUP 10 
HvDRAUL ICS 

ltf,: MU TC-ISlt 
flO. I1I1M!!. 

RerUR~ TO DIG ATTACHMENT -CONTINUED 

1 538 428 R 1 PLATFORM ASSY 

443 566 FITTl!iG. 3/16 STR ORt'lE LUBRICATION 

• 
10 

53B 438 Rl 
19 26Z Rl 

378 531 III 

538 430 Rl 
180 124 
120 311 
120 3&Z 

SEARING -2-
SOLT, 1/lt-2D X 1/2 SQ-NK CRG -4-
NUT. 1/4-20 COP HEX. LOCK -4-

CLAMP -2-
SCREw. 3/e-L6 X I-lIlt HEX-HD CAP -4-
NUT. 3/6-16 lNO HEX. -4-
WASHER, 3/8 lNO MED LOCK -4-

11 538 443 it 1 ACTUA TlNG ASSY 

12 .. 538 441 Rl CAM. INDICATOR 

538 ltltS!U SPRING. RETuRN TO Ol!;> 

14 538 446 Rl SPACER~ IND1CATOR 

15 !H3 143 Rl SPACER. INDICATOR 

1b S18 448 IUl 6ELLCRANK ASSY 

L1 .. 51& 450!U eEARING. PIVOT 

911 01t3 Rl RING, RETAIN1NG 
178. 313 Rl WASHER, 112 X 1 X 16 FLAT 

,9 538 451 R91 
18 656 Rl 

124818 
120 3aO 

SEARING, CAM FOLLOWER 
SCREW, 1/4-2D X 1-1/4 HEX-HD CAP 
NUT f 1I4-20 HEX. JAM 
WASHER. 1/4 lND HEO LOCK 

ZD S38452 Rl TUSE ASSY. RETURN TO OIG -2-

21 538 453 Rl 

22 538 454 IU 

23 538 US Itl 

24 9' 410 278 

ZS 369 153 Rt 
180 080 

26 538 4Sb Rt 
23232 R1 

103 384 
469 66& Rl 

HOSE ASSY, DUTLET 

HOSE ASSV. INLET 

HOSE ASSV -2-

EL80W. 7/16-20 31 nEG HYO FLARED TUSE 
90 nEG SWIVEL -2-

CLAMP. REAR MANIFOLO -2-
SCREW, 5116-18 X 1-l/6 ViC HEX-HD 

CAP -2-

TUSE ASSY. SENSING 
PUh 3/8 X L-3/L6 HO 
PINt l/8 X 3/4 COT. 
WASHER, 13/32 X 314 X L6 FLAT 

27 533 456 It 1 ROO, SENS [NG 

2Q 121 18b CLEVIS. 5/Q AOJUSTABlE 

30 

533 459 It 1 
124 B41 

Z1 B80 Itt 
103 401 

21 411 Itt 

538 612 Rl 
20 043 R1 

\.20 3QO 

538 626 Itl 
1D2 b3S 
If') 339 
103 32l 

80LT, 5/8-l3 EYE 
NUT, 5/8-1B HEX. JAM -2-
PIN, 5/8 x l-1I8 HEAOEO 
PIN. 3/16 X 1 COl. 
WASHER, 21/32 X 1 x 22 GA 

COVER ASSY. RETURN TO DIG 
SCREW. 1/4-20 X 5/6 PAN-HO -2-
WASHER, 1/4 ZNO MED LOCK -2'" 

RESERVOIR ASSV 
NUT. 3/6-lb HEX. -2-
SCREW, 3/8-16 X 1 HEX-HO CAP -2-
WASHER, 3/6 REG LOCK -Z-

32 538 6Z3 R1 HOSE ASSV, PRESSURE TO RESERvOIR 

33 533 622 Rl HOSE ASSY, RETURN TO 8uCKET 

34 53G 620 Itl TUBE ASSYt RETURN INTERMEDIATE 

35 538 bi3 IU TUSE USY. INTeRMEDIATE TO VALVE 
9 403 2l)L NUT, 7/16-20 BULKHEAD UN10N LOCK 

36; 538 b16 ItL TUBE ASSY. 8LEEOER VALVE 

! 

o .l HYORAUL res 
-50- GROUP 10 

!lVMUi 

RETURN TO OIG ATTACHMENT -CDNTINUEO 

31 I) 410 332 

(,I 403 371 

538 621 R 1 
11 614 Rl 

39 536 675 Rl 

4D 9 403 252 

9 403 29L 

41 445 6114 

42 

43 534 7Sl RI 

44 9 403 369 

4S 538617 Rl 
11 407 R1 

103 320 

46 532 936 R2 

2 152 651 Rl 

TEE. 9/16-18 31 OEG HYO FLAilED TUllE 90 
OEG SWIVEL -,l-

eAP, 9/16-18 37 DEG H¥O FLARED TUBE 

RETA{NER¥ TUBE 
SOlT. 3/0-16 X 2-110 ~EX-HD MACH -2-

SPACER ASSy 

UNIO~, 1/16-20 31 DEG HYD FLARED TUSE 
BULKHEAO -2-

NUT, 7/16-2D 8ULKHEAO UNION lOCK -1-

PLUG. 1/8-27 AUTO. SQ-HO PIPE 

VAL VE SANK ASSY 
-fOR COMPONENTS, sEE LIST of PARTS 
U~OER DETAilS OF LOADER HYDRAULIC 
VALVE BANK-

SPRING, CA~ RETUKN 

CAP. 1116-Z0 31 oEG HYO FLA~EO TUBE 

BRACKET, BLEEOER TUBE 
BOLT. 5/16-16 x SIS HEX-HD MACH -2:­
WASHER. 5/1b REG LOCK -2-

TUBE ASSV, RETURN LOADER vALVE E~D 
covEn 

PRODUCT GRAPHIC. SUCKET INDICATOR 

PILOT RELIef CAPSULE 

2 

3 

2 

1 5\ (~ 
I ~Q o 

546 913 R91 CAPSULE ASSY. RELIEF VALvE 
-600 P"S.I.-

404 8B4 Rl HOUSI~Gf RELIEF VALVE 

4D4 B65 Rl CONNECTOR, RElIEF VALVE 

364 8.8.5 R 1 O-RING, 5/S 00 Tu6E 

4 102 T611 Ria-RING. 3/S x 9116 X 3/32 

5, 546914 Rl VALVE ASSY. SAfETY 

( 

\. 



u 

III 
)H. 

". 
( 

( 

-,-
INSTJWHENTS 

,,,U 
"<Ji~J{~ 

OHCtlfllO .. 

FOil INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GI\OUP " 0 INSTRU/<!EfIlT$ n 
GRCUP 11 

TC-154 ''''1 Mtf 

"0. hUMUI TC-154 

INSTRUMENTS 



UF. 

"" 

, 
, 

3 

4 

5 

5 

b 

b 

7 

B 

9 

.0 

II 

-2- GROUP II 
IN5TRUHEr..ITS 

TC-154 

INSTR.UHE"lT PA"lEL AND GAUGES 

369 607 R92 RECEIVING UNIT, ELECTRI: FUEL GAUGE 

69926 Cl lNoICaTOI\ ASSV, C-tARGE - NOIIOX 
-REPLACES 404 347 Rt £ 393 '155 R91-
~aPTIO'llAL W/536 229 RI-

536 229 1t1 lNDICATOR ASSV, C-IARGE - STEWART WARNER 
-REPLACES 404 3it7 !U & 393 455 ?91~ 
-OPTIONAL W/~9 926 C1-

378 352 R91 HETER ASSY, GLOW PLUG 

389 871 R91 INOrC4TOR ASSV, ELECTR1: AI~ CLEA'IIEA 

393 489 1\91 INOICATOR ASSV t OIL PRESSURE 
-OPTIONAL W/536 962 RI-

536 962 iI.l INDICATOR ASS)', OIL PRESSURE 
-DPTIONAL W/393 489 R91-

390 93B R91 JNOIC~rO~ ASSV. HEAT 
-OPTIONAL W/537 556 ~1~ 

531 556 in INDICATOR ASSVe HEAT 
-OPTIONAL W/390 938 R91-

5J 510 OA BUSHING, HEAT INOII;ATOR REouCt'llG 

534 054 R2 

36 092 0 

36 637 0 

531 ito9 )\2 
374 342 IU 

432 470 

TACHOKETEi{ - 'iGURKETER ASSY 

TUSe, OtL PRESSURE 
~USE 60 IN. OF 1/8 00 TUBI~G FROM 
A 50 FT ROLL HARKEO, 995 059 Rl 
FOR OIL lNOI:ATOR DASH A"jO OIL 
tNOICATOR :RANKCASE APPllCATION-

~UT~ 5/16-24 H[~OUTV TUSE FITTING -2-

ELBOW~ 5/16-24 HI-DUTY TuBE FiTTING 
MALE PTPE 

PANEL ASS)', INSTRUKENT 
PLUG, GLOW PLU~ sw1TCH HOLE 

-GASOLINE EN,';lNE TRACTOR5-
PLUG, 17/32 BuTTON -CHOKE CONTROL 

:iDLE FOR OIESEL ENGINE UACTOR5-

-2- GROUP 11 
INSTRUfo\ENTS 

O!SC~:flI0" TC-154 

II NS TRUMENT PANEL AND GA'JGES COIiTINUED 

12; 531 420 Rl 

13 534 869 R2 

14 53'> a55 R1 
531 565 Rt 

15 531 561 lU 

'b 

17 

531- %8 Rl 
403 216 ~l 
385 157 RI 

160 120 

i80 122 
120 382 

406 099 Rl 

PANEL. lH SIDE 

PA~ELt J\H SIDE 

COVER, INSTRUMENT PANEL -2-
CHANNEL, Ru8BE~ -4-

COVER, STEERING SUPPORT 

8RACKET ASSV. PUMP MOUNTiNG 
FASTENER. U TVPE SPEED NUT -6-
SCREW, 5/16-18 X 5/8 HEX. WASHER HO 

CAP -6-
SCREW, 3/8-16 ~ 3/4 LND HEX-HD CAP 

-4-
SCREW, 3/8-16 X 1 INo HEx-HO CAP -4-
wASHER, 3/8 Z."tO I-iED LOCK -8-

COVE~ ASSV. GLOW PLUG METER OPENING OR 
HOURMETER OPE~lNG -2-

( 

( 



n 
It" 
'0. 

-!-
PCl1ER 

,"11 
NO,,"O nUC~I1UO'" 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GROUP !2 

TC-154 

-!- GRCUP !. 
0 POWER n 
~~I .u, 

OW;:'tTlCIi TC-154 HVMUI 

POWER 



ICt 
-,- GROUP 

POWER 

lH.! rA~I rC-154 
'0, lIu...,Ul OflCII'O()N 

AfR. CLEANER A"O CONNECTiOMS 

1 

I 

AIR CLEANER ASSY 531 570 11.91 

119 838 
103 321 

-INCLUDes REF NOS 2 THaOUGH 6-
SCREW. 3/8-16 X 118 HEX-HO CAP -2-
WASHER. 3/B MEO LOCK -2-

102 635 NUT. 3/a-16 HEX. -l-

2 3113 731 R93 eLEMENT ASSY 

3 385 925 R91 BOLT ASSY 

ir 384 828 11.91 caVER ASSY 

5 383 734 RZ VALVE 

6 381 067 11.1 SPRING 

7 531 571 P.l TUBE ASSY, AlII. CLEANER. 
-FOR GASOLINE ENGiNE TRACTORS-

8 397 256 11.1 CLAMPt AlII. CLEANER PIPE MOSE -2-

9 306 190 11.1 HOSE. AIR CLEANER OUTLET -2-

l!) 391 800 11.1 HOSE, CARBURETOR AiR. lNTAKE 
-FOR GASOliNE ENGiNE TRACTORS-

1l !in 515 11.1 TUBE ASSY, AIR. INLET 

12 SUPPORT, AIR CLEANER BRACKET 

I' 

531 578 11.1 
180 122 
103 321 
102 635 

SCREW, 3/8-16 X 1 l~O HEX-HO tAP -,­
WASHER, 3/8 MEO LOCK -2-
Nur, 3/8-16 HEX. -2-

13 304 398 IU HOSE. AiR CLEANER TNtEr 

-2- GR.OUP 12 
POWER eL~ ... ---~ 

1[1. 

"" 

15 

fA~l 

t'~Mlfi 

A', CLEANER 

7-

391 257 Rl 

531 513 R1 

CU'"f1!CII Te-lSI" 
... ~---... 

AN" CONNECHONS -CONTINUED 

-15 

TUBE ASSY, AIR CLEANER 
-FOR DIESEL ENGINE TRA:TORS-

16 369 1091 1\2 GASKET, AIR CLEANER OUTlET 
-FOR DIESEL ENGINE TRACTORS-

17 369 496 RI ELBOW, AiR CLEANER OUTLET 
-FOR DiESEL ENGINE TRACToRS-

119 858 SCREW, 7116-1"0 l( 1. HEX-HD CAP -Z-

15 369 498 Rl HOSE, ELBOW CONNECTOR 
-FOR DiESEL ENGINE TRACrOR5-

536 It 79 R.l SEAL, AIR lNTAKE 

( 



~l POWER 
-,- GROUP' 12 

iU. fA~r Te-154 
flO, tjUMIO~ 

O!l l.EVEL GAGE 

381 427 R93 GAGE ASSV, OIL LEVEL 

2 

2 

381 418 RI 

ENGINE SUPPORT 

532 15S Rl 

651 102 Rl 
211 511 
102 639 

TUBE, OIL FILTER 

//---1 

SUPPORT ASSv, ENGINE 

SPACER, ENGINE SUPPORT ~4-
SC~EW, 5/8-11 X 4-1/4 HEX-HO CAP -4-
NllT, 5/8-11 HEx. -4-

o 

lUI 
R!F. 

ItO, 

-3- GROUP 12 
POWER 

'M"~~~~~~~~~----------~T~C~-~1~5~';--

~IiMtU cm::mllQN 

CHOKE CONTROL 
-GASOLINE ENGI~E TRAcrORS-

3b9' 689 R92 
124 925 
138 542 

CONTROL ASSY, CHOKE 
NUT, 3/6-24 c-z HEX~ 
WASHE~f 3/8 C-l INT-TOOTH LOCK 



D POWER 
-4- GROUP 12 -4- GROUP 12: 

iU. ''''U 
110- 'dJMI!l 

1C-154 OHo:tlllOIi n:-154 
; I EXHAUST SYSTEH I 

1 190 911 Rl CLAMP. SADDLE 

f? • 190 906 Rl V-SOL T 
1,20 214 WASHEfl. 5/16 LNa HEO LOCK -,-
120 360 NUT, 5/16-24 lNO HEX .. -,2-

---1 

8-~ 

3-~~-3 
\ 

5 fi-6 

4-~ cA-i4:25 A 

531 19' "I PIPE. exHAUST 

, 5>Z 13' Rl HUFFlER 

3 '0' 310 "I CLAMP. KUFFlER -2-
ZZ 163 01 eOlT. 3/B-16 X 1~3/6 ZNO SQ-NK eRG 

-z-
lZ0 382 WASHER, 3/8 ZND HEO LOCK -z-
lZ0 311 NUT, 3/8-16 IND HEX. -2-

• , .. 491 Rz GASKET 

5 ! 53z 136 Rl TUBE ASSY 
-GASOl1NE ENGINE T~ACTORS-

11 4" "' 30LT, 3/3-16 X 1 HEX-HO -2-
la, 321 WASHER? 3/8 HEO LoCK -2-

Q 1 597 WASHER. 13/32 X 3/~ x 16 GA -z-

• 53' ,," 01 TueE ASSY 
-otESEL ENGINE TRACTOR5-

17 426 " 30lT, 3/6-16 x 1 HEx-HO -2-
103 321 WASHERt 3/3 MEO LOCK -2-

1 >91 WASHER, 13/32 X 314 X 16 GA. -,-



G~OUP 12 -.-tl POW .. _________ _ 
GROUP 12 

In, rAlr 
I<Q, HUMI!R O!ICml'-Ofi TC-154 

C.ONTROLS 

.37 '0' o. CABLE ASSY, GOVERNOR C.ONTROL 

l ... 626 R21 HANDLE W/KN06 ASSY 

3 391 931 Rl KNOB 

• 53 • 629 01 BUSHI'fG 

• .3. .. 3 Rl BRACKET ASSY, GOVERNOR HANDLE MOUNTING 
I' 4 .. R1 SaLT. 3/B-lb X liB CDP HEX-HD HACH 
lO 100 01 BOlT r 1/2-13 X 2 lNO SQ-NK CRG 
I' Bl Rl NUT. 3/S-16 COP HEX .. 

45T 390 01 NUT t 1/2:-13 CDP TORQUE TYPE LOCK 
623 D6' •• WASHER. 3/6 COP REG lOCK 

21 041 Rl W"SHER. 11/32 X 2 X 16 GA C-Z 

6 393 973 .. WASHER. GOVERNOR fRICTION 

7 53' 631 .. SWIVEL, GOVERNOR CA8lE 
12 671 Rl SC."EW~ 8-32 x 3/8 COP SLT-HDLS SET 

!Q 3 OiT WASHEn~ 11132 X 21/32 x 24 GA 

, 313 314 01 RIN::>. RETA1NING .,-
9: 53l ... RI ADAPTER, CABLE 

-GASOLINE ENGfNE TRACTORS-

10 120 '22 CLAHp, ~/16 C-Z CLOSED 
180 016 SCREw, 1/4-20 X 1/2 ZND HEX-HO CAP 

"' 109 WASHER, 1/4 PHC REG LOCK 
19 '9' R' NUT, 1/4-20 COP HEX. 

11 •• 0 81. C! BRACKETt GOVERNOR CONTROL 
-DIESEL ENGINE TRACTORS-

., '" '50 Rl SWIVEl. HIJECTlON PU,IIP 

I 
-OIESEl ENGI~E TRACTORS-

131 '.3 SCREW, 6-32 x 3/6 C-Z SlT-F-HO 
HACH 

!Q 3 0.7 WASHER. 11/32 X 21/32 X 24 GA 



-6- GROUP 12 
POWER. III ~.~,,'i. --;,,::,,;-----·-·-------··----:j"C---1-5-.-

-MO- "UM'" OHClinlOH 

FUEL TANK A.NI} CONNECTIONS 
-GASOliNE ENGINE TRACTOR5-

9-5 

539 269 '2 
19 295 ., 

102 634 
180 021 

119 ". 

10 6 

7 fLrr 
8 I? 13 
I~ 

TUDS ASSY, TANK FILLER 
NUT. 1/4-20 COP HEX. -3-
NUT, 5/16-16 HEX. -Z-
SCREW, 1/4-20 X 116 ZND HEX-liD CAP 

-3-
SCREW, 5/16-18 ~ 3/4 HEX-HO CAP -2-

-6-

AND CONNtCTIO~S -CONTINUED 
ENG-INE TRACTORS-

GROUP 12 

--1(;--1-5-' -

CA-144IA 

T USE AS SY, FUEl. PRESSURE AT T ANI< 
-USE 56 IN. Of 3/3 00 TUBING FROM 
50 FT ROLL HARKED. 995 063 R1, 
TWO NutS. 140 2e1 AND TWO SLEEVES, 
114 624-

H5 10' WASHER.., 1/4 PH~ REG LOCK -3- 7 390 304 R91 VALVE, SHUT-OFF 
10) 320 

•• 5 .. O. 
120 386 

2 215 7., ., 
) 532 142 "' 
4 279 029 ... 
5 531 751 .1 

1iIffil1tt> IN ",Nlttl) $IMI5 or "",11<1::.1. 

WASHER, 5/16 REG LOCK -2-
WASHER • 17/64 X 518 X .036 C.-I -3-
WAStiER, 5/16 X 3/4 X .051 INO -2-

CLAMP. FUEL veNT rUBE Hose 
HOSE, FUEL INLET 

CLAMP, fuEl. [NlET HOSE 

CAp ASSV. FUEl.. FIttESt 

, TU8E f TANK TO FUEL PUMP 
-USE 21 IN. OF 3/B 00 TUSING FRO~ 
50 FT ROll HARKED, 995 063 R1a 
ONE CONNECTOR, 39 Se4 o. ONE NUT, 
31 165 0, ONE NUT, 140 lB1 ANO ONE 
SLEEVE. 114 6l4-



11 

19 

-1- GROUP 1Z 
POtiER 

aUl:RllIlOH TC-15-4 

fUEL TMtK AND CONNECT1oNS CO~TlNUEO 
-GASOLINE ENGINE TRACTORS-

39 51.).4 D 

31 165 0 

363 662 Rt 

3a4 559 R t 

66 463 C2 

102 0 •• HI 

444 613 

539 240 Rl 

66 234 Cl 
114 SO, 

61 592 Cl 

•• 233 Cl 
18 1#94 R l 

120 382 

61 213 C1 

CON~ECTOR, 1/8 NPTf MALE HI-DUTY TUBE 
Fl TlING 

~UT, 9/16-18 HI-DUTY TUBE FfTTING 

ClfP~ FUEL LINE REAR 

CL1P, FUEL LINE - FRONT 

TANK ASSY, FUEL 
-fOR SERVtCE REPLACEMENT ON 
TRACTo~S W/SERIAL NO. 80a ANO 
BELOW, ALSO ORDER TWO BRACKETS~ 
6b 233 C 1 f fOUR BOLTS, 18 494 R1-
fOUR WASHERS. 120 382, TWO STRAPS, 
66 234 Cl ANO FOUR NUTS, 114 503-

VALVE, FUEL SHUT-OfF 

PLUG, 1/8-21 C-1 AUTO. HEX-HO PIPE 

HOSE. FUEL vENT TUSE 

STRAP ASSY, FUEL TANK -Z­
~Uh 3/8-t6 HEX. JAM -4-

BUMPER~ FUEL TANK 

BRACKETf FUEL TANK MOUNTlkG -Z-
BOLTI 3/S~16 X 1 INO HEX-HO MACH -4-
WASHER 7 3/S lNO REG LOCK -4-

HOSE t BRACKET aUHpER 

-7- GROUP' 12 
POWER 

TC-154 



-a- GROUP 12 

~lf. rAn T(;-154 
010. HUMIU 

FUEL TANK AND COHHECrrONS 
-DIESEL ENGINE TRACTORS-

1 

4 

1~1 
---2 OJ 

~" 
)) 

12 

~ 8 

IO)P 
53. 269 ItZ TUBe ASSY. TANK FILLER 

" 295 RI NUT, 1/4-20 COP HEX. ~3-
10. 6" NUT, 5/16-1s HEX. -2-
ISO 021 seREi'" 11+-20 x 118 2ND HEX-HO CAP -.-
17 • . ,. SCREw. 5/16-16 X 3/4 HEX-HD CAP -2-
II' 10. WASHER. 1/4 PHC REG LOCK -3-
10' 320 WASHER, 5/16 REG LOCK -2-
I. 55' ., WASHER. 11/64 X 5/8 X .036 C-l -3-

IZO ,8& WASHER. 5/16 x 3/~ X .051 ZNO -2-

Z 21' 16' ., CLAMP, FUEL VENT TUBe HOSE: 

3 S3. 14. .' HOSE. FUEL INLET 

• .79 02. R" CLAKP, FUEL iNLET HOSE , sn 151 ., CAP ASSV. fUEL FILLER 

c -8- GROUP 12 

1\1"" ".------;;c;;-POW_E_R ________ ... _._ .. ____ _ 
W., '''u rl:-1Soit 
NO. ; NVMU~ c=:-:::::-::c=:::;;c:;=:;--;Ct1i:IJFWllI 

I
I FUEt TANK AND CONNECTJO~S -CONTINU~E~DC-----'-----­
-DIESEL ENGINE TltACTDRS-

.. 

16 

/. 
18 

---

19 

~+ I 20 

~ 9 

• 

CA~1443A 

lUBE ASSV~ FUEL PRESSU~E AT fANK 
·USE b3 IN_ OF 3/6 00 TUBING FROH 
50 FT ROll HARKED. 995 Ob3 Rl~ 
TWO NUTS, l~O lS7 AND TWO SLEEVES, 
114 b24-

7 390 304 R91 VALVE. SHUT-OFF 

a! fUBE, TANK fO FiLLER 
-USE 4 IN~ OF 3/3 00 fUBING FROM A 
50 FT ROLL HARKED, 995 Ob3 R1, 
NUT f 31 IbS 0, NUT ~ 140 287 AND 
SlEEVE~ 114 b24-

9 102 099 HI VALVE. FUEL SHUT-OFF 

10 31 323 0 El.BON, 1/4-18 90 DEG HV-[)UTY TUSE 
fITTING HALE PtPE 

11 532 146 Rl fUSE ASSY, FUEL RETURN AT INJECTOR 
29 898 0 NUT, 1/16-24 HI-OUTY TuSE F (TTING 

! 
I, 

( 



0 -,- GROUP 12 

UOI POWER 

~H_ 1M' 1'-154 "0. rHlIAJU o!selln:)'" 

fUEL TANK AND CONNECTIONS CDtHINUED 
-DtESEl E'NGINE 

30 402 0 

14 9 402 B62 

363 662 1<.1 

16 66 463 (;2 

17 53' 240 Rl 

18 6. 234 01 
114 503 

l' b1 592 01 

20 66 233 01 
18 494 R! 

120 302 

TRACTORS-

ELBOW. 1/16-24 90 OEG HI-DUTY TUBE 
FITTWG HALE PIPE 

TUBE ASSY, FUEL RETUR~ AT TANK 
-USE 33 IN. OF 1/4 00 TUBING FROH 
$0 FT ROLL ~ARKEO. Q9S 061 Rt, 
ONE NUT. 9403 525 AND ONE SLEEVE, 
9 403 441-

ELBOW, 1/8-27 37 DEG HYO FLARED 
TU8E 90 DEC 

CLIP. FUEL LINE - REAR 

TANK ASSYf FUEl 
-FOR SERVIce REPLACEMENT ON 
TaACTORS W/SEfllAL NO. Boa AND 
SELOw, ALSO OROER Two BRACKETS, 
66 233 CI. FOUR BOLTS. 18 494 Rt, 
FOUR WASHE~ST 120 382, TWO STRAPS, 
bb 234 Cl AND FOUR NUTS, 114 503-

HOSE, FUEL VENT TUBE 

STRAP ASSY, FUEL TANK -2-
NUT, 3/8-16 HEX. JAM -4-

BUMPER, FUEL TANK 

BRACKET. FUEL TANJ( HOUNTING -2-
BOLT, 3/8-16 x 1 IND HEX-HD MACH -~­
HASHER. 3/e lND REG LOCK -4-

0 

III 
IH. 

". 

2 

, 
4 

5 

6 

7 

8 

, 

-9- GkOUP 12 
PO;lER 

-.... -~~-~~ 
'AA' DUCRlrIlOH 1C"'154 

I<UMltl 

FOOT OPERATED DECEl.ERAtDR 
-DIESEL ENGINE TRACTOR5-

1 

I 

533 6't~ 1\2 
190 122 
12. 8" 

533 64' Rl 
IBO 061 

lZO 379 
120 316 

G 161 
103 407 

53' 9.9 Rl 

38' 997 Rl 

533 '50 Rl 

116 533 
20 155 Rl 

10' 36' 

533 657 Rl 
120 614 
121 223 

>33 656 Rl 
181 319 
141 577 
113 114 

~. ~-~9 

PEDAL ASSYt DECELERATOR 

CA·1506A 

SCREWt 3/8-16 X 1 INO HEX-HO CAP 
NUT. 3/8-16 IND HEX. JAM 

6RACKET. PEDAL pIVOT 
SCREW, 5/16-16 X 1-1/4 Z.'1lD HEX-HD 

CAP -2-
WASHER. 5/1b C-I LIGHT lOCK -2-
NUT, 5/16-18 INO HEX. -2-

PIN1 1/2 X 4-114 HEADED 
PIN, 3/16 X 1 COT. 

BRACKET, PEOAL SPRING 

SPR lNG, HT 

CABLE, PUSH PULL 120 IN. 

CLEV1S. NO. 10-32 X 1-3/8 ROO END 
PIN, 3/16 X 23/32 C-l ROD END 
PIN, 1/16 X lIZ COT. 

BRACKET, CABLE END 
NUT, 10-32 lNO HEX. HACH SCREW 
PIN. 1/16 x 3/~ C.-I COT. 

BRACKET. 8ULKHEAD 
SCREW, 1/4-Z3 X I-lIz HEX-HO CAP -Z~ 
WASHER, 1I4 X 9/16 X 5051 -2-
WASHER, 1/4 LIGHT lOCK -2-



-10- -10- GAOUP 12 
POWER POWER 

TC-154 fe-154 

( 

---~-~-

J 



( 

-1-
SUPERS TRlJCTURE 

CU<:Hfl()h 

FOR INDEX TO UNITS REFER TO 

INTRODUCTION PAGE III 

GROUI' 13 

TC-154 

-1- GRCUV 13 
SUPERSTRUCTURE 

.;jW: 'M' TC-154 otll::ll!llOIi ", --c::":::M::"~' ~ ____ -'-________ =-=-=-__ 

SUPERSTRUCTURE 

f'l!1"!EO I" UNI1(O $'A'!S or AMt~IC~ 



0 -2- GROUP 13 0 -2- GROUP 13 

n SUPERSTRUCTURE D SUPERSTRUCTURE 

Mf. 'I<H 1C-154 m. PA~T 
DESCAlrTlOtl 1C-154 "'. 11UMIER Of!C~lrTIOII "0. IlUMIE~ 

HOOD AND PLATFORMS HODO AND PLATFORMS -CmHU",UED 

1 

~ I 
I / 2 .........-: 

0 
~ I 

I \5 

531 4Db Rl HOOD ASSY 

2 378 495 R11 DOOR ASSY, HOOD 

3 378 49b Rl CASTING, HOOD GRILLE 
25 127 0 STUD, 1/2-13 - 112-20 X 1-7/8 -2-

144 421 H NUT, 1/2-20 ESNA STOP -l-
120 39b WASHER, 17/32 X 1-1/16 X .095 'NO ( 

-2- \ 

4 531 bDl Rl COVER ASSY, COMPARTMENT 
37b 7'b Rl SCREW, 5116-18 X 3/4 SL T HEX. WASHER 

HD CAP -5-
432 590 PLUG. 3 IN. BUTTON 

-OIL LEVEL GAUGE COvER PLUG-

5 531 b04 Rl PLATE ASSY, PLATFORM 
18 495 Rl SOL T t 3/8-16 X 1-1I4 Z'NO HEX-HD MACH 

-4-
4b9 b6' Rl HASHER. 13/32 X 3/4 X 16 GA C-Z -4-
120 362 WASHER, 3/8 lND MED LDCK -4-
120 377 NUT, 3/8-16 lND HEX. -4-

b 531 b07 Rl SHROUD, CONTROL ROO 
18 b54 Rl SOL T, 1/4-20 X 3/4 ZND HEX-HD MACH 

-4-

531 4DB Rl RETAINER, HOOD -2-
16 494 Rl BOLT, 3/8-16 X 1 INO HEX-HD MACH -2-

b11 34b Rl HASHER. 13/32 X 7/8 X 16 GA C-Z -2-

PRINlE!) IN UNITED SlAlts OF ...... ERIC .. Pi!IN!W IN UNITE!) SlAlES Of ...... ,RIC .. 



D -.- GROUP 13 
" -.- GROUP 13 

101 SUPERSTRuCTUR£ D SUPERSTRUCTURE 

( 
:IH.I tAlI 

QUC'"Ti:)!! TO ". ... • m oucom'O:!l fe-I$:4 
110.1 !<I.lMIU "~ 1'I1)"'1\U 

'FENDERS AND SUPPORT 
... ~--

AND SUPPORT fE!iOEllS -CONTINUED 

531 579 RZ fENDER ASSY? lH 
17 ." ., 80LT 7 5/16-18 X 3/4 HEX-HD HACH -4-

'00 OTS SCREW 9 5/16-1S x 5/8 2ND HEX~HO CAP -,-
[20 , .. WASHER. 13/32 X 3/~ X .0.60. ZNO -4-,. 49. ., SOlT. 3/8-16 X 1 ZNO HEX-HD MACH -2-

17 437 ., BOLT, 3/8-16 X 1-118 HEX-HD HACH -2-
"0 362 WASHER, 3/8 INO HEo LOCK -4-
tlO 377 NUT, 3/8-16 IND HEx. -4-

, 53[ 580 "' FENDER ASSY, RH 
17 4l' ., SOLT, 5/16-18 X 3/4 HEX-HO MACH -4-

'.0 075 SCREw, 5/16-18 X 5/8 IND HEX-HO CAP 
-2-

'20 '94 WASHER~ 13/32 X 3/4 X ~060 IN!) -4-
lB '94 "' BOU, 3/8-16 X 1 IND HEX-HD MACH -2-
11 437 "I BOl T J 3/8-16 X I-lIB HEX-HD MACH -l-

12. 3., WASHER. 3/8 INO HEO lOCK -4-
120 377 NUl. 3/6-i6 INO HEX. -4-

3 531 599 "' a~AtKET? LOWER FENDER -2-,. 4.4 ., aOLT, 3/8-16 x 1 IND HEX-HD MACH -4-
120 377 NUT, 3/8-16 INO HEX. -4-
120 3.2 WASHER, 3/8 INO MEO LOCK -4-

.1 
120 , .. WASHER, 13/32 X 3/4 X .060 2ND -2-

53l 600 R! PANEl, HEAD LIGHT MOUNTING -2-

PP.ltHW IN UNftw stAlES Of ",MUKA 



2 

3 

4 

5 
6 

7 

B 

9 

-4- GROUP 
SUPERSTRUCTURE 

f)'11 
OIlC~'flOI< TC-154 

SEAT AHD SUPPORTS 

3 

\ 

511 741 R2 BRACE ASSV. SEAT SUPPORT -2-

SUPPORT ASSY, SEAT 534 990 11.2 
19 164 IU 

b19 6S5 IU 
SOlT, 5/16-18 X 3/4 ZHO HEX-HO -6-
WASHER. 11/l2 X 314 X 16 GA CI -6-

COVER? VALVE ACCESS 

13 

531 b08 Rt 
13 164 R1 

619 855 R1 
BOLT, 5/16-18 X 3/4 IND HEx-HO -3-
WASHER. 11132 X 3/4 X 16 SA C-I ~3-

534 ass Rl 
18 764 Rl 

120 3eo 

535 329 R1 
534 815 R2 

534 878 Rl 

SUPPORT ASSY 
eOlT1 5/16-18 x 3/4 2ND HEX-HO -!.­
WASHER. S/16 X 3/4 X ~051 C-I -0-

aUMPESl, -2-
SHAFT ASSV, FLIP OVER SEAT 

aUSHING -2-

534 877 Rl R.ING, LOCK 

534 SBD R2 KNOSt HANOLE 
131 424 NUT, 1/2~13 IN? LOW CROWN 

,~. 

10 

11 

12 

" 
14 

-4- GROUP 13 
SUPEnSTRUCTURE 

MIT 
HIJfo'&H 

SEAT 

534 395 Rl 

22 &24 RI 

19 415 RI 
20 369 iU 

534 lH4 R1 

534 891 R91 
15 043 ttl 

114 507 
103 325 
589 063 itt 

668 752 Rl 

OE'CI!¥1IGN 

-CONT rNUEO 

SPRING. COMPRESSION 

RING~ RETAiNiNG -2-

Tc-154 

CA-T445 A 

PIN, 3/16 X 2-1/2 SlT SPRING 
WASHER~ 11/32 X 113 X 16 SA C-Z 

8USHlIiIG -2-

ADJUSTER ASSY. SLIDE 
80LT~ 5/8-11 X 1-1/2 SHORT SQ-NK enG 

-2-
"UT 9 5/3-11 HEx~ JAM -2-
WASHEH" SIll REG LOCK -2-
WASHER, 21132 X 1-1/4 X 11 GA C-Z 

-2-
WASHER, 29132 X 1-1/4 X 16 GA C-Z 

-2-

15 534 894 R91 SEAT ASSV 

16 534 S93 Rl SLIOE ASSY, SEAT AOJUSTER 
18 764 Rl BOLT, 5/16-18 X 3/4 2ND HEX"~W -4-

( 

\. 



( 

-1-
SUSPENSiON 

en-:UHICU 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

GROUP 14 

TC-154 

-1- GROUP 14 
u SUSPENSION n 
!~I o.u 

I<lUM'U TC-154 

SUSPENSION 



GROUP 1ft 
SUSpENSION 

fe-154 
""",+=".;::"":;:",,",,' =;-;"C .. ---.. ---.. '-"-'"-"-'-" .---.----­

FRONT AXLE AND CON~ECTIONS 

-2- GROUP 14 t5l ____ ~PENSI0N ___________________ ~_. __ 

--:l 'l~~~U PUC'1P110W fe-154 

~!FROHT AXLE AND CONNECTIONS -cONrJ~uEO 

~ 16 

0-3 
1 
~ 4 27 

~13 21 

~ @-12 

!!fJJ--7 

( 'f 11 __ ~~2 
1O, 

6 5 

22 

CA.loi.., 

1 109 461 FHTING, 116-27 pH SPECIAL ST~ lUB , III S71 H KEY, ORAW~KING PIN -2-

Z », 399 Rt P1N 9 FltDHT AXLE PI vDT 1 10 590 RI ~AP~ STEERiNG KNUCKLE -4-
51 124 V scaew, STEERING KNUCKLE CAP -8-

3 318 813 Rl DUSH(NG~ AXLE -z- "' lZO WASHER, 5/16 PHC REG LOCK -6-

4 531 398 Rll AXLE ASSY, FRONT • 10 591 9.1 GASKeT. STEERING XNUCKLE CAP -4-
530 975 St2 SPACH 
120 318 Nur. lIZ-13 lNO HEX. -2- 9 llZ 115Rll KNUCKLE loSSY, STEERING -2-
!SO 193 SCREW. 1/2-13 X 3-3/4 INO HEx-HO CAP 101 311 PIN, 3/16. X 1/2. GROOVe -2-

-Z-
'13 ". flTfINGt 1/8-21 PTF SfR LUB -l-, zt 016 0 DeARING. STEERI~G KNUCKLE THRUST -2-

/ 

\ 

I 
) 



-3- GROUP ,. 
0 - .... GR.OIJP .. 

SUSPENSION II SUSPENSION 

TC-154 UFo ''''~T tlUCJ1H101t TC-lSIto 
110. ItuMJt! tUa'tlltm '0. IlUNiIiJ 

FRONT AnE AND CONNECTIONS CONTINUED 

II '0. 'A' FITTING. 1/8-27 PTF SPECIAL SHORT STR 
Lua -2-

'2 ., .54 R1 SHIM, STEERING KNUCKLE- SPACER .. 005 
-AS REQUIRED-

'2 70 53 • .. SHIH, STEERING KNUCHe SPACER .. 010 
-AS REQUIRE-O-

II 70 5.2 Rl PIN. KING-PIN PIVOT -2-
'2' 32' NUT~ 3/8-16 c.-z HEX. JAM -2-
IZO 3.2 )lASHER. 3/8 c-z HEO LOCK -2-.. '31 402 .. ARM, STEERING KNUCKLE RH 
271 7.' SCREW, 5/8-18 X l-l/~ HU-HO CAP 
271 755 SCREW, 5/8-18 )( 3-3/4 HeX-HD tAP -2-
IZ' "S NUT, 5/8-18 HEX,. -3-

15 ,. 20. H PLUG, TIE ROD END -2-
-COLUMBUS AUTO PARf5-

'A 37. 327 R., END ASSY. TIE ROO RH 
-0 f.; S BEARING-

12' 3S4 NUT, 5/8-18 C-I SlT THICK HEX. 
'D' 64' PIN. 1/8 X 1-3/B COT. 

'7 37. 32' R' NUT, LOCK 'R.H 
-0 & S BEARINI>-

" 531 '0' R' TUBE, CONNECTOR 
-0 (.; 5 BEARfNG-

•• 379 ". ., NUT ~ LOCK. lH 
-0 & .s 8EARING-

20 31' ". R., END ASSf. TIE ROO lH 
-0 & S BEARiNG-

125 38. tWT. 5/8~18 c-z SlT THICK HEX. 
'OB 641 PIN. lIs X 1-318 COT .. 

21 531 .0. .. ARM, STEER ING KNUCKLE lH 
271 74. $CREWt 5/8-18 X 2-1/4 HEX-HO CAP 
271 755 SCREWy 518-18 X 3-3/4 HEx-HO CAP -l-
12' ". NUT, 5/8-18 HEX .. -3-

22 10 58. "' aUSHl~G. STEERING KNUCKLE -4~ 

23 35' 90, R, NUT, 5/B-IS TtE ROD END -2-

,. 2.' ••• C., END ASSY, TIE ROO RH 
-COLUMBUS AUTO PARTS-

.69 936 "' WASHER, 1-1/4 X 21132 X .. 104 
10. 04, PIN, lIB X 1-3/8 COT .. 

25 127 Z21 R' C.LAMP -2-
-COLUMBUS AUTO PARTS-

I Bl 406 SCREW, 1/16-20 X Z HEX-HO CAP -l-
103 322 WASHER, 1116 R,EG LOCK -2-
Z71 505 nUT. 1/16-20 HEX~ -2-

2. 531 'OS R' TuaE. CONNECTOR 
-COLUMBUS AUTO PARTS-

,7 2.3 498 CO, ENO ASSY, TIE ROO LH 
-COLUMBUS AUTO PARTS-

.69 936 ., WASHER, 1-1/4 X 21132 X .104 

.oa 6., Pith 118 x 1-3/B COT .. 

2. 358 900 " COVERt OUST -2-
-COLUMBUS AUTO PARTS-

i 
fflHIft>)J",;;;O Sf.<.lUOf ..... t/Ut ... ----- --------------



0 n SUSPENSION 
--_ ... -... M~1 

,~ HUMIIR 

FRONT WHEEL Hua 

-4-

CU'::~II'I"Of'l 

(, 

3 

GR.OUP 

lC-15~ 

8
9 

7 ! 

10 

, 378 ';02 lUI RETAINER ASSV. HUB FELT -2-

2 S1 2 005 • BEARING ASSY, FROMT HHEEL INNER CONE 
-2-

3 S1 9" BEARING. FRONT WHEEL £!oUIER CUP -.2-

4 531 400 .11 HUB ASSV r FRONT WHEEL -2-

5 ,64 451 "1 80LT. F~ONT WHEEL MOUNTiNG -16-

61 20 64. OA SEARING, FRONT WHEEL OUTER. cup -2-

1,ST 2 .34 6EAIUNG ASSY, WliEEI.. OUTER. CONE -,-, 
8 9T TBO HA WASHER, BEARING AOJUSTiNG NUT -2-

9 ,. 305 Y NUT, BEARING AOJUSTING -2-
'03 3.0 PUt. 1/8 X 1-3{4 COT. -l-

10 3Ta 814 ., CAP r HUB fROtH WHEEL -2-

II 97 738 H RETAHlERt OIL SEAL -,-
I' 9T 137 HA HLTp OIL SEAL -2-

13 RETAINER, HUB FELT -NOT SERViCeD 
SEPARATELY, ORDER RETAINER. ASSV, 
318 402 lHl-

14 0 

met SUSPE."'S ION 

m. 

"' HUMIH 

FRONT WHEEL HUB 

-4- GROUP 

O!Stml!ON 

-CONTINUED 

PACKAGE. F~ONT WHEEL SEARlNG OVERHAUL -,-
-CONSISTS OF 

1 BEARING 
1 8EARING 
1 8EARING 
1 5EARH4G 
1 RETAINER 
1 WASHER 

Sf 
Sf 
Sf 

2 , 
20 

376 
97 

954 
005 Ii 
0'­
M' 
402 
788 

OA 
R" HA-

1._ .. _-----------

14 

{ 

( 

( 

t 

( 



( 
\ 
'~ 

"I. 
'0, 

W~EELS ftNC TRACTION 

FOR INDEX TO UNITS REFER TO 

INTRODUCTION PAGE III 

GROUP 15 

TC-154 

-1-
wHEELS liND TIlACT ION 

W, 
HUMlU 

WHEELS AND 
TRACTION 

; .. :: 

GROuP 15 

TC-154 



It 
-2- GROUP 15 

WHEELS AND TIlAC n ON 

tn. .," TC-154 

"" .. "MIU 
OUCRlIFOIi 

FRONT WHEELS 

1 I 70 568 CI WHEEL ASSY. 10,5 _ n 5 DUPLEX DISC _2~ 
-FOR 14.00 - li,5 rtRE-

533 313 Rl WHEEL ASS", WH8L-t6 '.V. REV. otSC -2-
-FOR 9 .. 00~16 OR Ill-Ii) TtRES-

,., 691 "1 VALVE, TR415 TUBELESS TiRE -2-
-44 POUNDS PRESSURE AND UNOER~ ... 705 "1 VALVE, TI\416 TUBELESS TIRE -2-
-45 POUNDS PRESSURE AND OVER-

0 
'H. 
"" 

-2- GROUP 15 
WHEELS AND TRACTION 

tA~f 
OflCtlfilOM fe-IS4 

.. UMtU 

REAR WHEELS 

-1 

535 121 Rl WHEEL ASSV. W15L-24 HOH-REV. DISC -2-
-fOR 18.4-24 1IRE$-

69 349 1:1 WHEEL ASS'l, OW16-26 t.V. REV. FLAT 
FORMED DISC -2- -FOR 18.4-26 TIRES-

1 5:n: 314 Itl WHEEL ASS'I, 1115l-28 HON-ReV .. FORMED 
01SC -2- -FOR 16.9-29 TiRES-

( 



l 

-1- GROUP 17 

~.~ ~CU~TEO EQUIPMENT 

.". -cc .. :;;,,---------------T-·C..--_-,1-,5:-4-
110'. ,.uJMIt~ D(lOlPf'OH 

FOR INDEX TO UNITS REFER TO 
INTRODUCTION PAGE III 

-1- GRClJP 17 
~DUNTEO EQUIPMENT 

MOUNTED EQUIPMENT 



tl 
lff, 

"" 

1 

2 

3 

5 

• 
7 

-,- GROUP 17 
HOONTEO EQUIPMENT 

.......... ~-
•. Ut fe-is,," 

I<UMUI ;:IHCWNN< 

LOADER BOOM AND LINKAGE 

531 to'} Rl 

531 1)25 Rt 
20 281 Rl 
18 813 IU 

536 051 R.l 
609 316 tn 

531 926 Rl 

531 931 11.2 
109 461 

552 4Z3 III 

21 193 11.1 

531 934 11.1 

531 935 1t91 

BOOH A$$V, LOADER 

SHAFT -2-
BOI,;T, 1/2-13 X 3-3/4 2ND HEX~HD ... z­
BOLT, 1/2-13 X 4- 2ND HEX-HG -2-
HUTf 1/2-13 HEX. NYLON LOCK -4-
W'ASHEIl, 1-25/32 X 2-112 X 11 GA C-z 

-4 Oil AS REQUIREO-

BAR H/lWQ BUSHINGS, 463 673 R1f LINK 
-2-

llNK ASSV. PIVOT -4-
fITTING, 1/a-Z1 PTF SPECIAL SHORT 

STR LUB -8-
WASHER. 1-13/3Z X Z-1/4 X 11 GA -B-

RING. RETAINrNG -S-

BARI piVOT LINK OUTER -4-

llNX W/TWD BuSHINGS, 466 613 Rl AND TWO 
BUSHINGS, 531 9&& ~1. LEVELING -2-

It 
iff. 

"" 

• 

• 
10 

11 

12 

-,- GROUP 17 
HDUNTED EQUIPMENT 

,m 
I;IH(;~ 'UOIi TC-lS4 

"c~\;r~ 

LOADER BOOM AHD lINKAGE -CQtHINUEO 

531 556 R2 
109 461 

546 587 Rl 
ISO 171 

120 396 

120 384 

390 106 R.l 

522 856 1<.1 
16 925 IU 

533 121 Rl 
18 744 Rl 

533 122 Rl 
1 eo 122 
482 256 Rl 

PIN ASSV, LoADER BUCKET -4-
FITTING, 1/3-21 PTF SPECIAL SHORT 

STR lUll -4-
SPACER f SUCKET P[N -4-
SCReW f 1/2-13 x 1-1/2 2ND HEx-HO CAP 

-4-
HASHER .. 11132 X 1-1116 )( ,.014 2ND 

-4-
HASHER, 1/2 2ND MED LOCK -4-

SHAFT, lJFT CYLINDER ATTACHING -z-
PIN, LATERAL LINK CLEVIS -2-

Pt.",. 3/16 x 3/4 PHC cOr. -2-

INDICATOR ASSY 
SCREW, 5/0-18 X 1/2 HEx-HO CAP 

-LH BUCKET CYLINDER EYE-

CLAHP 
SCREW. 3/S-16 x 1 2ND HEX-liD CAP -2-
NUT, 3/6-16 C-l FLANGE LOCK -2~ 



, , 
" 

( 

D MOUNTED 

~. 

iS~. , t .. u 
un. ' SUMU1 r-'''· 13 533 129 Rl 

14 534 18' Rt 

15 533 '31 R2 
'20 '" '31 1;9 

16 533 13. .1 
.24 ." 

17 158 3.1 H' 
12. '" 

1S '" 201 •• .. H 312 C. 

-,-
EQUIPMENT 

('>1!(:~!?flO!< 

AND LINKAGE -CONTINUED 

CAR, INDICATOR 

SPRING, CAM RETUR1i 

PLATE ASS1, MASTER LINK 

GROUP 

Te-15ft 

WASHER, 13/32 X 13/16 X .051 c-z 
PI~t 3/32 X 5/8 C-l C014 

STUD, SOlT I~DJCATOR ROO 
NUT, 5/S-18 run HEX .. JAM 

JOINT" BAll 
NUT. 3/8-24 INa HEX. JA~ -2-

runE A55V, ROO SLEEVE 
-SERTAl NO~ 1009 & SELOW­

TUBE ASS¥. LINKAGE 
-SERIAL NO~ 1009 , A80vE-

11 

" 863 138 .91 BUSHING, NYLON 

20 533 203 ., 
20 61 313 <1 

120 ". 
131 159 

20 ••• • 1 

21 534 183 01 

46B 673 nr 

531 9BS 01 

-SERIAL ~O. IDOB , BELOW-

ROO. TElECOPING 
-SERIAL NO. 100a & BELOW­

ROO AS5Y, TUSE LINKAGE 
-SERIAL NO. 1009 t ASDVE­

WASHER. 13/32 X 13/16 X .051 c-z 
1 OR AS REQulREO 

PHh 3/32 X 5/8 C-l COT. 
PIN, 3/8 X 1-11/32 C-Z ROO END 

SPRING, EXTENsrON 

BUSH1NG, 1.3a6 ID x 1-1164 IN. LO~G 
PIVOT -2D-

BUSHHtG, 1.386 to X 3/4 1'11,. LONG PIVOT 
-4-

L'l 
-,- GROUP '1 

HOU~TEO EQUiPMENT 
~·-----,;ul·-~··-~··-------~-

TC ... 154 ", H\JMIU I,lUCtlH<01l 

I 

I' ~ 



0 -4- GROUP 17 

ill 
-4- GROUP 17 

0 MOUNTED EQUIPMENT MOUNTED EQUIPMENT 

ttl', .U, 
OUOI1(',IOJI TC-154 -WT--·,Mf 

tJBC..'NIUh Tt-154 '0. IiI,lMltl IUl, 1l1Jh'U~ I BACKHOE 
" ......... ----

BACKHOE MA! N FRAME A"ID CONNECTIONS MAT N FRAME: AND CO'llNECTtOuS -CONTINUeD 

n-~ 
0-5 
®-4 

1 

S--e P . 
I 

6-~ 
I . 
'~ . 

<; p-
7-. ~-

1I-~ 9-"" 
10-® 

I/lJ 

13 a-a 
12 \ 0 

~ l\~O 6/ 

2 i') 
() I 3 9--<w 

J © 10-: 
5-0 
4-~ Q 

/ 

V ©. @ 
I 
3 

(;4..ISOOA 

'32 624 11.92 FRAME ASSY, BACKHOE HAl'll 1 ,,. 10. R! SPRHiCh STAelLlZER LOCK LATCH -2-
-iNClUOES REF NOS 4 AND 5-

44. 090 PLUth 3/4-16 HEX. OUTSIDE HEAo • 52' 42. Rl SPACER, 3/. X 15/16 HV PIPE -2-
FILLER AND DRAIN 

'09 ••• FUfUiG, 1/8-27 PTF SPECIAl.. SHQRT 9 Zl 375 Rl WASHER, '12 X 1-1/4 X 11 GA -2-
SIR LUB -2-

I. .24 .34 NUT f 112-20 c-, '"lEX. JAM -4-• >3. 691 R1 PIN~ SWIUG CYLINDER REM pIVOT -2-
11 '9' 702 SCREW, 112-20 X 6 rNO tlEX-H) CAP -2-, '31 100 R' PLATE. SWING PIN LOCK -2-

ISO 'H SCREW, 1/2-13 X 1-1/2 IN~ ~EX-HD CAP 12 532 ••• •• "I~. CYLINDER TO FRAME -2-
-4-

120 lB4 WASHER, 1/2 C-l HEO LOCK -4- 13 4 •• 311 R' RING, RETAINING -4-

4 53. ••• R.' BUSHING, SEALED SELr-ALIGNING BAll -2- 532 .11 RI CLAMP, RET~RN C POwE~ BEYONO HOsE 
-OPTIONAL W/531 698 Rn- 1>0 382 WASHER, :J/S lNO ;tEG lOCK • '31 ••• ... BUSHlttG, SEALED SELr-ALIGNING BltU -2- '8. 132 SCREW. 3/8-16 X 2-1/~ IN' HEX-HO CAP 
-OPTlm~AL W/$31 699 Rn- 20 271 •• Pt'ij 3/B x 4-11/16 ROO E~O -Z-

• 03 3S4 PI'i • lIB X 3/4 COT ~ -2-
5 2S. 134 R1 IttNG. RETAINING INTERNAL -2-

• 532 b4~ &3 LATCH, STABtLIZER LOCK -l-



IBI MOUNTED EQUIP~ENT 
-5- GROUP 11 GROUP 11 

MOUNTEO EQUIPMENT 

m.l ,,.n 
,10. i ~>.I'.tl!; 

1C-154 :lUCRt·tIO~ 

,BACKHOE SUS-FRAME 

TC-154 

I 
3 

1 I 
4 I 3 , 

"" 2 

I 1 
4 

0 
0 

5 

( 

1 531 895 ., SUB-FRAME ASSY. 8ACKHOE LH 
27. 141 NUT, 3/4-10 TYPE & HEX. 
22. 451 SCREW, 3/4-10 X 2-1/4 TYPE a HEX-HO 

CAP 
21 211 Rl WASHER, 25/32 X 1-1/l x 7 GA c-z 

272 243 NUT, 7/8-14 THICK HEX. -4-
273 12:6 SCREW, 7/6-14 X 10 HEX-HO CAP -4-

2 531 ... ., SUB-FRAME ASSV, BACKHOE RH 
214 '41 NUT 9 3/4-10 TYPE B HEX. 
223 451 SCREWy 3/4-10 x 2-1/4 TYPE • HEX-HO 

CAP 
21 21i ., WASHER. 25/32 X 1-1/2 x 1 GA c-z 

272 243 NUT, 1I8-l4 THICK HEX .. -4-
213 12' SCREW. 1/8-14 x 10 HEX-HG CAP -4-

3 531 9a5 ., ROO, TIe -2-
216 409 Nur, l-1/2-12 HEX. -2-

4 531 'OB "' PIPE. SPACER. -2-

5' 532 ." RI PIN A$SY. LOwER SUS-FRAME MOUNT -2-
451 19& .2 WASHER, 2-11132 X 3-1/4 X ,. CA -Z-
179 091 PIN, 3/S X 4 COT .. -2-



-6- GROUP 17 -6- GROUP 11 o 
"'T":." ... T--~'ll;;';-------------------'T·C---15-'-
~ ".~"M:::',,":--:==.,-::-,-:c::--:c: ::c=c-:C-"-"-"'-'"-"--- ------

!BACKHOE CONSOLE ANO CONTROLS 

MOUNT fO EQU 1 pf4EHT HOUNTED EQUIPMENT 

TC-154 tlHCIU.lI0H 

~1 
<;J 33 

~ 
32/'~ 
'-----"'35 

/'" 

• 36 / 

29 

I 

( 

0 

• • io 

• • • • 
• • , 

• • • 24 

CA·)4BSA 

1 532 '43 Rl BRACKET ASSV, CONTROL sTANO lH: , 481 68' .91 SEARING ASS'!'. SEL~ ALIGNI fIlG -l-
180 173 SCREW. 1/2-13 X 1 C-l HEx-MD CAP -2- 180 020 SCREw. 1/4-20 X 3/~ C-l HEX-HD CAP 
120 ". WASHER, 1/2 ZNC LIGHT LOCK ~2~ -4-

120 380 WASHER, 1/4 C-Z HED LJCK -4-
2 532 471 .2 BRACKET ASSV, CONTROL STAND RH 120 375 NUT, 1/4-20 t-Z HEX .. -4-

180 113 SCR.EW, 1/2-13 X 1 C-1 HEX-HO CAP -2-
120 239 WASriER.. 1/2 Z~D LIGHT LOCK -2- 6 608 879 R., BEARING USV, SIDE FLANGE -2-

17 351 "' BOLT. 3/8-16 X 1 IND SQ-NK eRG -4-
3 53' 353 R1 SUPPORT ASS'l, VALVE CONTROL ANO SEAT 120 3.2 WASHER., 3/S c-z HEO LOCK -4-

180 175 SCREW, 1/2-13 x 1-1/~ ZND HEX-HD CAP 120 317 NUT. 3/8-16 C-Z HEx. -4-
-4-

"0 23' WASH£R, 1/2 ZNa LIGHT LOCK -4- 7 532 477 .1 SHAFT ASSY. BUCKET CONTROL 

4 $32 476 RI BRACKETt SEAR(NG SUPPORT • 477 55~ R1 BEARING, CENTER CONTROL -2-
ISO 07. SCREW. 5/16-18 X 1 lNO HEX-HD CAP 

-2- 9 532 48.0 Rl SHAFT ASSY. SWING CONTR.OL 
llD 379 WASHEA, 5/16 C-1 LlGHT LOCK -2-
120 376 NUT. 5/16-18 C-1 HEX. -2-



( 

-1- GRoUP 11 
MOUNTED EQUI!>MEIH 

JfS':~lnlo)t 

-,,~,~, t.:-~'2"~·~"~·:-;c,;;;::;;;-;:-;:;;;;-;:;;;;;;;;-;~'--~'--~'------­
BACKHOE CONSOLE AND CONTROLS -CONTINUED 

11 

532: 483 Rol 
HID 079 

120 379 
120 316 

301 920 R1 

532 484 Rl 
21 196 Rl 

13! 532481 Rl 

14 471 554 Rl 

15 532 /til,] Rl 
551 210 Rl 

16 

IS 

19 

Zl 

Z5 

,. 
27 

301 920 Rt 

532 492 III 
21 796 JU. 

532 493 III 

532 494 R1 
103 495 
131 159 

S32. 497 R1 
180 132 

120 382 
120 371 

532 498 R1 
180 132 

120' 382 
120 311 

544 959 Rt 

106 751 
431 662 

532 534 Rt 
22 540 H 

120 384 

532 542 Rl 
142 154 
100 120 

120' 381 

532 463 R2 

532 500 Rl 
180 172 
120 381 
120 394 

534 433 Rl 

534 435 Rl 
t.t 9 355 IU 
443 612 

30 532 S02 il2 
455 344 

31 532 505 Rl 

32 532 506 R1 

LEVER 
SCREW. 5/16-18 X 1 ZNO HEX-HD CAP 
~,-

WASHER, 5/16 C-Z ltGHT LOCK -2-
NUTt 5116-18 C-Z HEx. -2:-

SEARING -2-

SHAFT ASSV, $TA8[lIZER CONTROL RH 
\{4SHEiit 21/32 X 1 X 16 GA C-Z 

SHAFT ASSY, llFT CONIROl 

BEARING, CENTER CONTROL -2-

SHAFT ASSY, CROWD CONTROL 
WA$HERt 29/32 X 1-114 X 11 GA 

8EA!\lIfG -2-

SHAFT ASSY, STA81LIZER CONTROL LH 
WASHER, 21132 )( 1 )( 16 GA C-Z 

LINKt SWJNG CONTROL TO VALVE -2-

LlNKp CONTROL TO VALVE -10-
PIN, 5/16 X 31/32 ROD END -12-
PIN1 3/32 X 5/8 COT. -12-

HANDLE, CONTROL -2-
StREift 3/8-16 X 2-1/4 lNO HeK-Ho CAP -,-
WASHER, 3/S lND ~eG LOCK -2-
NUTf 3/8-16 C-Z HEX. -2-

HANDLE, CONTROL -2-
SCRE"'" 3/B-16 X 2-1/4 ZND HEX-HO CAP -,-
WASHER. 31D ZNO REG LOCk -2-
~UT. 3/B-16 c-z HEX. -2-

HANDLE. STABILIZER CONTROL -2-

KEY~ 3/16 X 3/4 WOODRUFF NO. 9 -2-
SCREW. 3/8-16 X 3/4 C-l HEX-SOC-HO 

CUP POiNT SET -2-

PLATE. VALVE BANK SUPPORT 
SCREW. 1/2-13 X 1-1/4 C-l HEX-HO CAP 

-4-
WASHE~I L/2 C-Z LOCK -4-

BULKHEAO t FILLER PLATE 
PLUGt 7/B [N .. SUTTON -2-
SCREW. 3/3-l6 X 3/4 IND "EX-HD CAP 

-2-
~ASHER. 3/3 C-Z LlGHT LOCK -2-

COVER ASSY, FLOOR 

SPACER ASSV, FLOOi\ PLATE -2-
SCRew. 3/B-16 x 7 lND tlEX~HO CAP -4-
~ASHERt 3/B c-Z LIGHT LOCK -4-
~ASHER, ,,406 X .812 X .051 INO -4-

BRACKET ASSV. FLOOR SUPPORT 

COVER. FLOOR 
WASHER, 11/32 X 3/4 X 16 GA c-z -5-
SCREW, 5/16-18 X 3/4 C-Z SLT-PAN-HO 

HACH -5-

COVEl:{ ASSY, CONTROL STANO 
SCREW W/EXTEa~AL TOOTH LOCK WASHER. 

1/4-20 X 7/8 CO? CR-REC-PAN-HO 
KACH -6-

8RACKET, leVEL KOUNTING 
-USED ONLY W/covER, 532 50'2 fH-

LEVEL, BACKHOE 
~USEO ONLY w/CQVER, 532 502 Rl-

33 

-1- GROUP 17 
MOUNTED EQUIPMENT 

TC-154 

BACKHOE CONSOLE ANO CONTROLS -CONT(NUED 

532 501 U 

436 806 

106 494 
114 116 

SHiELD. LEVEL 
-useo ONLY w/coveR, 5:32 502 R1-

SCREW. 4-40 X 5/6 PHC SLT-PAN-HO 
MACH -4-

WASHER, NO~ 4 MED LOCK -4-
NUT, 4-40 HEX. MACH SCREW -q-

34 379 022 R2 ~NOa. CONTROL HANOLE ~z-

36 

532 545 Rl 

65 249 Cl 

20 04:3 IU 

120 :380 

HOLOE~ ASSY, TRANSPORT PIN 

BRACKET A$SY, BRA~E AND REAR FLOOD 
LIGHT HaUNTING -2-
-seRIAL NO~ 940 & ABOVE-

SCREW, 1/4-20 X 5/8 SLT-HEX-~O MACH -.-WASHER, 1/4 ZNC REG LOCK -8-

I 
I 
I 



0 

D 
m, 

"" 

-5- GROuP 17 
NOUNTED EQUIPME~T 

~,.,n 
ot'l(IIHIO .. 1C-154 

N\')MU~ 

BACKHOE SWING, 800M A.O DIpPER-SflCK 

! ~8~=:\ 
18 ~ 

27 

532 369 R93 SUPPORT WITWO BUSHINGS, 532 310 R2, 
SWING 

2 532 310 R,2 8USH[NG, BaOM PIVOT -2-

., 532 312 IU PIN: ASSY, LIFT CYLINDER PIVOT LOCK 
211 lbS SCREW, lIlt-H) X 1-1/4 INO HEX-HD CAP 

It 532 31S Itl 
22 566 RI 

380 916 Ri 

PIN AS5V. SWING CYLIND!!Jt pryor LOCK 
SCJtEW, 3/4-10 X 1-1/4 HEX-HD CAP 
SCAEW, 3/4-10 X 1-1/2 C-Z HEX-HO CAP 

-2-

5: 532 37B Ri PIN A.SS", UPPER SWING LOCK 

• 
360 916 Ri SCREW, lIfo-H) X 1-1/2 C-I HEX-HD CA.P 

532 31ll IH 
b9 OM. Cl 
19 940 !U 

-2-

aaLTi BOTTOM SwlN~ MOUNT 
WASHER, BOTTOM SwING HOUNT 
NUl, 2-1/4-12 HEX. NYLON tNSERT 

1, 532 362 It! SPACER, LOWER SWING PIN BEARiNG -2-

J 
f~Wfo~'NN~wmw~~~~Mn~~"m~.""",---------------·------------·-------

-.- GROUP 17 
MOUNTED EQUIPMENT 

BA.CKHOE SWING, BOOM ANO OIPPERSTICK -CONTINueD 

2B 13 

17-1~ 
6~ 17 I ,~ 

:r9 t@ 

f 

( 

• 532 333 R2 eAR, 800H TRANSPORT -2- ( 38. 916 R 1 SCREW, 3/4-10 X 1~112 C-l HEX-HO CAP 
-4-

366 112 ft.l WASHER, 25/32 X 1-1/4 X 11 GA -4-
532 3M RI PIN ASSV, 800M T~ANSPORT 
475 2751H PINt QUICK ATTACHA8lE COT. 

9, 53, 387 Rl PIN ASSYt SWI"IG RETAINING 

10 ;32 359 RI CHANNEL~ HOSE CLAMP -2-
lao 121 SCREW, 3/a~16 x L-5/8 INO HEX-HO CAP 

-2-

II 532 108 R4 800H AS$'{, BACKHOE - 16 FT 
142 15' PLUG, lIS BUTTON -FOR 800M ASSY- -2-



-9- GROUP 17 
110UNTED EQUI P~lENi 

,t<., 
[lUCt""';lH TC-154 

2'.:::.t--- If"''''.''' 
: BACKHOE SWING, 800M ASD ~lPpeRSfICcK----C~D~"C:TINUED 

121 

1. 

17 

16 

19 

20 

21 

22 

27 

532 133 In 
15 015 Rl 

102 635 
131 420 

17 996 Iii 
611 346 Rl 
532 734 IU 

532 135 It:l 
20 lc97 IU 

12:1 574 

532 738 Rl 

531 862 R91 

531 813 R1 

109 461 

468 371 R1 

531 878 RL 

531 876 R1 

531 £11 1t1 

532 739 Rl 
360 916 R1 
131 046 

532 141 R 1 
932 182: R1 
103 401 

531 8S0 Rll 
443 205 
932 452 Rl 
103 401 

531 879 IH 
932 452 Rl 
103 401 

531 815 Rl 
22 388 Rl 

103 401 

531 674 Rl 
445 090 

6UlKIiEAQ~ aOOH 
BOLT. 3/S-16 x 1-1/a SQ-NK eRG -2-
NUT. 3/8-16 HEX. -z-
NUTI 1/4-20 C-l LOW cn:Otm 
SCREW, 1/4-20 X 9 HEX-HD CAP 
WASHER, 13/32 X 116 X 16 GA -2-
}JASHER, flAT -2~ 

pIN ASSV, 800M PIVOT LOCK -2-
SC~EW, ~/6-11 X 1 IND HEX-HD CAP -4-
WASHER I SIB ~ED LOCK -4-

PIN, DIPPERSTtCK CYLiNDER TO 800M 

OIPPERsrtcK ASSY, 16 FT BACKHOE 

6USHI~G, PIVOT -4-

FITTING, 1/8-21 PTP SPECIAL SHORT SIR 
LUB -12:-

RING, EXTERNAL RETAINING -6-

L1NK, BUCKET TtLT 

LINK. BUCKET GUIDE LH 

l. rNK~ StlCKET GUIDE RH 

PIN ASSV, LOCK 
SCREW, 3/4-10 X 1-1/2 C-z HEX-HD CAP 
WASHER, 3/4 INO REG lOCK 

PIN~ OIPPERSTrCK 
PHI, III X 0 STD-HD -2-
PlN, 3/16 X 1 COT. -2-

PIN ASSY. LINK -2-
PIN. 1/2 X 3-1/2 3RODVE -2-
PHI~ 112 X 4-114 }1AROENED STO-HO -2-
Pi~f 3/tb X 1 COT. -2-

PHh CYLINDER LINK 
PIN. LIZ X 4-1/4 HARDENED STO-HO -2-
PIN. 3/16 X 1 COT .. -2-

PlN, OIPPeRSTfCK CYLINDER 
PIN. 1/2 X 4 HARDENED STD-HO -2-
PIN, 31t6 X 1 COT. -2-

PIN, BUCKET CYLINDER 
PLUG f ~/4-16 HEX~ OOTSIDE HEAD 

FIlLSR AND DRAiN -2-

-9-
MOUNTED EQUIPMENT 

GROUP 17 

onCIIrr'OH Ie-15+ 

I 
I 

J 

I 



-[0- GROUP 11 

l'l MOUNTED EQUIPMENT 

Hr,' , ... u TC-154 
,~ 1'11)/>1.111 OHet!rrtCH 

TWO FOOT EXTENDABLE OlPPERSlICK 
AHD CONNECTIONS 

2 .. , 35' 0' 

3 .. - ••• R! 

- 533 441 Rl 

• 40 • 29. 

5 

-I. S33 .... Rl 
••• '9_ 

I 
I'tIHfEtllN \)'..-II"Ul ~t"'!;$ Of .oM'.1CA 

VAlve BANK ASSY y OIPPERSTICK 
-FOR COMPONENTS SEE LlST OF PARTS 
UffDER OETAIlS OF BACKHOE 
DIPPERSTICK VALVE BANK lISTING, 
GROUP 10-

UNION. 7/8-14 TO 3/4-16 HYO rUSE 
REOUCER -2-

D-RING, 314 X 15/16 X 3132 

rUBE ASSV. VALVE TO SUlKHEAD TOP 
NUT, 314-16 BULKHEAD UNION LOCK 

EL80W 
-REFER TO HYDRAUliC CONNECTIONS 
FOR BACKHOE lISTING, GROUP 10-

TUBe ASSY. VALVE TO BUlKHEAO 
NuT. 3/4-1b BULKHEAD UNION LOCK 

0 
RH. 

"'. 

1 

• 
9 

'0 

11 

-10- GROUP 17 
MOUtHED EQUIpMENT 

.. _--
'Ai, 

OH:::~!fOOfI Ie-154 
HUMIU 

TWO FOOT EXTENDABLE OIPPERSTlCK -CONTINUED 
ANO CONNECTIONS 

20 

( 

/ 
\ 

'33 ... "' SHAFT ASH. CONTROL 

53' .93 ., LINK, SWING CONTROL TO VALVE -,-
,0, 495 PiN, 5/16 X 31/32 ROD END -2-
"7 ,59 PHh 3/32 X SIB COT. -2-

,)3 453 R 1 BRACKET ASSY. CONTROL 
'80 120 SCREW, 3/8-16 X 3/4 C-l HEX-HO CAP 

-2-
120 '" WASHER, 3/8 c-z KED LOCK -2-

,» 457 "' SHAH ASSY. CONTROL 

533 460 Rl LlHK ASSYf SfA!HUZER 
191 950 SCREW, 5116-1B X 3/B C-Z HEX-SOC-HD 

CUP porNT SET 



l 

-11- (tROUP 17 
lo!OUNfE:D EQUIPMENT 

.. ----.. ---
rC-154 

TWO FOOT eXTENDABLE DIPPERSTlCK -CONnNUED 
; AND CON!4ECT I oN S 

l' 

13 .. 
15 

16 

17 

.. 
19 

20 

106 151 

533 ITa R1 

533 leG Rl 
124 920 

533 119 IU 
455 332 
180 081 

UO 319 
120 316 

533 463 R1 
138 084 
121 222 

533 465 Ro1 
laO 122 
120 382 
120 377 

'33 466 R2 
662 1,51f At 
103 419 
131 011 

533 471 Rl 

533 473 R 1 

21: 533 414 1\1 
t60 128 

21 741 IU 

22 533 415 Rl 
9 403 291 
9 403 299 

23 9 410 980 

24 291 459 R1 

25 533 416 IU 

2. 

Z1 

2. 

9 403 291 
9 403 299 

533 411 Rl 
9 40.3 294 

533 418. Rl 
9 403 294 

5:33 419 R92 

539 401 1\1 

533 463 !U 

533 491 R2 

KEY .. 3116 X 3/4 It]ODRUFF NO. Of 

ROO" VALVE LINK 

BEARiNG, !too END tH 
"lUf, 5116-24 HEX .. 

BEAll lNG, ROO END RH 
NUT t 5116-24 tiEX. JAM 
SCREW, 5/16-1B X 1-1/4 ZND HEX-HO 

tAP -z-
wASHER, 5/16 C-Z LIGHT LOCK -2-
NUT~ S/16-111 INO HEX." -2-

ROO ASSY, PEDAL 
PIN, 3/B X :)1132 HEADED -z­
PHh 3/32 x 3/4 COT. -z-

8iUtKET f PEDAL PIVOT 
SCREW. 3/8-16 x J IND HEX-HD CAP -4-
WASHER~ 3/8 IND REG LOCK -~-
NUT f 3/8-16 IN] HEx. -4-

PEDAL liSSY, CONTROL 
p lIf. 3/4 X 5 HEADED 
piN, lilt X 1-1/4 COT .. 
WASHER. 13116 X 1-112 X • LOll C-l 

IJ.'HON ASSY, ORlflCS -2-
-SWING tVlINDERS-

HOSE ASSY, eULKHEAO TO BOOH -2-

CLAMP, HOSE -2-
SCREW T 3/8-16 X 1-3/4 LNO HEX-HO CAP 

-4-
WASHER, 13/32 X 7/B x 11 GA t-l -4-

TU8E ASSY. BOOI1 TO BUCKET I.H 
NUT, 1-3/16-12 aULKHEAD UNION LOCK 
NUT, 1-5/8-12 BULKHEAD UNION LOCK 

ELBOW, 1-3/16-12 c-z 37 DEG HYO fLARED 
TUBE AOJ STR THO 90 OSG -2-
-REpLACES UNION, 9 410 206-

D-~ING~ 7/8 00 TUBE -2-

TUBE ASSV, 800M TO SUCKET RH 
NuT, 1-3/16-12 BULKHEAO UN10N LOCK 
NUT, 1-5/B-12 BULKHEAD UNION LOCK 

TU8E ASSY. EXTENSION CYL'NBE~ LH 
NUT. 3/4-16 BULKHEAD UNION LOCK 

TUBE ASSY~ EXTENSION CYLINDER RH 
NUT, 3/4-16 8ULKHEAO UNIO~ LOtK 

OIPPERSTICK ASSV, 2 fT EXTENSION 

HOSt! ASSY, SUCKET CYLINDER -2-

HOSE ASSY9 13-1/2 GPM PRESSURE 

HOSE ASSY, EXTENSION CYL1NDER -2-

BOOH ASSY, BACKHOE 
-REFER TO BACKHOE swrN~. BOOM AND 
MPPERsnCK LlSHNG, THIS G.Ii,OUP-

-11-art ___ MOUNTED EQUIPMENT 
IH. rAil --------------~ .. 

GROUP 17 

1<0. ~UMln OUQ,I'TIOt< TC-151r 



D -12-
~:t "OUNTEO EQUIPMEN T 

lu.i ,.11 
-"-"-' __ NlJ_M~";;;'o::--;::;;:;;=c;;:-;:--;c;c;c;;:;c;:";",,":;";-"'-"-'­

infO Foor ExTE~DABLE OlPPERSTICK 

910 10 

~ ~ 

GROUP 

TC-1'54 

14 15 

,(~/ 

DIPP.ERSTfCK ASSEMBLY 

HOUS1~G ASSY 

7 

IT 

533 479 R92 

539 405 R91 

un In 
113 611 

-iNCLUDES REF NOS 2 THROUGH 5-
SCREW, 112-l3 X :3 PHC HEX-HD CAP -2-
NUT. 1/2-13 PHC HEX .. -2-

116 121 WASHElh liZ PHC REG LOCK -Z-

2 539 431 Rl STOP, LOCK LUG -4-

:3 457 665 Rl SPACER, 1-3/64 X 4 STD PIPE 

4 5U 313 R 1 BUSHIN(h P 1 VOT -4-

5 539 563 Rl GUARO, HOSE -2~ 

6 65 355 C91 KIT, TELESCOPING EXTENSION 
- INCLUOES REF NOS 4, 7 ANO B-

1 539 409 Rl 

1 539 554 RI 

STRIP, BEARHtG 
-USE AS REQUIREO FOR A TOTAL OF 0-

STRIP. !lEARiNG 
-USE AS REQUIRED FOR A TOTAL OF B-

e 539 436 Rl SCREW, 5/8-16 X lIZ flAT -12-

9 539 419 Rl PIN. SUCKET CvLINDER 

10 539 420: R 1 
Un 112 
115 093 

BAR, PIN LOCKING -2-
SC~EW, 3/0-16 X 1 PHC HEX-HO 
WASHER, 3/8 PHC REG LOCK -4-

CAP -4-

PftlNltP1t< (i"1!ll)S!AlU Of AAI~RK:A.----- -----~---------

aCt 
-12- (';ROUP 

HOUtHED eQUIPMENT 
._------_v, ' M~T 

cn;:utl\e .. TC-154 '". lIUb\IU 

~o FoOl EXTENDABLE DIPPERS lICK -CONTINueO 

11 

12 

539 450 Rl 

478 21.5 Rl 

109 4/H 

539 451 Rl 

(:11-3113 

PI" 

PIN -2-

FITTING, 1/8-21 PTF STR Lue -4-

PIN, EXTENSIO~ CYLINDER 

14 539 452" Rl PHilo EXTENSION CYLINDER 

l5 383 618 IU R1NG, RETAIN!NG -4-

16 539 401 R91 CYLHH)ER ASSV 
-FOR COMPONENT DETAiLS REFER TO 
TKO FOOT eXTENDABLE OlPPERSTICK 
CyLINDER LISTING. GROUP Lo-

17 



0 
-13- GROUP 11 

it .. 
-13- GROUF 11 

MOUNTED EQUIPMENT HOUNTE!} EQUIPMENT 
~ ... 

( 
nf, , '"\ Te-IS'" "'. 'AU 

DL~C~lmOIi TC"151t 
I>C. : l'lUMUJ 

(lflCfllllOII 
.. 0. i /'!IlM'O 

! STABILIZER ANI} PAOS ~ STABnlIeR AND PADS -conT JNUEO 

I 

1 

~4 
1 

4 

bJ 0 I Q/ , 
7 

8 "'" /~O 
" ( (. /-... 

\ '~ 

C4132" 

( 
"'---

532 63' Rl PIN ASSY t STABILIZER TO HAIN FRAME -2-
461 1>0 .' WASHER~ 25/32 X 1-1/2 X 11 GA C-I 

-2-
131 ,'2 WASHER, 314 c-z HEAVY LOCK -2-
211 924 SCitEW, 314-10 )( lli/Z. C-l HEX-HO CAp 

-2-

2 532 641 " STABIUIER ASSV, '" 
3 532 648 " STABILIZER AS$V, RH 

4 12' 152 FITT!NG, 116-21 45 oeG ANGLE lUB -2-

5 532 662 Rl PAD ASSV, STABILIzeR -2-

6 532 661 .. PIN, STABILIlER TO PAD -2-

1 468 311 01 JtlNG, RETAINING -8-

0 532 660 R1 PIN, STABILlZER TO CYLIN!JER -2-

( 



n 

~] 
"'. "'. 

, 

-14- GROUP IT 
HOUNTED EQUIPMENT 

'''' OUt:"'1I0H UUMI£1 
TC-154-

STREET PAD ATTACHMENT 

54] 209 1\1 

543 20T Rl 
21 400 ttl 

131 046 
22.0 086 

"..,SOI 

PLATE ASSY. STREET PAD -2-

pAO ASSY, STREET -2-
StREH, 3/4-10 X 1-1/2 IND HEX-HO 

-0-
WASHEa, 3/4 INO Meo LOCK -6-
NOT, 3/+-10 lND HEX. -6-

PAD ASSY, STABILIZER 
-ReFER TO STA8lLIZER AND PADS 
LISTING. THIS GROUP-

CAP 

Z 

3 

• 
4 

4 

, 
• 
• 

-14- GROUP 17 
MOUNTED EQUIPMENT 

LOADER 

,,, 129 RI 

5>1 1Z9 Rl 

6Tl 638 Rl 
190 In 
120 379 

U 245 Rl 

'" 151 R 1 

531 1.3 .. 
'" 4" RI 

53t ••• R' 
'" .94 R! 

'14 3B3 RI 

536 047 R91 

59 994 (91 

ft-154 

EDGE, sIDE CUTTING -2· 
-FOR 63 .. 5 IN. SUCKET W/O TEETH­

eDGE, SIDE CUTrING -Z-
-FOR 83.5 IN. BUCKET W/TEETH-

TOOTH, CAST SUCKET -9-
BOLT, 1/2-13 X 2-1/4 HEX-HO -16-
NUT, 1/2-13 HEX. -16-
WASHER, l1/3Z X 1 X 7 GA -9-

BUCKET, KATERIAl 
-sERVICED ONLY AS MACHINE 
ATTA,CHKENT-

EDG~t FRONT CUTTiNG 
-FOR 83.5 IN. BUCKET WID TEETH-

eOGE~ FRONT CUTTING 
-FOR B3.5 IN. BuCKET W/TEETH-

EDGE, FRONT CUTTHfG 
-FOR loa IN. SNOW SUCKET-

PLATE. WEA,R -2-
-FOR 83 .. 5 IN. BUCKET 1-114 YD-

PlATE~ WEAR -3-
-FOR a3.5 IN .. BUCKET 1-112 YO -

PlATE t WEAR ~2-
-FOR 63.5 l~. BUCKET 1-1/4 YD-

PACKAGE~ BUCKET TOOTH 
-CONSISTS OF 

2 "UT 120 H. 
I P'N ••• 91. RI 
I POINT ••• 913 R, 

• SCREW "0 OB. 
1 SCREW 180 ... 
I SHANK ... 0 •• RI-

PARTS ACceSSORV, CHAIN ANCHOR PACKAGE 
-CONSISTS OF TWO ANCHORS AN" 
INSTALLING INSTRUCTIONS-

I 

I 
J 



( 

( 

-15- GROUP 17 
MOUNTEO fQUIPHENT 

U'.' 'IiU 
NQ,: NVh'Ht 

BACKHOE BUCKET 

5 
I 

-3 

532 900 III 

2 532 901 R.l 

3 Sl2 903 Rl 

3 532 941 I'U 

3 533 01B Rl 

3 532 904 Rl 

3 532 942 Rl 

3 533 019 Rl 

• 532 .OS R! 

S 532 '0. " 
• '8. .13 ., 
• 532 92 • . , 
• 532 "8 ., 
• 533 4.2 ., 
11 

I 
532 '08 " 

1 532 "3 " 
1 532 .41 ., 

I 
11 

BOSS, NOTCHED -2-

BOSS, BUCKET PIVOT -2-

BAR, SlOE CUTTING LH 

TC-1S4 

3 

-FOR 4B INCH OITCHER BUCKET­
BARf SlOE CUTTING LH 

-FOil 16. 24 & 30 INCH TRENCHING 
BUCKETS-

BAR, SIDE CUTTJNG LH 
-FOR. 36 INCH TRENCHING BUCKET­

BAR. SIDE CUTTING RH 
-FOR 46 INCH OITCHER BUCKET­

BAR, SIDE CUTTING RH 
-FOR. 16, 24 G 30 1NCH TRENCHING 
BUCKETS-

BAR. SIDE CUTTING RH 
-FOR 36 INCH TRENCHING BUCKET-

BAR, FRONT CUTTING 
-FOR 4B INCH OITCHER BUCKET-

BRACE? WEA~ STRIP -4-
-FOR 48 INCH DITCHING 8UCKEJ-

POINT. TOOTH -.--FOR 4B INCH DITCHING BUCKET-
POINT, TOOTH -4-

-FOR 40 INCH PAVEMENT REHOVAL 
BUCKET-

POINT, TOOTH 
-4 FOR 16 INCIh 5 FOR 24 £ 30 fNCH 
G 6 FOR 36 INCH TRENCHING BUCKET-

POINT, TOOTH 
-FROST B~EAKER-

SHANK" TOOTH -.--FOR 48 INCH OnCHER BUCKET-
SHANK, TOOTH -4-

-FOR 40 INCH PAVEMENT REMOVAL 
BUCKET-

SHANK y TOOTH 
-4 FOR 16 INCH, 5 FOR 24 & 30 INCH 
&; 6 FOR 36 INCH TRENCHING BUCKETS-

-15- GROUP 17 
MOUNTED EQUIPMENT 

IIF. 
1.0. UUMIU onellmo", TC-154 

BACKHOE BUCKET 

8 486 914 Rt FLU PIN 

• 532 925 IH 

8 533 '., ., 
• 532 911 IU 

• 532 938 IH 

• 532 751 Rl 

• 5~2 959 Rl 

• 53, 014 Rl 

10 532 921 IU 

10 536 912 Rl 

10 531 139 R 1 

11 532 895 R91 
23. 484 R 1 

20 100 R 1 

21 903 Rl 
120 ,,< 
120 31. 

-4 FOR 16 JNCH, 5 FOR 24 & 30 tHeM 
6 FOR 36 INCH &, 9 FOR 4B INCH 
BVCKETS-

FLEX: PIN -4-
-FOR 40 INCH PAVEMENT ltEMOVAl 
BUCKETS-

FLEX PJN 
-FROST BREAKEfl-

SLADE. FRONT CUTTING 
-FOR 40 tNCH PAVEMENT REMOVAL 
SUCKET-

SLADE, F~ONT CUTTING 
-FOk 30 INCH TRENCHING 8UCKETS­

BLAOE. FIlONT CUTTJNG 
-FOR Z4 INCH TRENCHING 8UCKETS­

BLAOE, FRONT CUTTING 
~FOR 16 [NCM TRENCH1NG 8UCKETS­

BLADE, FIlDNT CUTTJNG 
-FOR ~6 INCH TRENCH1NG 6UCKETS-

SUIP, NUR -Z-
~FOR 40 INCH PAVEMENT ReMOVAL 
BUCKET .... 

STruP. WEAR 
-2 FOR 16 IN. TRENCHING, .3 FOR 24 
IN ... tli.ENCHlNG. 4 FOR 30 IN. 
TRENCHING-

STRIP, ~EAR -5-
-36 IN .. TRENCHING'" 

BUCK&T ASSY, 48 INCH DITCMER 
SCREN, 1/2-13 X 2 2ND HEX-HO CAP -9-
SCREW, 1/2-13 X 2-3/4 ZNO HEX-HO 

CAP -9-
WASHER, 111.32 X 3110 K 16 GA -IB­
WASHERt 112 C-1 H&O lOCK -16-
NUT. 112-13 ZNO HEX. -18-



1 

2 

• 

-16- GROUP 17 
MOUNTED EQUI PMEMT 

NUMIU "Beli/liOH 

'ROll-OVER PROTECTIvE STRUCTURE 

538 525 Rl 
25 915 Rl 

ZZO 0:89 

•• 211 
112 
212 

23 

690 Cl 
684 C2 
12. 
12' 
0-43 R 1 

1~ 

c 

FRAME ASSV y ROll-OV£R PROTECTIVE 
STRUCTW,E -SERVltED ONL V AS A 
HACHIME A TTAtHKENT-

BUSH1MG -4-
SCREW. 1-1/8-7 X 6 HEX-HD CAP -4-
NUT. 1-1/&-7 HEX. -4-

BELT. SEAT - Z INCH 
BOLT. SEAT BELT ANCHoR -2-
PINy 1/16 X liZ COT. -2-
NUT y 7/16-20 HEX~ JAM -2-
WASHE;h 15/32 X 2 X 11 GA -2-

0 -16- GROUP 11 

D KOU!tTEO EQUIPMENT 

"0, HlfMU~ 
OtlCflfllQN TC-154 Uf>i 'ART 

: ROll-OVER PROTECTIVE snUCTURE -cmHINUED 

3 102 248 0 

404 9Il C1 
272 123 

23 043 R1 

538 479 Itl 

CAw3491A 

BELT, SEAT - 3 INCH 
-REQUIREO IN THE STATE OF 
CALIfORNtA ON CONSTRUCTION SITES­

BOLT, seAT BELT ANCHOR -2-
NUT, 7/16-20 HEX. JAK -2-
WASHER, 15132 X Z X 11 GA -2-

PAD, MOUNTING -4-
-SERIAL NO. 773 t BELOW-

f 
I, 

I 



TC 154 rc l54 

lila 
- - -

~t 
- - -

NUMIRJCAL INDEX NUMERICAL INElEX 
........ --PAIlJ PAIII nc '" "c I>G PAl'll 'EC PO PARr SEC P. NUMBER NUMBER NlIMI':IEIi •••• _ •• ___ J';!,UIl.5EJI: ... - --

G In 12 • " 323 0 12 , 67 626 C' : 7 202 013 " 2 2 
51 2D5 A 7 5 3' 5" 0 12 1 67 62' Gl 6 215 761 Rl 12 b 
51 416 " a 41 058 DA 7 11 b7 630 Cl 4 6 215 761 ., 

" • 51 761 , 7 15 41 '" 0 1 16 61 632 Cl : 7 2" 217 1 5 
51 794 A 1 15 48 '83 0 4 , 61 633 Cl , 220 6b8 HI 10 35 
51 85b 1 13 .. '83 0 4 5 61 63. C91 4 6 221 ." 01 0, 2 
ST "50 7 15 49 335 K 1 16 61 660 Cl 4 b 221 ." 01 0: 3 
S1 ." 7 4 4' 793 0 7 15 61 6" Cl 4 • 226 032 ., 10: 13 
51 '54 14 4 5. 060 Cl 10 31 61 662 Ct • 6 252 .83 ., 10: 11 
Sf .86 13 5. 06' Cl to 31 67 663 Cl 4 b 252 .83 ., 10: 12 
51 2 ODS A 4 5. 660 C92 10 '1 67 ••• t! 4 6 253 070 ., 10: 22 

( 

51 2 005 , 1 • 5. .60 C.2 10 25 61 665 (;91 4 6 253 070 Rl 101 23 
51 2 03. 1 • 59 6bl 092 10 21 b7 788 Cl 7 9 253 070 RI la, 25 
Sf 2 II. 1 13 5. bbl CO2 10 23 67 789 Cl 7 • 2b3 4.8 cn 

r 
5T 2 116 7 l3 5. bb2 C92 10 21 b8 201 C1 10 13 2b3 ••• C., 
S1 2 120 7 13 5. bb2 CO2 " 22 68 690 C1 11 lb 2&7 805 RI 7 20 
Sf 2 "8 7 11 5. bb3 Cl 10 22 bS ,637 Cl 10 b 273 34a 1 2 

10 02b , 10 13 5. bb' Cl 10 23 68 872 Cl 10 10 274 8" 8 6 
10 '" V 1 • 5. 6b3 Cl 10 25 69 349 Cl 15 2 27. 027 0.' 10 3 
l3 273 0 15 5. ••• C" 11 14 69 500 0 7 15 279 02. , 91 12 6 
13 '" 0 

~ 
• 60 "8 C91 1 43 69 926 Cl 11 2 279 029 , 91 1 0 

13 3b3 0 13 61 55. " 14 3 70 203 Cl 6 2 200 185 Rl o 2 
13 722 0 11 b5 OD3 Cl 8 14 10 432 C91 7 6 '.0 la5 RI 8 3 
1. 007 " U II 65 003 " 8 21 70 492 CI 1 9 2.9 13. Rl 1 • 16 008 Rl l~ 14 65 Oil Cl 7 5 70493 Cl 7 ~ 290 04' Rl 1 3 
lb 013 Rl lO! 10 65 01> Cl 7 5 10 586 U 1 290 045 RI 1 41 
Ib Olb Rl l~ 4~ .5 01< Cl 7 5 10 'iSq Rl 1 3 290 '87 Rl 1 I. 
16 028 Rl 65 ,,8 C91 7 • 70 590 Rl " 2 295 204 nt 10 • 16 028 Rl 

• ~ 2i 
b5 02> C91 9 10 591 Rl I. 2 295 b98 ., 1 4 

17 00. Rl bS 054 " 10 43 70 592 a1 14 , 29b 247 RI 1 30 
11 00. Rl • 25 .s 248 " 8 12 78 205 H " ! 297 409 RI 7 , 
17 010 Rl l~ 23 65 "8 C2 8 19 80 889 R'H 2'7 459 Ri " 17 ato Rl 1 26 .5 249 " 11 7 97 737 HI'I 1~ • 291 459 " 7 1 
17 010 •• 1 31 .5 355 C91 11 12 97 738 H " 4 291 45' Rl 0 
17 01b ., 1 31 65 3 •• Ci • , 97 788 HA " • 297 459 RI 10 11 
17 088 Rl 1 15 ., 38. CI 4 5 102 099 HI 12 1 2:97 459 .H 1 21 
10 5 •• .. 1 31 65 720 C91 1 13 102 099 HI 12 0 297 -459 Rl 10 27 
19 256 RI 5 .5 121 " 7 ., 102 b35 10 21 297 459 R. 17 11 

" 41S " 1 • .5 123 " 7 13 103 b47 ~ 4 2:96 385 01 10 24 
19 l1b Rl 1 37 65 "5 et 7 13 104 038 10 303 322: Rl 1 31 
20 "8 Rl 5 6. 190 01 1 20 106 751 :~ 4b 304 398 Rl 12 2 
20 138 Rl 1. 65 192 C91 1 21 106 751 

1rl 

30b 190 .H 12 2 
20 210 " 1 21 .5 940 Cl • 2 106 751 17 307 915 ., 1 '0 
20 2b2 Rl 5 ., '6' Ci 7 13 109 461 , 301 915 at 1 .. 
20 646 0' 1 4 •• •• 0 C91 14 4 109 461 10 19 307 92D " 17 7 
20 703 "1 1~ 11 6. 030 Cl , 13 109 lobI '0 32 310 959 Rl 10,48 
20 7 •• Ri '~ 2~ 66 030 " 

, 20 109 461 " 2 313 311 Rl loi ;)1 
20 947 "1 6. 233 Cl 12 7 109 lob 1 " 3 316 250 Rl 4 
21 01. "' ~ 9 bb 2>3 Cl 12 9 109 461 17 9 323 314 Cl 12 5 
21 016 0 141 , •• 234 Cl 12 7 109 461 17 12 324 105 "91 1 , 
21 10' R! 1,16 6. 234 Cl 12 9 110 547 Cl 10 42 321 059 Rl 7 14 
II 121 Rl 10 8 66 4" C91 1 5 110 541 01 :~ 45 327 059 " 15 
21 193 "' 171 2 66 '" cn 7 111 571 H 2 327 085 Rl b 
21 37> Rl l' 4 6. 4.' " 12 7 111 710 R91 1 11 328 138 " 4 
21 433 Rl .q 31 •• 4" " • • HZ 115 RlI 14 2 323 138 Rl 10 
21 514 R! ~ 9 .b 4b4 e> 1 8 116533 12 9 343 900 Rl 4 
2l 924 Rl lq ,. .6 59D C91 .2 117 142 • 10 343 903 R! l~ 30 
22 272 Rl 1~ '8 •• 59. C91 8 19 il1 142 )3 343 903 Rl 1 40 
22 272 Rl lq 40 66 '9, C2 8 12 111 142 

8 " 
343 909 Rl I~ 47 

22 397 'I t 4 66 593 " S 19 il1 142 20 343 943 Rl r 22 444 Rl " 1 b. 9" Cl 1 ., 120 522 1 5 347 800 Rl 
1 " 22 113 Rl ~ • .7 0" Cl 1 10 120 549 16 347801 Rl 1 20 

22 .'4 ., 1~ 4 
67 05. Cl 1 42 122 :H6 .91 2 347 801 Rl 1 32 

" 304 R' 
1 q ! 

61 056 Cl 1 45 124 552 3 347 aOl Rl 

~~ ~~ 24 059 01 61 .,7 Cl 1 42 124 552 5 347 914 Rl 
2. '72 Rl 1 3. 61 0$1 Cl 1 45 124 934 1 4 347 914 Rl 

r 
24 472 " H1 40 .7 058 <. • 42 126 152 1 , " 350 667 Rl 
24 550 0 , 

" 67 05. Cl 1 44 121 221 ., l~ 3 350 667 iU 1 37 
24 119 Rl 7, 17 ., .,. Cl 1 42 127 736 lq 50 350 684 Rl 1 4. 
24 779 ., ~ 20 67 059 Ci 1 .. 148 3tH 4 1 350 920 Rl 10 

" 024 Rl " 61 120 Cl 1 42 152 121 HI 11 I. 350 920 Rl lb 
25 049 Rl 10 " 67 120 Cl • 45 154 665 •• 5 350 920 III 22 
25 04' Rl ~~ 35 61 121 Cl 1 42 155 989 HI 1 35 352. 216 ttl 1 19 
25 ". ., .9 67 121 Cl 1 44 15a 391 HI 1 , 352 221 Rl 1 4 
25 2[0 Rl •• 43 .7 160 C91 1 S l66 880 Rl 3 352. 221 ttl i~ :~ l5 .23 Rl l~ '9 .7 180 C91 1 10 166 8ao Rl 5 352 221 U 
25 423 RI 10 41 67 ,.2 " 1 10 lb6 880 Rl lS 354 642 iU 4 2 
25 51. Rl l~ 8 67 '" <1 12 7 112 444 "1 • 354 642 IU • 29 89. 0 l 5 67 312 Cl 1 , t81 438 H1 1 48 355 105 Rl , 4 
29 B" 0 l ,. .7 '13 Cl 1 3 190 908 Rl 1 4 356 005 Rl 1 37 
'6 402 0 12 • .7 '" C91 a 13 190 9ll Rl 1 • '" 113 ., 2 
36 092 0 .L 2 .7 53. C91 20 191 762 17 4 357 '13 " • 36 >91 0 7 • 67 592 " 1 l 192 Dab 7 I. 357 114 R91 2 ,. 631 0 11 2 .7 >92 Cl 12 9 192 105 4 351 11. '91 • 

PRIN.ED IN UN!TEO S,AHs Of AMERICA pnlNftt> IN UNII'ED SlA1H or AME1'tICA 

I 



PART 
NUMBER 

351 164 RL 
351 L64 RI 
"8 8 .. RIl 
"8 '00 Rl 
"8 '01 Rl 
"8 9B6 Rl 
35' 141 Rl 
35. 158 Rl 
359 173 R', 
360 5 •• Rl 
360 570 RI 
360 571 "I 
360 '61 Rl 
36' 120 Rl 
362 120 Rt 
3.2 III Rl 
362 121 01 
3.2 126 Rl 
3.2 661 RI 
3.2 '0' .3 
3.2 , .. 81 
3.2 , .. RI 
362 "b Rl 
%3 •• 0 RI 
363 662 Rl 
'.3 b62 Rl 
363 '51 Rl 
3 •• 145 Rl 
364 451 01 '6, 83' 01 , .. 839 Rl 
3 •• 847 Rl 
36. ." RI 
36. ." Rl 
3., 8" 01 
364 ." 01 

'6' a79 01 
364 8" Rl 
364 8., RI 
36. 885 Rl 
36. 885 Rl 
3.' 8.5 Rl 
3 •• ." Rl 
36. .85 Rl 
3 •• .. , 0' 
36. •• 5 01 
3 •• .a5 '1 
364 ... 01 
36' a .. Rl 
36' •• 5 01 
36. •• 5 01 
36> '0' " 3" 503 01 
3.5 503 0, ". .60 01 
368 269 "' ". 2., 01 
"8 2.' Rl 
"8 2.9 01 
3.8 26. 01 ,.8 269 Rl , .. 2.' R! 
3 •• 298 Rl 
3 •• ,.. RI , .. 2 •• 01 , .. 299 Rl 
3.8 ST. 01 
3.a 576 R1 
369 154 itl 
3.9 154 R1 
"9 154 R1 
369 154 Rl 
'69 269 III 
'69 384 Rl 
369 496 III 
369 497 il2 
,6' 497 III , .. 498 IH 
36' 607 R92 
369 609 Rn 
'6' 751 R1 
36. lSI ill 
369 751 R1 
'6' 751 Rl 

-2-

NUMERICAL INDEX 
SK : PG 'AR1 

NIJM!ER 

I 
.' 3 36' '58 
4 5 36' 758 
7 16 369 '08 

14 3 36' 908 
14 3 3.' 90B 

B .. 369 908 
7 11 369 92' 

10 15 310 383 , 11 310 '3' 
7 11 310 6" 
7 11 3'0 .42 
1 11 310 9.2 
1 13 370 943 

• 18 370 943 
8 22 371 036 
6 5 311 30' , 18 311 '8' 
8 18 371 524 
8 1. 371 530 

10 31 311 S32 
10 5 371 543 
10 3a 371 54. 
10 40 311 54' 

, la 312 54. 
12 1 312 "b 
12 • "2 5.6 

7 11 372 ... 
7 10 372 7 •• 

I' 4 312 76' 
to 2 372 ,64 
10 6 "2 '6' 
121 372 76. 

10 21 372 '" 10 22 37z 8" 
10 23 372 8" 
10 25 "2 821 
10 36 373 157 
10 40 373 244 

6 2 373 ." , 5 373 96. 
, 10 374 ,.7 

10- IS 374 543 
10 17 375 314 
10 18 315517 
10 21 376 420 
10 21 376 423 
10 30 376 423 
10 31 376 423 
lO 46 376 425 
10 50 316 426 
17 10 376 433 

a 10 376 433 
8 lb 376 433 
8 22 376 851 

• 1. 
3 76 852 

6 3 376 959 
7 • 377 521 
122 377 aOl 

10 • 317 801 
10 28 317 602 
10 29 377 602 
10 31 317 803 

4 , 377 S03 
4 5 377 911 

2 377 952 

• • 31S 154 
10 0 318 336 
10 13 378 336 • 10 37B 336 

8i 13 378 336 
81 16 378 339 
8' 20 378 352 
1 7 318 4(}2 

10 14 318 495 
12 2 378 49t. 
12. 2 310 518 
12; • 370 578 
12' 2 3. 78 5ao 
111 2 318 5SG 

1~1 
3 378 562 

• 318 58.5 
5 378 S86 

7: 2:2: 318 587 
10 1 378 S8a 

i 
PIIIN1U, IN uNino suns Of AM£RItA 

Rl 
R1 ., 
R1 
Rl 
RI 
Rl 
Rl 
Rl 
Rl 
Rl 
Rl 
Rl 
R1 
Rl ., 
Rl 
01 
01 
81 
Rl 
Rl 
R'4 
ROl 
0'1 
0" 
0" 
01 
Rl 

"' 01 
01 
Rl 
01 
RI 
01 
R91 
R91 
Rl 
R" 
01 
01 
Rl 
'I 
'2 .. 
Rl 
01 
Rl 
R2 

" Rl 
Rl 

'" '" R2 
03 

" Rl 
Rl 
Rl 
Rl 
01 

" 01 

" 091 
R9I 
R91 
091 
091 
091 
Rll 
0" 
Rl 
R,. 
0'. 
R91 
891 
Rll 
"I 
01 
"91 
01 

TC-lS4 

!SEC!PV; 'M1 
NlJMSER 

! 

7 I, 318 58. R21 
10 50 3'8 5'. RIl 
10 4 "8 110 1l.91 
10 • 318 78t R91 
10 38 "8 8U iU 
10 40 "8 814 Rl 

• • "B 611 R9l 

• 18 37. 899 Rl 

• 16 318 935 R2 

• lS 319 022 R2 
10 II 319 181 III 
10 II 379 211 ttl 
10 38 379 231 R2 
10 40 379 244 ttl 

• " 319 245 1<.1 
6 5 379 248 R91 
8 21 319: 326 R91 

10 11 319 327 R9l 
10 12 319 328 Rl 
10 l2 319 329 Rl 
10 2 319 571 R1 
10 2 379 693 R.l 
10 12 379 694 R91 , 10 319 696 Itl 

8 13 319 697 R3 
8 16 319 b98 R1 

• 20 379 699 R1 
10 24 319 100 R1 
10 ,. 319 101 III 
10 41 319 181 Rl 
10 43 379 763 R91 
10 '4 319 134 Rl 
10 24 319 185 Rl 
10 2. 379 794 Rl 
10 38 319 795 In 
10 40 319 894 Itl 
10 12 379 896 IU 
10 11 379 897 Rl 

8 21 379 901 R91 
10 2 379 905 Rl 

1 " 319 959 Rl 
10 12 319 961 Rl 

1 t2 380- 855 R91 
1 Ib 380 794 R1 

10 23 380 B39 Rl 
10 II 380 a39 Rt 
10 23 380 839 il.l 
10 25 3ao a39 il.l 
10 2l 360 639 IU 
10 Z3 380 910 R1 
10 22 380 959 1\91 
10 24 381 083 R2 
10 25 381 OU3 1\2 

8 21 331 OB4 R3 

• " 381 086 Rl 
4 3 381 0&& Rl 

• 2 381 089 Rl 
10 23 381 lOt; Rl 
10 25 381 106 Rl 
10 23 361 101 Rl 
10 25 381 107 Rl 
10 23 381 107 R1 
10 25 381 109 Rl 

1 5 3S1 110 Rl 
Hi 30 361 III 1\1 

7 21 381 III R1 

• 10 
181 111 R1 

• 13 
381 154 R91 

8 16 3S1 2:30 R1 
, 20 381 232 R91 

• 21 
3ill 336 R1 

11 2 381 HS 1<.1 
H' 4 381 421 11.93 

" 2 381 618 H 
13 2 381 871 III 
10 • 381 S84 III 
10 13 381884 R1 
10 6 381864 Rl 
10 16 381 8B4 Rl 
10, 16 381 884 IU 
10: 16 381 884 IU 
10' 16 3S1 885 III 
10 16 3B2 12:5 III 
lO 16 382 126 ~ 11 

-2-
NUMERICAL INDEX 

SEC i'G; PART 
NUMB£R 

10 16 382 226 
10 16 30' 41. 

6 • 36' 661 • 21 382 661 
14 2 39' '81 
14 4 382 7B2 
10 6 3B2 7.2 
10 21 3$3 00' 
10 II 383 OOb 
17 , 383 {lOb 

7 • 383 006 
10 15 383 006 

6 • 363 159 
1 15 383 159 , 15 383 219 
7 15 383 219 

14 3 363 2'19 
14 3 383 219 
I. 3 363 219 
14 3 383 269-
10 16 363 260 
10 13 363 ;l8C} 
10 13 383 280 
10 13 383 548 
10 13 383 548 
10 13 383 546 
10 13 383 559 
10 13 363 663 
10 13 383 131 
10 13 363 134 
10 13 383 878 
10 13 383 618 
10 13 383 618 

1 4 383 997 
10 " 384 116 
10 " 384 250 
10 " 384 251 
10 14 384 255 
10 14 384 3tH 
10 14 364 381 

7 10 384 398 
1 4 364 443 

• • 364 498 
10 16 3B4 555-
10 22 384 559 
10 24 3a4 559 
10 25 384 559 
10 '2 384 alS 
10 45 364 855 
10 19 364 943 

1 16 384 943 
10 20 384 993 
10 32 384 993 
10 19 384 99S 
10 1. 384 995 
10 19 3&4 996 
10 ,. 3&4 996 
10 20 3&4 997 
10 " 384 997 
10 20 38S 156 
10 32 3&5 925 
10 35 386 040 
10 20 386 042 
10 20 38t; 073 
10 20 386 450 
10 " 366 693 

; 10 35 3&6 667 
10 a 387 067 
10 10 381 OSS 
I. 10, i 381 229 
10 15 387 362: 
12 3 387 384 
12 3 381 399 
10 1 31H 437 
10 37 381 729 
10 21 387 129 
10 39 367 129 
10: 41 387 730 
10: 42 387 130 
10 43 387 730 
10 44 367 730 
10 21 387 897 
10 ,. 387 927 
10 6 3B1 921 

; i 
.. L- '.. __ 

I"RINtfD IN UNlfED STAtU or AMERICA 

Rl 
Rn 
R3 
R3 
Rl 
Rl 
Rl 

" "I 
Rl 
Rl 
Rl 
Rn 
R91 
Rl 
01 
"1 
Rl 
01 
095 ., 
01 
Rl 
0" 
R92 
0" 
0" 

" R93 
R2 
Rl 
01 
Rl 
Rl 
01 
01 
01 
R2 
Rl 
Rl 
Rl 
0" 
Rl 
RI 
Rl 
.1 
01 
.91 
Rll 
Rl 
Rl 

"' 01 

" " .1 
Rl 

" " R! 
.91 
Rl ., 
'91 
Rl 
091 
01 
Rl 
01 
R., 
02 
RI 
R2 
Rl 
R91 
R91 

'" R91 
.91 
R9I 
R', 
R91 
,:t91 
R.t 

TC-154 

l5£c ,. 

10 6 
10 II 
10 23 
10 25 

7 10 
7 • 1 to 

10 " 10 20 
10 32 
10 33 
10 34 

4 2 
4 4 

to 21 
10 22 
10 24 
10 25 
10 lL 
10 II 
10 22 
10 24 
10 25 
10 22 
10 24 
10 26 
to • 1011 
12 2 
12 2 
10 13 
10 26 
17 12 
t2 9 
10 2 
10 37 
10 35 
10 20 
10 2l 
10 23 

7 16 
10 15 

1 10 

• " , 5 

• IS 
12 7 
12 2 
10 , 

7 • 7 , 
8 2 
• , • 2 , , 
8 2 

• 3 
a; 2 

.' 3 
10 • 12 2 
10 24 
10 24 
10 24 

1 16 
10 16 
10 31 
12 2 
10 14 
10 21 
10 36 
10 2:0 
10 19 
Hi 42 

a 10 
3" ." 
8 10 
, 13 · ,. ; 
• 20 15 2 
8 10 · " 

-

( 

( 
\ 

( 

( 



o -3- D TC-154 -3- TC-154 

101 NUMERICAL INDEX n NUMERICAL INDEX 

( 
PART ..c PG PART ..c PG PART ..c PG PART SEC PG NUMBER NUMBER NUMBER NUMBER 

3B7 '27 R" B l6 3'3 076 Rl ; ; 3'6 066 Rl 7 B 3'6 B66 R2l lO 2 
3B7 '27 R" B 20 3'3 l56 Rl 7 ; 3'6 067 Rl 7 B 3'6 B67 Rl to 2 
3BB OB' R" 7 l3 3'3 20' R" B l6 3'6 06B Rl 7 B 3'6 B6B Rl lO 2 
3BB 0'2 Rl 7 l3 3'3 20' R" B 20 3'6 073 Rl 7 ; 396 070 Rl lO 2 
3BB 0'3 Rl 7 l3 3'3 20' R" B 2l 3'6 0'; Rl 7 ; 3'6 '63 Rl 7 II 
3BB lOa Rl 7 " 3'3 3" R" lO l7 3'6 075 Rl 7 ; 3'6 , .. Rl 7 II 
3BB lOl Rl 7 " 3'3 ;[5 Rl 6 ; 3'6 076 Rl 7 ; 3'7 050 R;[ 7 l6 
3BB to2 Rl 7 " 3'3 ;8' R" II 2 396 079 Rl 7 ; 3'7 05l R3 7 l6 
3BB l03 Rl 7 " 3'3 BB5 R9l 7 B 3'6 OB l R II 7 ; 3'7 256 Rl 6 5 
3BB lo; R2 7 " 3'3 BB7 Rl 7 B 3'6 OB6 Rl 7 ; 397 256 Rl l2 2 
3BB lOB Rl 7 l5 3'3 '73 Rl l2 5 396 OBB Rl 7 ; 397 257 Rl l2 2 
3BB l09 Rl 7 l5 39; l32 R9l • lO 396 OB' R9l 7 ; 397 ;33 Rl 7 7 
3BB '" Rl 7 l6 39; l32 R9l B l3 396 0 .. R9l 7 5 397 SOl R3 7 ; 
3BB l36 Rl 7 l6 39; l32 R9l B l6 396 09; R9l 7 7 397 50; Rl 7 5 
3DB l53 Rl 7 II 39; l32 R9l B 20 396 lOa Rl 7 5 397 BOO Rl l2 2 
3BO '" Rl 7 II 39; l33 Rl B lO 396 lO l Rl 7 lO 397 B26 R9l lO lO 
3BB l55 Rl 7 II 39; l33 Rl B l3 396 l02 Rl 7 lO 397 93l R2 7 2l 
3BB l56 Rl 7 II 39; l33 Rl • l6 396 l03 Rl 7 lO 397 93l R2 l2 5 
3BB l57 Rl 7 II 39; l33 Rl B 20 396 lO; Rl 7 lO 39B lB3 Rl 6 3 
3BB l72 Rl 7 l7 39; '" Rl • lO 396 l06 Rl 7 lO 39B 195 R2 6 2 
3BO l73 Rl 7 l7 39; '" Rl B l3 396 l07 Rl 7 lO 39B 6;B Rl 6 2 
3BB l77 Rl 7 l7 39; '" Rl • l6 396 lOB R2 7 lO 39B 6'B Rl 7 22 
3BB l7B Rl 7 l7 39; '" Rl • 20 396 lO' Rl 7 ; 39B 70l R9l 7 22 
3BB lOO R2 7 17 39; lB6 R3 7 ; 396 III Rll 7 lO 39B 70' Rl 7 22 
3BB lBO R2 to l7 39; l BB Rl 7 , 396 ll2 Rl 7 lO 39B 710 Rl 7 22 
3BB 20l Rll 7 l7 39; lB' Rl 7 , 396 l[; Rl 7 lO 39B 717 Rl 7 22 
3" 20l Rll Y lB 394 ,.O R.' 7 • 3.6 ll6 Rl 7 lO 39B 7lB Rl 7 22 
3B. 204 Rl 7 l7 394 lOl Rl 7 , 396 ll7 R3l 7 3 39B 766 Rl 7 17 
3BB 26B R9l ; 2 394 lO2 Rl 7 , 396 l20 Rl 7 5 3" 766 Rl 7 lB 
3BB 26B R9l 4 4 394 193 Rl 7 , 396 l2l Rl 7 5 39B Ol3 Rl 7 6 
3BB 270 Rl 4 2 394 195 Rl 7 , 396 l24 Rl 7 5 39B ,[; Rl 7 6 
3BB 210 Rl ; 4 394 197 Rl 7 , 396 l25 Rl 7 5 39B 95' Rll 1 II 
3BB 2B5 Rl 1 l3 394 646 Rl 1 l5 396 l26 Rl 1 5 39B 97B Rl lO 20 
3BB 59l Rl 7 5 394 705 R'5 to 22 396 l2B Rl 7 7 39B 97B Rl lO 32 
3B' 259 Rl 7 4 394 77l R'2 B lO 396 l2' Rl 1 7 399 057 Rl 7 , 
3B' 2B3 Rl ; 2 394 77l R'2 B l3 396 l30 R2 7 7 399 05B Rl 7 , 
3B' 2B3 Rl 4 4 394 17l R'2 B l6 396 l3l R2 7 7 39' OS, Rl 1 , 
3B' 335 R2 ; 3 394 77l R92 B 20 396 l32 Rl 1 7 399 06l Rl 1 , 
3B' 335 R2 ; 5 394 lB7 Rl 6 5 396 l33 Rl 1 7 399 062 Rl 7 , 
3B' 537 Rl 7 5 394 7BB Rl 6 5 396 l36 Rl 1 1 399 063 Rl 1 , 
309 621 Rl to ., 394 B25 Rl 1 4 396 "2 Rl 7 5 399 06; Rl 1 , 
3B' 6" R9l 7 l3 395 053 Rl lO 2l 396 [;5 Rl 1 6 39' 066 Rl 1 , 
3B' 6B2 R9l B lO 395 22' R'2 to 2 396 l47 Rl 7 6 399 067 Rl 1 , 
3B' 6B2 R9l B l3 395 22' R'2 lO , 396 [;B Rl 7 6 399 235 Rl 1 5 
309 6B4 R2 6 5 395 277 Rl lO 22 396 l50 Rl 7 6 399 256 Rl 1 6 
3B' 732 Rl lO 20 395 277 Rl lO 24 396 l5l Rl 1 4 399 ;06 Rl 1 , 
3B' 77l Rl to lO 395 277 Rl lO 25 396 l52 Rl 7 ; 399 657 Rl • lB 
3B' B35 R9l , 2 395 27B Rl lO 22 396 l53 Rl 7 ; 399 7ll Rl lO " 3B' on R9l II 2 395 278 Rl 10 24 396 l54 Rl 7 4 399 n7 Rl lO 32 
3B' 'OB R9l B lO 395 278 Rl lO 25 396 l55 Rl 7 4 399 717 Rl lO 36 
3B' 'OB ROl B l3 395 35B Rl 7 5 396 l57 Rl 7 4 39' 719 Rl lO 32 
3B' 'OB ROl B l6 395 725 Rl lO 3 396 l58 Rl 7 4 39' 719 Rl lO 33 
3B' 'OB ROl B 20 395 76B ROl lO l5 396 l59 Rl 7 4 399 7l' Rl lO 36 
390 l06 Rl l7 2 395 76' Rl to l5 396 l60 Rl 7 4 400 475 Rl lO 19 
390 304 ROl l2 6 395 173 R93 lO , 396 l6l Rl 1 4 400 5to Rll lO 2 
390 304 ROl l2 B 395 7Bl R3 to 22 396 l62 Rl 7 5 400 664 Rl lO 3l 
390 747 R9l B lO 395 7Bl R3 to 23 396 22l Rl 7 l3 400 667 R9l 1 4 
390 747 R9l B l3 395 70l R3 to 25 396 222 Rl 7 l3 400 66B R9l 1 4 
390 747 R9l B l6 395 7B2 R2 lO 22 396 360 R2 B 2 400 66' R9l 1 5 
390 747 R9l B 20 395 7B3 R2 lO 23 396 360 R2 B 3 400 730 Rot 1 5 
390 93B R9l II 2 395 7B3 R2 lO 25 396 423 Rl 7 4 400 73l R9l 1 ; 
390 '4l R9l B lO 395 BB2 Rl 7 l5 396 424 Rl 7 4 400 732 R9l 1 5 
390 ,;[ R9l B l3 395 950 Rl lO 22 396 545 Rl to l3 400 B4l R'2 1 lO 
390 ,;[ R9l B l6 396 026 Rl 7 3 396 619 Rl 1 lB 40l 275 Rl B lB 
390 ,;[ R9l B 20 396 027 Rl 7 3 396 62l R2 to 2 40l 2'2 R'2 1 lO 
39l 25l R9l lO lO 396 02B Rl 7 3 396 640 R9l 7 II 40l 55l R9l 1 4 
39l 35l R93 lO 2 396 030 R2 to 7 396 6;B Rl 7 II 402 2ll Rl 1 6 
39l 35l R93 lO B 396 033 Rl 7 4 396 67B Rll 7 lO 402 2ll Rl lO 7 
39l 445 R9l 4 2 396 0" Rl 7 4 396 710 Rl 7 l3 402 310 Rl l2 4 
39l ;;5 R9l 4 ; 396 035 R2 7 4 396 733 Rl 7 II 402 603 Rl B l3 
39l ;;6 R9l 4 2 396 036 R2 7 ; 396 790 R2 7 5 402 603 Rl B 20 
39l ;;6 R9l 4 4 396 040 Rl 7 4 396 792 Rl 7 6 402 667 R2 1 l6 
392 007 Rl 7 l7 396 04l R3 7 4 396 793 Rl 7 6 402 796 Rl lO 43 
392 236 R9l B , 396 042 Rl 1 ; 396 794 Rl 7 5 402 796 Rl lO 44 
392 236 R9l B l2 396 043 Rl 7 4 396 795 Rl 7 5 402 796 Rl lO 45 
392 244 R9l B l5 396 045 R2 7 4 396 796 Rl 7 5 403 616 R93 lO lO 
392 244 ROl B 19 396 046 Rot 7 5 396 797 Rl 7 5 403 77B Rl lO 7 
392 3D5 Rl 7 4 396 O5l Rl 7 4 396 BlO Rl 1 l2 403 79B Rl 1 5 
392 3B5 Rl 7 lO 396 053 Rl 7 4 396 B II Rl 7 l2 403 B44 Rl lO lO 
392 772 Rl 7 l3 396 057 R9l 7 4 396 Bl2 Rl 7 l2 403 B45 Rl to 36 
392 773 Rl 7 l3 396 O5B Rl 7 4 396 Bl3 Rl 1 l7 403 995 Rl lO 36 
392 774 Rl 7 l3 396 060 R9; 7 B 396 Bl4 Rl 7 l2 404 202 Rl 1 lB 
392 775 Rl 1 l3 396 063 R2 7 B 396 B26 Rl 4 6 404 203 Rl 1 lB 

( 393 076 Rl 4 2 396 064 R2 7 B 396 8·35 Rl 7 2l 404 204 Rl 1 lB 

PRINTeD IN UNITED STATES OF AMERICA PRINteD IN UNITED STAlES OF AMERICA 



o 

D 
PART 

___ -'N"UMBER 

404 254 R2 
404 21B IU 
404 392 Rl 
4Q4 392 11.1 
4Q4 392 Rl 
"'04 392. Rl 
404 393 1\1 
404393 Rl 
404393 Rl 
404 393 Rl 
404 394 Rl 
404 394 Rl 
1.04 738 IH 
404 740 R1 
404 159 Rl 
404 159 Rl 
404 700 R.l 
404 160 RI 
404 884 Rl 
404 aus Rl 
404 881 Rl 
405 172 Rl 
405 211 RI 
405 211 Rot 
405 211 R1 
405211 Rl 
405 512 Rl 
405 18S R9! 
40:5 945 Rn 
405 946 R.92 
406 097 Rl 
406 099 Rl 
406 185 R 1 
406 319 1\1 
406 3M Rl 
40(, 331 Rl 
406 382 Itl 
406 383 Rl 
406 33ft Rl 
406 460 ttl 
406 461 Rl 
406825 III 
406 8al 1\1 
406 881 R! 
406 831 A.l 
406 sal 11.1 
42:3 649 C91 
42:3 649 C91 
432 539 
443 566-
443 611 
444 613 
445 6-39" 
445 684 
454 411 Rl 
451 665 Rl 
463 202 .Ill 
465 366 Itl 
468 311 Rl 
466 311 Rl 
463 311 Rl 
468 1',13 1\1 
410 58S IU 
410 585 Rl 
471 266 R96 
472 155 IU 
477 554 Rl 
417 554 R.t 
476 275 Rl 
481 352 Rl 
481 352 Rt 
401 525 R,1 
<1;81 683 R.9"l 
486 913 R1 
466 914 Rl 
489 052 Rl 
511 426 11.1 
522 856 Rl 
521 361 R,92 
527 464 R91 
521 464 R91 
521 H6 R1 
521 494 1t1 
521 49S R1 

-.­
NUMERICAL INDEX 

''"'' SEC PG=-+-I-_ NU~§e: 

7 I. 
7 • 
, II 

• I. S '6 
S 20 

• '0 · " • '6 S 20 
S 16 
S 20 

II 2 
11 2 

• 2 
• 4 
• 2 
• 4 10 50 

10 50 
6 2 
7 7 

• '0 S 12 

• '6 S 20 
7 6 

10 13 
7 2 
7 2 
6 4 

II 2 
10 24 

1 S 
1 • 
7 a 
7 a 
7 R 
7 a 
7 lO 
7 10 

10 22 

• to a13 
• '6 S 20 

• 4 
• 5 10 23 

10 50 
7 21 

12 7 · , HI 50 
1 

11 12 
10 21 
10 32 
17 4 
17 • 
1113 
17 3 
10 31 
10 42 
10 19 
10 17 
17 • 
17 1 
11 12 
10 46 
17 10 

4 , 
11 • 
11 15 
11 15-
10 48 
11 4 
11 2 
10 20 
10 6 
10 15 
10 21 
10 lit 
10 14 

527 
527 
527 
527 ". 
"a 
52. 
52. 
529 
529 ". 
." ". ". 
52' 
530 
53O 
530 
530 
"0 
,,0 
"0 
,,0 
530 
530 
531 
531 
53' 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
511 
531 
53' 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
>31 
531 
531 
5;Jl 
531 53, 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
53' 
531 
531 
531 
5" 
531 
531 
531 
531 

542 
636 
755 
75S 
110 
3.5 
237 
"6 
31' ". 
452 
453 
.86 
68. ,a' 
515 
16' 
714 
'51 
'52 
'53 
95. ." 
956 
9" 
019 
0.' 
0., 
082 
082 
oa3 
0"' 
0., 
06. 
085 
005 
oa6 
00. 
0 •• 
0.' 
00. 
0.0 
091 
093 
09. 
091 
0" 
100 
10' 
10' 
104 
110 
III 

"' 120 
121 
122 
"3 
12' 
191 
192 
2.5 
323 
32. ". 327 
32' 
33' 
331 
33. 
31' 
3., 

38' 
3., 

'0. , .. 
39' 
39' 
'" 395 
'96 
'97 

'" , .. 
f'IIJNfEO IN UNITED stATES OF AM~llICA 

.91 

" B,I 
B91 
BI 

"' B' 

" BI 

" .., 
" B" a" BIl 
0" 
RI 
a' 
"' RI 
RI 

" ., 
RI 

" " ., 
" Rl 
Rl ., 
" Rl 
Rl ., ., 
" Rl 
01 
01 
01 
Bl 

" Rl 
Rl 

" ., ., 
Rl ., ., ., 
Rl ., 
." ., ., ., ., 
." 
Rl 
8.' 0., .. , 
Rl 
.13 
Rl 
.91 
Bn 
8ll 
Rl 
Rl 
Rl 

" " R' 
R3 
01 

" Rl 
Rl ., 
Oil 
RI 

TC-1S4 

I SEC 
".~.~ !' 

to 49 
7 9 

10 2 
10 12 
10 12 

7 11 
8 • 1 7 
7 7 
1 '0 
7 B 
7 " 7 5 
1 5 , 10 
1 22 
7 • 7 4 
1 IS 
7 IS 
1 IS 
1 .. 
1 IS 
1 15 
1 IS 
1 8 
4 2 
4 • 4 , 
• 5 • 3 

• 5 

• 3 

• 5 
4 , 
4 5 
7 ,. 
4 , 
• 5 
4 3 
4 5 
1 ,. 
4 , 
• 3 
4 , 
4 3 

• 2 

• 4 

• • • • • 5 

• 5 
1 " 1 I. 
7 15 
7 17 
1 17 
7 ,. 
1 ,. 
1 3 

12 • 7 10 
10 19 
10 19 
10 ,. 
10 I. 
10 19 
to '0 
10 20 
10 20 

I 
1 11 
1 17 
7 " 1 lO 

10 • 
i 

1 19 
1 19 
7 19 
7 19 
7 17 , 19 
1 19 

14 2 
14 2 

PARr 
NUMIl.E 

531 
531 
531 
531 
531 
S3l 
53' 
53' 
531 
531 
53l 
531 
531 
531 
53l 
53' 
S3I 
511 
53l 
53l 
53l 
531 
531 
531 
531 
531 
S3l 
531 
531 
531 
531 
531 
53l 
53l 
53l 
53l 
531 
5>1 
531 
531 
531 
531 
53l 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
531 
5>1 
531 
531 
531 
5>1 
531 
531 
53l 
531 
531 
53' 
532 
532 
532 
532 
5" 
532 
532 
53' 
532 
5" 
532 
53' 
532 
532 
532 
532 
532 
532 
532 

40 
40 
40 
40 
40 
40 
40 
40 
42 
55 
>6 
56 
51 
57 
57 
S7 
S7 
S1 
S6 
S' 
60 
60 
.0 
60 
60 
60 
60 ., ., 
63 
63 

" 6. 
6' 
70 
12 ,. 
15 
15 
1S 
16 
11 ,. 
a7 ., 
87 ., 
S1 ., 
87 ., 
'e .. ,. 
.0 
90 
90 
92 
92 
92 

" 93 
93 ,. 
II 

o Rll 

1 " 2", 
4 Rl 
5 Rl 
6 ., 
a ., . ., 
o Rl 
6 B2 
1 Rl 
8 01 
o R~l 
, RI 

'"' 5R1 
8 Rl 
, .2 
o R2 

• Rl o ., 
1 ., · ., 1 ., 
8 Rl 
9 ., , " 
7 R91 
1 R.91 
1 1l.91 
1 R91 
1 01 
B R91 
9 R91 
o ., 

'" 1 R2 
lRl 
I ., 

7"' 
3Rt 
OBI 
2. R91 

'" '" .81 

'RI · ., 
1 ., 
8R1 
9R! 
ORll 

5 " 681 
581 

• 81 9 ., 
1 ., 

5 Rl 
6 Rl 
, .2 
4 01 
5 R91 

8 " 5 ., 

1 
I 

15 Rl 
16 Rl 

1 Rl 
11 Rl 

II 
1 
II • Rl · ., aRi 

8R1 
20 Rl 

11 
II 
11 
1 
1 
1 
1 
1 
1 
1 , 
I 
1 , 

20 Rl 
20 Rl 
20 R! 
21 Rl 
21 Rl 
22 Rl 
22 H 
22 It! 
22 Itt 
B Rl 

I'IUNiEO IN UNlrED STAtES Of AM~RICA 



0 -5- rC-154 0 -5- 1C-lS4 

KIt NUMERICAL INDEX 
• 1 Irt NUMERICAL INDEX 

"" ---~:'5E<: 'Ole "RT PARr I'AII!T 
'1--

( "C ,. SEC; Po. 
~_. ___ N_I.!M(I~R NOM6ER : SEC, 1'>:> : 

NIJM(I~R NUe;lifft_ 

i -
53' Ml2 Rl • 16 i 53' 911 Rl 10 4 >3, "B R93 10 31 533 41' R92 L1lZ 
53' 6HZ Rol S ,0· 53' 979 Rl 10 4 5" "7 Rl lO 31 533 461 RZ 1111 
532 10B R4 11 8 i 5" .,0 "' 10 4 533 '09 R" 7 3 533 48' Rl 10 46 
532 11.7 1<.1 10 21 I 5" 98l Rl 6 2 533 313 Rl 15 2 533 483 Rl l1il 
532 728 Rl 101 27 i 532 982 Rl 6 , 533 314 Rl " 2 533 491 Rl 11 15 

53' I3l R 1 10 z1 532 '83 "' • 2 533 3B6 R91 10 32 533 492 Rl 11 IS 
532 132 R 1 10i 21 53' 9as .. 6 3 533 36. Rll 10 33 533 570 Rn 10 38 
532 733 iU 17' • 532 '86 R2 10 4 533 372 "" 10 32 533 570 R91 10 40 
53Z 735 Rl 17 9 532 '86 R2 10 " 5" 373 "' 10 32 533 5" R92 10 33 
532 138 Rl 17 • 532 990 "I 10 4 533 314 R2 10 33 533 571 Rn 10 40 
532 139 R1 17 • 532 '" Rl 10 4 533 374 R2 10 3' '" 624 "2 10 33 
532 7., Rl 17 9 532 . ., Rl 10 • >33 375 "' H, 33 533 625 "92 10 33 
532 751 Rl 1115 53' 993 Rl 1 15 533 315 IU 10 34 533 626 .3,92 10 35 
53' 755 " 10 21 532 99. Rl 10 17 53, 376 R91 10 32 533 627 R9Z 10 36 
532 157 "I 10 21 533 000 Rl 10 17 533 311 Rll Ul 33 533 628 i\9Z Hl 35 
532 1581U l() 27 533 005 Rl 10 17 533 379 IU 10 n 533 644 .'1.2 12 9 
532 159 R1 10 21 5" 00. Rl to 17 533 379 Rl 10 34 533 649 Rl 12 • 
532 160 ttl 10 21 533 010 Rl 10 17 533 380 Rll 10 32 533 650 .:tl 12 • 
532 161 R1 10 27 533 011 " 10 17 533 382 lU 10 32 533 656 IU 12 9 
$32 762 1\1 10 2:7 533 012 .2 10 11 5>3 384 it! 10 :H 533 1')51 Rl 12 9 
532 165 R91 10 8 533 016 ., HI Z9 '33 384 Rl 10 36 533 928 ft9Z 10 30 

'32 786 R91 10 , 533 017 "' to 29 533 385 R 1 10 32 533 928 "~9Z 10 31 
532 786 R91 to 10 533 018 Rl 10 30 533 386 Rl 10 32 533 932 R91 10 31 
'32 187 Itl 10 8 533 01' Rl 10 30 5" 386 Rl 10 35 533 9341U 10 31 
532 180 Itl 10 , 53' 020 R1 10 30 533 387 RI 10 32 533 935 itl 10 31 
>32 789 I'll 10 6 533 021 .1 10 30 533 3871H 10 35 533 936 in 10 31 
532 790 R92 10 • 533 022 Rl 10 2' 533 389 Rl 10 32 533 938 I'll 10 31 
532 190 R9Z 10 1 533 023 Rt 10 30 533 389 Rl 10 36- 533 939 Rl 10 31 
532 191 IH 10 4 533 024 "I 10 30 533 390 R92 10 34 533 940 R2 10 31 
532 792. I'll 10 3 533 025 Rl 10 30 533 391 R92 to 34 533 941 Rl 10 31 
53' 794 ttl 10 3 533 027 Rl 10 30 533 392 R9Z II) 34 533 942 iU 10 31 
532 796 Rl 10 3 533 0" "1 10 30 .33 393 Rn to 34 533 943 I'll 10 31 
532 aDO IU 10 • 533 029 Rl 10 30 533 399 Rll to 34 533 944 I'll 10 31 
532 601 Itl to • 5" 030 Rt 10 30 533 400 I'll 10 34 533 945 I'll 1031 
532 602 RI 10 6 533 031 Rl 10 30 533 401 1\1 I. 35 533 94b IU 10 31 
532 803 11.1 10 • 533 032 Rl 10 30 533 402 I'll 10 35 533 9411U 10 31 
532 804 Itl 1. 6 533 033 "' 10 30 533 403 R91 10 30 533 948 Rl 10 31 
532 805 Itl 10 • 533 035 Rl t. 30 5" 403 R93 W 36- 533 969 Itl • 5 
532 BOb Itl 10 • 533 042 Hl 10 30 533 404 Rll to 3. 534 054 R2 11 2 
532 807 iU 10 6 533 045 ., 10 30 533 407 R1 10 36 534 212 Rl 10 • 
532 808 1\1 10 • 533 046 Rl 10 30 533 40ft Itt 10 .. 534 213 R2 to 6 
532 809' R 1 10 6 '33 041 Ol to 30 533 409 R9l lD 36 534 3tH Rl 17 14 
'32 810 1\1 10 6 533 048 Rl 10 Z1 533 411 fU 10 36 5>4 433 R 1 17 7 
532 811 R1 10 6 533 049 Rl 10 27 533 412 Rl 10 3. '" 435 Rl 17 7 
532 81Z Rl 10 3 533 050 Rl 10 21 533 413 Itl 10 36 ". 431 R1 10 21 
532 314 Rl 10 3 533 051 Rl 10 28 533 414 FU 10 3. 534 491 fU 7 16 
532 311 Rl 10 3 533 053 AI 10 28 533 415 R1 10 3' 534 502 A9'l 10 5 
532 818 Rl 10 3 '" 074 ., 17 15 533 416 R91 10 3. 53/0 502 R9'1 10 I. 
532 819 R 1 10 3 533 076 01 11 15 533 417 Rll 10 35 534 61& R1 8 9 
532 610 III 10 3 533 079 ., 17 15 ,33 410 R1 10 34 534 618 Rl 8" 
532 811 Rl to 3 533 104 "t 10 17 "3 421 Rll 10 34 534 bl8 Rl & 15 
532 822 Rl 10 3 533 107 .3 10 11 533 423 R1 to 34 534 613 R1 

• 19 532 a23 III 10 3 533 lOS Rl 10 " 533 424 Rl 10 34 534 619 Rl • 9 
532 614 Rl 10 3 '33 109 Ol 10 16 533 425 Rl 10 34 534 619 Rl &12 
532 a25 Rl 10 4 533 110 " to .. 533 421 R1 10 34 534 b19 Rl 

• l5 5" 321 Itl 10 4 '" 113 Rl 10 " 533 423 Rl 10 35 534 bl9' R1 o I' 
532 S14 Rl 10 27 533 115 Rl 10 30 533 419 Rl 10 35 534 626 Rl1 12 , 
532 875 1\1 10 30 533 11B .. 10 30 533 430 Rl 10 35 534 629 R1 12 5 
532 889 Rl 17 14 533 117 " 10 30 533 441 "' 10 46 534 631 Rl 12 5 
532 1)9'4 iU 11 14 533 "' 01 10 30 533 447 Rl 11 10 534 63; R 1 1 '0 
532 39'5 R91 17 IS ", ll' "' 1. 30 533 448 HI 10 46 534 689 Rl 121 

'" 900 1<.1 17 1S 5>! 120 " 10 30 S33 443 Rl l.7 10 534 691 IU 1 '0 
532 901 Rl 11' 15 533 121 ., 11 2 533 449 Itl 10 46 534 b93 R,1 7 2t 
53' 903 1t l l1'l5- 533 122 " 17 , 533 449 Rl 11 10 534 102 IU 7 Zl 
532 904 Fl.l 17 15 >3' 12. Ht 11 , 533 453 Fl.l 10 lob S34 703 Rll 121 
532 ~05 Fl.l 17 15 533 131 HZ 17 3 533 453 Rl 17 10 534 705 R 1 721 

'" 906 Rl 11 15 533 135 ., 17 3 533 451 U 10 46; 534 106 Rl 721 
532 90S R1 11 15 533 114 '" 1 2 533 451 Rl 11 10 I 534 109 R 1 7 Zl 
532 911 R1 11: 15 '" 176 Rl 7 5 533 460 Rl 10 46 534 181 Itl 10 50 
53' 921 Rl 111 15 533 171 "' " 5 533 460 R1 17 10 534 161 Rl 17. 3 
532 923 R1 11; 15 533 113 "' 10 4. 533 463 Rl 10 46 534 183 Rl 11 3 
532 924 Rl 

17\" 
533 178 ., 17 11 533 463 R1 1111 534 194 Itl 2 2 

532 92:5 fU 17 15 533 179 Rl 10 46 533 465 Rl 10 46 534 653 1t1 12 5 

'" 93(11U 17 15 ." "9 Rl 11 11 533 465 R1 1711 534 ll5S Fl.l 11 , 
53' 941 Rl 17 15 i i 533 180 ., 10 •• 533 466 Rl 10 46 534 869 R2 11 2 
532 942 Fl.1 17' 15 53' 180 Rl 17 11 533 466 Rl 1111 534 874 fl.l 13 4 

'" <J41 Rol 17i 15 533 '01 Rl t7 3 533 411 Rl 1711 534 975 R2 13 • 
532 948 Rl 17' 15 '" 203 Rl 17 3 533 473 R1 1111 534 817 Fl.1 13 4 
53> 959 R 1 11 15 533 n5 R2 10 1 533 414 Rl 1711 534 81& Rl 13 4 
532 910 Rl 10 30 ,n ,Z5 R' 10 8 533 415 R1 11 II 534 83(1 1t2 13 • 

i 532 911 Rl 10 30 533 "9 09t 10 • 533 416 Rl 11 11 534 eaa R1 13 • 
532 972 Rl 10 4 533 230 RI 10 • 533 417 IU 17 11 534 690 R2 13 • 53, 913 Rl 10 4! ! 533 253 81 , 

91
' 

533 416 Fl.l 17 11 534 an R.91 1> • 
532 976 Fl.l 10 4 533 29_ 893 10 30 : 533 479 R92 11 11 534 893 Itl 13 • , 1 

-rlumfoliJljNWiOillH5 O? AMUleA PRINtED IN UNlUO STAlES Of AMilileA. 



6 TC 154 r 0 - - - ill 
-6- e- 54 

D NUMERICAL INDEX NUMERICAL INDEX 
,,-

I>AII:T ,;~ 'G PA'" SEC "'I PART soc po! i FA" 
----~- "" NUMBER NON!&ER NUM""R NtlMaER 

I -----

,,. 694 R91 !3 4 535 603 R1 I. 45 531 265 R91 • 13 539 437 "' 17 12 
,,4 895 Rl 13 4 535 604 Rl 10 19 '31 26' R91 • 20 539 447 R91 7 7 
534 9'99 It! lZ 9 535 604 RI 10 41 531 40' R91 8 10 539 450 Rl 17 12 
535 121 R 1 15 2 535 60S R2 10 24 531 40' R91 8 16 539 451 Rl 17 12 
535 260 11.91 10 47 535 60S R2 10 3B 537 488 .. 12 , ,,. 

4" Rl 17 12 
535 260 Rn 10 48 535 605 R2 10 41 537 556 "I 11 2 539 453 Rl 10 31 
5035 261 R91 10 41 535 605 R2 La 43 537 601 "I 10 • 539 455 Rl 10 37 
535 261 11.91 10 46 535 605 '2 10 44 537 602 RI 10 e 539 513 Rl 6 3 
$)5 262 ill 10 47 535 606 Rl 10 38 '37 603 Rl 10 22 539 514 Rl 6 2 
535 263 ill to 41 535 606 "I 10 40 537 603 Rl 10 24 53. 515 Rl 6 3 
535 265 RI lQ 41 535 607 R92 10 38 537 603 Rl 10 25 539 524 11.1 6 3 
535 266 11.1 10 41 535 607 .92 10 40 537624 Rl 6 2 539 5541U 17 12 
535 261 Rl 10 41 535 601 Rn 10 43 537 639 1t94 10 8 539 582 RI 7 19 
535 268 IU 10 47 535 608 Rl 10 43 531 639 1t94 10 10 53' 583 11.1 17 12 
535 212 Rl 10 41 535 611 RI 10 43 531 185 !U 7 7 539 641 R9l 7 17 
535 276 RI 10 47 535 61l Rl iO 43 538 428 Rl 10 50 539 647 R91 7 19 
535 211 IU 10 47 535 613 R91 to 38 536 430 R1 ,0 50 539 647 R91 7 22 
535 278 FI.l 10 47 535 613 091 to 40 538 438 Rl 10 50 539 648 Rl 7 22 
535 279 R1 10 47 535 613 .91 10 44 538 443 Rl 10 50 , .. .49 R91 7 18 
535 2ao Rl to 47 535 61lt .. 1Q 42 536 445 Rl 10 50 53. .49 R91 7 19 
535 329 Rl U " 535 61.4 ., 10 44 536 446 IU 10 50 ". 649 R91 7 22 
535 385 R91 822 535 615 R1 10 42 536 441 III 10 50 53' 7S! " 1 2Z 
535 386 R91 8 22 535 615 .1 10 44 538 446 Ftll ,0 50 539 195 Rl • 2 
535 390 R91 8 22 535 616 01 10 42 538 450 Fl.l 10 50 .. I -" 091 10 1 
535 391 Itt • 22 535 616 R1 10 44 538 451 R91 10 50 54' '43 " 10 50 
535 39.2 ll:1 8 22 535 617 Rl 10 42 538 452 Rl 10 50 '" ,01 R1 10 11 
535 393 R,1 8 22 535 617 Rl 10 44 536 453 Rl, 10 50 54' 207 .. 17 " 535 394 Fl.l 8 22 535 616 R1 10 ft2 536 454 R1 10 50, ,,, 209 Rt 17 14 
535 422 Rl 11 t4 535 618 ., 10 44 536 455 Rl 10 50 544 047 .. 10 26 
535 519 Fl.l 10 10 535 619 .. 10 42 536 456 Fl.l 10 50 540 959 Rl 17 7 
535 521 Fl.l 10 ft3 535 619 R1 10 44 536 456 R,1 10 50 046 '05 Rl 10 25 
535 572 Fl.92 10 33 535 620 Rl 10 42 533 459 Rl 10 50 546 906 R! 10 26 
535 512 Fl.92 10 40 535 62:0 ., 10 44 536 479 iU 11 16 546 '08 ," 10 '6 
535 573 Fl.92 10 33 535 621 Rl 10 44 536 525 fU 11 16 546 909 R! 10 26 
535 573 R92 10 40 535 622 01 10 43 536 545 R1 10 , ... 910 Rl 10 26 
535 574 R9l 10 3S 535 622 Rl 10 44 536 614 R1 10 49 546 911 01 10 26 
535 $14 R.92 10 40 535 623 01 10 42 538 615 Rl 10 .. 546 913 Fl.91 10 49 
535 515 R92 10 38 535 623 01 l!) 44 538 616 Rl 10 50 546 913 Fl.91 10 50 
535 515 Fl.92 10 40 535 624 Rl 10 42 536 611 Rl 10 SO 546 914 fll 10 50 
535 576 R2 10 '8 535 624 Rl 10 44 538 6IS Rl 10 '0 547 412 1'(91 10 7 
535 516 11.2 10 40 535 625 .92 10 38 538 620 Fl.l 10 '0 547 498 A. 91 2 2 
535 518 Fl.1 10 3a 535 625 09' 10 40 536 621 R1 10 50 548 239 11.2 8 13 
535 5711 Rl 10 40 535 625 09, 10 44 538 622 Rl 10 50 548 239 11.2 8 20 

( 
535 519 R92 10 3B 535 626 R92 10 38 538 623 R1 10 50 546 415 Itl 10 33 
535 579 R92 to 40 535 626 on 1Q 40 538 626 .tu 10 50 "8 415 .Ill 10 36 
535 579 11.92 10 42 535 626 . ., 10 42 536 612 11.1 10 50 548 787 R91 10 2.2. 
535 $80 Itl 10 42 535 627 ., lO 42 538 675 Rl 10 50 546 168 R91 10 24 
535 5Bl ll:l to 42 535 630 093 1a 43 538 898 Itl 10 • 548 7aa Fl.91 10 26 
535 581 lU 10 45 535 631 093 10 39 539 la3 R91 6 4 553 050 Fl.l 7 5 
535 582 lU 10 42 535 631 R9' 10 41 539 t03 11.91 • 5 560 953 R91 7 • 535 582 Fl.1 10 45 535 632 R93 10 44 539 240 !U 12 7 560 954 Rl 7 4 
535 583 Rl 10 39 535 633 R92 10 44 539 240 Rl 12 • 570 a28 Rl 10 5 
535 583 Rl 10 41 535 634 '9' 10 43 539 248 Rl 10 27 570 828 11.1 10 6 
535 5114 R1 10 42 535 638 092 10 45 539 249 Fl.1 10 24 570 a26 Rl 10 31 
53.5 564 11.1 10 45 535 639 R94 10 39 539 250 R91 10 24 573 206 11.1 10 6 
535 585 R 1 10 42 535 639 .94 Ia 41 539 252 11.1 7 9 573 206 R 1 10 29 
535 585 11.1 10 45 535 6<.3 . ., 10 38 539 254 Rt 7 9 '.7 639 Fl.l 10 6 
535 586 Fl.) 10 42 535 643 .. , 10 40 539 269 R2 12 6 5.' 710 Fl.l 1 13 
535 5S6 Itl 10 45 535 644 R9, 10 40 539 269 11.2 12 • 5'. 321 Rl 10 4' 
535 587 Rl 10 42 535 644 R92 10 45 539 2S4 11.1 10 17 596 321 Rl 10 45 
535 581 Rt 10 45 535 724 R2 10 49 539 296 11.2 1 " 606 2n Cl 10 .2 
535 580 Rl 10 42 536 047 R91 17 14 539 353 11.1 17 b 606 676 Cl 1 4 
535 saa R1 10 45 536 229 " 11 2 539 401 Rl n 11 607 146 R91 7 , 
535 590 Rl 10 42 536 426 R2 to 34 539 405 R91 17 12 608 6'!9 R91 11 6 

( 
535 590 11.] lO 44 536 479 Rl 12 2 539 401 R91 10 37 610 412 C 1 7 15 
535 591 Rl 10 4l 536 532 11.1 10 46 539 401 R91 17 12 610 413 C 1 7 5 
535591 Rl 10 44 536 533 Rl 10 48 539 408 R91 10 37 

! 
610 414 I: 1 7 I. 

535 591 Fl.l 10 45 536 534 iU 10 48 539 409 R1 17 12 ". 012 cn 10,20 
535 593 Fl.1 10 42 536 535 III LO 46 539 411 Rl 10 37 .,9 012 I:n to: 32 
535 595 Rl 10 42 536 536 Rl 10 4S 539412 Rl : 10 '7 61. 3a6 R91 T 12 
535 595 Rl 10 44 536 537 Rt 10 48 539 413 Rl 10 37 619 443 1:91 to, 32 
535 596 III 10 39 : 536 663 it2 10 38 539 414 IU 10 37 ; 619 443 1:9l : 10i 35 
535 S96 R1 10 41 536 663 R2 10 40 539 415 IU 10 37 619 731 1:1 4' 2 
535 598 $U 10 42 536 664 R2 

1°1
38 539 416 Rl 10 37 619 731 C1 4 • 535 596 Rl 10 45 536 664 11.2 10 40 539 417 Rl 10 31 619 743 (;1 

I • 21 535 599 Rl 10 42 536 687 R91 10 • 539 418 11.1 17 12 633 460 R91 6 2 
535 599 ttl 10 45 536 658 R9l ,: 2 539 420 Rl 17 12 ." 460 R91 10 30 
535 600 Itl 10 36 536 705 R91 J.5: 2 I 539 423 Rl 10 '7 657 102 III 12 , 
535 600 Rl 10 40 536 724 11.1 10, 291 539 4.24 R 1. 10 37 .>9 616 Rl 7 IZ 
535 601 Rl 10 38 536 850 Fl.9l 7: 6: 539 425 Itt 10 37 6,. 616 Rl 10 36 
535 601 fU 10 40 536 912 Rl nl15 539 426 R1 10 37 670 043 Cl 

• 18 535602 Rl 10 39 536 936 R2 10, 4 539 421 IU 10 37 671 636 Rl 17 14 
535 602 Fl.l i~i Z~ 536 962 fI.1 H: , 539 425 Rl 10 37 .80 815 Cl 12 5 
535 603 R1 531 139 Fl.l 11' 15 539 436 R1 17 12 "4 645 Rl " • 

! i i I! ! ._-
FlINtEO IN IJNIT£O STAH$: Qf AMUW:A PRIUH'O IN UNitED STATES Of MMIUCA 



-7-

tl NUMERICAL INDEX 
>ART SEC J>G PAR:T 

NtlMeU N~~O:ER 

! 

6.8 "3 Rl 7' 6 1 '46 394 
702 .. 8 03 17 1. 1 '4. 434 
702 7.8 Rl 10 15 1 '48 521 
702 7.8 Rl 10 50 1 ' .. 694 
701 253 R' 10 4 1 ,50 029 
70B 560 R' 10 4 I 950 417 
800 B32 8 5 , 950 546 
80' 824 , 5 1 '51 567 
B05 "8 a 7 1 .'2 421 
805 790 • 7 1 ." 49. 
B20 [4' B 6 1 ." '94 
.,1 453 8 6 1 ... 915 
821 453 8 7 1 "7 501 
863 "8 R91 17 3 1 9" 565 
865 197 Rl 4 7 1 OS. 679 

". 294 .91 1 7 1 .59 389 
.71 043 R1 10 50 1 ." 455 
995 221 "' 10 7 1 '" 51' 

( , 
995 222 Rl 6 5 1 959 531 

1 100 5.5 8 5 1 '" 828 
1 100 791 • 4 1 .59 832 
1 102 361 • 5 1 '5' 8" 
1 108 100 • 6 1 9" 8" 
1 113 644 8 1 1 '59 917 
1 '14 356 • 6 1 '59 946 
1 115 510 B 1 1 9;9 951 
1 116 3., 8 5 1 959 991 
1 "' 513 • 2 1 959 991 
1 a[4 529 a 6 1 960 150 
1 846 M1 6 5 1 960 6 .. 
1 8 .. 864 • 5 1 9.0 '0. 
1 846 .00 0 5 1 961 291 
1 B47 '" B 5 1 961 291 
1 ." 4Zl • • 1 961 >23 
1 asl 612 8 5 1 961 392 
1 851 114 8 , 1 961 720 
1 '52 101 8 5 1 962 546 
1 ,., 383 8 6 1 963 139 
1 309 513 • 5 1 963 09 
I 872 6" • 8 1 , .. 353 
1 8" 621 • 5 1 964 35. 
1 816 813 • 5 1 964 6.2 
1 883 '6' • • 1 964 954 
1 906 9.7 , 1 1 96' 104 
1 912 008 • 4 : 1 965 915 
1 914 842 8 6, 1 966 923 
1 914 . ., a 7' 1 961 045 
1 '15 172 • 4 1 96. 131 
1 915 172 • , 1 9 •• 396 
1 919 '51 • 6 1 969 32. 
I 926 616 a 6 1 970 14> 
1 926 622 a 6 1 '70 52. 
1 "a 015 • 6 1 970 ... 
1 ". 021 , 6 1 971 519 
1 '" 021 • 1 1 911 528 
1 '" 022 a' 6 1 9n 639 
1 928 022 

:1 
7 1 ,n ,,, 

1 920 023 6 , 150 l20 
1 930 694 a, 1 2 151 '44 
1 931 103 81 , , 151 846 
1 933 999 , , 2 1'2 018 
1 "a 376 • 8 2 152 021 
1 "8 '" .1 6 , 752 302 
1 940 305 a' 6 , 

'" 651 
1 940 417 " 6 2 154 111 
1 940 471 ,! 7 

! 

2 7" 171 
1 941 113 • 6 2 1>4 434 
1 941 157 oi 1 3 04> 524 

( 

1 94' "a a: • i 3 046 994 
1 941 "8 8, 5 3 04. 99' 
1 942 241 'I 1 3 046 999 
1 '42 24> " 7 i : 3 067 183 
1 9., 250 "I 1 ~ ! 9 000 23' 
1 94' 2;' ", • 9 000 239 
1 942 255 • 7 9 000 239 
1 942 ZS6 

il 
• 9 000 239 

1 942 251 • 9 40' 8" 
1 94' 259 1 9 402 862 
1 942 2a2 • 9 40, 905 
1 945 611 B, 1 9 403 097 
1 945 620 • 7 9 403 252 
1 945 626 a 1 9 403 252 
1 945 923 " 1 9 403 295 
1 9" 3a6 • 1 , 403 369 

i 
PRINtED IN UNIHO HArES 01' AM£RtCA 

TC-1.54 

I "C '" , 

• 7 

• • • 7 • • • 1 

• 6 

• 7 

• 6 
8 6 

• 4 
8 8 
8 4 
8 • , 4 
B 6 • 4 

• • • 6 
B 4 

• 4 

• 4 

• 4 

• 4 

• 4 

• • • 6 

• 4 

• 5 
a 4 

• 6 

• • • 2 
a 3 
8 4 
8 1 

• 7 
a 1 
8 4 
S 5 

• 4 
e • 
8 4 
a 6 
S 5 

• 5 
, ' • 6 , 1 

• 6 

• 6 

• 4 

• , • , • • • 5 

• , 8 5 

• 5 
AI 2 , 
81 2 2 
81 Z , 
"' 2 2 
Rl 2 2 
Rl 2 2 
Rl 10 50 
Rl 2 2 
Rl 10 47 
Rl , 2 
81 7 10 
Rl 7 13 
Rl 4 2 i 
Rl 4, 4 : 
81 .0 31; , 10 

a 13 

• 11 , 20 
10 26 
12 9 
10 31 

7 " 1 4 
10 50 
10 30 

i 
10 1 

j 

IflI 
-7-

NUMERICAL INDEX 
Te-15ft 

N 
PART SEC ;>G 

U~~~'~'-------r--+--1t------~~~-------~--I--

• 40 

• 40 

• 40 , 40 , 40 
9 41 
9 41 , 41 , 41 , 41 , 41 
941 
'41 

• 41 941 
9 41 
9 41 
9 41 
941 
9 41 
9 41 

• 41 9 41 
'41 
941 
941 
941 
941 
9 41 
941 
9 41 
9 41 
941 
9 41 
, 41 
9 41 
941 
9 41 
9 41 
941 
9 42 

! 

1 
1 

PR"INT€O IN 

3 369 
3 373 
3: 314 
3 375 
3 316 
o 063 
o 202 
o 203 
o 203 
o 204 
o 204 
o 204 
o 205 
o 206 
o 2:06 
o 216 
o 282 
o 330 
{) 330 
o 332: 
0332 
o 357 
o 357 
o 358 
o 3&0 
o 362 
o 914 
o 974 
o 976 
o 978 
o 978 
o 976 
o 979 
o 919 
o 980 
o 980 
1 132 
1 135 
1 315 
5 235 
1 425 

10 50 
10 30 
10 21 
l.OZl 
10 30 
7 5 

10 6 
10 5 
10 6 
10 l8 
10 26 
10 30 
10 29 
10 21 
10 21 
10 50 
10 6 

1 19 
10 49 
10 6 
10 50 
10 1 
10 14 
10 2 
10 21 

1 • 
7 5 

10 1 
10 6 
6 2 
1 5 

to 30 
10 27 
l() 30 
lO 27 
1111 
10 30 
10 30 
, a 
a a 
a 1 

! 



.. " NUMBER 

-.­
NUMERICAL INDEX 

II 
··iiiuNTEO 1N UNitED SlAW;: Of AMERICA 

o 

~---,---In",~-=:::---~ 
: U:C 1'G:: MRT 

NUMBER 

-0-
NUMERICAL INDEX 

SEC: PO> eAAT 
NUM5tR 

TC-154 

SEC I'G 

( 

( 



( 

( 

I 
I 

I 

I 



( 



I 

J 




